
1. This parts catalog carries Yanmar crawler back - hoe B27 -2B. 

2. Parts catalog history 

~ Parts catalog No. Published Remarks 

1st edition 000 Y 00 K 3410 1997 / 7 Scrap old edition 

1st revised 000Y00K3411 1998/10 

3. Model name 

SECTION Column Model name M/# Manufactured 

(A) B27-2B(C) FRT 

(B) B27-2B(C)SID 
I (Vehicle) 60501 ~ 1997/ 6 ~ 

(C) B27-2B(P) FRT 

(0) B27 -2B ( P) SID 

II (Engine) (A) 3TN E82A- B1 15601 ~ 1997/ 5 ~ 

(Note) C : cabin spec., P : canopy spec., F RT : front spec., SID : side spec., 

R : Rubber crawler, JP: Japan, AS: Australia, 

E P : Export except Europe, U.S.A. & Australia. 

4. Your understanding is asking that this parts catalog is not a technical data manual 

setting forth as servicing procedures, This parts catalog is using simplified illustration. 

Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products. 

Be careful not to use the simple parts available in the market ; otherwise their use in 

repairing causes such as an early breakage, for instance. silv
erh

orn
.co

.uk



SPECIFICATIONS 

Name YANMARCRAWLERBACKHOE 

Model 827-28 

iron crawler rubber crawler 
Specification 

canopy cabin canopy cabin 

Model 3TNE82A-B1 

Engine 
Bore x Stroke 82 X 84 

Transport length mm 4480 

Dimensions Transport width mm 1550 

Transport height mm 2360 2410 2360 2410 

Std. bucket capacity m3 0.080 

Std. bucket width(Outside) mm 490 

Max. digging depth(Blade) mm 2650 (2800) 

Max. cutting height mm 4620 4120 4620 4120 

Max. dump height mm 3250 2830 3250 2830 

Max. reach at ground level mm 4430 

Min. swing radius(Swing) mm 1640(1240) 1950(1470) 1640(1240) 1950(1470) 

Boom swing angle degree Left 50 & Right 90 

Max. digging force(Std. bucket) kgf 2350 

Travel speed 
1 speed 

km/h 
2.4 2.5 

2 speed(High/Low) 4.3/2.6 4.5/2.7 

Gradability degree 30 

Average ground pressure kgf/cm 2 0.268 0.282 0.263 0.277 

Track shoe width( Std.) mm 300 

Width X height mm 1550 X 330 
Blade 

Capacity m3 0.17 

Machine mass kg 2750 2900 2700 2850 

silv
erh

orn
.co

.uk



[*~~~fg ] 
l VEHICLE PAINTED COLOR 

gBpJi ~~ ~~@. Painted Color Desc-Part ription °?/Mic~ Munse I No. 

G) - -V ✓x-ffiT-1-7'tf •J -✓ YANMAR New Deep Green 
0. 6B2. 2/ 4. 2 0. 6B2. 2/ 4. 2 

® 11It "V ✓x-1::-:::J o/ ?.If I)- ✓ YANMAR Peacock Green 
3. 85BG5. 31 /9. 15 3. 85BG5. 31 /9. 15 

® tttt -v /x-Wi? .. i;,,r-:; :.-- .:i ~-•J - / YANMAR New Grayish Green 
2. 9BG4. 8/3. 0 2. 9BG4. 8/3. 0 

@ -V ✓x :.,-t,-77-~·•J / YANMAR Citrous Green 
4. 84GY8. 42/6. 99 4. 84GY8. 42/6. 99 

@ 17/x ffil'\ x*/t,-,'(.I □ YANMAR New Permanent Yellow 
5. 2Y8. 5/11 5. 2Y8. 5/11 

@ - -V ✓x-~-?7J"" 1J-7~·v- YANMAR Dark 01 ive Gray 
5. 39Y2. 97/0. 78 5. 39Y2. 97 /0. 78 

@ - -\7/x-t:-:::i -:;??··•J- ✓ YANMAR Peacock Green 
3. 85BG5. 31 /9. 15 3. 85BG5. 31 /9. 15 

@ - -\? ✓x-ffi1'\-x*/ 1--'1.I □- YANMAR New Permanent Yellow 
5. 2Y8. 5/11 5. 2Y8. 5/11 

(;i 1 ) ~P-J1±ffi&tt3-□ •y I'\ · ;;t-7- l--7 1) 7 t.1$1-0);ffi9i-1±ffi 
(;i 2 ) ;;t-7- 1-- 7 1) 71±ffi 
(Note 1) For Japa~ overseas except Europe & Australia 
(Note 2) For Australia 

@.!K1t 
Color 
Code 

88 

97 

86 

96 

87 

72 

97 

87 

(;!1) 

012) 

(;il) 

(;!2) 

827-28 (JP) 

silv
erh

orn
.co

.uk



[ ~*:1-!B~it~ ] 2 PA I NT PART NO. 
8BJifi ~~~ 
Part Paint Color 

CD 17 ✓x -ffiT-1' --:1 tl I) - '.:/ 
YANMAR New Deep Green 

® 17 ✓x-l::-::J o/ /;l/;l""l)-'.:,I 
YANMAR Peacock Green 

® 17 ✓x-ffi~i v-1' -;,, 1/ :i. tl 1J - ::,t 
YANMAR New Grayish Green 

@ 17 ✓x-1/ l--5A?'. 1)-/ 
YANMAR Citrous Green 

@ 17 ✓x-ffir~-x*'.:/ 1---1' I□-
YANMAR New Permanent Yellow 

@ 17 ✓x-'51·-?;t 1J-7?'·v-
YANMAR Dark Olive Gray 

@ 17 ✓x-l::-::J o/? /;l'"I)-'.:/ 
YANMAR Peacock Green 

@ 17 ✓x-ffi1'\-x*/ 1---1'.I □-
YANMAR New Permanent Yellow 

[ ~~!B~OJ~~1s ] 
3 COLOR OF MAIN PARTS 
8Bffl ~:t;c~ I•~ 

Part Paint Color 

17 ✓ x -ffiy -1' - -:f ? .. 1) - ✓ CD YANMAR New Deep Green 
17 ✓x-t:-::J o/??·· 1J- ✓ ® YANMAR Peacock Green 

® 17 ✓x-ffi?". v-1'-;,, ::-- :i. ?'. 1J - '.:-t 
YANMAR New Grayish Green 
17 ✓x-Y l--5A?'. 1)- ✓ @ YANMAR Citrous Green 

@ 17 ✓x-ffiJ'\-x*/ 1---1' I□-
YANMAR New Permanent Yellow 
17 ✓x-,s,·-?;t 1J-7·?-·v-@ YANMAR Dark Olive Gray 
17 ✓x- 1::-::J-;,,? ? .. 1J - ✓ @ YANMAR Peacock Green 

@ 17 ✓x-ffi1'\-x*/ 1---1' I□-
YANMAR New Permanent Yellow 

~fltiBi::i=lfc • 1:1 CICI -,, (Paint Part No.) 
16L$ (16L Can) 4L$(4L Can) ·;.:)° lt-(SPRAY) 

981101-09588 977620-40880 977620-30881 

981101-09597 977620-40970 977620-30971 

981101-09616 977620-40860 977620-30861 

981101-09599 977620-40990 977620-30991 

981101-09519 977620-40870 977620-30871 

------- 977620-40720 TOR-90460003 

981101-09597 977620-40970 977620-30971 

981101-09519 977620-40870 977620-30871 

~tJ:8B~ Main Parts 

7' Id. (;11J:,,f) blade(cyl inder) 
~77?Jv-A, f1t·:,,~·7 track frame, cabin door 
~11~. M :,,f ;11J :,,f (M. - ) weight, swing cvl inder(cover) 
~-::,,1 Jv A turning frame 
ftt· /, ft/t' - cabin, canopy 

fl=i/J;a:i~:,,; hyd, o i I tank 
FO~:t? fuel tank 
;f :,,i,~ bonnet 

~fl=lm operational part 
J..'hJ°, Jo:,,~M - step, front cover 

ff~~t½B work equipment part 
I\ 1,~ bucket 

Ui 1) OOP'1f±~-&r.t3- □ -;,,/'f. • ;t-A 1--5 1) 7tl91-0)~fii9i-f±~ 
(~i2) ;t-A l--5 1)7f±~ 
(Note 1) For Japan, overseas except Europe & Australia 
(Note 2) For Australia 

(;11) 

(;12) 

(;11) 

(jt:2) 

(ji2) 

Oil) 

(;12) 

Uil) 

(;12) 

B27-2B (JP) 

silv
erh

orn
.co

.uk



~§;x ( 1 ) · • · • • • · ~~tlB~ 
PICTURESQUE INDEX(l) • · · MAIN PARTS 

r----------, 
jg~ Fig. 1~6 
LABEL 
it~jg~ Fig. 7~10 
SAFETY LABEL 
I,!:!, Fig. 11 
TOOL 
~~.lf):t:,-;, 1-- Fig. 105 
KIT PARTS FOR REMODE 

7-y;t Fig. 27 
RADIO 
:t:,-y I:✓ Fig. 48, 49 
CABIN 
:t:,-y I:✓ ~7 Fig. 50 
CABIN DOOR 
:t=,-y / I: Fig. 51 
CANOPY 

x77- Fig. 12 
MUFFLER 
I7?1J-j- Fig.13 
AIR CLEANER 
I✓-Y/x':7 ✓ 1-- Fig. 16 
ENGINE MOUNT 
7-yI-5' & °:?'7/ 1-- Fig. 17 
RADIATOR & MOUNT 

1::-5' & T7□A5' Fig. 26 
HEATER & DEFROSTER 

~'45' ✓? & ~'41~-{7' Fig. 18 
FUEL TANK & FUEL LINE 
7f- ✓*o/ I-- Fig. 47 

1/- 1-- & 1/-l--":?'7 ✓ 1-- Fig. 44~46 
SEAT & SEAT MOUNT 

BONNET 
;EbJ±~ ✓:t & !Mlm-¥ Fig. 52 
HYD. OIL PUMP & JOINT flt~~ Fig. 20~24 

ELECTRIC PART 

;!llJ±ftc'if Fig. 79~87 
HYD. Oil PIPING 
:::J ✓ t-- □ -Jl,ftc'jf Fig. 88~98 
CONTROL PIPING 

9-?7✓/ Fig. 25 
WORK LAMP 
7-A & 7'-A77?"o/ 1-- Fig. 100 
BOOM & BOOM BRACKET 

7-A1/IJ /~ Fig. 53, 54 
BOOM CYLINDER 

l'\'T-:; l--1/ 1) ✓~ Fig. 56 U~il Fig. 30~38 
BUCKET CYLINDER CONTROL EQUIPMENT 

')-E-:::J//°\Jl,7 Fig. 72~74 
REMOTE CONTROL VALVE 

ti: 
LEFT 

ig. 59 
IVING MOTOR 

/~* Fig. 41~43 
INSTRUMENT PANEL 

□-7 & 7-Yi'A 1-- Fig. 28 
ROLLER & ADJUST 

1'{-;,71J Fig. 19 
BATTERY 

? □ -7 Fig. 29 
CRAWLER 

7l/-A & ~§ll'\7 1J ✓?' Fig.39 
FRAME & TURNING BEARING 
7l/-A;/J1'{- Fig. 40 
FRAME COVER 
~§I-E--5' Fig. 60 
TURNING MOTOR 
A-{l°'\Jl,-y3-{/t-- Fig.61 
SWIVEL JOINT 
:::J ✓ t-- □ -Jl,/'{Jl,7 Fig. 62~71 
CONTROL VALVE 
□ -5' 1J /'{JI, 7 ('?Mh:r/) Fig. 75, 76 
ROTARY VALVE(MULTI CHANGE) 
PTO/'{Jl,7 Fig. 77 

P. T. 0. VALVE 
~~?'IJ-1//?' Fig. 99 
GREASING B27-2B (JP) 

silv
erh

orn
.co

.uk



~§ix ( 2) · · · · · • · ;El=JJ±M~ 
PICTURESQUE INDEX(2) · e • HYDRAULIC SECTION 

::J ✓ t-- t:l - JL,ftciw Fig. 88~98 
CONTROL PIPING 

(1 
70/ H±~ 
FRONT SPEC. 

~ 

f'Ft/J;lb~ ✓? Fig. 78 
HYD. 01 L TANK 

:f-.b.:,;IJ ✓?I' Fig. 53, 54 
BOOM CYLINDER 

7-b.:,;1) ✓?I' Fig. 55 
ARM CYLINDER 

:tv- ~::.,;,J ✓?I' Fig. 58 
BLADE CYLINDER 

;lbfEftc~ Fig. 79~87 
HYD. OIL PIPING 

;lbfE;f- ✓7' & !Miff~ Fig. 52 
HYU OIL PUMP & JOINT 

t:l-~IJ1XJL,7(;,~ffr;.,/) Fig. 75, 76 
ROTARY VALVE(MULTI CHANGE) 

1£: 
REAR 

~ 

::J ✓ t--t:1-JL,/XJL,7 Fig. 62~71 
!CONTROL VALVE I 

~ 
LEFT 

B27-2B (JP) 

silv
erh

orn
.co

.uk



YOOK3411 

~§;X ( 3) · • • · • • · Iji§~lj 
PICTURESQUE INDEX(3) • · · FIGURE 

2 jg:tJi (ht·'/: fff I,/\.-) (JP) 
Fig LABEL(CABIN:SIDE LEVER) 

(JP) 

~td0~ GJ 

I\ aE=oQ] 0 
'H! 

& r' E ~ 

~ dJ ~ 
[r"'{] ~ 

D g ~ 
3 itffi (ff Jt" : JO';~I,,/\. -) (JP) 

Fig LABEL(CANOPY:FRONT LEVER) 
(JP) 

4 itffi (fl'/t" : fff 1t11· -) (JP) 
Fig LABEL(CANOPY:SIDE LEVER) 

(JP) 

5 it~ (ftrf '/) (AS, EX) 
Fig. LABEL (CABIN) (AS, EX) 

~~0'GJ Q] 

\( { D=c51E=o~ 

B ~ E ~ 
DID 2Ll.J 
~ OJ]~ 

[r"'{] c::=:):l 

/JJ □Qa 
6 jgffi (ftr/t") (AS, EX) 

Fig. LABEL (CANOPY) (AS, EX) 

□ DOJJJGJ~ 

7 ~~jgffi(ftrt''/) (JP) 
Fig. SAFETY LABEL (CABIN) (JP) 

oooc::i □ 

CJ00° 0□ 
□□□ CJ CJ 

0J0~ 

~\ ~~ 'H'Ga 
8 ~ 

8 ~~jgffi (fl'/t') (JP) 
Fig. SAFETY LABEL (CANOPY) (JP) 

1/9 

9 ~½it~ (ftrt· '/) (AS, EX) 
Fig. SAFETY LABEL (CABIN) (AS, EX) 

10 ~½itffi(ft/t") (AS, EX) 
Fig. SAFETY LABEL (CANOPY) 

(AS, EX) 

Clc:::J1 1 
( ~[:=:J[:=:J 

[:=:J Oc:::::JD 
C]c:::J [:=:J 

IJ!i 
Fig. 11 TOOL 

12 x7'7-
F i g. MUFFLER 

827-2B (JP) 

silv
erh

orn
.co

.uk



YOOK3411 

~ 1§1 ;_x ( 3 ) • • • • • • • Ij § ~lj 
PICTURESQUE INDEX(3) = • • FIGURE 2/9 

3 I.7? 1)-7 
Fi g. 1 A I R CLEANER 

1 4 7 !1 ~Jl, (ffl~tl:~) 
Fig. ACCELERATOR LEVER 

(STANDARD SPEC. ) 

1 5 7? ~Jl, ('J,~,ff tM±~) 
Fig. ACCELERATOR LEVER 

(ONE TOUCH DECLE SPEC.) 

.I';/~/~?/ I-­
Fig. 16ENGINE MOUNT 

~ 

177~:X.-7' & ~')';/ t- 21 ffi~~('J.(-\'1J,?° :jff II/\'-) 
Fig. RADIATOR & MOUNT Fig. ELECTRIC PART 

(WI RI NG: SI DE LEVER) 

1 8 ~fl7' ':/? & ~fl1H :1 2 2 Ii~~ (UHi: Jll,~11/\' -) 
Fig. FUEL TANK & FUEL LINE Fig. ELECTRIC PART 

(EQUIPMENT:FRONT LEVER) 

19,~o/T 1J 2 3li~81i(UHi:fff II/\'-) 
Fig. BATTERY Fig. ELECTRIC PART 

(EQUIPMENT:SIDE LEVER) 

2o ffl~~('J.(-\'1J1?° : ]ll1~l,J\' -) 
Fig. ELECTRIC PART 

(WIRING:FRONT LEVER) 
' 

2 4ffl~~ (-ftf ,Wffl) 
Fig. ELECTRIC PART(CABIN) 

~ 

~ 

B27-2B(JP) 

silv
erh

orn
.co

.uk



YOOK3411 

~El;~ ( 3 ) • • • • • • • Iji El ~lj 
PICTURESQUE INDEX (3) .. • ~ FIGURE 

25 '7-?7✓/ F i g. WORK LAMP 

26 t:-5' & T7□ .7.5' 
Fig. HEATER & DEFROSTER 

2 7 
7 ::ht (.tt ;,3;.,) 

Fig. RADIO (OPTIONAL) 

28 □-7 & 7:Y"\' .7. t--
Fig. ROLLER & ADJUST 

? □-7 
F i g. 2 9 CRAWLER 

3 0 H~tl (t,Jf - & X91F : 
Fig. Jn;.,~1,/\' -) 

CONTROL EQUIPMENT(LEVER 
STAND:FRONT LEVER) 

31 ~~jl: (t,1f - & X91F : 
Fig. f~~ I,/\-) 

CONTROL EQUIPMENT(LEVER 
STAND:SIDE LEVER) 

3 2 U~lii (t,/\· - & x9;.,F : 
Fig. f ff I,/\. -) (AS) 

CONTROL EQUIPMENT(LEVER 
STAND:SIDE LEVER) (AS) 

3/9 

U~lii (jE;fi) 
F i g. J 3 CONTROL EQU I PMENT (DR I VE) 

34U~tl(M;.,f) 
fig. CONTROL EQUIPMENT(SWING) 

H~tl(ti,-~·) 
F i g. 3 5 CONTROL EQU I PMENT (BLADE) 

3 6 U~tl (l:MJt,/\· - & 
Fig. "-"f/l,:Jn;.,~t,/\'-) 

CONTROL EQUIPMENT(CUT OF 
LEVER & PEDAL:FRONT LEVER 

B27-2B (JP) 

silv
erh

orn
.co

.uk



)0K3411 

~§iX ( 3) • • • • • • • Ij§~lj 
PICTURESQUE INDEX(3) • · · FIGURE 

37U~ll(il,~tJIIJ\. - & 
Fig. l\'f1,:iJ~FIIJ\·-) 

CONTROL EQUIPMENT(CUT OF 
LEVER & PEDAL:SIDE LEVER) 

3 8 U~ll (PTOJ,~D-M 
Fi g. CONTROL EQU I PMENT 

(P. T. 0. CONTROL) 

39 71,,-..6. & ~!ml'(7 1J / 
Fig. FRAME & TURNING BEARING 

40 7v-..6.:hr<-
Fig. FRAME COVER 

AT':// & ,( /'I~* 
Fig. 41 (JD,~111\. -) 

STEP & INSTRUMENT PANEL 
(FRONT LEVER) 

~ 

42 AT'Y/ & ,( /'I~* 
Fig. (iJff llJ\·-) 

STEP & INSTRUMENT PANEL 
(SI DE LEVER) 

43 AT':// & -< ::.,,~* 
Fig. (iJff Ill\.-) (AS) 

STEP & INSTRUMENT PANEL 
(SI DE LEVER)(AS) 

~ 

44 y-t,. & y-t,.~')::.,t--
Fig. (JD,~111\.-) 

SEAT & SEAT-MOUNT 
(FRONT LEVER) 

4/9 

45 y-t,. & y- t,.~')::., t--
Fig. (iJff Ill\.-) 

SEAT & SEAT MOUNT 
(SI DE LEVER) 

6y-t,.~')::.,f-­
Fi g_4 (iJff Ill\. -)(AS) 

SEAT MOUNT 
(SI DE LEVER) (AS) 

47 ,f-::.,*-:; t--
Fig. BONNET 

48 .:f-v t:::.,(*~ & f:t/1) 
Fig. CABIN 

(BODY & FITTING PART) 

B27-2B (JP) 

silv
erh

orn
.co

.uk



YOOK3411 

~ § ;x ( 3 ) · · · · • • · Iji 13 jJlj 
PICTURESQUE INDEX(3) · · · FIGURE 

49 .::t-;, 1::::,.,(J{ ;i & fJ•1~) 
Fig. CABIN(GLASS & SASH) 

50 .::t-;, 1::::,., t:7 
Fig. CABIN DOOR 

51 .::t-;, ./ I:: 
Fig. CANOPY 

;!llff;f-::,.,:t & fmtl-¥ 
Fig. 52HYD. OIL PUMP & JOINT 

3 7-h..1/ 1) ::,.,~(hf 1) 
Fig_ 5 BOOM CYLINDER (CABIN) 

54 7-h.1/1) ::,.,~(tt/t") 
Fig. BOOM CYLINDER (CANOPY) 

7-h.1/1) /~ 
Fig. 5 5ARM CYLINDER 

'"'T":J l--1/1) /~ 
Fig. 5 6 BUCKET CYLINDER 

7',( /9'1/I) /~ 
Fig. 57 SWING CYLINDER 

7v-i-:1/•J ::,.,~ 
Fig. 5 8 BLADE CYLINDER 

js:frE--~ 
Fig. 59oRIVING MOTOR 

6o&t@~-~ 
Fig. TURNING MOTOR 

5/9 

B27-2B (JP) 

silv
erh

orn
.co

.uk



YOOK3411 

~ § ;x ( 3 ) • • • • • • • lff el jJIJ 
PICTURESQUE INDEX(3) • · e FIGURE 

61 ;(.,{ J"(Jl,y 3-1 / 1-­
Fig. SWIVEL JOINT 

62 :::i:,,t,- □ -Jl,/'\Jl,7(P;f-~ 
Fi g. & /\' ~ J' et: ffl~f±~) 

CONTROL VALVE(P PORT & 
VALVE STAND:STANDARD) 

6 3 ::i / 1--□-Jl,/'\JI, 7 
Fi g. (:iEfi & PTO: ffl~f±~) 

CONTROL VALVE(DRIVE & 
P. T. 0 : STANDARD SPEC.) 

:::i:,, HJ-Jvl'\Jv7 
Fig. 64 (7-A & J,,f:,f: ffl~f±~) 

CONTROL VALVE(ARM & 
SWING : STANDARD SPEC.) 

:::i:,, 1-- □ -Jv1'\;1,7 
Fig. 6 5 (J' -A & /\' 71~ : ffl~i±~) 

CONTROL VALVE(BOOM & 
BUCKET : STANDARD SPEC.) 

::J / 1-- □ -Jl,/'\JL,7 
Fig.66 ~[§) & J' lt-r: ffl~1±~) 

CONTROL VALVE(TURNING & 
BLADE : STANDARD SPEC.) 

67 ::J:,, t-- □ -Jl,/'\Jl,7(Pf-~ 
Fig. & /\' ~J' ti': PTOf±tl) 

CONTROL VALVE 
(P PORT & V. STAND:P. T. 0.) 

68 :::i:,, t-- □ -Jl,/'\Jl,7(:iEfi 
Fig. & PTO:PTOf±~) 

CONTROL VALVE(DRIVE & 
P. T. 0. : P. T. 0. SPEC. ) 

6/9 

6 9 ::i:,, HJ-Jl,/'\Jl,7(7-A 
Fig. & x~:,9·· :PTOf±~) 

CONTROL VALVE(ARM & 
SW I NG: P. T. 0. SPEC. ) 

70 :J:,, t-- □ -Jl,/'\Jl,7(J'-A 
Fig. & /\·1,~: PTOf±~) 

CONTROL VALVE(BOOM & 
BUCKET: P. T. 0. SPEC. ) 

ri 

71 ::J / 1--r:J-Jl,/'\Jl,7~@1 
Fig. & J' lt-F : PTOf±~) 

CONTROL VALVE(TURNING & 
BLADE:P. T. 0. SPEC.) 

( 

72 ')i::J//'\Jl,7 
Fig. REMOTE CONTROL VALVE 

~ 

B27-2B(JP) 

silv
erh

orn
.co

.uk



YOOK3411 

~ 13 ;~ ( 3 ) • • • • • • • Ii El ~lj 
PICTURESQUE INDEX(3) • • • FIGURE 

7 3 IJ t :::f;:., /~JI, :1 (L) (AS) 
Fig. REMOTE CONTROL VALVE(L) 

(AS) 

74 IJ t:::J //~JL,:1(R) (AS) 
Fig. REMOTE CONTROL VALVE (R) 

(AS) 

7 5 4? i:-r.□ -7 1)-/~JL,7' 
Fig. ("?P,fhn tttl) 

4-WAY ROTARY VALVE 
(MULTI CHANGE SPEC. ) 

76 2? :i:1.□ -7 1)-J~}L,:1 
Fig. m,fhn tt~) 

2-WAY ROTARY VALVE 
(MULTI CHANGE SPEC.) 

77 PTO/~JL,7' (funi) 
Fig. P. T. 0. VALVE (CONFLUENCE) 

tflh;W-7 ✓? 
Fig. 78HYD. OIL TANK 

7 g;!ilf.EftcW 
Fig. (9/~~t• /]° ~If /1,J. ) 

HYD. OIL PIPING 
(TANK~PUMP~VALVE) 

8 0 ;mf.EffilW 
Fig. (;!( /]° . If r,t ~-E-9. J° -b.) 

HYD. OIL PIPING 
(PUMP, VALVE~MOTER, BOOM) 

7/9 

81 ;mf.EfficW 
Fig. (If r,7· ~Ml\. fv. M/f) 

HYD. OIL PIPING 
(VALVE~SW IVEL, SW I NG) 

;mf.E~W (IJ?-✓) 
Fig. 8 2 HYD. 0 IL Pl Pl NG(RETURN) 

8 3 ;$f.EftcW (PTO, Jlt-Al/F : 
Fig. !i!;;fttttl) 

HYD. 0 I L P I P I NG (P. T. 0. , 
FRAME END:UNIFLOW SPE~) 

8 4 ;!ilf.E!cW (PTO, 711-/il/F : 
F i g. -€;-Jf[tttl) 

HYD. OIL PIPING 
(P. T. 0. , FRAME END: 
CONFLUENCE SPEC.) 

// 

B27-2B (JP) 

silv
erh

orn
.co

.uk



OOK3411 

~ El ;x < 3 ) . . • • . . . 1J113 ~1J 
PICTURESQUE INDEX (3) • · • FIGURE 

8 5 ;ei/±fficff (~5,?7lt-l1) 
Fi~ HYD. OIL PIPING 

(TRACK FRAME) 

8 6 1w1±fficW er -b.) 
Fi~ HYD. OIL PIPING(BOOM) 

C ,(J 

8 7 ;ei/±fficW (PTO 7-/u/f ) 
Fi ~ HYD. 0 I L P I P I NG 

(P. T. 0. ARM END) 

~ "--

91 :::i::,, t--i:i-JL,fficW 
Fig. (1){-J//\. ~t ~J✓HH/\. ~l : 

'l 11t?~. 70/~lt/\. -) 
CONTROL PIPING(REMOTE­
CONTROL V. ~CONTROL V. : 
DIRECT, FRONT LEVER) 

~r 

92 :::i::,, 1--i:1-JvfficW 
Fig_ (IJ{-J//\. r,f ~J/~a-M· il : 

'l 11t?~. !)'ff It/\.-) 
CONTROL PIPING(REMOTE­
CONTROL V. ~CONTROL V. : 
DIRECT, s I DE LEVER) I 

';f I 

8/9 

94 :::i::,, 1--i:1-JvfficW 
Fig_ (i){-J//\. Jl,J' ~1/1,f/\. JI,)' 

: 4~11. 70/~lt/\. -) 
CONTROL PIPING(REMOTE­
CONTROL V. ~MULTI V. : 
4-WAY FRONT LEVER) ~r 

96 :::i::,, 1--i:1-JL,fficff 
Fig_ (1M-I\. r,f ~Ji'Hl-/1,/\. Jl,J' : 

4~11) 
CONTROL flPING(MULT V. ~ 
CONTROL V. : 4-WAY) 

[l(J/ 

B27-2B (JP) 

silv
erh

orn
.co

.uk



YOOK3411 

~ 13 ;x ( 3 ) • · m • u • • Ii El ~IJ 
PICTURESQUE INDEX(3) · · · FIGURE 9/9 

9 7 :::J / t--□-JI,~~ 
Fig. (ilffr~/· :2~r4, 70;,~vA·-) 

CONTROL PIPING 
1 0 5 ait~Jfl ~ -:1 H.t1 ;,3 ;,) 

Fig. KIT PARTS FOR REMODEL 
(OPTIONAL) 

(MULTI CHANGE: 2-1'/A Y, 
FRONT LEVER) 

[i]rl 

1021~'T-:1 t--
Fig. BUCKET 

10 3 l~'T-:; t-- (S~,{1 :lf7f;t;,~) 
Fig. BUCKET 

(S TYPE:ATTACHMENT) 
"'-

1007-.b. & 
Fig. 7-.b.75'T-:; t--

BOOM & BOOM BRACKET 

71.,, t.: 
Fig. 104 BLADE 

--------

B27-2B (JP) 

silv
erh

orn
.co

.uk



~c~!gj 
WIRING DIAGRAM 

~'41!::,..-t;t­
FUEL SENSOR 

~

- 1!77'1;l.-1'-:;'1-
SAFETY SWITCH 

>(° 

l 

-
I] 

RG 
R 

RG R 
-Iv -

Y~e 
o, 

-::t-h.7,{ l-;l.-1'•:1'1-
BOOM LAMP SWITCH 

i 
> ~~13_,_...,,•+,--:._-_-+l--+H_l--_-_-_-:._-_-_1,--_-_-_-:._--t+-~~~~~.::_'~ 

,·-·- -o.~ 7'")-;i,-.ly-
~ HOUR METER 

9-1'"? 
TIMER 

R RW 
B D 

y '" 

0v ~ ~--~--1 
RELAY ~ ::L'•J-'"~-----H

1

t--t 

ll t,;., t- 1J-" -:;9-
REGULATOR 

- ., 
R 

! Or 

-B, 

RL 

·~ 
1

(-) (+) 

80D16R 

l~·:17 1) 

BATTERY 

B' . 
YR 
B 
R 

WB 

" •W 

-
o B 
'...I'.___ 

L----C3"-Y!..JL~-------------\--t+-----, 

I::.,:;-'::.,;i_ l-·:1::f~L,/,{ f< 
ENG I NE-STOP SOLENOID 

y : Yel low(M) 
w : Whi le(B) 
L : Blue CW) 
G : Green(~) 
R : Red (iir-) 
B : 81 ack(.\\\) 
Lg: Ye I low Leaves ('l!fjji@.) 
Gr : Gray(~L,-) 
0 r : Orange(;tL,;.,:;-') 
Br : Brown(?;.) 
Sb: Sky 81 ue(~@.) 

RW 

rLJI 
nr 

;l.9-71::.,~'E-9 
START I NG MOTOR 

~ 

L R 

;t)L,9*-9 
ALTERMATER 

LE 
r.w 
•R 

R 

L 
y 

~ ~I• ..1[; ~!la . ""I> "'• 

~~· .,. ~ . 
" > ~ ..Ja::1a .,1, 

-

., t ~wir ~ 

[~ i1 (]I"'"·~:.~ /(}~7 UAY[l 
CUl•OFF ll051''([0 , llJ'"" "'" , .. 7~ 

I71:-9 *i!l.;t.-1'-:;'1-
AIR HEATER WATER TEMP. SWITCH 

.:t-1' JL,7v-:;1/1'A-1' -:;'T 
OIL PRESSURE SWITCH 

B' 
H 

~ 

WB 

" •W 
y 

LE 
GW 
DO 
y 
y . 
y 

L...=!!!....J I 
~ 

0d > l::i. -;(~--------' lJ FUSE .-r-_-_-_-_-_-_-_--i--f-_-_-_-_-_-_-_-_-_-_-_-_-_-_~ ~ 

olo > 

,_ WB 
R R 
"'H RB 
ww FIW 

BR 

YR 
D 

,. " 
L• 
D 

YB -

PJll/l'7 ::.,7 
LAMP 

~'4:i--9-
FUEL METER 

i '1-1--:;-' 
: CHARGE 

! .:t-1' JL, 
! OIL 
i 7_k;g 
: WATER TEMP. 
I 

i 
I 

a\?u7zEii 
,-----'Y...eBc..c-yRc__ _ __, ~ 7 ::.,7'7 I•✓ jJ -

- LAMP CHECKER 

0 

YB , .. 
BR 

w 
L 

RW 

YL 

- 8 r r;:-- (7 - A) (EARTH) 
:• >;. (;l.9-9SW) (STARTING SW) 
•• " ('1-1- -:;-') (CHARGE) 
BR 

L• • 
GH , 

~ l.. a_ 
RW 

(-;/'!/'-) (BUZZER) 
(.:t-1' JL,) (OIL) 
(*i!l.) (WATER TEMP. ) 
(I7-)(AIR) 

-

B27-2B (JP) silv
erh

orn
.co

.uk



cc 
r-.:> 
--I 
I 

r-.:> 
cc 
,-... 
c.... 
"'O .._,. 

r ffl~f±f.Al!.Uc!~. - .. - .. - .. - .. T .. - .. - .. - .. - .. - .. 7 

!-~ ~_NE_ARD SPEC .. ALREADY w I RI NG j .----~ I 
I 

A~-~A4o/Tr-··-··-··~ 
START SWITCH ! ,-~::;.._----1 

o---J. - .. - .. - .. -+.;.;.R __ --1 
: RW 

! '74"\7- . 
j /\-.:?,.A j 
: WI RE HARNESS : 

I 
ct-------l - .. - .. _ .. -+.;.;.R.;:;.L __ -1 

/'\ •;;71) 
BATTERY 

1)1.,,­
RELAY 

L.._ .. _ .. ____ _ 
·-··-··-··-··-··-··___,; 

RW 

R 
y 

B 

B 
y 

R 

RW 

t-'-'-R ;:;..L ---9---~R =-IL ~ 1---"-R L=--___, 

~ 

y Ye 11 ow(:Ji) 
w Whi te(B) 
L Blue(i!!i·) 
G Green(~) 
R Red (w.) 
B BI ack (,W.) 
Lg: Yellow Leaves(:s~~) 
Gr: Gray (~iv-) 
0 r: 0 range (;;t L,,::.., ~) 
B r : Brown(~) 
Sb: Sky BI ue (g;g~) 

B 

L 

R 

w 
G 

RL 

G 

B 

w 

CD 

w 
B 

L 

R 

B 

L 
y 

w 
G 

R 

w 
B 

R 

~4~-1)1.,,-
TIMER RELAY 

f-1!)1,~ L,, / 4 ~ 
DECEL SOLENOID 

r-··-··- .. -··-.. -1 

14 ::..,y7-~;f-o/? Aj i' ND I CATOR BOX : 
. I 

r i-+--r .. - .. - · · - .. 1 

~i i j , 
:_ ~ : 
L . 
h Ii 
tr--h .__,.;.._ 
._. . ··-··-··-·· . 

---A" o:.:=. z­m 
-I 
0 
C: 
C"') 
:I: 

C m 
C"') 
m 
r--

GR 71!)!,7',// 
B DECEL LAMP 

-··-··-··-··-··-

Lg 

-r-t!Jl,A-{ ':IT 
Lg DECEL SWITCH 

silv
erh

orn
.co

.uk



1,1,,772428-03100,,"LABEL SET",1,,,,,,,,,,,,,,,,, 
2,2,,172428-03110,,LABEL,1,,,,,,,,,,,,,,,,, 
3,2,,172165-03130,,"LABEL,GREASE FEED",1,,,,,,,,,,,,,,,,, 
4,2,,172168-03151,,LABEL,1,,,,,,,,,,,,,,,,, 
5,2,,172519-03150,,"LABEL, ACCEL",1,,,,,,,,,,,,,,,,, 
6,2,,172168-03161,,LABEL,1,,,,,,,,,,,,,,,,, 
7,2,,172141-03170,,"LABEL, RESTART",1,,,,,,,,,,,,,,,,, 
8,2,,172168-03170,,"LABEL,FEED WATER",1,,,,,,,,,,,,,,,,, 
9,2,,172168-03211,,LABEL,1,,,,,,,,,,,,,,,,, 
10,2,,172141-03202,,"LABEL,CAUTION",1,,,,,,,,,,,,,,,,, 
11,2,,172164-03180,,"MARK,NO.1",1,,,,,,,,,,,,,,,,, 
12,2,,172165-03220,,"LABEL, GREASE",1,,,,,,,,,,,,,,,,, 
13,2,,172171-03261,,"LABEL,BOOM",2,,,,,,,,,,,,,,,,, 
14,2,,172519-04180,,"LABEL,WARNING",1,,,,,,,,,,,,,,,,, 
15,2,,172519-04290,,"LABEL,WARNING",1,,,,,,,,,,,,,,,,, 
16,2,,172142-03302,,"LABEL,CAUTION",1,,,,,,,,,,,,,,,,, 
17,2,,172155-03310,,"LABEL, OILING",1,,,,,,,,,,,,,,,,, 
18,2,,172141-03360,,"LABEL, START SWITCH",1,,,,,,,,,,,,,,,,, 
19,2,,172141-03372,,LABEL,2,,,,,,,,,,,,,,,,, 
20,2,,172964-03610,,"LABEL A",1,,,,,,,,,,,,,,,,, 
21,2,,172164-03500,,LABEL,1,,,,,,,,,,,,,,,,, 
22,2,,172165-03661,,"LABEL,DANGER",1,,,,,,,,,,,,,,,,, 
23,2,,172183-03250,,LABEL,1,,,,,,,,,,,,,,,,, 
24,2,,172147-03210,,"LABEL,2 SPEED",1,,,,,,,,,,,,,,,,, 
25,2,,172964-03370,,LABEL,1,,,,,,,,,,,,,,,,, 
26,2,,172164-03510,,LABEL,1,,,,,,,,,,,,,,,,, 
27,2,,172519-04300,,LABEL,1,,,,,,,,,,,,,,,,, 
28,2,,172164-03540,,LABEL,1,,,,,,,,,,,,,,,,, 
29,2,,172164-03520,,"LABEL,DANGER",1,,,,,,,,,,,,,,,,, 
30,2,,172964-03390,,"LABEL,WARNING",1,,,,,,,,,,,,,,,,, 
31,2,,172156-03280,,LABEL,1,,,,,,,,,,,,,,,,, 
32,1,,172173-03250,,LABEL,1,,,,,,,,,,,,,,,,, 
33,1,,172165-03231,,"LABEL, P.T.O.",1,,,,,,,3,,,,,,,,,, 
34,1,,172168-03301,,"LABEL, SELECT",1,,,,,,,3,,,,,,,,,, 
35,1,,172165-03471,,LABEL,1,,,,,,,2,,,,,,,,,, 
36,1,,172511-03250,,"LABEL, LEVER LOCK",2,,,,,,,5,,,,,,,,,, 
37,1,,172168-03250,,LABEL,1,,,,,,,4,,,,,,,,,, 
38,1,,172168-03260,,"LABEL, PATTERN D",1,,,,,,,4,,,,,,,,,, 
39,1,,172168-03410,,LABEL,1,,,,,,,4,,,,,,,,,, 
40,1,,121470-44540,,"LABEL, SUB-TANK",1,,,,,,,,,,,,,,,,, 
42,1,,172162-03180,,"LABEL,HEATER SWITCH",1,,,,,,,6,,,,,,,,,, 
43,1,,172162-03190,,"LABEL,WIPER SWITCH",1,,,,,,,6,,,,,,,,,, 
44,1,,172165-03240,,LABEL,1,,,,,,,1,,,,,,,,,, 
45,1,,172428-03160,,LABEL,1,,,,,,,,,,,,,,,,, 
46,1,,172165-03311,,LABEL,1,,,,,,,6,,,,,,,,,, 
47,1,,172428-03170,,"LABEL,CAB",1,,,,,,,,,,,,,,,,, 
48,1,,172165-03460,,"LABEL, PATERN A",1,,,,,,,6,,,,,,,,,, 
49,1,,172164-03530,,"LABEL,WARNING",2,,,,,,,,,,,,,,,,, 
50,1,,172964-03481,,LABEL,1,,,,,,,,,,,,,,,,, 
51,1,,172428-03150,,LABEL,1,,,,,,,,,,,,,,,,, 
52,1,,172425-03200,,LABEL,1,,,,,,W,2,,M/#60729,,,,,,,, 
53,1,,172142-03050,,LABEL,1,,,,,,W,7,,M/#60501,,,,,,,, 
54,1,,172175-03550,,LABEL(2-WAY,1,,,,,,W,2,,M/#60501,,,,,,,, 
55,1,,172173-03560,,"LABEL (YANMAR",1,,,,,,W,2,,M/#60501,,,,,,,, 
56,1,,172173-03570,,"LABEL (KOMATSU",1,,,,,,W,2,,M/#60501,,,,,,,, silv

erh
orn

.co
.uk



Fig, 1 
COUNTRY JP AS EX 
Fig No. 1 

33 

at& <ttr ~= 1a~~vJ\· -> (JP) 
LABEL(CABIN:FRONT LEVER) (JP) 

JtW L,No. 1 11 
JtWL,No. 2~31~~h~T 
1 INC. 2~31 

lllf'~32 

r-J([L ~1s 

*? I:: ;.,,~BB 
CABIN INSIDE 

@ ;h:7JVL, 
VIEIED FROM G) 

@ JJ7Jl.JL, @ Si¥11 7.~-~7.-1 o/7 
VIEWED FROM@ DETAILS OF@ STARTING SWITCH 

@ 
f 36 

--'"====------® 
© jJ7JtJI,, 
VIEWED FROM@ 

<§652 
4 9 I-'( J'()l, 781\ 

4-WAY VALVE PART 

::~ 
2 ,, z..,, J'()l,781\ 
2-WAY VALVE PART 

®•te 
DETAILS OF@ 

f!f$. IIIIINO. rntJma 
MACHINE SERIAL NO. & 
ENG I NE SER I AL NO. 
IS INDICATED AT 
THIS LOCATION 

·~~""' I 31 50 
1Dt~JS~:(£1f 
I N THE OPERA Tl ON 

MANUAL CASE 

*✓*o/ t-,~gB 
BONNET INSIDE 

29 26 25 

© jJ 7.Jl.JI, 
VIEWED FROM@ 

2 

~ 
© jJ7jLJL, 
VIEWED FROM (v 

BNo. naiima 
MACH I NE SER I AL NO. 
IS INDICATED AT 
THIS LOCATION 

14 

9 6 

~ 
M~IJ#?' 
PUT OF RIGHT PLACE 

22 16 17 

23 

4 

B27-2B(JP) 

silv
erh

orn
.co

.uk



1,1,,772428-03100,,"LABEL SET",,1,,,,,,,,,,,,,,,, 
2,2,,172428-03110,,LABEL,,1,,,,,,,,,,,,,,,, 
3,2,,172165-03130,,"LABEL,GREASE FEED",,1,,,,,,,,,,,,,,,, 
4,2,,172168-03151,,LABEL,,1,,,,,,,,,,,,,,,, 
5,2,,172519-03150,,"LABEL, ACCEL",,1,,,,,,,,,,,,,,,, 
6,2,,172168-03161,,LABEL,,1,,,,,,,,,,,,,,,, 
7,2,,172141-03170,,"LABEL, RESTART",,1,,,,,,,,,,,,,,,, 
8,2,,172168-03170,,"LABEL,FEED WATER",,1,,,,,,,,,,,,,,,, 
9,2,,172168-03211,,LABEL,,1,,,,,,,,,,,,,,,, 
10,2,,172141-03202,,"LABEL,CAUTION",,1,,,,,,,,,,,,,,,, 
11,2,,172164-03180,,"MARK,NO.1",,1,,,,,,,,,,,,,,,, 
12,2,,172165-03220,,"LABEL, GREASE",,1,,,,,,,,,,,,,,,, 
13,2,,172171-03261,,"LABEL,BOOM",,2,,,,,,,,,,,,,,,, 
14,2,,172519-04180,,"LABEL,WARNING",,1,,,,,,,,,,,,,,,, 
15,2,,172519-04290,,"LABEL,WARNING",,1,,,,,,,,,,,,,,,, 
16,2,,172142-03302,,"LABEL,CAUTION",,1,,,,,,,,,,,,,,,, 
17,2,,172155-03310,,"LABEL, OILING",,1,,,,,,,,,,,,,,,, 
18,2,,172141-03360,,"LABEL, START SWITCH",,1,,,,,,,,,,,,,,,, 
19,2,,172141-03372,,LABEL,,2,,,,,,,,,,,,,,,, 
20,2,,172964-03610,,"LABEL A",,1,,,,,,,,,,,,,,,, 
21,2,,172164-03500,,LABEL,,1,,,,,,,,,,,,,,,, 
22,2,,172165-03661,,"LABEL,DANGER",,1,,,,,,,,,,,,,,,, 
23,2,,172183-03250,,LABEL,,1,,,,,,,,,,,,,,,, 
24,2,,172147-03210,,"LABEL,2 SPEED",,1,,,,,,,,,,,,,,,, 
25,2,,172964-03370,,LABEL,,1,,,,,,,,,,,,,,,, 
26,2,,172164-03510,,LABEL,,1,,,,,,,,,,,,,,,, 
27,2,,172519-04300,,LABEL,,1,,,,,,,,,,,,,,,, 
28,2,,172164-03540,,LABEL,,1,,,,,,,,,,,,,,,, 
29,2,,172164-03520,,"LABEL,DANGER",,1,,,,,,,,,,,,,,,, 
30,2,,172964-03390,,"LABEL,WARNING",,1,,,,,,,,,,,,,,,, 
31,2,,172156-03280,,LABEL,,1,,,,,,,,,,,,,,,, 
32,1,,172173-03250,,LABEL,,1,,,,,,,,,,,,,,,, 
33,1,,172165-03231,,"LABEL, P.T.O.",,1,,,,,,3,,,,,,,,,, 
34,1,,172168-03301,,"LABEL, SELECT",,1,,,,,,3,,,,,,,,,, 
35,1,,172165-03471,,LABEL,,1,,,,,,2,,,,,,,,,, 
36,1,,172183-03280,,"LABEL,LOCK",,2,,,,,,5,,,,,,,,,, 
37,1,,172168-03250,,LABEL,,1,,,,,,4,,,,,,,,,, 
38,1,,172168-03260,,"LABEL, PATTERN D",,1,,,,,,4,,,,,,,,,, 
39,1,,172168-03410,,LABEL,,1,,,,,,4,,,,,,,,,, 
40,1,,121470-44540,,"LABEL, SUB-TANK",,1,,,,,,,,,,,,,,,, 
42,1,,172162-03180,,"LABEL,HEATER SWITCH",,1,,,,,,6,,,,,,,,,, 
43,1,,172162-03190,,"LABEL,WIPER SWITCH",,1,,,,,,6,,,,,,,,,, 
44,1,,172165-03240,,LABEL,,1,,,,,,1,,,,,,,,,, 
45,1,,172428-03160,,LABEL,,1,,,,,,,,,,,,,,,, 
46,1,,172165-03311,,LABEL,,1,,,,,,6,,,,,,,,,, 
47,1,,172428-03170,,"LABEL,CAB",,1,,,,,,,,,,,,,,,, 
48,1,,172165-03460,,"LABEL, PATERN A",,1,,,,,,6,,,,,,,,,, 
49,1,,172164-03530,,"LABEL,WARNING",,2,,,,,,,,,,,,,,,, 
50,1,,172964-03481,,LABEL,,1,,,,,,,,,,,,,,,, 
51,1,,172428-03150,,LABEL,,1,,,,,,,,,,,,,,,, 
52,1,,172425-03200,,LABEL,,1,,,,,W,2,,,,M/#60729,,,,,, 
53,1,,172142-03050,,LABEL,,1,,,,,W,7,,,,M/#60501,,,,,, 
54,1,,172175-03550,,LABEL(2-WAY,,1,,,,,W,2,,,,M/#60501,,,,,, 
55,1,,172173-03560,,"LABEL (YANMAR",,1,,,,,W,2,,,,M/#60501,,,,,, 
56,1,,172173-03570,,"LABEL (KOMATSU",,1,,,,,W,2,,,,M/#60501,,,,,, silv

erh
orn

.co
.uk



Fig. 2 
COUNTRY J P A S E X 
Fig No. 2 - 5 

49 

ffi&(:t-tt· ;t:f{F vi\·-) (JP) 
LABEL(CABIN:SIDE LEVER)(JP) 

1 ,, 

28 ~ 

JtW l,No. 1 f;t 
JtWL,No. 2~31'!-15'3J.~T 
1 INC. 2~31 

18 

~ 
*"" 1:::,,~$ © 1J5JVI, ~/*o/ ~~$ 
CABIN INSIDE VIEWED FROM© BONNET INSIDE 

@ fflM '?.9-9'?.4o/=J-
DETAILS OF@ STARTING SWITCH 

::~ 
2 "I. 4 J'(JL,:1$ 

2-WAY VALVE PART 

Q) fflll 
DETAILS OF Q) 

8. tl!JIINO. fJl!Jil'LII 
MACHINE SERIAL NO. & 
ENG I NE SER I AL NO. 
IS INDICATED AT 
THIS LOCATION 

I 
50 

nmiru:~u•~?'f i:p 
IN THE OPERATION 
MANUAL CASE 

31 

51 

29 26 25 UNO. fJltJ-fl'LII 
MACH I NE SER I AL NO. 
IS INDICATED AT 
THIS LOCATION 

14 

6 

23 

19 

4 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,772428-03100,,"LABEL SET",,,1,,,,,,,,,,,,,,, 
2,2,,172428-03110,,LABEL,,,1,,,,,,,,,,,,,,, 
3,2,,172165-03130,,"LABEL,GREASE FEED",,,1,,,,,,,,,,,,,,, 
4,2,,172168-03151,,LABEL,,,1,,,,,,,,,,,,,,, 
5,2,,172519-03150,,"LABEL, ACCEL",,,1,,,,,,,,,,,,,,, 
6,2,,172168-03161,,LABEL,,,1,,,,,,,,,,,,,,, 
7,2,,172141-03170,,"LABEL, RESTART",,,1,,,,,,,,,,,,,,, 
8,2,,172168-03170,,"LABEL,FEED WATER",,,1,,,,,,,,,,,,,,, 
9,2,,172168-03211,,LABEL,,,1,,,,,,,,,,,,,,, 
10,2,,172141-03202,,"LABEL,CAUTION",,,1,,,,,,,,,,,,,,, 
11,2,,172164-03180,,"MARK,NO.1",,,1,,,,,,,,,,,,,,, 
12,2,,172165-03220,,"LABEL, GREASE",,,1,,,,,,,,,,,,,,, 
13,2,,172171-03261,,"LABEL,BOOM",,,2,,,,,,,,,,,,,,, 
14,2,,172519-04180,,"LABEL,WARNING",,,1,,,,,,,,,,,,,,, 
15,2,,172519-04290,,"LABEL,WARNING",,,1,,,,,,,,,,,,,,, 
16,2,,172142-03302,,"LABEL,CAUTION",,,1,,,,,,,,,,,,,,, 
17,2,,172155-03310,,"LABEL, OILING",,,1,,,,,,,,,,,,,,, 
18,2,,172141-03360,,"LABEL, START SWITCH",,,1,,,,,,,,,,,,,,, 
19,2,,172141-03372,,LABEL,,,2,,,,,,,,,,,,,,, 
20,2,,172964-03610,,"LABEL A",,,1,,,,,,,,,,,,,,, 
21,2,,172164-03500,,LABEL,,,1,,,,,,,,,,,,,,, 
22,2,,172165-03661,,"LABEL,DANGER",,,1,,,,,,,,,,,,,,, 
23,2,,172183-03250,,LABEL,,,1,,,,,,,,,,,,,,, 
24,2,,172147-03210,,"LABEL,2 SPEED",,,1,,,,,,,,,,,,,,, 
25,2,,172964-03370,,LABEL,,,1,,,,,,,,,,,,,,, 
26,2,,172164-03510,,LABEL,,,1,,,,,,,,,,,,,,, 
27,2,,172519-04300,,LABEL,,,1,,,,,,,,,,,,,,, 
28,2,,172164-03540,,LABEL,,,1,,,,,,,,,,,,,,, 
29,2,,172164-03520,,"LABEL,DANGER",,,1,,,,,,,,,,,,,,, 
30,2,,172964-03390,,"LABEL,WARNING",,,1,,,,,,,,,,,,,,, 
31,2,,172156-03280,,LABEL,,,1,,,,,,,,,,,,,,, 
32,1,,172173-03250,,LABEL,,,1,,,,,,,,,,,,,,, 
33,1,,172141-03160,,"LABEL, OPERATION(C)",,,1,,,,,4,,,,,,,,,, 
34,1,,172141-03390,,LABEL,,,1,,,,,4,,,,,,,,,, 
35,1,,172168-03401,,LABEL,,,1,,,,,4,,,,,,,,,, 
36,1,,121470-44540,,"LABEL, SUB-TANK",,,1,,,,,,,,,,,,,,, 
38,1,,172165-03141,,"LABEL,FRONT",,,1,,,,,5,,,,,,,,,, 
39,1,,172165-03240,,LABEL,,,1,,,,,1,,,,,,,,,, 
40,1,,172151-03540,,"LABEL,PATTERN A",,,1,,,,,5,,,,,,,,,, 
41,1,,172168-03301,,"LABEL, SELECT",,,1,,,,,3,,,,,,,,,, 
42,1,,172165-03231,,"LABEL, P.T.O.",,,1,,,,,3,,,,,,,,,, 
43,1,,172511-03250,,"LABEL, LEVER LOCK",,,2,,,,,6,,,,,,,,,, 
44,1,,172151-03550,,"LABEL,PATTERN B",,,1,,,,,2,,,,,,,,,, 
45,1,,172964-03481,,LABEL,,,1,,,,,,,,,,,,,,, 
46,1,,172425-03200,,LABEL,,,1,,,,W,2,,,,,,M/#60729,,,, 
47,1,,172142-03050,,LABEL,,,1,,,,W,7,,,,,,M/#60501,,,, 
48,1,,172173-03550,,"LABEL (2-WAY",,,1,,,,W,2,,,,,,M/#60501,,,, 
49,1,,172173-03560,,"LABEL (YANMAR",,,1,,,,W,2,,,,,,M/#60501,,,, 
50,1,,172173-03570,,"LABEL (KOMATSU",,,1,,,,W,2,,,,,,M/#60501,,,, 

silv
erh

orn
.co

.uk



Fig. 3 
COUNTRY J P A S E X 
Fig No. 

25 

42 

© t.J7JtJI,, 
VIEWEO FROM G) 

~46 

4 rj :I:..{ /'{)1,,:1$ 
4-WAY VALVE PART 

::~ 
2 ,, :I:.;( /'{)1,,:;1!~ 
2-IAY VALVE PART 

®•• DETAILS OF@ 

~- MANO. fl~lillll 
MACHINE SERIAL NO. & 
ENG I NE SER I AL NO. 
IS INDICATED AT 
THIS LOCATION 

45 31 
ntitJrullt•p:,ittip 
IN THE OPERATION 
MANUAL CASE 

att& (:\7-t/t" : 7Cl'~II/\° -) (JP) 
LABEL(CANOPY:FRONT LEVER) (JP) 

33 
34 
35 
40 

44 

24 

1 
J; 

fiI 
FRONT 

48 @ t.J 7 JtJI,, 
VIEWED FROM@ 

llillt~32 

@•jpj 
DETAILS OF@ 

~;., ~-;, H~!B 
BONNET INSIDE 

rt:1 
© t.J7JiJI,, 
VIEWED FROM® 

2 

~ 
© jJ7JVI,, 
VIEWED FROM CE) 

38 

tl1$NO. fl~lil'!II 
MACH I NE SER I AL NO. 
IS INDICATED AT 
TH IS LOCATION 

14 

~=~=~~£_~7' 9 6 

-BJY'18 

-;).'9-9-;).;(-;,7 
STARTING SWITCH 

47 

7 - ==r:P 

--
MM'IJ#?" 
PUT OF RIGHT PLACE 

22 16 17 

23 

19 

4 

B27-2B {JP) 

silv
erh

orn
.co

.uk



1,1,,772428-03100,,"LABEL SET",,,,1,,,,,,,,,,,,,, 
2,2,,172428-03110,,LABEL,,,,1,,,,,,,,,,,,,, 
3,2,,172165-03130,,"LABEL,GREASE FEED",,,,1,,,,,,,,,,,,,, 
4,2,,172168-03151,,LABEL,,,,1,,,,,,,,,,,,,, 
5,2,,172519-03150,,"LABEL, ACCEL",,,,1,,,,,,,,,,,,,, 
6,2,,172168-03161,,LABEL,,,,1,,,,,,,,,,,,,, 
7,2,,172141-03170,,"LABEL, RESTART",,,,1,,,,,,,,,,,,,, 
8,2,,172168-03170,,"LABEL,FEED WATER",,,,1,,,,,,,,,,,,,, 
9,2,,172168-03211,,LABEL,,,,1,,,,,,,,,,,,,, 
10,2,,172141-03202,,"LABEL,CAUTION",,,,1,,,,,,,,,,,,,, 
11,2,,172164-03180,,"MARK,NO.1",,,,1,,,,,,,,,,,,,, 
12,2,,172165-03220,,"LABEL, GREASE",,,,1,,,,,,,,,,,,,, 
13,2,,172171-03261,,"LABEL,BOOM",,,,2,,,,,,,,,,,,,, 
14,2,,172519-04180,,"LABEL,WARNING",,,,1,,,,,,,,,,,,,, 
15,2,,172519-04290,,"LABEL,WARNING",,,,1,,,,,,,,,,,,,, 
16,2,,172142-03302,,"LABEL,CAUTION",,,,1,,,,,,,,,,,,,, 
17,2,,172155-03310,,"LABEL, OILING",,,,1,,,,,,,,,,,,,, 
18,2,,172141-03360,,"LABEL, START SWITCH",,,,1,,,,,,,,,,,,,, 
19,2,,172141-03372,,LABEL,,,,2,,,,,,,,,,,,,, 
20,2,,172964-03610,,"LABEL A",,,,1,,,,,,,,,,,,,, 
21,2,,172164-03500,,LABEL,,,,1,,,,,,,,,,,,,, 
22,2,,172165-03661,,"LABEL,DANGER",,,,1,,,,,,,,,,,,,, 
23,2,,172183-03250,,LABEL,,,,1,,,,,,,,,,,,,, 
24,2,,172147-03210,,"LABEL,2 SPEED",,,,1,,,,,,,,,,,,,, 
25,2,,172964-03370,,LABEL,,,,1,,,,,,,,,,,,,, 
26,2,,172164-03510,,LABEL,,,,1,,,,,,,,,,,,,, 
27,2,,172519-04300,,LABEL,,,,1,,,,,,,,,,,,,, 
28,2,,172164-03540,,LABEL,,,,1,,,,,,,,,,,,,, 
29,2,,172164-03520,,"LABEL,DANGER",,,,1,,,,,,,,,,,,,, 
30,2,,172964-03390,,"LABEL,WARNING",,,,1,,,,,,,,,,,,,, 
31,2,,172156-03280,,LABEL,,,,1,,,,,,,,,,,,,, 
32,1,,172173-03250,,LABEL,,,,1,,,,,,,,,,,,,, 
33,1,,172141-03160,,"LABEL, OPERATION(C)",,,,1,,,,4,,,,,,,,,, 
34,1,,172141-03390,,LABEL,,,,1,,,,4,,,,,,,,,, 
35,1,,172168-03401,,LABEL,,,,1,,,,4,,,,,,,,,, 
36,1,,121470-44540,,"LABEL, SUB-TANK",,,,1,,,,,,,,,,,,,, 
38,1,,172165-03141,,"LABEL,FRONT",,,,1,,,,6,,,,,,,,,, 
39,1,,172165-03240,,LABEL,,,,1,,,,1,,,,,,,,,, 
40,1,,172151-03540,,"LABEL,PATTERN A",,,,1,,,,6,,,,,,,,,, 
41,1,,172168-03301,,"LABEL, SELECT",,,,1,,,,3,,,,,,,,,, 
42,1,,172165-03231,,"LABEL, P.T.O.",,,,1,,,,3,,,,,,,,,, 
43,1,,172183-03280,,"LABEL,LOCK",,,,2,,,,5,,,,,,,,,, 
44,1,,172151-03550,,"LABEL,PATTERN B",,,,1,,,,2,,,,,,,,,, 
45,1,,172964-03481,,LABEL,,,,1,,,,,,,,,,,,,, 
46,1,,172425-03200,,LABEL,,,,1,,,W,2,,,,,,,,M/#60729,, 
47,1,,172142-03050,,LABEL,,,,1,,,W,7,,,,,,,,M/#60501,, 
48,1,,172173-03550,,"LABEL (2-WAY",,,,1,,,W,2,,,,,,,,M/#60501,, 
49,1,,172173-03560,,"LABEL (YANMAR",,,,1,,,W,2,,,,,,,,M/#60501,, 
50,1,,172173-03570,,"LABEL (KOMATSU",,,,1,,,W,2,,,,,,,,M/#60501,, 

silv
erh

orn
.co

.uk



4 atti{ft/t° :iJ~F ltJ\° -) (JP) 
Fi~ LABEL(CANOPY:SIDE LEVER) (JP) 

© ;fJ7JlJl, 
VIEWED FROM@ 

© 

30 
39 

---====-=--..... - © 
G) :h5JlJl, 
VIEWED FROM@ 

4 ? :r:A J'(Jl-:1$ 
4-WAY VALVE PART 

::~ 
2 ? :r:. ,{ /'(JI, :18B 

2-WAY VALVE PART 

G) amtim 
DETAILS OF G) 

15 

11 

u. a11No. n~1,rya 
MACHINE SERIAL NO. & 
ENG I NE SER I AL NO. 
rs INDICATED AT 
THIS LOCATION 

I a. T t 8 I .. J 
I 31 

45 
:n~1Dttf!.tlr:1;J r.£ i:p 
IN THE OPERATION 

MANUAL CASE 

33 
34 
35 
40 

44 
48 

Jltli L,No. 1 Ii 
JlW L,No. 2~31 ~*ha;T 
1 INC. 2~31 

18 

QJ 
ilt;.., +-;, H:1;Jtm 
BONNET INSIDE 

© •• 
DETAILS OF (E) 

A-7--7~-A -:,,7 
STARTING SWITCH 

2 

Jcil 
© :h5JtJI, 
VIEWED FROM @ 

43 

n 
@@lfB 
:h-:,, t,.;;t71,,-J'(­
!Mff=ffll] 3 IJ mJl, 
©@ PART ARE SET 
FROM OPERATION SIDE 
OF CUT~OFF LEVER 

12 

© ;f}7Jl}I, 

VIEWED FROM ® 

~41 

~-~ 
@:t.J5JlJI, 
VIEWED FROM @ 

38 

UNO. fl~Jinll 
MACH I NE SER I AL NO. 
IS INDICATED AT 
THIS LOCATION 

14 

9 6 

ilJp}j~ IJ f;t?" 
PUT OF RIGHT PLACE 

16 17 

23 

21 

19 

4 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,772435-03110,,"LABEL SET(B27-2BAS,E",,1,,,,,,,,,,,,,,,, 
2,2,,172435-03110,,"LABEL,SPEC. E",,1,,,,,,,,,,,,,,,, 
3,2,,172168-03151,,LABEL,,1,,,,,,,,,,,,,,,, 
4,2,,172519-03150,,"LABEL, ACCEL",,1,,,,,,,,,,,,,,,, 
5,2,,172168-03161,,LABEL,,1,,,,,,,,,,,,,,,, 
6,2,,172439-03220,,"MARK,NO1",,1,,,,,,,,,,,,,,,, 
7,2,,172147-03210,,"LABEL,2 SPEED",,1,,,,,,,,,,,,,,,, 
8,2,,172168-03211,,LABEL,,1,,,,,,,,,,,,,,,, 
9,2,,172171-03261,,"LABEL,BOOM",,2,,,,,,,,,,,,,,,, 
10,2,,172141-03360,,"LABEL, START SWITCH",,1,,,,,,,,,,,,,,,, 
11,2,,172141-03440,,LABEL,,1,,,,,,,,,,,,,,,, 
12,2,,172183-03450,,"LABEL,FUEL",,1,,,,,,,,,,,,,,,, 
13,2,,172165-03500,,"LABEL,GREASE FEED",,1,,,,,,,,,,,,,,,, 
14,2,,172171-03510,,"LABEL, GREASE",,1,,,,,,,,,,,,,,,, 
15,2,,172171-03700,,LABEL,,1,,,,,,,,,,,,,,,, 
16,2,,172171-03710,,LABEL,,1,,,,,,,,,,,,,,,, 
17,2,,172171-03720,,LABEL,,1,,,,,,,,,,,,,,,, 
18,2,,172171-03730,,LABEL,,2,,,,,,,,,,,,,,,, 
19,2,,172171-03740,,LABEL,,1,,,,,,,,,,,,,,,, 
20,2,,172171-03750,,LABEL,,2,,,,,,,,,,,,,,,, 
21,2,,172171-03760,,LABEL,,1,,,,,,,,,,,,,,,, 
22,2,,172171-03770,,LABEL,,1,,,,,,,,,,,,,,,, 
23,2,,172171-03780,,LABEL,,1,,,,,,,,,,,,,,,, 
24,2,,172171-03790,,"LABEL, RADIATOR",,1,,,,,,,,,,,,,,,, 
25,2,,172171-03800,,LABEL,,1,,,,,,,,,,,,,,,, 
26,2,,172171-03810,,LABEL,,1,,,,,,,,,,,,,,,, 
27,2,,172125-03950,,"LABEL, AIR CLEANER",,1,,,,,,,,,,,,,,,, 
28,2,,121120-44800,,"LABEL, RADIATOR",,1,,,,,,,,,,,,,,,, 
29,2,,124764-44810,,"LABEL,",,1,,,,,,,,,,,,,,,, 
30,2,,124764-44920,,"LABEL, ANTI-FREEZING",,1,,,,,,,,,,,,,,,, 
31,2,,22857-300050,,"SCREW 3X 5",,4,,,,,,,,,,,,,,,, 
32,2,,172168-03510,,LABEL,,1,,,,,,,,,,,,,,,, 
33,2,,172155-03790,,"LABEL,RE-FUELING",,1,,,,,,,,,,,,,,,, 
34,2,,172165-03231,,"LABEL, P.T.O.",,1,,,,,,,,,,,,,,,, 
35,2,,172168-03301,,"LABEL, SELECT",,1,,,,,,,,,,,,,,,, 
36,2,,172171-03400,,PLATE,,1,,,,,,,,,,,,,,,, 
37,1,,172183-03280,,"LABEL,LOCK",,1,,,,,,,,,,,,,,,, 
39,1,,172165-03460,,"LABEL, PATERN A",,1,,,,,,,,,,,,,,,, 
40,1,,172428-03150,,LABEL,,1,,,,,,,,,,,,,,,, 
41,1,,172428-03160,,LABEL,,1,,,,,,,,,,,,,,,, 
42,1,,172428-03170,,"LABEL,CAB",,1,,,,,,,,,,,,,,,, 
43,1,,172162-03180,,"LABEL,HEATER SWITCH",,1,,,,,,,,,,,,,,,, 
44,1,,172162-03190,,"LABEL,WIPER SWITCH",,1,,,,,,,,,,,,,,,, 
45,1,,172165-03311,,LABEL,,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



5 atti(~tt' 1) (AS, EX) 
Fig. LABEL (CABIN) (AS, EX) 

COUNTRY J P A S E X JtW L,No. 11;1: 

2 - 5 
25 24 29 

JtW l.,No. 2~36~1th-*t" 
1 INC. 2~36 

~J ~41 
32~ 

~-\' 1:::,,p;i$ (A) 1J5JV1, ~:,,*-,:., H;t;J$ 
CABIN INSIDE VIEWED FROM@ BONNET INSIDE 

~ 
~9 

7-.9-97-.-1 o/T 
STARTING SWITCH 

(v 115.JtJI, @ .1.15.JtJI, @ 115.JtJI, 
VIEWED FROM(£) VIEWED FROM@ VIEWED FROM@ 

Ci) 115.JtJI, 
VIEWED FROM@ 

1~ 

~-\' 1:::,., ~7P-J$ 
CABIN DOOR INSIDE 

@@ f35 I ~ 4 

~--® 
~ @ .1.J5JitJI, 
W .1.J 5 JitJI, VIEWED FROM @ 
VIEWED FROM@ 

30 

[[]8-21 ~28 
I.7? 1)--j- 5:JI.-9 
AIR CLEANER RADIATOR 

um. ar11No. n11Jfl'lfl Ll=~~~ 
MACHINE SERIAL NO. & 
ENG I NE SER I AL NO. 
IS INDICATED AT 
THIS LOCATION 

36 

lli~~ll~f£1P 
IN THE OPERATION 
MANUAL CASE 

MACHINES 
IS INDICA 
THIS LOCA 

~~~~ 2 3 
;:=j;;;;;;;=;.!~~8 

21 

1 44 
0 

43 
□ 

© 1J5ff.JI, 
VIEWED FROM@ 

17 33 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,772435-03110,,"LABEL SET(B27-2BAS,E",,,,,,1,,,,,,,,,,,, 
2,2,,172435-03110,,"LABEL,SPEC. E",,,,,,1,,,,,,,,,,,, 
3,2,,172168-03151,,LABEL,,,,,,1,,,,,,,,,,,, 
4,2,,172519-03150,,"LABEL, ACCEL",,,,,,1,,,,,,,,,,,, 
5,2,,172168-03161,,LABEL,,,,,,1,,,,,,,,,,,, 
6,2,,172439-03220,,"MARK,NO1",,,,,,1,,,,,,,,,,,, 
7,2,,172147-03210,,"LABEL,2 SPEED",,,,,,1,,,,,,,,,,,, 
8,2,,172168-03211,,LABEL,,,,,,1,,,,,,,,,,,, 
9,2,,172171-03261,,"LABEL,BOOM",,,,,,2,,,,,,,,,,,, 
10,2,,172141-03360,,"LABEL, START SWITCH",,,,,,1,,,,,,,,,,,, 
11,2,,172141-03440,,LABEL,,,,,,1,,,,,,,,,,,, 
12,2,,172183-03450,,"LABEL,FUEL",,,,,,1,,,,,,,,,,,, 
13,2,,172165-03500,,"LABEL,GREASE FEED",,,,,,1,,,,,,,,,,,, 
14,2,,172171-03510,,"LABEL, GREASE",,,,,,1,,,,,,,,,,,, 
15,2,,172171-03700,,LABEL,,,,,,1,,,,,,,,,,,, 
16,2,,172171-03710,,LABEL,,,,,,1,,,,,,,,,,,, 
17,2,,172171-03720,,LABEL,,,,,,1,,,,,,,,,,,, 
18,2,,172171-03730,,LABEL,,,,,,2,,,,,,,,,,,, 
19,2,,172171-03740,,LABEL,,,,,,1,,,,,,,,,,,, 
20,2,,172171-03750,,LABEL,,,,,,2,,,,,,,,,,,, 
21,2,,172171-03760,,LABEL,,,,,,1,,,,,,,,,,,, 
22,2,,172171-03770,,LABEL,,,,,,1,,,,,,,,,,,, 
23,2,,172171-03780,,LABEL,,,,,,1,,,,,,,,,,,, 
24,2,,172171-03790,,"LABEL, RADIATOR",,,,,,1,,,,,,,,,,,, 
25,2,,172171-03800,,LABEL,,,,,,1,,,,,,,,,,,, 
26,2,,172171-03810,,LABEL,,,,,,1,,,,,,,,,,,, 
27,2,,172125-03950,,"LABEL, AIR CLEANER",,,,,,1,,,,,,,,,,,, 
28,2,,121120-44800,,"LABEL, RADIATOR",,,,,,1,,,,,,,,,,,, 
29,2,,124764-44810,,"LABEL,",,,,,,1,,,,,,,,,,,, 
30,2,,124764-44920,,"LABEL, ANTI-FREEZING",,,,,,1,,,,,,,,,,,, 
31,2,,22857-300050,,"SCREW 3X 5",,,,,,4,,,,,,,,,,,, 
32,2,,172168-03510,,LABEL,,,,,,1,,,,,,,,,,,, 
33,2,,172155-03790,,"LABEL,RE-FUELING",,,,,,1,,,,,,,,,,,, 
34,2,,172165-03231,,"LABEL, P.T.O.",,,,,,1,,,,,,,,,,,, 
35,2,,172168-03301,,"LABEL, SELECT",,,,,,1,,,,,,,,,,,, 
36,2,,172171-03400,,PLATE,,,,,,1,,,,,,,,,,,, 
37,1,,172183-03280,,"LABEL,LOCK",,,,,,2,,,,,,,,,,,, 
39,1,,172151-03540,,"LABEL,PATTERN A",,,,,,1,,,,,,,,,,,, 
40,1,,172165-03141,,"LABEL,FRONT",,,,,,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fig. 6 ~~Ji (~t /t
0

) (AS, EX) 
LABEL(CANOPY) (AS, EX) 

COUNTRY J P A S E X 
Fig No. 4 6 

13 

CA) ti5~Jl, 
VIEWED FROM {A) 

@ ;tJ5~JI., 
VIEWED FROM@ 

~27 

I.79 1)--j­
AIR CLEANER 

16 22 

~ 
15 19 

1J "!f- r<lfB 
RESERVOIR PART 

D, SIINO. rr~1Juril 
MACHINE SERIAL NO. & 
ENG I NE SER I AL NO. 
IS INDICATED AT 
THIS LOCATION 

36 

umt• Ii. l1il 1.£ i:p 
IN THE OPERATION 

ii,~ 
iJ 
0 ti5~)1., 
VIEWED FROM® 

7..:9-:97..1'·:;=J­
STARTING SWITCH 

p 
(y37 

@ ti5~)1., 
VIEWED FROM@ 

24 29 

~::.,,*o/ t--P-JBB 
BONNET INSIDE 

31 14 S1$NO. flf1Jurl11 

9 

MACH I NE SER I AL NO. 
IS INDICATED AT 
THIS LOCATION 

23 

MANUAL CASE 26,... .--'=:::;-1;;;;;;;;;;;;;;;;;;;!";:===;--..8 
5 

~tBL,No. 11:i 
~tBL,No. 2~36-a:~h*"t 
1 INC. 2~36 

30 

~28 
5:YI-:9 
RADIATOR 

17 33 

20 

18 

3 

20 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,172141-03202,,"LABEL,CAUTION",1,1,,,,,,,,,,,,,,,, 
2,1,,172519-04290,,"LABEL,WARNING",1,1,,,,,,,,,,,,,,,, 
3,1,,172519-04300,,LABEL,1,1,,,,,,,,,,,,,,,, 
4,1,,172156-03280,,LABEL,1,1,,,,,,,,,,,,,,,, 
5,1,,172142-03302,,"LABEL,CAUTION",1,1,,,,,,,,,,,,,,,, 
6,1,,172141-03372,,LABEL,2,2,,,,,,,,,,,,,,,, 
7,1,,172964-03370,,LABEL,1,1,,,,,,,,,,,,,,,, 
8,1,,172964-03390,,"LABEL,WARNING",1,1,,,,,,,,,,,,,,,, 
9,1,,172964-03481,,LABEL,1,1,,,,,,,,,,,,,,,, 
10,1,,172164-03500,,LABEL,1,1,,,,,,,,,,,,,,,, 
11,1,,172164-03510,,LABEL,1,1,,,,,,,,,,,,,,,, 
12,1,,172164-03520,,"LABEL,DANGER",1,1,,,,,,,,,,,,,,,, 
13,1,,172164-03530,,"LABEL,WARNING",1,1,,,,,,,,,,,,,,,, 
14,1,,172164-03540,,LABEL,1,1,,,,,,,,,,,,,,,, 
15,1,,172964-03610,,"LABEL A",1,1,,,,,,,,,,,,,,,, 
16,1,,172165-03661,,"LABEL,DANGER",1,1,,,,,,,,,,,,,,,, 
17,1,,172519-04180,,"LABEL,WARNING",1,1,,,,,,,,,,,,,,,, 
18,1,,172142-03050,,LABEL,1,1,,,,,W,1,,M/#60501,,M/#60501,,,,,, 

silv
erh

orn
.co

.uk



Fig. 7 ~~it;ti(}tt
0

/) (JP) 
SAFETY LABEL(CABIN) (JP) 

COUNTRY J P A S E X 

Fig No. 7 9 

6 

2 

IIl~M;t::,~.Q"AIMO.f-llllrt6 
•~-r:c.:,,;;:,.,,ft,d:,l,"t'( 
l:!!!°L'• 

[iJ_,, • ._,,_~,t:-@"ltFL-;,.,:,' 
~1/~'l't."(ft.1JL\, 
-'<IHUT. 

7 8 

I - =:::!'" .. 
I . -Nl;Ua'tt,,~Ci!l•J-,M 

~t.ff •• T .. "-Murt • . 
...... .;..:,;,...,...,'[(,! 

12 

17 

z.:.-;,.1:.11e.-Pd)~-!::"?1: 
<!'!ii~-.. 

□~;,, .. , P,.tdllt,u,::.t:. 
Q77..-a,~7~~-<A-~,:at,t~ 

,,;:.t. 

ilrJiM 1J#?" 

' '" 

13 

S.f■ltfiC.l:L"M 
Cl'7~~:,'t"IIKCD7? 
t.-"t'<t!St,_ 
U1""<-IJ'll~"t.'T1ie-
1".fi1S-tftlll61Je1", 

PUT OF RIGHT PLACE 

© ;h7J(.JI, 
VIEWED FROM (iJ 

11--1' ~L,,/'(-fili 
SI DE LEVER SPEC. 

8 

2 

4 

3 
.A. If 1!i ---it.lJIIMl;fJIJlll!.!IIL.ff'I<'~&: 

•%:.,Y:,Mitl."C''f!•~\. 
...,,.,bl-ll:"t"fh,T"Fi~'­
••-,.,,.,. •• -=ii<IJ•l.-i:i!il'l:t-

8"1.,"C,P,"!,4t>-:,:ft·IJ~i,,. 
T'f"l'1-\ 

4 

at~ 
( 

n~litEJP J IN THE OPERATION 
MANUAL CASE 

14 

12 11 7 

17 

15 

-~,-~ ........... _., _,_tL .. ,Ullth'-
-f"W~•I:■, -tn-•·-1,ll;:lla, 
• ..._._~9■1, 

6 

5 

10 11 

16 

16 5 

6 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,172141-03202,,"LABEL,CAUTION",,,1,1,,,,,,,,,,,,,, 
2,1,,172519-04290,,"LABEL,WARNING",,,1,1,,,,,,,,,,,,,, 
3,1,,172519-04300,,LABEL,,,1,1,,,,,,,,,,,,,, 
4,1,,172156-03280,,LABEL,,,1,1,,,,,,,,,,,,,, 
5,1,,172142-03302,,"LABEL,CAUTION",,,1,1,,,,,,,,,,,,,, 
6,1,,172141-03372,,LABEL,,,2,2,,,,,,,,,,,,,, 
7,1,,172964-03370,,LABEL,,,1,1,,,,,,,,,,,,,, 
8,1,,172964-03390,,"LABEL,WARNING",,,1,1,,,,,,,,,,,,,, 
9,1,,172964-03481,,LABEL,,,1,1,,,,,,,,,,,,,, 
10,1,,172164-03500,,LABEL,,,1,1,,,,,,,,,,,,,, 
11,1,,172164-03510,,LABEL,,,1,1,,,,,,,,,,,,,, 
12,1,,172164-03520,,"LABEL,DANGER",,,1,1,,,,,,,,,,,,,, 
13,1,,172164-03540,,LABEL,,,1,1,,,,,,,,,,,,,, 
14,1,,172964-03610,,"LABEL A",,,1,1,,,,,,,,,,,,,, 
15,1,,172165-03661,,"LABEL,DANGER",,,1,1,,,,,,,,,,,,,, 
16,1,,172519-04180,,"LABEL,WARNING",,,1,1,,,,,,,,,,,,,, 
17,1,,172142-03050,,LABEL,,,1,1,,,W,1,,,,,,M/#60501,,M/#60501,, 

silv
erh

orn
.co

.uk



Fig. 8 j(~itl.li(ft/t0

) (JP) 
SAFETY LABEL(CANOPY) (JP) 

COUNTRY J P A S E X 

Fig No. 8 10 

e::r:.:,--;,::,J1,-;,..~r.i~ 
~. :r.;.,;:;;.,b'>H,."(" 
,,~t:i!~lifi.?"r 
~1:::!'~\. 

• .,,.IC,'t-J,.fI:,-;:.,:,-ffil;, 
aac.~:titE-l'r'l-,.t~ 
1;1;1'.(1,,:,,.,--,mri,· 
t..::"1!'1>111;£L,Q:\• 
.t-,.1:+1t::ll;l,,"r 
<t.;:~i\ 

6 

12 

12 

2 

(I]f'Jltl!'.9':.-~t')0 □ f:nlllt-Q 
~~1"~:.,y::,-ff.J.t.L,~< 
t.:..-=. ~ '~ 

l]ffllr;daiM~,c.-ra i-:v:.,-~ 
7di:M.r;t.i:~n:."<t!.t~1~ 
:k.■ :e:L,1:T • 

8 

■•Q-1,-')0,:,'J'l-ff~...,e,c:,"('. 

l!>' ... "M". 

-'llf,')\IHJ!lli".11'"(,1$1~'1~1~­
lllll;<I.IJc■ lr;l"!'"r:ll'!~l"':!!I!.. 

-l!!ll;it:l..l:.lli1",!;7~1:'t.l;f1,-,.(,I 
111:r;Jtlli,,"'Mtfll!'T=Ma,,1,1._"11 

111 ...... ,,=~~~i'Jl,t-i.,-i:(~ 

'" 

Ci) jJ7jlJl, 

VIEWED FROM v) 

jlp.fiflo IJ ff?" 
PUT OF RIGHT PLACE 

~~ ~ l,,J'\-f±~ 
SI DE LEVER SPEC. 

4 

3 .... .<I=. 
"' 

iH,rolNJl!(.r;:;tlf. 

,l;IO,iUIJ!t~l!:tll.,'fil'i(~.l',ll~: 
e::r.:;Y;.,E19-.d:.L.1'.T~11. 

•ttl'JITl!J'C~S':"1;';1.-;,'(1'!11, 
•*-,.'7~f:l<J:,-::,(IJ~l,"OE;l')'l'. 

i!li!Pll..Tfli'>3--1''1'·~7-tliC,n.l, 
-.::'T~~I, 

• ( n~lOO'fillii'f. ip 
IN THE OPERATION 
MANUAL CASE 

14 
• = ~ 

-ll'-•~Tfot"_...,,;11.1i: ,.._ -1:<l:T _, ... ., .• .,,~~'!••-
+!'--..r.:"'11:. -t-i[lia """' -~i::11:t 
J11<1V,~r;-;,1p:,,1:;;-o;,i,,;v1:t 

if- / * o/ 1--~ :g~ 
BONNET INSIDE 

16 

J 

4 

10 

15 

15 

5 

H'P2.l:~mtri. 
Mlil,,;.,?~UIJ:t"t. 
Mllll?:.-?ti:g:lf~~ 
..;.n:,u•'l:'<:f.:~1,._ 
'f'1f/::i:T&lsf-hi;lll,V-,_-t. 

11 

16 

:i:.:,-:;::..-!]lli;ll"l~.Q"J.-:l;.~'i'.J--;,""t" 
<t.:'.~~1. 

□ ~t:.,.~·;,~l:llttf.~1.:.t:. 
□ ;17-;,,,'1,ltj.77:.,;<)L,-l--{.::.i!ifttJ,f.t 

(1.;:t.. 

5 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,172171-03400,,PLATE,,1,,,,,,,,,,,,,,,, 
2,1,,172171-03700,,LABEL,,1,,,,,,,,,,,,,,,, 
3,1,,172171-03710,,LABEL,,1,,,,,,,,,,,,,,,, 
4,1,,172171-03720,,LABEL,,1,,,,,,,,,,,,,,,, 
5,1,,172171-03730,,LABEL,,2,,,,,,,,,,,,,,,, 
6,1,,172171-03740,,LABEL,,1,,,,,,,,,,,,,,,, 
7,1,,172171-03750,,LABEL,,2,,,,,,,,,,,,,,,, 
8,1,,172171-03760,,LABEL,,1,,,,,,,,,,,,,,,, 
9,1,,172171-03770,,LABEL,,1,,,,,,,,,,,,,,,, 
10,1,,172171-03780,,LABEL,,1,,,,,,,,,,,,,,,, 
11,1,,172171-03790,,"LABEL, RADIATOR",,1,,,,,,,,,,,,,,,, 
12,1,,172171-03800,,LABEL,,1,,,,,,,,,,,,,,,, 
13,1,,172171-03810,,LABEL,,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fig. 9 
COUNTRY J P A S E X 
Fig No. 7 9 

DANGER 
Do NOT <Prll• 

lfl. WARNING 

11 
lfl. WARNING 

2 3 

9 6 
© 7.J 7 JUI, 
VIEWED FROM @ 

12 11 

~::,,*-;., t--rtrtlB 
BONNET INSIDE 

~~jt~(ttt·~) (AS, EX) 
SAFETY LABEL (CAB I N) (AS, EX) 

2 

A-. WARNING 
,_,..,_..,.,.,,_""'· _ .. ___ ,, .. u,_, 
,.,....,. ... __ , ............ 
_,_,,.,......,__,.,, _ .......... _" ___ ,."" .............................. ....... ~ _,._.,_.. _,_ .. 1ott..,,_,.,1oo, ..... 
1, .. ....,_, ... , .. 11 ... _,. 

:-..=.::.:.=:::'!:"",.. 

12 
lfl. WARNING 

13 

3 

5 
/1\ WARNING 

... ,i. .. ,, .. _ .. ___ , __ _ _ ...... --1o1•------___ ... ___ ... _ ......... 
_,,,.. ___ _,_ ... ~, ..... _, .. 

9 

13 

6 
/1\ WARNING 

10 

DANGER 
KEEP OFF MACHINE 
SWING AREA 

l,o, ... ,, HrlDUI inlurr ar dt-llh. 
kup _, 1:na11h fa,r MChint tJII , 
or 1-i:tlllllflh not to ti,i I HU whtl'I 
lhl -upgen:huctaire pinu .. 

827-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,172171-03400,,PLATE,,,,,,1,,,,,,,,,,,, 
2,1,,172171-03700,,LABEL,,,,,,1,,,,,,,,,,,, 
3,1,,172171-03710,,LABEL,,,,,,1,,,,,,,,,,,, 
4,1,,172171-03720,,LABEL,,,,,,1,,,,,,,,,,,, 
5,1,,172171-03730,,LABEL,,,,,,2,,,,,,,,,,,, 
6,1,,172171-03740,,LABEL,,,,,,1,,,,,,,,,,,, 
7,1,,172171-03750,,LABEL,,,,,,2,,,,,,,,,,,, 
8,1,,172171-03760,,LABEL,,,,,,1,,,,,,,,,,,, 
9,1,,172171-03770,,LABEL,,,,,,1,,,,,,,,,,,, 
10,1,,172171-03780,,LABEL,,,,,,1,,,,,,,,,,,, 
11,1,,172171-03790,,"LABEL, RADIATOR",,,,,,1,,,,,,,,,,,, 
12,1,,172171-03800,,LABEL,,,,,,1,,,,,,,,,,,, 
13,1,,172171-03810,,LABEL,,,,,,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



10 ~~itt1i(ft/t 0

) (AS, EX) 
Fi~ SAFETY LABEL(CANOPY) (AS, EX) 

COUNTRY J P A S E X 
fig No. 8 10 

DANGER 

3 9 

2 6 
1)"!f'-l~HB 
RESERVOIR PART 

12 11 

8 4 

10 

13 

10 

DANGER 
KEEP OFF MACHINE 
SWING AREA 

To-n,gidseriou1 inju(Jordn1h, 
keei:i IWIJ enollgh for 11.achirn: hi I 
or 1~1Hents 1101 ID hi1 ~ou wlH:n 

the uwerstrutt-ure swings. 

7 

7 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,772164-05100,,"TOOL SET",1,1,1,1,,,,M,,,,,,,,,, 
1-1,1,,772175-05100,,"TOOL SET",1,1,1,1,,,,,,,,,,,,,, 
2,2,,172614-38300,,"PIN 5X45, LOCK",4,4,4,4,,,,,,,,,,,,,, 
3,2,,104200-92350,,"DRIVER, SCREW",1,1,1,1,,,,,,,,,,,,,, 
4,2,,119640-92750,,"WRENCH, FILTER",1,1,1,1,,,,,,,,,,,,,, 
5,2,,28110-080100,,"WRENCH  8X10",1,1,1,1,,,,,,,,,,,,,, 
6,2,,28110-120140,,"WRENCH 12X14",2,2,2,2,,,,,,,,,,,,,, 
7,2,,28110-170190,,"WRENCH 17X19",1,1,1,1,,,,,,,,,,,,,, 
8,2,,28110-220240,,"WRENCH 22X24",1,1,1,1,,,,,,,,,,,,,, 
9,2,,28110-270300,,"WRENCH 27X30",1,1,1,1,,,,,,,,,,,,,, 
10,2,,28150-080000,,"BAR WRENCH  8",1,1,1,1,,,,,,,,,,,,,, 
11,2,,28227-271400,,"BOX WRENCH",1,1,1,1,,,,,,,,,,,,,, 
12,2,,28230-120250,,"TURNING HANDLE",1,1,1,1,,,,,,,,,,,,,, 
13,2,,933110-09701,,"HOSE, GREASE",1,1,1,1,,,,,,,,,,,,,, 
14,2,,933110-09801,,"GUN 800, GREASE",1,1,1,1,,,,,,,,,,,,,, 
15,2,,933110-90000,,"BAG, TOOL",1,1,1,1,,,,,,,,,,,,,, 
16,2,,933171-00470,,PLIER,1,1,1,1,,,,,,,,,,,,,, 
17,2,,172122-05101,,NOZZLE,1,1,1,1,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



11 I!t 
Fig. TOOL 

COUNTRY JP AS EX 
F i g No. 11 - 11 

JU:B L,No. 111 
Jll:li L,No. 2'/J\ f:, 11-t--a-,;;.-~ T 
1 INC. 2~17 

~~ 

14----

17~ 

15 

16 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,172168-11300,,"EXTENSION PIPE,EXH",1,1,1,1,,1,,,,,,,,,,,, 
2,1,,172168-11310,,CLAMP,1,1,1,1,,1,,,,,,,,,,,, 
3,1,,22117-080000,,"WASHER  8",1,1,1,1,,1,,,,,,,,,,,, 
4,1,,22217-080000,,"SPRING WASHER  8",1,1,1,1,,1,,,,,,,,,,,, 
5,1,,26106-080552,,"BOLT M 8X 55 PLATED",1,1,1,1,,1,,,,,,,,,,,, 
6,1,,26706-080002,,"NUT M 8",1,1,1,1,,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,172168-11500,,"HOSE,AIR CLEANER",1,1,1,1,,1,,,,,,,,,,,, 
2,1,,194250-51660,,"BAND  250",1,1,1,1,,1,,,,,,,,,,,, 
3,1,,23000-070000,,"CLAMP 70",1,1,1,1,,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



13 .J:7!7 IJ-j-
Fig AIR CLEANER 

' ' ' ' 

B27-2B {JP) 

silv
erh

orn
.co

.uk



1A,1,,172165-12100,,"LEVER ASSY, ACCEL.",1,1,1,1,,,,,,,,,,,,,, 
1B,1,,172179-12100,,"LEVER,ACCEL",,,,,,1,,1,,,,,,,,,, 
2,2,,172165-12140,,GRIP(RED,1,1,1,1,,1,,,,,,,,,,,, 
3,1,,172137-12270,,"JOINT, CABLE",1,1,1,1,,1,,,,,,,,,,,, 
4,1,,172141-12280,,"CLAMP, ACCEL WIRE",1,1,1,1,,1,,,,,,,,,,,, 
5,1,,172113-12521,,"PIN, CABLE",1,1,1,1,,1,,,,,,,,,,,, 
6,1,,1C6281-52310,,"PIN 6,COME-OFF SNAP",2,2,2,2,,2,,,,,,,,,,,, 
7,1,,1A1040-56900,,"PIN  6X 17",1,1,1,1,,1,,,,,,,,,,,, 
8,1,,1A1380-58050,,"GROMMET 16X20X4.5",1,1,1,1,,1,,,,,,,,,,,, 
9,1,,22137-060000,,"WASHER 6, POLISHED",2,2,2,2,,2,,,,,,,,,,,, 
10,1,,22217-080000,,"SPRING WASHER  8",2,2,2,2,,2,,,,,,,,,,,, 
11,1,,26013-100302,,"BOLT M10X 30",2,2,2,2,,2,,,,,,,,,,,, 
12,1,,26116-080162,,"BOLT 8X16",2,2,2,2,,2,,,,,,,,,,,, 
13A,1,,172168-12100,,"CABLE F,ACCELERATOR",1,,1,,,,,,,,,,,,,,, 
13B,1,,172168-12110,,"CABLE,ACCEL(S)",,1,,1,,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



/ 

6_____;;... 8 

COUNTRY J p AS 
APPLI- 0 CATION -

7 □ ;.,,t-vr<­
FRONT LEVER 

EX 

-

B27-2B (JP) 

silv
erh

orn
.co

.uk



1A,1,,172190-08200,,"DECELERATE(F) KIT",1,,1,,,,,,,,,,,,,,, 
1B,1,,172190-08210,,"DECELERATE(S) KIT",,1,,1,,,,,,,,,,,,,, 
2,2,,172190-03200,,LABEL,1,1,1,1,,,,,,,,,,,,,, 
3A,2,,172190-12120,,CABLE,1,,1,,,,,,,,,,,,,,, 
3B,2,,172190-12130,,"CABLE(ACCELERATOR OD",,1,,1,,,,,,,,,,,,,, 
4,2,,172164-12160,,"LINK B CMP",1,1,1,1,,,,,,,,,,,,,, 
6,3,,24550-014200,,"BUSH 14X20",1,1,1,1,,,,,,,,,,,,,, 
7,2,,172164-12200,,"SHAFT CMP",1,1,1,1,,,,,,,,,,,,,, 
8,2,,172175-12230,,"LINK A",1,1,1,1,,,,,,,,,,,,,, 
9,2,,172190-12260,,"BASE CMP",1,1,1,1,,,,,,,,,,,,,, 
11,3,,24550-014200,,"BUSH 14X20",1,1,1,1,,,,,,,,,,,,,, 
12,2,,172175-12350,,"SPRING, RETURN",1,1,1,1,,,,,,,,,,,,,, 
13,2,,172190-12360,,CABLE,1,1,1,1,,,,,,,,,,,,,, 
14,2,,172175-12370,,PLATE,1,1,1,1,,,,,,,,,,,,,, 
15,2,,172190-12380,,COVER,1,1,1,1,,,,,,,,,,,,,, 
16,2,,172113-12521,,"PIN, CABLE",1,1,1,1,,,,,,,,,,,,,, 
17,2,,172162-17180,,SOLENOID,1,1,1,1,,,,,,,,,,,,,, 
18,2,,194440-51620,,"CLAMP, WIRE HARNESS",1,1,1,1,,,,,,,,,,,,,, 
19,2,,1C6281-52310,,"PIN 6,COME-OFF SNAP",6,6,6,6,,,,,,,,,,,,,, 
20,2,,1A3809-56915,,"PIN 6X 20",1,1,1,1,,,,,,,,,,,,,, 
21,2,,119620-66820,,JOINT,1,1,1,1,,,,,,,,,,,,,, 
22,2,,22137-060000,,"WASHER 6, POLISHED",7,7,7,7,,,,,,,,,,,,,, 
23,2,,22217-080000,,"SPRING WASHER  8",2,2,2,2,,,,,,,,,,,,,, 
24,2,,22217-100000,,"SPRING WASHER 10",1,1,1,1,,,,,,,,,,,,,, 
25,2,,22351-040025,,"PIN 4X25,SPRING",1,1,1,1,,,,,,,,,,,,,, 
26,2,,24311-000210,,"O-RING 1A P-21.0",4,4,4,4,,,,,,,,,,,,,, 
27,2,,26013-060162,,"BOLT M 6X 16",2,2,2,2,,,,,,,,,,,,,, 
28,2,,26013-080202,,"BOLT W/WASHER M8X20",2,2,2,2,,,,,,,,,,,,,, 
29,2,,26116-080162,,"BOLT 8X16",2,2,2,2,,,,,,,,,,,,,, 
30,2,,26116-100162,,"BOLT M10X 16 PLATED",1,1,1,1,,,,,,,,,,,,,, 
31,2,,26716-060002,,"NUT 6",1,1,1,1,,,,,,,,,,,,,, 
32,2,,933152-09280,,"BAND 170",5,5,5,5,,,,,,,,,,,,,, 
33,2,,933166-17730,,"WASHER 10.5X30",1,1,1,1,,,,,,,,,,,,,, 
34,1,,172137-12270,,"JOINT, CABLE",1,1,1,1,,,,,,,,,,,,,, 
35,1,,172165-12100,,"LEVER ASSY, ACCEL.",1,1,1,1,,,,,,,,,,,,,, 
36,2,,172165-12140,,GRIP(RED,1,1,1,1,,,,,,,,,,,,,, 
37,1,,1C6281-52310,,"PIN 6,COME-OFF SNAP",2,2,2,2,,,,,,,,,,,,,, 
38,1,,1A1040-56900,,"PIN  6X 17",1,1,1,1,,,,,,,,,,,,,, 
39,1,,1A1380-58050,,"GROMMET 16X20X4.5",1,1,1,1,,,,,,,,,,,,,, 
40,1,,26013-100302,,"BOLT M10X 30",2,2,2,2,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



1 5 7 ?-t?JI,, (?'l'J"Jff tJH±~) 
Fig. ACCELERATOR LEVER(ONE TOUCH DECEL SPEC.) 

COUNTRY J P A S E X 
Fig No. 15 - -

16 22 13 22 lt 

cb---l 1 --~ J 19 
~22} 
2022~· ! @ 

26 I_~ _.,,,-

~✓-
8 

-~25 

' 

I 

4 '' > 
·, 

6 
7 26 6) 

~i 
j-12 

~29 
@---23 
I 
~ 18 

&-1 9 -;,,-7 o/77-t!Jlt=t--:; I-­
ONE TOUCH DECEL KIT 
172190-08200(J□✓~vA·-) 

(FRONT LEVER) 
172190-08210 (Jff vA• -) 

/~15 (SI DE LEVER) 
~EINO. 150).JtWL,NO. lA&~lBO)i.ifilllli 
~13NO. 105~~P!f'F'~~\ 
Detai I is shown in Fig. 105 

17 

35 

' ~40 

" ' \ 

\ 

\ 

34~- ) r·~_..,,. 
37 39 

827-28 (JP) 

silv
erh

orn
.co

.uk



1,1,,196420-02310,,"ABSORBER, SHOCK",2,2,2,2,,2,,,,,,,,,,,, 
2,1,,172146-13101,,BRACKET,1,1,1,1,,1,,,,,,,,,,,, 
3,1,,172168-13101,,"MOUNT(R), ENGINE",1,1,1,1,,1,,,,,,,,,,,, 
4,1,,172146-13111,,BRACKET,1,1,1,1,,1,,,,,,,,,,,, 
5,1,,172168-13120,,"MOUNT(L), ENGINE",1,1,1,1,,1,,,,,,,,,,,, 
6,1,,172168-13150,,BRACHET,2,2,2,2,,2,,,,,,,,,,,, 
7,1,,172168-13181,,"BRACKET COMP.,ENGINE",2,2,2,2,,2,,,,,,,,,,,, 
8,1,,172162-13200,,"BOLT M10X30",8,8,8,8,,8,,,,,,,,,,,, 
9,1,,172124-13230,,"STOPPER, ENGINE",4,4,4,4,,4,,,,,,,,,,,, 
10,1,,172168-13250,,"ABSORBER,SHOCK 180",2,2,2,2,,2,,,,,,,,,,,, 
11,1,,172131-37170,,"BOLT M12X 30",6,6,6,6,,6,,,,,,,,,,,, 
12,1,,172137-46040,,"SEAT, SPRING",8,8,8,8,,8,,,,,,,,,,,, 
13,1,,22217-100000,,"SPRING WASHER 10",8,8,8,8,,8,,,,,,,,,,,, 
14,1,,22217-120000,,"SPRING WASHER",6,6,6,6,,6,,,,,,,,,,,, 
15,1,,22217-120000,,"SPRING WASHER",8,8,8,8,,8,,,,,,,,,,,, 
16,1,,26013-100252,,"BOLT W/WASHER M10X25",8,8,8,8,,8,,,,,,,,,,,, 
17,1,,26013-120302,,"BOLT W/WASHER M12X30",8,8,8,8,,8,,,,,,,,,,,, 
18,1,,26716-120002,,"NUT 12",8,8,8,8,,8,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,172122-13300,,"STAY, RADIATOR",1,1,1,1,,1,,,,,,,,,,,, 
2,1,,172168-13300,,"MOUNT CMP,RADIATOR",2,2,2,2,,2,,,,,,,,,,,, 
3,1,,172122-13310,,"MOUNT, RADIATOR",4,4,4,4,,4,,,,,,,,,,,, 
4,1,,172168-13330,,"STAY,MOUNT",1,1,1,1,,1,,,,,,,,,,,, 
5,1,,172171-14600,,"HOSE 800",1,1,1,1,,1,,,,,,,,,,,, 
6,1,,172168-13370,,"BRACKET COMPL.",1,1,1,1,,1,,,,,,,,,,,, 
7A,1,,172164-14630,,"HOSE  400",1,1,,,,,,,,,,,,,,,, 
7B,1,,172734-14620,,"PIPE L=300, FUEL",,,1,1,,1,,,,,,,,,,,, 
8,1,,129030-44502,,RADIATOR,1,1,1,1,,1,,,,,,,,,,,, 
9,2,,121250-44590,,CLAMP,2,2,2,2,,2,,,,,,,,,,,, 
10,2,,124450-44590,,CAP,1,1,1,1,,1,,,,,,,,,,,, 
11,2,,171064-44610,,SHROUD,1,1,1,1,,1,,,,,,,,,,,, 
12,2,,129030-44650,,"RADIATOR SUB-ASSY",1,1,1,1,,1,,,,,,,,,,,, 
13,2,,124450-44800,,"LABEL, RADIATOR",1,1,1,1,,1,,,,,,,,,,,, 
14,2,,129030-59530,,"PIPE, FUEL D12XL200",1,1,1,1,,1,,,,,,,,,,,, 
15,2,,26014-080122,,"BOLT M 8X 12",4,4,4,4,,4,,,,,,,,,,,, 
16,1,,121468-44510,,"SUB-TANK ASSY",1,1,1,1,,1,,,,,,,,,,,, 
17,2,,121470-44521,,"BODY,SUB-TANK",1,1,1,1,,1,,,,,,,,,,,, 
18,2,,121450-44531,,CAP,1,1,1,1,,1,,,,,,,,,,,, 
19,2,,121468-44540,,"PLUG, SUB-TANK",1,1,1,1,,1,,,,,,,,,,,, 
20,2,,124450-44560,,CLAMP,1,1,1,1,,1,,,,,,,,,,,, 
21,2,,121470-44581,,GASKET,1,1,1,1,,1,,,,,,,,,,,, 
22,2,,23065-070130,,"PIPE  7X 130",1,1,1,1,,1,,,,,,,,,,,, 
23,1,,121470-44540,,"LABEL, SUB-TANK",1,1,1,1,,1,,,,,,,,,,,, 
24,1,,119812-44570,,"NET, WIRE",1,1,1,1,,1,,,,,,,,,,,, 
25,1,,119812-49010,,"PIPE (A), C. WATER",1,1,1,1,,1,,,,,,,,,,,, 
26,1,,119812-49020,,"PIPE (B), C. WATER",,,1,1,,1,,,,,,,,,,,, 
27,1,,119812-49040,,PIPE(B1),1,1,,,,,,,,,,,,,,,, 
28,1,,119812-49050,,PIPE(B),1,1,,,,,,,,,,,,,,,, 
29,1,,121450-49110,,"COCK ASSY, 3-WAY",1,1,1,1,,1,,,,,,,,,,,, 
30,2,,121450-49100,,"BODY, COCK",1,1,1,1,,1,,,,,,,,,,,, 
31,2,,121250-49121,,PLUG,1,1,1,1,,1,,,,,,,,,,,, 
32,2,,24311-000160,,"O-RING 1A P-16.0",1,1,1,1,,1,,,,,,,,,,,, 
33,1,,124766-59050,,"CLAMP 12",4,4,4,4,,4,,,,,,,,,,,, 
34,1,,22137-060000,,"WASHER 6, POLISHED",2,2,2,2,,2,,,,,,,,,,,, 
35,1,,22137-080000,,"WASHER 8, POLISHED",2,2,2,2,,2,,,,,,,,,,,, 
36,1,,23010-038000,,"CLAMP 38",4,4,4,4,,4,,,,,,,,,,,, 
37,1,,26013-060202,,"BOLT M 6X 20",2,2,2,2,,2,,,,,,,,,,,, 
38,1,,26013-080162,,"BOLT W/WASHER M8X16",6,6,6,6,,6,,,,,,,,,,,, 
39,1,,26013-080162,,"BOLT W/WASHER M8X16",2,2,2,2,,2,,,,,,,,,,,, 
40,1,,26013-080162,,"BOLT W/WASHER M8X16",2,2,2,2,,2,,,,,,,,,,,, 
41,1,,26013-100202,,"BOLT W/WASHER M10X20",4,4,4,4,,4,,,,,,,,,,,, 
42,1,,26051-080002,,"NUT M 8",8,8,8,8,,8,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



17 7~.I-9 & ~9/' t--
Fig. RADIATOR & MOUNT 

0-.. "---
' ' A 39 

B27-2B(JP) 

silv
erh

orn
.co

.uk



1,2,,1E6760-03470,,"HOSE C",1,1,1,1,,,,1,,,,,,,,,, 
2,2,,172190-12390,,STAY,1,1,1,1,,,,1,,,,,,,,,, 
3,2,,124766-59050,,"CLAMP 12",2,2,2,2,,,,1,,,,,,,,,, 
4,2,,22217-080000,,"SPRING WASHER  8",1,1,1,1,,,,1,,,,,,,,,, 
5,2,,26116-080202,,"BOLT M 8X 20 PLATED",1,1,1,1,,,,1,,,,,,,,,, 
6,2,,933152-09280,,"BAND 170",1,1,1,1,,,,1,,,,,,,,,, 
7A,1,,772168-14101-4,,"FUEL TANK(GREEN:96)",1,1,1,1,,,,,,,,,,,,,, 
7B,1,,772168-14101,,"FUEL TANK(YELLOW:87)",,,,,,1,,2,,,,,,,,,, 
8,2,,104200-11920,,COCK,1,1,1,1,,1,,,,,,,,,,,, 
9,2,,172162-14180,,"GAUGE UNIT,FUEL",1,1,1,1,,1,,,,,,,,,,,, 
10,2,,172162-14200,,GASKET,1,1,1,1,,1,,,,,,,,,,,, 
11,2,,172141-14260,,FLOAT,1,1,1,1,,1,,,,,,,,,,,, 
12,2,,172122-14301,,"CAP, FUEL TANK",1,1,1,1,,1,,,,,,,,,,,, 
13,3,,172122-14350,,GASKET,1,1,1,1,,1,,,,,,,,,,,, 
15,3,,172168-14220,,"SEAL A,CR SPONGE",1,1,1,1,,1,,,,,,,,,,,, 
16,3,,172168-14240,,"SEAL B,CR SPONGE",2,2,2,2,,2,,,,,,,,,,,, 
17,3,,172168-14320,,"RUBBER,SEAL C",1,1,1,1,,1,,,,,,,,,,,, 
18,2,,172142-14421,,"HOSE, FUEL GAUGE",1,1,1,1,,1,,,,,,,,,,,, 
19,2,,172183-14250,,"FILTER (FUEL",1,1,1,1,,1,,,,,,,,,,,, 
20,2,,22217-050000,,"SPRING WASHER  5",5,5,5,5,,5,,,,,,,,,,,, 
21,2,,23010-014000,,"CLAMP 14",2,2,2,2,,2,,,,,,,,,,,, 
22,2,,26557-050122,,"SCREW M 5X 12",5,5,5,5,,5,,,,,,,,,,,, 
23,1,,1E6760-03470,,"HOSE C",1,1,1,1,,1,,,,,,,,,,,, 
24,1,,172171-14600,,"HOSE 800",1,1,1,1,,1,,,,,,,,,,,, 
25,1,,172126-16540,,"CLAMP 10X70",1,1,1,1,,1,,,,,,,,,,,, 
26,1,,194440-51620,,"CLAMP, WIRE HARNESS",1,1,1,1,,1,,,,,,,,,,,, 
27,1,,129335-55700,,"SEPARATOR, WATER",1,1,1,1,,1,,,,,,,,,,,, 
28,2,,104200-55321,,"VALVE, TAPER",1,1,1,1,,1,,,,,,,,,,,, 
29,2,,104200-55330,,"SPRING, TAPER VALVE",1,1,1,1,,1,,,,,,,,,,,, 
30,2,,104200-55341,,"HANDLE, COCK",1,1,1,1,,1,,,,,,,,,,,, 
31,2,,124064-55510,,"BOWL, FUEL STRAINER",1,1,1,1,,1,,,,,,,,,,,, 
32,2,,102103-55520,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
33,2,,110250-55610,,"RING, RETAINING",1,1,1,1,,1,,,,,,,,,,,, 
34,2,,121257-55720,,"SPRING, SCREEN",1,1,1,1,,1,,,,,,,,,,,, 
35,2,,121257-55731,,FLOAT,1,1,1,1,,1,,,,,,,,,,,, 
37,2,,101720-55750,,"PLUG 6",2,2,2,2,,2,,,,,,,,,,,, 
38,2,,104200-55750,,"SCREW M 4",1,1,1,1,,1,,,,,,,,,,,, 
39,2,,171081-55910,,SCREEN,1,1,1,1,,1,,,,,,,,,,,, 
40,2,,23418-060000,,"GASKET 6, NYLON",2,2,2,2,,2,,,,,,,,,,,, 
41,2,,24311-240100,,"O-RING 1A P-10A",1,1,1,1,,1,,,,,,,,,,,, 
42,1,,124766-59050,,"CLAMP 12",6,6,6,6,,6,,,,,,,,,,,, 
43,1,,22217-080000,,"SPRING WASHER  8",1,1,1,1,,1,,,,,,,,,,,, 
44,1,,26116-080652,,"BOLT M 8X 65 PLATED",1,1,1,1,,1,,,,,,,,,,,, 
45,1,,194145-04810,,"WASHER 10",6,6,6,6,,6,,,,,,,,,,,, 
46,1,,172142-14320,,"GAUGE, FUEL",1,1,1,1,,1,,,,,,,,,,,, 
47,1,,22217-100000,,"SPRING WASHER 10",6,6,6,6,,6,,,,,,,,,,,, 
48,1,,23080-013000,,"CLAMP 13,HOSE",1,1,1,1,,1,,,,,,,,,,,, 
49,1,,26116-100252,,"BOLT M10X 25 PLATED",6,6,6,6,,6,,,,,,,,,,,, 
50,1,,172137-13430,,"PIPE (B), DRAIN",1,1,1,1,,1,,,,,,,,,,,, 
51,1,,933110-00301,,"KEY ASSY",1,1,1,1,,1,,,,,,,,,,,, 
52,1,,172168-14270,,"COVER ASSY",,,,,,1,,2,,,,,,,,,, 
53,2,,172168-14230,,,,,,,,1,,2,,,,,,,,,, 
54,1,,22217-080000,,"SPRING WASHER  8",,,,,,2,,2,,,,,,,,,, 
55,1,,26116-080162,,"BOLT 8X16",,,,,,2,,2,,,,,,,,,, silv

erh
orn

.co
.uk



18 ~t:l-9"'/? & ~~1"<1'-:1 
Fi~ FUEL TANK & FUEL LINE 

49---i 
47-u> 51~ 
45-----Y 

i 12 1 
' 

2rirf .,_ I Eii 
10 @__..,. :' I r.\ 

55 
~54 b, 

52 

l\.b 

15,-----1 .,,. .-·~ •.i /I 
#' t ' , I 

~ : / I 
i -~I I .,, ... ~- I 

(' ~-,IJ : I 2 • : 
1 ,,. : 

' 
' 
I 8 
I 

COUNTRY J P A S E X 
APPLI- _ Q 
C TION 

F0.7-t .. L,,--j- 44 
FUEL smr lI 

.,,,. 
27 

42-- .....__~,,....... C.--'---42 
23 

~-- 50 ~~ j .. -. 
~ REFER TO Fig. 14 ,,..1,. ! J 

~--·- ~---
~~--...._/··~--~. 

"> ✓~-

EX 

9 °;/~ o/77-l!JI,~ o/ I-­
ONE TOUCH DECEL KIT 
172190-08200 ~70:.,M,I\' -) 

RONT LEVER) 
172190-08210 ,{~'~/\'-) 

SIDE LEVER) 
1:Ul No. 150).JU:li L,No. 1A 
&t'lBOJffftlll;l 
Ili~No. 105~H"f~Po 
Detail is shown in Fii 105 
9 ":/-? -:JT7-l!JHHI 
ONE TOUCH DECEL SPEC. 

2 

I'-~ '· ! 4 5 
'-·~'--!-1 -~ I 

.J 3 ~ 
' ' 1 

(50) '\\ 
3 ·)·. 

'6 __,,~---~ "•...._/ ~ .. 1/_✓., 
./ ~-

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,172168-16101,,BATTERY,1,1,1,1,,1,,,,,,,,,,,, 
2,1,,172170-16100,,"CORD(+), BATTERY",1,1,1,1,,1,,,,,,,,,,,, 
3,1,,172142-16110,,"CORD(-), BATTERY",1,1,1,1,,1,,,,,,,,,,,, 
4,1,,194432-51550,,"COVER, BATTERY",1,1,1,1,,1,,,,,,,,,,,, 
5,1,,22137-100000,,"WASHER 10,POLISHED",1,1,1,1,,1,,,,,,,,,,,, 
6,1,,22217-080000,,"SPRING WASHER  8",1,1,1,1,,1,,,,,,,,,,,, 
7,1,,22217-100000,,"SPRING WASHER 10",1,1,1,1,,1,,,,,,,,,,,, 
8,1,,26716-080002,,"NUT M 8",1,1,1,1,,1,,,,,,,,,,,, 
9,1,,26716-100002,,"NUT 10",1,1,1,1,,1,,,,,,,,,,,, 
10,1,,172168-16300,,"CLAMP, BATTERY",1,1,1,1,,1,,,,,,,,,,,, 
11,1,,22157-080000,,"WASHER  8",2,2,2,2,,2,,,,,,,,,,,, 
12,1,,26716-080002,,"NUT M 8",4,4,4,4,,4,,,,,,,,,,,, 
13,1,,933171-15710,,"ROD(B), BATTERY FIX",2,2,2,2,,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



13 

3 

Fi 1 9 J'(.•:FrlJ 
g. BATTERY 

§ 
! 12 

! llj 
! l Ci I c. 
j _o 
. ,/ 

10-~ 

/ 

/ 
/ 

13 
2 lt 
~-'ENG. 

B27-2B(JP) 

silv
erh

orn
.co

.uk



1,2,,172190-12420,,CLAMP,1,,1,,,,,1,,,,,,,,,, 
2,2,,172126-16540,,"CLAMP 10X70",1,,1,,,,,1,,,,,,,,,, 
3,2,,172126-16540,,"CLAMP 10X70",1,,1,,,,,1,,,,,,,,,, 
4,2,,172190-16650,,"HARNESS,DECEL",1,,1,,,,,1,,,,,,,,,, 
5,2,,22217-100000,,"SPRING WASHER 10",1,,1,,,,,1,,,,,,,,,, 
6,2,,22217-120000,,"SPRING WASHER",1,,1,,,,,1,,,,,,,,,, 
7,2,,26116-100162,,"BOLT M10X 16 PLATED",1,,1,,,,,1,,,,,,,,,, 
8,2,,26116-120162,,"BOLT M12X 16 PLATED",1,,1,,,,,1,,,,,,,,,, 
9,2,,933152-09280,,"BAND 170",1,,1,,,,,1,,,,,,,,,, 
10,2,,172165-62800,,"GROMMET 26",1,,1,,,,,1,,,,,,,,,, 
11,1,,172168-16501,,"HARNESS A,WIRE",1,,1,,,,,,,,,,,,,,, 
12,1,,172168-16512,,"HARNESS B,WIRE",1,,1,,,,,,,,,,,,,,, 
13,1,,172428-16520,,"HARNESS (C), WIRE",1,,1,,,,,,,,,,,,,,, 
14,1,,172126-16540,,"CLAMP 10X70",3,,3,,,,,,,,,,,,,,, 
15,1,,172183-16540,,"LINK,FUSIBLE",1,,1,,,,,,,,,,,,,,, 
16,1,,194250-51660,,"BAND  250",1,,1,,,,,,,,,,,,,,, 
17,1,,1A1380-58050,,"GROMMET 16X20X4.5",1,,1,,,,,,,,,,,,,,, 
18,1,,22137-100000,,"WASHER 10,POLISHED",1,,1,,,,,,,,,,,,,,, 
19,1,,22137-120000,,"WASHER 12,POLISHED",2,,2,,,,,,,,,,,,,,, 
20,1,,22217-100000,,"SPRING WASHER 10",1,,1,,,,,,,,,,,,,,, 
21,1,,22217-100000,,"SPRING WASHER 10",2,,2,,,,,,,,,,,,,,, 
22,1,,22217-120000,,"SPRING WASHER",2,,2,,,,,,,,,,,,,,, 
23,1,,26116-100162,,"BOLT M10X 16 PLATED",1,,1,,,,,,,,,,,,,,, 
24,1,,26116-100162,,"BOLT M10X 16 PLATED",2,,2,,,,,,,,,,,,,,, 
25,1,,26116-120162,,"BOLT M12X 16 PLATED",2,,2,,,,,,,,,,,,,,, 
26,1,,29311-515000,,"GROMMET 51X5",1,,1,,,,,,,,,,,,,,, 
27,1,,933168-55770,,"BAND 146",3,,3,,,,,,,,,,,,,,, 
28,1,,933171-15801,,"WIRE, EARTH",1,,1,,,,,,,,,,,,,,, 
29,1,,172190-16500,,HARNESS,1,,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



2 0 ==.§li ('}{flJ';I/ : J[]';~(.,/\' -) 
Fi~ ELECTRIC PART(WIRING:FRONT LEVER) 

COUNTRY J P A S E X 
Fig No. 20 - -

REFER TO Fig. 25 
7 

_/" \ . 

? "'/9 -:17"r-l?Jl,-f±tl 
ONE TOUCH DECEL SPEC. 

10 
~~~'VA~ \ 

J· 
·/~ 

. 25~25 
.· <., 1922 @--22 

· ........... o----19 
-~28 
/~-. 

·-~ 

?"'/9-:1"TT-t!JL,::\=--:1 ~ 
ONE TOUCH DECEL KIT 
172190-08200(JD✓~v~·-) 

(FRONT LEVER) 
Il~No. 150)~tl:H/No. 1AO)i¥tlll;t 
Il~No. 105t:--P.«""F~t, 
Detai I is shown in Fig. 105 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,2,,172190-12420,,CLAMP,,1,,1,,,,1,,,,,,,,,, 
2,2,,172126-16540,,"CLAMP 10X70",,1,,1,,,,1,,,,,,,,,, 
3,2,,172126-16540,,"CLAMP 10X70",,1,,1,,,,1,,,,,,,,,, 
4,2,,172190-16650,,"HARNESS,DECEL",,1,,1,,,,1,,,,,,,,,, 
5,2,,22217-100000,,"SPRING WASHER 10",,1,,1,,,,1,,,,,,,,,, 
6,2,,22217-120000,,"SPRING WASHER",,1,,1,,,,1,,,,,,,,,, 
7,2,,26116-100162,,"BOLT M10X 16 PLATED",,1,,1,,,,1,,,,,,,,,, 
8,2,,26116-120162,,"BOLT M12X 16 PLATED",,1,,1,,,,1,,,,,,,,,, 
9,2,,933152-09280,,"BAND 170",,1,,1,,,,1,,,,,,,,,, 
10,1,,172168-16501,,"HARNESS A,WIRE",,1,,1,,1,,,,,,,,,,,, 
11,1,,172168-16512,,"HARNESS B,WIRE",,1,,1,,1,,,,,,,,,,,, 
12,1,,172428-16520,,"HARNESS (C), WIRE",,1,,1,,1,,,,,,,,,,,, 
13,1,,172126-16540,,"CLAMP 10X70",,3,,3,,3,,,,,,,,,,,, 
14,1,,172183-16540,,"LINK,FUSIBLE",,1,,1,,1,,,,,,,,,,,, 
15,1,,194250-51660,,"BAND  250",,1,,1,,1,,,,,,,,,,,, 
16,1,,1A1380-58050,,"GROMMET 16X20X4.5",,1,,1,,1,,,,,,,,,,,, 
17,1,,22137-100000,,"WASHER 10,POLISHED",,1,,1,,1,,,,,,,,,,,, 
18,1,,22137-120000,,"WASHER 12,POLISHED",,2,,2,,2,,,,,,,,,,,, 
19,1,,22217-100000,,"SPRING WASHER 10",,1,,1,,1,,,,,,,,,,,, 
20,1,,22217-100000,,"SPRING WASHER 10",,2,,2,,2,,,,,,,,,,,, 
21,1,,22217-120000,,"SPRING WASHER",,2,,2,,2,,,,,,,,,,,, 
22,1,,26116-100162,,"BOLT M10X 16 PLATED",,1,,1,,1,,,,,,,,,,,, 
23,1,,26116-100162,,"BOLT M10X 16 PLATED",,2,,2,,2,,,,,,,,,,,, 
24,1,,26116-120162,,"BOLT M12X 16 PLATED",,2,,2,,2,,,,,,,,,,,, 
25,1,,29311-515000,,"GROMMET 51X5",,1,,1,,1,,,,,,,,,,,, 
26,1,,933168-55770,,"BAND 146",,3,,3,,3,,,,,,,,,,,, 
27,1,,933171-15801,,"WIRE, EARTH",,1,,1,,1,,,,,,,,,,,, 
28,1,,172190-16500,,HARNESS,,1,,,,,,,,,,,,,,,, 
29,1,,172142-16550,,CLAMP,,1,,1,,1,,,,,,,,,,,, 
30,1,,172165-16560,,"HARNESS (G)",,1,,1,,1,,,,,,,,,,,, 
31,1,,22217-060000,,"SPRING WASHER  6",,1,,1,,1,,,,,,,,,,,, 
32,1,,26116-060122,,"BOLT 6X12",,1,,1,,1,,,,,,,,,,,, 
33,1,,933168-55770,,"BAND 146",,1,,1,,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



21 ~~~ (91'\'~:tf :iJ1F 1t1\' -) 
Fig. ELECTRIC PART (WIRING: SI DE LEVER) 

2 2 -----if 
19------<Y> 
17----0 
11~ 

0 i -." 
-1~ ~---~~ 

REFER TO Fig. 25 
16 

__ ,,,,,,. '. . 

I 

COUNTRY J p AS EX 
APPLI- 0 CATION - -
9 ✓-:9 '.:I TT-i!J L-=I=·,;., ~ 
ONE TOUCH DECEL KIT 
112190-os21 o (1J1F v1\° -) 

(SI DE LEVER) 
~13 No. 150)Ji2./:li L,No. IBO)ffffll(;I: 
~El No. 105~,_J.~rF~ L\ 
Detai I is shown in Fig. 105 

? /~ ,;.,77-i!Jl.1±~ 
ONE TOUCH DECEL SPEC. 

B27-2B(JP) 

silv
erh

orn
.co

.uk



1,2,,172176-17100,,"BOX, INDICATOR",1,,1,,,,,1,,,,,,,,,, 
2,3,,172162-17120,,VALVE,5,,5,,,,,1,,,,,,,,,, 
3,3,,172176-17120,,"METER, FUEL",1,,1,,,,,1,,,,,,,,,, 
4,3,,172162-17130,,HOURMETER,1,,1,,,,,1,,,,,,,,,, 
5,3,,172176-17130,,HARNESS,1,,1,,,,,1,,,,,,,,,, 
6,3,,172162-17250,,HARNESS,1,,1,,,,,1,,,,,,,,,, 
7,3,,172162-17270,,"COVER, FRONT",1,,1,,,,,1,,,,,,,,,, 
9,4,,172162-17260,,GASKET,1,,1,,,,,1,,,,,,,,,, 
10,2,,172190-17200,,BRACKET,1,,1,,,,,1,,,,,,,,,, 
11,2,,172190-17220,,"RELEY, TIMER",1,,1,,,,,1,,,,,,,,,, 
12,2,,26022-060252,,"SCREW M 6X 25",2,,2,,,,,1,,,,,,,,,, 
13,2,,26589-040202,,"SCREW M4,BINDING",4,,4,,,,,1,,,,,,,,,, 
14,1,,26776-160002,,"LOCK NUT M16 PLATED",1,,1,,,,,,,,,,,,,,, 
15,1,,26776-180002,,"NUT M18,LOCK",1,,1,,,,,,,,,,,,,,, 
16,1,,172168-17120,,"BRACKET ASSY, TIMER",1,,1,,,,,M,,,,,,,,,, 
16-1,1,,172168-17120-3,,"BRACKET , TIMER (97)",1,,1,,,,,,,,,,,,,,, 
17,1,,172141-17141,,"UNIT, CHECKER",1,,1,,,,,,,,,,,,,,, 
18,1,,172141-17150,,BUZZER,1,,1,,,,,,,,,,,,,,, 
19,1,,172141-17161,,"BOX, FUSE",1,,1,,,,,,,,,,,,,,, 
20,2,,29411-150000,,"FUSE (15A),CARTRIDGE",5,,5,,,,,,,,,,,,,,, 
21,1,,172141-17190,,"SWITCH, WORK LAMP",1,,1,,,,,,,,,,,,,,, 
22,2,,172141-17230,,"BULB 24V- 6W",1,,1,,,,,,,,,,,,,,, 
23,1,,172162-17410,,"LAMP ASSY, HEADLIGHT",1,,1,,,,,,,,,,,,,,, 
24,2,,29220-788200,,BULB,1,,1,,,,,,,,,,,,,,, 
25,1,,119247-77100,,"RELAY, SAFETY",1,,1,,,,,,,,,,,,,,, 
26,1,,119653-77710,,"LIMITTER, CURRENT",1,,1,,,,,,,,,,,,,,, 
27,1,,119650-77910,,"RELAY, GROW",1,,1,,,,,,,,,,,,,,, 
30,1,,119632-77922,,TIMER,1,,1,,,,,,,,,,,,,,, 
31,1,,22137-060000,,"WASHER 6, POLISHED",2,,2,,,,,,,,,,,,,,, 
32,1,,22137-060000,,"WASHER 6, POLISHED",1,,1,,,,,,,,,,,,,,, 
33,1,,22137-060000,,"WASHER 6, POLISHED",2,,2,,,,,,,,,,,,,,, 
34,1,,22217-080000,,"SPRING WASHER  8",2,,2,,,,,,,,,,,,,,, 
35,1,,22217-080000,,"SPRING WASHER  8",2,,2,,,,,,,,,,,,,,, 
36,1,,22217-100000,,"SPRING WASHER 10",3,,3,,,,,,,,,,,,,,, 
37,1,,26013-060122,,"BOLT M 6X 12",2,,2,,,,,,,,,,,,,,, 
38,1,,26022-050162,,"SCREW M 5X 16",2,,2,,,,,,,,,,,,,,, 
39,1,,26022-060122,,"SCREW M 6X 12",1,,1,,,,,,,,,,,,,,, 
40,1,,26022-060122,,"SCREW M 6X 12",1,,1,,,,,,,,,,,,,,, 
41,1,,26022-060122,,"SCREW M 6X 12",2,,2,,,,,,,,,,,,,,, 
42,1,,26022-060162,,"SCREW M 6X 16",1,,1,,,,,,,,,,,,,,, 
43,1,,26022-060162,,"SCREW M 6X 16",1,,1,,,,,,,,,,,,,,, 
44,1,,26022-060252,,"SCREW M 6X 25",2,,2,,,,,,,,,,,,,,, 
45,1,,26116-080162,,"BOLT 8X16",2,,2,,,,,,,,,,,,,,, 
46,1,,26116-080162,,"BOLT 8X16",2,,2,,,,,,,,,,,,,,, 
47,1,,26589-040202,,"SCREW M4,BINDING",4,,4,,,,,,,,,,,,,,, 
48,1,,26716-100002,,"NUT 10",3,,3,,,,,,,,,,,,,,, 
49,1,,933110-05300,,HORN,1,,1,,,,,,,,,,,,,,, 
50,1,,172164-17140,,SWITCH,1,,1,,,,,,,,,,,,,,, 
51,1,,194464-52190,,"SWITCH, SAFETY START",1,,1,,,,,,,,,,,,,,, 
52,1,,172162-17101,,"BOX ASSY, INDICATOR",1,,1,,,,,,,,,,,,,,, 
53,2,,172162-17120,,VALVE,4,,4,,,,,,,,,,,,,,, 
54,2,,172162-17130,,HOURMETER,1,,1,,,,,,,,,,,,,,, 
55,2,,172162-17240,,"METER ASSY, FUEL",1,,1,,,,,,,,,,,,,,, 
56,2,,172162-17250,,HARNESS,1,,1,,,,,,,,,,,,,,, 
57,2,,172162-17270,,"COVER, FRONT",1,,1,,,,,,,,,,,,,,, 
59,3,,172162-17260,,GASKET,1,,1,,,,,,,,,,,,,,, 
60,1,,172168-17100,,"BRACKET ASSY, ELEC.",1,,1,,,,,,,,,,,,,,, 
61,1,,172428-17100,,"SWITCH ASSY, STARTER",1,,1,,,,,,,,,,,,,,, 
62,2,,172165-16530,,"HARNESS D",1,,1,,,,,,,,,,,,,,, 
63,2,,172187-17080,,"COVER M5",3,,3,,,,,,,,,,,,,,, 
64,2,,172187-17090,,"COVER M4",2,,2,,,,,,,,,,,,,,, 
66,2,,933110-00301,,"KEY ASSY",1,,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



2 2 =~~ (flH: 7a;,~v1\' -) 
Fig. ELECTRIC PART(EQUIPMENT:FRONT LEVER) 

Q 

0 •• 

r:; "/~-:; T-ri?Jl,if:~ 
ONE TOUCH DECEL SPEC. 

Q 

• 

32 43 
30 I I 33 44 

~~26 ~J 
. ~41 
. 27 

T1a 

,A y-silv
erh

orn
.co

.uk



1,2,,172176-17100,,"BOX, INDICATOR",,1,,1,,,,1,,,,,,,,,, 
2,3,,172162-17120,,VALVE,,5,,5,,,,1,,,,,,,,,, 
3,3,,172176-17120,,"METER, FUEL",,1,,1,,,,1,,,,,,,,,, 
4,3,,172162-17130,,HOURMETER,,1,,1,,,,1,,,,,,,,,, 
5,3,,172176-17130,,HARNESS,,1,,1,,,,1,,,,,,,,,, 
6,3,,172162-17250,,HARNESS,,1,,1,,,,1,,,,,,,,,, 
7,3,,172162-17270,,"COVER, FRONT",,1,,1,,,,1,,,,,,,,,, 
9,4,,172162-17260,,GASKET,,1,,1,,,,1,,,,,,,,,, 
10,2,,172190-17200,,BRACKET,,1,,1,,,,1,,,,,,,,,, 
11,2,,172190-17220,,"RELEY, TIMER",,1,,1,,,,1,,,,,,,,,, 
12,2,,26022-060252,,"SCREW M 6X 25",,2,,2,,,,1,,,,,,,,,, 
13,2,,26589-040202,,"SCREW M4,BINDING",,4,,4,,,,1,,,,,,,,,, 
14,2,,22137-040000,,"WASHER 4, POLISHED",,4,,4,,,,1,,,,,,,,,, 
15,2,,26716-040002,,"NUT M 4",,4,,4,,,,1,,,,,,,,,, 
16A,1,,172168-17120-3,,"BRACKET , TIMER (97)",,1,,1,,,,,,,,,,,,,, 
16B,1,,172168-17120,,"BRACKET ASSY, TIMER",,,,,,1,,2,,,,,,,,,, 
17,1,,172141-17141,,"UNIT, CHECKER",,1,,1,,1,,,,,,,,,,,, 
18,1,,172141-17150,,BUZZER,,1,,1,,1,,,,,,,,,,,, 
19,1,,172141-17161,,"BOX, FUSE",,1,,1,,1,,,,,,,,,,,, 
20,2,,29411-150000,,"FUSE (15A),CARTRIDGE",,5,,5,,5,,,,,,,,,,,, 
21,1,,172141-17190,,"SWITCH, WORK LAMP",,1,,1,,1,,,,,,,,,,,, 
22,2,,172141-17230,,"BULB 24V- 6W",,1,,1,,1,,,,,,,,,,,, 
23,1,,172162-17410,,"LAMP ASSY, HEADLIGHT",,1,,1,,1,,,,,,,,,,,, 
24,2,,29220-788200,,BULB,,1,,1,,1,,,,,,,,,,,, 
25,1,,119247-77100,,"RELAY, SAFETY",,1,,1,,1,,,,,,,,,,,, 
26,1,,119653-77710,,"LIMITTER, CURRENT",,1,,1,,1,,,,,,,,,,,, 
27,1,,119650-77910,,"RELAY, GROW",,1,,1,,1,,,,,,,,,,,, 
30,1,,119632-77922,,TIMER,,1,,1,,1,,,,,,,,,,,, 
31,1,,22137-060000,,"WASHER 6, POLISHED",,2,,2,,2,,,,,,,,,,,, 
32,1,,22137-060000,,"WASHER 6, POLISHED",,1,,1,,1,,,,,,,,,,,, 
33,1,,22137-060000,,"WASHER 6, POLISHED",,2,,2,,2,,,,,,,,,,,, 
34,1,,22217-080000,,"SPRING WASHER  8",,2,,2,,2,,,,,,,,,,,, 
35,1,,22217-080000,,"SPRING WASHER  8",,2,,2,,2,,,,,,,,,,,, 
36,1,,22217-100000,,"SPRING WASHER 10",,3,,3,,3,,,,,,,,,,,, 
37,1,,26013-060122,,"BOLT M 6X 12",,2,,2,,2,,,,,,,,,,,, 
38,1,,26022-050162,,"SCREW M 5X 16",,2,,2,,2,,,,,,,,,,,, 
39,1,,26022-060122,,"SCREW M 6X 12",,1,,1,,1,,,,,,,,,,,, 
40,1,,26022-060122,,"SCREW M 6X 12",,1,,1,,1,,,,,,,,,,,, 
41,1,,26022-060122,,"SCREW M 6X 12",,2,,2,,2,,,,,,,,,,,, 
42,1,,26022-060162,,"SCREW M 6X 16",,1,,1,,1,,,,,,,,,,,, 
43,1,,26022-060162,,"SCREW M 6X 16",,1,,1,,1,,,,,,,,,,,, 
44,1,,26022-060252,,"SCREW M 6X 25",,2,,2,,2,,,,,,,,,,,, 
45,1,,26116-080162,,"BOLT 8X16",,2,,2,,2,,,,,,,,,,,, 
46,1,,26116-080162,,"BOLT 8X16",,2,,2,,2,,,,,,,,,,,, 
47,1,,26589-040202,,"SCREW M4,BINDING",,4,,4,,4,,,,,,,,,,,, 
48,1,,26716-100002,,"NUT 10",,3,,3,,3,,,,,,,,,,,, 
49,1,,933110-05300,,HORN,,1,,1,,1,,,,,,,,,,,, 
50,1,,172164-17140,,SWITCH,,2,,2,,2,,,,,,,,,,,, 
51,1,,194464-52190,,"SWITCH, SAFETY START",,1,,1,,1,,,,,,,,,,,, 
52,1,,172162-17101,,"BOX ASSY, INDICATOR",,1,,1,,1,,,,,,,,,,,, 
53,2,,172162-17120,,VALVE,,4,,4,,4,,,,,,,,,,,, 
54,2,,172162-17130,,HOURMETER,,1,,1,,1,,,,,,,,,,,, 
55,2,,172162-17240,,"METER ASSY, FUEL",,1,,1,,1,,,,,,,,,,,, 
56,2,,172162-17250,,HARNESS,,1,,1,,1,,,,,,,,,,,, 
57,2,,172162-17270,,"COVER, FRONT",,1,,1,,1,,,,,,,,,,,, 
59,3,,172162-17260,,GASKET,,1,,1,,1,,,,,,,,,,,, 
60,1,,172168-17100,,"BRACKET ASSY, ELEC.",,1,,1,,1,,,,,,,,,,,, 
61,1,,172428-17100,,"SWITCH ASSY, STARTER",,1,,1,,1,,,,,,,,,,,, 
62,2,,172165-16530,,"HARNESS D",,1,,1,,1,,,,,,,,,,,, 
63,2,,172187-17080,,"COVER M5",,3,,3,,3,,,,,,,,,,,, 
64,2,,172187-17090,,"COVER M4",,2,,2,,2,,,,,,,,,,,, 
66,2,,933110-00301,,"KEY ASSY",,1,,1,,1,,,,,,,,,,,, 
67,1,,26776-160002,,"LOCK NUT M16 PLATED",,2,,2,,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



68,1,,26776-180002,,"NUT M18,LOCK",,1,,1,,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



2 3 i6iH(MH:~Uf ti/\·-) 
Fig. ELECTRIC PART(EQUIPMENT:SIDE LEVER) 

56 

COUNTRY J P A S E X 
APPLI- Q _ _ 
ATI N 

r:J ;,,,9 -;,77-t!Jvf:tlf 
ONE TOUCH DECEL SPEC. 

r:J ;,,,9-;,'f-7-t!JI,~-:,, ,-. 
ONE TOUCH DECEL KIT 
172190-08210(lJ{f t,/\· -) 

(S I DE LEVER) 
Ijil§I No. 150).ff.W l,No. lBO)ffM!l;t 
Ijil§INo. 105~~'-«"'f~~ \ 
Detai I is shown in Fig. 105 

14---@) 
15--@ 

67 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,172137-16000,,WIRE,1,1,,,,,,,,,,,,,,,, 
2,1,,172165-16541,,"HARNESS E",1,1,,,,,,,,,,,,,,,, 
3,1,,172165-16550,,"HARNESS (F)",1,1,,,,,,,,,,,,,,,, 
4,1,,172122-16590,,"BAND 200F",2,2,,,,,,,,,,,,,,,, 
5,1,,172137-62970,,"GROMMET 16",2,2,,,,,,,,,,,,,,,, 
6,1,,172122-79890,,"CLAMP 350",1,1,,,,,,,,,,,,,,,, 
7,1,,22857-400120,,"SCREW 4X12",2,2,,,,,,,,,,,,,,,, 
8,1,,933168-55770,,"BAND 146",1,1,,,,,,,,,,,,,,,, 
9,1,,22857-400100,,"SCREW 4X10",2,2,,,,,,,,,,,,,,,, 
10,1,,933113-05150,,"LAMP, ROOM",1,1,,,,,,,,,,,,,,,, 
11,2,,933113-05160,,"BULB (12V5W)",1,1,,,,,,,,,,,,,,,, 
12,1,,172312-17250,,ASHTRAY,1,1,,,,,,,,,,,,,,,, 
13,1,,22867-400100,,"SCREW 4X10",3,3,,,,,,,,,,,,,,,, 
14,1,,933113-15000,,"CIGAR LIGHTER ASSY",1,1,,,,,,,,,,,,,,,, 
15,1,,172165-16200,,"MOTOR 520A, WIPER",1,1,,,,,,,,,,,,,,,, 
16,1,,172734-17070,,"BLADE 450, WIPER",1,1,,,,,,,,,,,,,,,, 
17,1,,172165-17130,,ARM,1,1,,,,,,,,,,,,,,,, 
18,1,,172151-17300,,COVER,1,1,,,,,,,,,,,,,,,, 
19,1,,172162-17330,,"SWITCH,WIPER",1,1,,,,,,,,,,,,,,,, 
20,1,,26013-060122,,"BOLT M 6X 12",3,3,,,,,,,,,,,,,,,, 
21,1,,26022-050202,,"SCREW M 5X 20",1,1,,,,,,,,,,,,,,,, 
22,1,,119247-77100,,"RELAY, SAFETY",1,1,,,,,,,,,,,,,,,, 
23,1,,26022-060122,,"SCREW M 6X 12",1,1,,,,,,,,,,,,,,,, 
24,1,,22137-060000,,"WASHER 6, POLISHED",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



2 4 'i6i~ (ttt· i':Wffl) 
Fig. ELECTRIC PART (CABIN) 

19----
23 ,,,,.. 14 
24 '· 

: ·, 
'• 

("•, 
70 ~ 1-- v,-<-f±tf 
FRONT LEVER SPEC. 

COUNTRY J P A S E X 
Fig No. 24 - 24 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,172137-16560,,BAND,5,5,5,5,,5,,,,,,,,,,,, 
2,1,,172141-16561,,"WIRE, LAMP",1,1,1,1,,1,,,,,,,,,,,, 
3,1,,172141-17201,,"LAMP, WORK",1,1,1,1,,1,,,,,,,,,,,, 
4,2,,172141-17211,,"BULB 12V55W",1,1,1,1,,1,,,,,,,,,,,, 
5A,1,,172137-17401-4,,"COVER, WORK LAMP",1,1,1,1,,,,,,,,,,,,,, 
5B,1,,172137-17401,,"COVER    (YELLOW:87)",,,,,,1,,1,,,,,,,,,, 
6,1,,22137-130000,,"WASHER 13",2,2,2,2,,2,,,,,,,,,,,, 
7,1,,26013-120302,,"BOLT W/WASHER M12X30",1,1,1,1,,1,,,,,,,,,,,, 
8,1,,933152-03700,,"WASHER, SIDE CLUTCH",1,1,1,1,,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



2 5 r:J-!75"'/-:1 
Fig. WORK LAMP 

ir 
7g 

/ 
/ 

/ 

.,,, .,,, .,,, 

B27-2B(JP) 

silv
erh

orn
.co

.uk



1,1,,772168-17601,,"HEATER ASSY",,,1,1,,,,1,,,,,,,,,, 
1-1,1,,172428-08160,,"HEATER KIT",,,1,1,,,N,,,,,,,M/#60501,,M/#60501,, 
2,2,,172165-17601,,"HEATER ASSY",1,1,1,1,,,,,,,,,,,,,, 
3,2,,172168-17600,,"CONNECTOR PT3/8-M16",1,1,1,1,,,,,,,,,,,,,, 
4,2,,172162-17610,,"SWITCH,HEATER",1,1,1,1,,,,,,,,,,,,,, 
5,2,,172168-17610,,"HOSE, HEATER",1,1,1,1,,,,,,,,,,,,,, 
6,3,,172168-17620,,"HOSE,HEATER",1,1,1,1,,,,,,,,,,,,,, 
7,3,,172168-17630,,"TUBE,CORRUGATED",1,1,1,1,,,,,,,,,,,,,, 
8,2,,172124-17630,,"VALVE, MINIATURE",1,1,1,1,,,,,,,,,,,,,, 
8-1,2,,172425-17630,,"VALVE ASSY, 
HEATER",1,1,1,1,,,N,,,M/#60685,,M/#60685,,M/#60685,,M/#60685,, 
9,2,,172137-17630,,"JOINT, HEATER",1,1,1,1,,,,,,,,,,,,,, 
10,2,,172124-17640,,"JOINT 3/8",2,2,2,2,,,,,,,,,,,,,, 
10-1,2,,172124-17640,,"JOINT 
3/8",1,1,1,1,,,K,,,M/#60685,,M/#60685,,M/#60685,,M/#60685,, 
11,2,,172168-17640,,"HOSE ASSY, HEATER",1,1,1,1,,,,,,,,,,,,,, 
12,3,,172312-17620,,"HOSE, HEATER",1,1,1,1,,,,,,,,,,,,,, 
13,3,,172168-17650,,"CORRUGAT 22X2000",1,1,1,1,,,,,,,,,,,,,, 
14,2,,124465-44950,,"GASKET 16",2,2,2,2,,,,,,,,,,,,,, 
15,2,,194250-51660,,"BAND  250",1,1,1,1,,,,,,,,,,,,,, 
16,2,,22137-100000,,"WASHER 10,POLISHED",4,4,4,4,,,,,,,,,,,,,, 
17,2,,23000-022000,,"CLAMP 22",4,4,4,4,,,,,,,,,,,,,, 
18,2,,23010-038000,,"CLAMP 38",2,2,2,2,,,,,,,,,,,,,, 
19,2,,26013-100202,,"BOLT W/WASHER M10X20",4,4,4,4,,,,,,,,,,,,,, 
20,2,,933152-09280,,"BAND 170",3,3,3,3,,,,,,,,,,,,,, 
21,2,,933171-15680,,"GROMMET 40X13",2,2,2,2,,,,,,,,,,,,,, 
22,2,,172141-13490,,JOINT,1,1,1,1,,,,,,,,,,,,,, 
23,2,,172162-03180,,"LABEL,HEATER 
SWITCH",1,1,1,1,,,W,,,M/#60501,,M/#60501,,M/#60501,,M/#60501,, 
24,2,,172732-
11510,,GROMMET,1,1,1,1,,,W,,,M/#60501,,M/#60501,,M/#60501,,M/#60501,, 
25,2,,172165-16541,,"HARNESS 
E",1,1,1,1,,,W,,,M/#60501,,M/#60501,,M/#60501,,M/#60501,, 
26,2,,119812-
49040,,PIPE(B1),1,1,1,1,,,W,,,M/#60501,,M/#60501,,M/#60501,,M/#60501,, 
27,2,,119812-
49050,,PIPE(B),1,1,1,1,,,W,,,M/#60501,,M/#60501,,M/#60501,,M/#60501,, 
28,2,,172428-61650,,COVER,1,1,1,1,,,W,,,M/#60501,,M/#60501,,M/#60501,,M/#60501,, 
29,2,,119247-77100,,"RELAY, 
SAFETY",1,1,1,1,,,W,,,M/#60501,,M/#60501,,M/#60501,,M/#60501,, 
30,2,,22137-060000,,"WASHER 6, 
POLISHED",1,1,1,1,,,W,,,M/#60501,,M/#60501,,M/#60501,,M/#60501,, 
31,2,,26022-060122,,"SCREW M 6X 
12",1,1,1,1,,,W,,,M/#60501,,M/#60501,,M/#60501,,M/#60501,, 
32,2,,933168-55770,,"BAND 
146",1,1,1,1,,,W,,,M/#60501,,M/#60501,,M/#60501,,M/#60501,, 
33,1,,772165-17700,,"DEFROSTER ASSY",1,1,,,,,,1,,,,,,,,,, 
34,2,,172165-17701,,"BRACKET COMPL.",1,1,,,,,,,,,,,,,,,, 
35,2,,172120-17710,,"NOZZLE, DEFROSTER",1,1,,,,,,,,,,,,,,,, 
36,2,,172122-17730,,"COVER, DEFROSTER",1,1,,,,,,,,,,,,,,,, 
37,2,,172165-17800,,HOSE,1,1,,,,,,,,,,,,,,,, 
38,2,,22857-400120,,"SCREW 4X12",2,2,,,,,,,,,,,,,,,, 
39,2,,26013-080202,,"BOLT W/WASHER M8X20",2,2,,,,,,,,,,,,,,,, 
40,2,,26557-050102,,"SCREW M 5X 10",2,2,,,,,,,,,,,,,,,, 
41,2,,172122-16590,,"BAND 200F",2,2,,,,,,,,,,,,,,,, silv

erh
orn

.co
.uk



& -r7 □A9 . 2 6 ~AT~ & DEFROSTER Fig. 

10 

8~ 
lf:I~ 
PREVIOUS 

'· 

ff.tli L,No. 1 Ii 32t:-fr.1J-*T JUliL,No. 2~ 
1 INC. 2~32 

·, 

1 
~ 

9 
25 

2 (.✓·· ~==--
·. \ 

f~ 3
~ 31 . 

17 -c6 
5 7 

~~}11 

'··-.../ 
. / 

,'•...__/ 

B27-2B(JP) 

silv
erh

orn
.co

.uk



1,1,,772165-17800,,"RADIO ASSY",1,1,,,,,,1,,,,,,,,,, 
2,2,,172122-16590,,"BAND 200F",2,2,,,,,,,,,,,,,,,, 
3,2,,172112-17190,,"ANTENNA (NCP-314)",1,1,,,,,,,,,,,,,,,, 
4,2,,172162-17800,,RADIO,1,1,,,,,,,,,,,,,,,, 
5,2,,172165-17820,,"COVER ASSY",1,1,,,,,,,,,,,,,,,, 
6,2,,172165-17850,,HARNESS,1,1,,,,,,,,,,,,,,,, 
7,2,,172165-17860,,"STAY ASSY, RADIO",1,1,,,,,,,,,,,,,,,, 
8,2,,22857-400120,,"SCREW 4X12",2,2,,,,,,,,,,,,,,,, 
9,2,,22857-500120,,"SCREW 5X12",2,2,,,,,,,,,,,,,,,, 
10,2,,26023-050122,,"SCREW M 5X 12",10,10,,,,,,,,,,,,,,,, 
11,2,,933168-55770,,"BAND 146",1,1,,,,,,,,,,,,,,,, 
12,2,,933168-56000,,"GROMMET 17X19",2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



2 7 7~;f"(tJ° ~3)) 
Fig. RADIO(OPTIONAL) 

r::::==.----,---~ 
COUNTRY J P A S E X 
Fig No. 27 - _ 

.Jll±\L,No. lli 
Jil±\L,No. 2~12~-a,J;.*1" 
1 INC. 2~12 

10 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,172141-29110,,SPROCKET,2,2,2,2,,2,,,,,,,,,,,, 
2,1,,26013-120302,,"BOLT W/WASHER M12X30",18,18,18,18,,18,,,,,,,,,,,, 
3,1,,772175-37110,,"IDLER 280",2,2,2,2,,2,,1,,,,,,,,,, 
4,2,,172175-37110,,"IDLER 280",2,2,2,2,,2,,1,,,,,,,,,, 
5,2,,194630-42120,,"PLUG PT1/8",2,2,2,2,,2,,,,,,,,,,,, 
6,2,,172141-37111,,"FORK(L), IDLER",2,2,2,2,,2,,,,,,,,,,,, 
7,2,,172141-37121,,"FORK(R), IDLER",2,2,2,2,,2,,,,,,,,,,,, 
8,2,,172175-99490,,"IDLER KIT, FRONT",2,2,2,2,,2,,,,,,,,,,,, 
9,3,,172164-37120,,"SEAL 45 85 8.5 19",4,4,4,4,,4,,,,,,,,,,,, 
10,3,,172175-37130,,"SHAFT, IDLE",2,2,2,2,,2,,,,,,,,,,,, 
11,3,,172631-37150,,"COLLER 35X45X34",2,2,2,2,,2,,,,,,,,,,,, 
12,3,,172631-37160,,"COLLER 35X45X22.5",4,4,4,4,,4,,,,,,,,,,,, 
13,3,,22242-000300,,"CIRCLIP   30",2,2,2,2,,2,,,,,,,,,,,, 
14,3,,22252-000800,,"CIRCLIP   80",4,4,4,4,,4,,,,,,,,,,,, 
15,3,,24101-063074,,BEARING,4,4,4,4,,4,,,,,,,,,,,, 
16,1,,933111-23600,,"SEAL 4052710",2,2,2,2,,2,,,,,,,,,,,, 
17,1,,26013-100402,,"BOLT M10X 40",8,8,8,8,,8,,,,,,,,,,,, 
18,1,,933171-13691,,"PLUG PT1/8",2,2,2,2,,2,,,,,,,,,,,, 
19,1,,772422-37300,,"ROLLER ASSY, TRACK",8,8,8,8,,8,,,,,,,,,,,, 
21,2,,172422-37310,,SHAFT,8,8,8,8,,8,,,,,,,,,,,, 
22,2,,172141-37320,,"SPACER 75X2.6",16,16,16,16,,16,,,,,,,,,,,, 
23,2,,1A1030-48250,,"SEAL QLF30621218,OIL",16,16,16,16,,16,,,,,,,,,,,, 
24,2,,22252-000620,,"CIRCLIP 62(H)",16,16,16,16,,16,,,,,,,,,,,, 
25,2,,22252-000750,,"CIRCLIP   75",16,16,16,16,,16,,,,,,,,,,,, 
26,2,,933111-73800,,BEARING,16,16,16,16,,16,,,,,,,,,,,, 
27,1,,26116-160352,,"BOLT M16X 35 PLATED",16,16,16,16,,16,,,,,,,,,,,, 
27-1,1,,172162-82980,,"BOLT M16X 
35",16,16,16,16,,16,N,,,M/#60602,,M/#60602,,M/#60602,,M/#60602,,,,M/#60602 
28,1,,22217-160000,,"SPRING WASHER 16",16,16,16,16,,16,,,,,,,,,,,, 
29,1,,24325-000400,,"O-RING 1B G 40",2,2,2,2,,2,,,,,,,,,,,, 
30,1,,772116-37502,,"ROLLER ASSY, CARIA",2,2,2,2,,2,,,,,,,,,,,, 
32,2,,172146-37510,,"SHAFT, CARIA ROLLER",2,2,2,2,,2,,,,,,,,,,,, 
33,2,,172116-37540,,"COVER, BLIND",2,2,2,2,,2,,,,,,,,,,,, 
34,2,,1E6140-73420,,"SEAL QLF255218, OIL",2,2,2,2,,2,,,,,,,,,,,, 
35,2,,22252-000520,,"CIRCLIP   52",4,4,4,4,,4,,,,,,,,,,,, 
36,2,,24101-062054,,"BEARING #6205",4,4,4,4,,4,,,,,,,,,,,, 
37,2,,24311-000460,,"O-RING 1A P-46.0",2,2,2,2,,2,,,,,,,,,,,, 
38,1,,22451-160170,,"WIRE 1.6X170",2,2,2,2,,2,,,,,,,,,,,, 
39,1,,933110-21600,,"BOLT M 8X 18",2,2,2,2,,2,,,,,,,,,,,, 
40,1,,172422-37700,,SPRING,2,2,2,2,,2,,,,,,,,,,,, 
41,1,,172422-37780,,"PISTON ASSY, ADJUST",2,2,2,2,,2,,,,,,,,,,,, 
42,1,,172122-37843,,"VALVE ASSY, NIPPLE",2,2,2,2,,2,,,,,,,,,,,, 
43,2,,24315-000140,,"O-RING 1B P-14.0",2,2,2,2,,2,,,,,,,,,,,, 
44,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,,2,,,,,,,,,,,, 
45,1,,172122-37830,,"RING, BUCK UP",2,2,2,2,,2,,,,,,,,,,,, 
46,1,,772422-37100,,"IDLER 289",2,2,2,2,,2,,2,,,,,,,,,, 
47,2,,194630-42120,,"PLUG PT1/8",2,2,2,2,,2,,,,,,,,,,,, 
48,2,,172422-37100,,IDLER,2,2,2,2,,2,,2,,,,,,,,,, 
49,2,,172141-37111,,"FORK(L), IDLER",2,2,2,2,,2,,,,,,,,,,,, 
50,2,,172141-37121,,"FORK(R), IDLER",2,2,2,2,,2,,,,,,,,,,,, 
51,2,,172175-99490,,"IDLER KIT, FRONT",2,2,2,2,,2,,,,,,,,,,,, 
52,3,,24101-063074,,BEARING,4,4,4,4,,4,,,,,,,,,,,, 
53,3,,172164-37120,,"SEAL 45 85 8.5 19",4,4,4,4,,4,,,,,,,,,,,, 
54,3,,172175-37130,,"SHAFT, IDLE",2,2,2,2,,2,,,,,,,,,,,, 
55,3,,172631-37150,,"COLLER 35X45X34",2,2,2,2,,2,,,,,,,,,,,, 
56,3,,172631-37160,,"COLLER 35X45X22.5",4,4,4,4,,4,,,,,,,,,,,, 
57,3,,22242-000300,,"CIRCLIP   30",2,2,2,2,,2,,,,,,,,,,,, 
58,3,,22252-000800,,"CIRCLIP   80",4,4,4,4,,4,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



r r 
5 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,172422-38100,,"SHOE L ASSY, TRUCK",1,1,1,1,,1,,,,,,,,,,,, 
2,2,,172422-38110,,"PLATE L, SHOE",43,43,43,43,,43,,,,,,,,,,,, 
3,2,,172422-38140,,"LINK, TRUCK",1,1,1,1,,1,,,,,,,,,,,, 
4,3,,172141-38200,,BUSH,43,43,43,43,,43,,,,,,,,,,,, 
5,3,,172141-38210,,"PIN, CRAWLER",42,42,42,42,,42,,,,,,,,,,,, 
6,1,,172141-38220,,"PIN, MASTER",1,1,1,1,,1,,,,,,,,,,,, 
7,1,,172614-38300,,"PIN 5X45, LOCK",1,1,1,1,,1,,,,,,,,,,,, 
8,1,,172422-38120,,"SHOE R ASSY, TRUCK",1,1,1,1,,1,,,,,,,,,,,, 
9,2,,172422-38130,,"PLATE R, SHOE",43,43,43,43,,43,,,,,,,,,,,, 
10,2,,172422-38140,,"LINK, TRUCK",1,1,1,1,,1,,,,,,,,,,,, 
11,3,,172141-38200,,BUSH,43,43,43,43,,43,,,,,,,,,,,, 
12,3,,172141-38210,,"PIN, CRAWLER",42,42,42,42,,42,,,,,,,,,,,, 
13,1,,172141-38220,,"PIN, MASTER",1,1,1,1,,1,,,,,,,,,,,, 
14,1,,172614-38300,,"PIN 5X45, LOCK",1,1,1,1,,1,,,,,,,,,,,, 
15,1,,172422-38600,,"CRAWLER, RUBBER",2,2,2,2,,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



29? □ -'5 
Fig. CRAWLER 

_.:::>·-, ,,,., . 
,,,,..-✓ __ )._ 

.· ,,, .. /·,,,., ...... ~ 
.. ....... \ 

...-· .. 
.. .A 

. ....-· 
/ _./ . . ,,,,. .... 

i J,,·· _.,,,.· 
. . ,,,,. 
\.. ......... 1 _ ...... r·· 

11 

._...,, 

I 
10 

15 

8 
I 

:::fh..?0-5 
RUBBER CRAWLER 

I 

9 

3 2 

4 

827-28 (JP) 

silv
erh

orn
.co

.uk



1,2,,172190-45060,,"LEVER L,DECEL",1,,1,,,,,1,,,,,,,,,, 
2,2,,172176-47870,,KNOB,1,,1,,,,,1,,,,,,,,,, 
3,2,,26587-040062,,"SCREW M 4X  6",1,,1,,,,,1,,,,,,,,,, 
4,2,,26736-140002,,"NUT M14",1,,1,,,,,1,,,,,,,,,, 
5,2,,933152-09280,,"BAND 170",1,,1,,,,,1,,,,,,,,,, 
6,2,,933168-55770,,"BAND 146",2,,2,,,,,1,,,,,,,,,, 
7,1,,933168-55770,,"BAND 146",2,,2,,,,,,,,,,,,,,, 
8,1,,194145-04810,,"WASHER 10",2,,2,,,,,,,,,,,,,,, 
9,1,,194300-21450,,"CAP 20",1,,1,,,,,,,,,,,,,,, 
10,1,,172151-45010,,"BOOT P,LEVER",2,,2,,,,,,,,,,,,,,, 
11,1,,172165-45301,,SUPPORT,1,,1,,,,,,,,,,,,,,, 
12,1,,172151-45320,,"PLATE,BOOT",2,,2,,,,,,,,,,,,,,, 
13,1,,172165-45420,,COVER,1,,1,,,,,,,,,,,,,,, 
14,1,,172165-45450,,"COVER(R), SUPPORT",1,,1,,,,,,,,,,,,,,, 
15,1,,172165-45470,,"COVER(L), SUPPORT",1,,1,,,,,,,,,,,,,,, 
16,1,,172165-45620,,"COVER, SUPPORT",1,,1,,,,,,,,,,,,,,, 
17,1,,194630-62360,,GROMMET,4,,4,,,,,,,,,,,,,,, 
18,1,,172519-63240,,"BOLT  8X 16",2,,2,,,,,,,,,,,,,,, 
19,1,,172519-63240,,"BOLT  8X 16",8,,8,,,,,,,,,,,,,,, 
20,1,,172519-63240,,"BOLT  8X 16",5,,5,,,,,,,,,,,,,,, 
21,1,,22217-100000,,"SPRING WASHER 10",7,,7,,,,,,,,,,,,,,, 
22,1,,26013-080162,,"BOLT W/WASHER M8X16",8,,8,,,,,,,,,,,,,,, 
23,1,,26116-100202,,"BOLT M10X 20 PLATED",4,,4,,,,,,,,,,,,,,, 
24,1,,26116-100504,,"BOLT M10X 50 PLATED",1,,1,,,,,,,,,,,,,,, 
25,1,,26116-100902,,"BOLT M10X 90 PLATED",2,,2,,,,,,,,,,,,,,, 
26,1,,26716-100002,,"NUT 10",1,,1,,,,,,,,,,,,,,, 
27,1,,172165-45000,,"LEVER L CMP",1,,1,,,,,,,,,,,,,,, 
28,1,,172165-45030,,LEVER(R),1,,1,,,,,,,,,,,,,,, 
29,1,,172165-45071,,"KNOB (L) ASSY",1,,1,,,,,,,,,,,,,,, 
30,1,,172165-45081,,"KNOB R COMPL.",1,,1,,,,,,,,,,,,,,, 
31,1,,26587-040062,,"SCREW M 4X  6",2,,2,,,,,,,,,,,,,,, 
32,1,,26736-140002,,"NUT M14",2,,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



3 0 tillltil: (t,J\° - & A?✓~. : JD✓~l,J\° -) 
Fig. CONTROL EQUIPMENT(LEVER & STAND:FRONT LEVER) 

COUNTRY J P A S E X 
Fig No. 0 - -

28 

r; "'/9 -:,77i!Jlitt:ff 
ONE TOUCH DECEL SPEC. 

15 

r24 
e---26 

"· o--21 . ,, 

--2 

5 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,2,,172190-45080,,"LEVER L CMP(DECEL",,1,,1,,,,1,,,,,,,,,, 
2,2,,172176-47870,,KNOB,,1,,1,,,,1,,,,,,,,,, 
3,2,,26587-040062,,"SCREW M 4X  6",,1,,1,,,,1,,,,,,,,,, 
4,2,,26736-140002,,"NUT M14",,1,,1,,,,1,,,,,,,,,, 
5,2,,933152-09280,,"BAND 170",,1,,1,,,,1,,,,,,,,,, 
6,2,,933168-55770,,"BAND 146",,2,,2,,,,1,,,,,,,,,, 
7,1,,26736-140002,,"NUT M14",,2,,2,,,,,,,,,,,,,, 
8,1,,933168-55770,,"BAND 146",,2,,2,,,,,,,,,,,,,, 
9,1,,194145-04810,,"WASHER 10",,2,,2,,,,,,,,,,,,,, 
10,1,,194300-21450,,"CAP 20",,1,,1,,,,,,,,,,,,,, 
11,1,,172146-41320,,GROMMET,,1,,1,,,,,,,,,,,,,, 
12,1,,172165-45620,,"COVER, SUPPORT",,1,,1,,,,,,,,,,,,,, 
13,1,,172165-46401,,SUPPORT,,1,,1,,,,,,,,,,,,,, 
14,1,,172165-46660,,COVER,,1,,1,,,,,,,,,,,,,, 
15,1,,172165-47100,,"STAND R, LEVER",,1,,1,,,,,,,,,,,,,, 
16,2,,172141-41370,,"BUSH 2015",,2,,2,,,,,,,,,,,,,, 
18,2,,24550-025150,,"BUSH 25X15",,2,,2,,,,,,,,,,,,,, 
19,1,,172165-47300,,"STAND L, LEVER",,1,,1,,,,,,,,,,,,,, 
20,2,,172141-41370,,"BUSH 2015",,2,,2,,,,,,,,,,,,,, 
22,2,,24550-025150,,"BUSH 25X15",,2,,2,,,,,,,,,,,,,, 
23,1,,172165-47711,,PLATE,,2,,2,,,,,,,,,,,,,, 
24,1,,172165-47720,,"GUIDE COMP.,HOSE",,1,,1,,,,,,,,,,,,,, 
25,1,,172165-47730,,"GUIDE, HOSE",,1,,1,,,,,,,,,,,,,, 
26,1,,172165-47770,,"BRACKET, ACCEL",,1,,1,,,,,,,,,,,,,, 
27,1,,172165-47980,,"SHIM 42X25.5X0.5",,4,,4,,,,,,,,,,,,,, 
28,1,,172165-47990,,WASHER,,2,,2,,,,,,,,,,,,,, 
29,1,,172151-53430,,GROMMET,,2,,2,,,,,,,,,,,,,, 
30,1,,194630-62360,,GROMMET,,4,,4,,,,,,,,,,,,,, 
31,1,,172519-63240,,"BOLT  8X 16",,2,,2,,,,,,,,,,,,,, 
32,1,,172519-63240,,"BOLT  8X 16",,5,,5,,,,,,,,,,,,,, 
33,1,,22217-100000,,"SPRING WASHER 10",,7,,7,,,,,,,,,,,,,, 
34,1,,22242-000250,,"CIRCLIP 25S",,2,,2,,,,,,,,,,,,,, 
35,1,,24311-000340,,"O-RING 1A P-34.0",,4,,4,,,,,,,,,,,,,, 
36,1,,24761-020000,,"NIPPLE PT1/8,GREASE",,4,,4,,,,,,,,,,,,,, 
37,1,,26013-080162,,"BOLT W/WASHER M8X16",,8,,8,,,,,,,,,,,,,, 
38,1,,26013-080202,,"BOLT W/WASHER M8X20",,4,,4,,,,,,,,,,,,,, 
39,1,,26013-100202,,"BOLT W/WASHER M10X20",,2,,2,,,,,,,,,,,,,, 
40,1,,26116-100202,,"BOLT M10X 20 PLATED",,4,,4,,,,,,,,,,,,,, 
41,1,,26116-100504,,"BOLT M10X 50 PLATED",,1,,1,,,,,,,,,,,,,, 
42,1,,26116-100902,,"BOLT M10X 90 PLATED",,2,,2,,,,,,,,,,,,,, 
43,1,,26716-100002,,"NUT 10",,1,,1,,,,,,,,,,,,,, 
44,1,,172151-45010,,"BOOT P,LEVER",,2,,2,,,,,,,,,,,,,, 
45,1,,172165-45071,,"KNOB (L) ASSY",,1,,1,,,,,,,,,,,,,, 
46,1,,172165-47821,,"LEVER R ASSY, SI",,2,,2,,,,,,,,,,,,,, 
47,1,,172165-47851,,"LEVER L, SI",,1,,1,,,,,,,,,,,,,, 
48,1,,172165-47871,,"KNOB (A) ASSY",,1,,1,,,,,,,,,,,,,, 
49,1,,26587-040062,,"SCREW M 4X  6",,2,,2,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



36---

38 
r 

5 5 

19 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,172165-47900,,"BRACKET R",,,,,,1,,,,,,,,,,,, 
2,1,,172165-47930,,"BRACKET L",,,,,,1,,,,,,,,,,,, 
3,1,,172165-47960,,"BOLT M 8",,,,,,4,,,,,,,,,,,, 
4,1,,26013-080202,,"BOLT W/WASHER M8X20",,,,,,4,,,,,,,,,,,, 
5,1,,22117-080000,,"WASHER  8",,,,,,4,,,,,,,,,,,, 
6,1,,24761-020000,,"NIPPLE PT1/8,GREASE",,,,,,3,,,,,,,,,,,, 
7,1,,26013-080202,,"BOLT W/WASHER M8X20",,,,,,4,,,,,,,,,,,, 
8,1,,26013-100202,,"BOLT W/WASHER M10X20",,,,,,2,,,,,,,,,,,, 
9,1,,194145-04810,,"WASHER 10",,,,,,2,,,,,,,,,,,, 
10,1,,26116-100202,,"BOLT M10X 20 PLATED",,,,,,4,,,,,,,,,,,, 
11,1,,172146-41320,,GROMMET,,,,,,1,,,,,,,,,,,, 
12,1,,26116-100504,,"BOLT M10X 50 PLATED",,,,,,1,,,,,,,,,,,, 
13,1,,172165-46401,,SUPPORT,,,,,,1,,,,,,,,,,,, 
14,1,,172165-46660,,COVER,,,,,,1,,,,,,,,,,,, 
15,1,,172165-47100,,"STAND R, LEVER",,,,,,1,,,,,,,,,,,, 
16,2,,172141-41370,,"BUSH 2015",,,,,,2,,,,,,,,,,,, 
18,2,,24550-025150,,"BUSH 25X15",,,,,,2,,,,,,,,,,,, 
19,1,,172165-47300,,"STAND L, LEVER",,,,,,1,,,,,,,,,,,, 
20,2,,172141-41370,,"BUSH 2015",,,,,,2,,,,,,,,,,,, 
22,2,,24550-025150,,"BUSH 25X15",,,,,,2,,,,,,,,,,,, 
23,1,,26116-100902,,"BOLT M10X 90 PLATED",,,,,,2,,,,,,,,,,,, 
24,1,,172165-47720,,"GUIDE COMP.,HOSE",,,,,,1,,,,,,,,,,,, 
25,1,,172165-47730,,"GUIDE, HOSE",,,,,,1,,,,,,,,,,,, 
26,1,,172165-47770,,"BRACKET, ACCEL",,,,,,1,,,,,,,,,,,, 
27,1,,172165-47980,,"SHIM 42X25.5X0.5",,,,,,4,,,,,,,,,,,, 
28,1,,172165-47990,,WASHER,,,,,,2,,,,,,,,,,,, 
29,1,,172151-53430,,GROMMET,,,,,,2,,,,,,,,,,,, 
30,1,,194630-62360,,GROMMET,,,,,,4,,,,,,,,,,,, 
31,1,,26716-100002,,"NUT 10",,,,,,1,,,,,,,,,,,, 
32,1,,172519-63240,,"BOLT  8X 16",,,,,,8,,,,,,,,,,,, 
33,1,,22217-100000,,"SPRING WASHER 10",,,,,,7,,,,,,,,,,,, 
34,1,,22242-000250,,"CIRCLIP 25S",,,,,,2,,,,,,,,,,,, 
35,1,,24311-000340,,"O-RING 1A P-34.0",,,,,,4,,,,,,,,,,,, 
36,1,,194300-21450,,"CAP 20",,,,,,1,,,,,,,,,,,, 
37,1,,24761-020000,,"NIPPLE PT1/8,GREASE",,,,,,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



3 2 
,L~,t',!f;t± F . ~illl/t:t'dl (lt/\' - & 'J/J' L. 

I g. CONTROL EQU I PMENT (~Ev=' { F (//\' -) (AS) 
frrc~;;;uN;;:;;-TRY::r""'.""'.JP-.-A~sE-x ER & STANO:SIDE LEVER)(AS) 

F I g No. 3 1 3 2 31 

6 

t 

15 

19 20~-

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,172141-41340,,BOOTS,2,2,2,2,,2,,,,,,,,,,,, 
2,1,,172168-45101,,"LEVER L COMP.,TRACK",1,1,1,1,,1,,,,,,,,,,,, 
3,2,,172141-41370,,"BUSH 2015",2,2,2,2,,2,,,,,,,,,,,, 
5,1,,172168-45121,,"LEVER R COMP.,TRACK",1,1,1,1,,1,,,,,,,,,,,, 
6,2,,172141-41370,,"BUSH 2015",2,2,2,2,,2,,,,,,,,,,,, 
8,1,,172164-45951,,"GRIP L, DRIV.",1,1,1,1,,1,,,,,,,,,,,, 
9,1,,172164-45961,,"GRIP R, DRIV.",1,1,1,1,,1,,,,,,,,,,,, 
10,1,,172124-46200,,"O-RING 27X5.7",3,3,3,3,,3,,,,,,,,,,,, 
11,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,,2,,,,,,,,,,,, 
12,1,,26116-100504,,"BOLT M10X 50 PLATED",4,4,4,4,,4,,,,,,,,,,,, 
13,1,,26716-100002,,"NUT 10",4,4,4,4,,4,,,,,,,,,,,, 
14,1,,26756-100002,,"LOCK NUT M10 PLATED",2,2,2,2,,2,,,,,,,,,,,, 
15,1,,172168-45200,,"SHAFT, TRACK",1,1,1,1,,1,,,,,,,,,,,, 
16,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,2,2,,2,,,,,,,,,,,, 
17,1,,172165-46100,,"PEDAL L ASSY",1,1,1,1,,1,,,,,,,,,,,, 
18,1,,172165-46150,,"PEDAL R COMP",1,1,1,1,,1,,,,,,,,,,,, 
19,1,,26013-060302,,"BOLT M 6X 30",4,4,4,4,,4,,,,,,,,,,,, 
20,1,,172168-45940,,"ROD 200",2,2,2,2,,2,,,,,,,,,,,, 
21,1,,172122-46590,,"ELBALL 8",2,2,2,2,,2,,,,,,,,,,,, 
22,1,,22137-080000,,"WASHER 8, POLISHED",2,2,2,2,,2,,,,,,,,,,,, 
23,1,,22417-160160,,"COTTER PIN 1.6X16",2,2,2,2,,2,,,,,,,,,,,, 
24,1,,26051-080002,,"NUT M 8",4,4,4,4,,4,,,,,,,,,,,, 
25,1,,933110-54100,,"PIN 4.75X14",2,2,2,2,,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



3 3 tiit~il:L E(~QU niENT (DR I VE) F. C0NTR0 1g. 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,1A1040-45890,,"WASHER 10 36 4.5",1,1,1,1,,1,,,,,,,,,,,, 
2,1,,172124-46200,,"O-RING 27X5.7",2,2,2,2,,2,,,,,,,,,,,, 
3,1,,172165-46300,,"LINK W/BUSH",1,1,1,1,,1,,,,,,,,,,,, 
4,2,,172141-41360,,"BUSH 1415",2,2,2,2,,2,,,,,,,,,,,, 
6,1,,172165-46350,,"BRACKET, PEDAL",1,1,1,1,,1,,,,,,,,,,,, 
7,1,,172168-46800,,"LINK W/BUSH, SWING",1,1,1,1,,1,,,,,,,,,,,, 
8,2,,172141-41370,,"BUSH 2015",2,2,2,2,,2,,,,,,,,,,,, 
10,1,,172168-46820,,SHAFT,1,1,1,1,,1,,,,,,,,,,,, 
11,1,,22217-100000,,"SPRING WASHER 10",1,1,1,1,,1,,,,,,,,,,,, 
12,1,,22351-040032,,"SPRING PIN 4X32",1,1,1,1,,1,,,,,,,,,,,, 
13,1,,24311-000210,,"O-RING 1A P-21.0",2,2,2,2,,2,,,,,,,,,,,, 
14,1,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,1,1,,1,,,,,,,,,,,, 
15,1,,24761-050000,,"NIPPLE C,GREASE",1,1,1,1,,1,,,,,,,,,,,, 
16,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,,2,,,,,,,,,,,, 
17,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,2,2,,2,,,,,,,,,,,, 
18,1,,26116-100202,,"BOLT M10X 20 PLATED",1,1,1,1,,1,,,,,,,,,,,, 
19,1,,172068-28490,,"SPRING  8",4,4,4,4,,4,,,,,,,,,,,, 
20,1,,172157-45990,,"BOOTS, PEDAL",1,1,1,1,,1,,,,,,,,,,,, 
21,1,,172165-46230,,"SHAFT, SWING",2,2,2,2,,2,,,,,,,,,,,, 
22,1,,172165-46261,,"COVER, PEDAL",2,2,2,2,,2,,,,,,,,,,,, 
23,1,,172165-46281,,"PEDAL ASSY, SWING",1,1,1,1,,1,,,,,,,,,,,, 
24,1,,172165-46340,,BOLT,2,2,2,2,,2,,,,,,,,,,,, 
25,1,,22137-080000,,"WASHER 8, POLISHED",2,2,2,2,,2,,,,,,,,,,,, 
26,1,,22351-040020,,"SPRING PIN 4X20",2,2,2,2,,2,,,,,,,,,,,, 
27,1,,26116-080304,,"BOLT M8 X 30 PLATED",2,2,2,2,,2,,,,,,,,,,,, 
28,1,,26716-080002,,"NUT M 8",2,2,2,2,,2,,,,,,,,,,,, 
29,1,,26716-080002,,"NUT M 8",4,4,4,4,,4,,,,,,,,,,,, 
30,1,,172122-46590,,"ELBALL 8",3,3,3,3,,3,,,,,,,,,,,, 
31,1,,172168-46840,,"ROD 240",1,1,1,1,,1,,,,,,,,,,,, 
32,1,,172168-46860,,"ROD 100",1,1,1,1,,1,,,,,,,,,,,, 
33,1,,172122-47250,,"BALL 8, LINK",1,1,1,1,,1,,,,,,,,,,,, 
34,1,,22137-080000,,"WASHER 8, POLISHED",4,4,4,4,,4,,,,,,,,,,,, 
35,1,,26051-080002,,"NUT M 8",7,7,7,7,,7,,,,,,,,,,,, 
36,1,,172146-41910,,"PIN 14-100",1,1,1,1,,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



3 4 filtiifl (;Q~Gtt~NT (SW I NG) . CONTROL E Fig. 

B27-2B(JP) 

silv
erh

orn
.co

.uk



1A,1,,172165-45100,,"LEVER ASSY, BLADE",1,,1,,,,,,,,,,,,,,, 
1B,1,,172165-45270,,"LEVER ASSY, BLADE S",,1,,1,,1,,,,,,,,,,,, 
2,1,,172164-45970,,"GRIP, BLADE",1,1,1,1,,1,,,,,,,,,,,, 
3,1,,22351-030032,,"SPRING PIN 3X32",1,1,1,1,,1,,,,,,,,,,,, 
4,1,,22351-050032,,"SPRING PIN 5X32",1,1,1,1,,1,,,,,,,,,,,, 
5,1,,172165-45140,,"LINK, BLADE",1,1,1,1,,1,,,,,,,,,,,, 
6,1,,172165-45181,,"BRACKET ASY",1,1,1,1,,1,,,,,,,,,,,, 
7,2,,172141-41360,,"BUSH 1415",2,2,2,2,,2,,,,,,,,,,,, 
9,1,,24311-000210,,"O-RING 1A P-21.0",2,2,2,2,,2,,,,,,,,,,,, 
10,1,,26013-100202,,"BOLT W/WASHER M10X20",3,3,3,3,,3,,,,,,,,,,,, 
11,1,,26116-100354,,"BOLT M10X 35 PLATED",2,2,2,2,,2,,,,,,,,,,,, 
12,1,,26716-100002,,"NUT 10",2,2,2,2,,2,,,,,,,,,,,, 
13,1,,172141-42950,,"CABLE, BLADE",1,1,1,1,,1,,,,,,,,,,,, 
14,1,,172141-42960,,"JOINT, CABLE",1,1,1,1,,1,,,,,,,,,,,, 
15,1,,172168-45140,,"SUPPORT,BR CABLE",1,1,1,1,,1,,,,,,,,,,,, 
16,1,,172142-45670,,"ROD, SPOOL",1,1,1,1,,1,,,,,,,,,,,, 
17,1,,172122-46590,,"ELBALL 8",1,1,1,1,,1,,,,,,,,,,,, 
18,1,,22417-160160,,"COTTER PIN 1.6X16",1,1,1,1,,1,,,,,,,,,,,, 
19,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,,2,,,,,,,,,,,, 
20,1,,26051-080002,,"NUT M 8",1,1,1,1,,1,,,,,,,,,,,, 
21,1,,933110-54100,,"PIN 4.75X14",1,1,1,1,,1,,,,,,,,,,,, 
22,1,,933168-28480,,"WASHER 20X9X3.2",1,1,1,1,,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



'!t-1' ~ vr<­
S I DE LEVER 

7□ ::,,t-,i,,,~­
FRONT LEVER 

B27-2B(JP) 

silv
erh

orn
.co

.uk



1,1,,172164-17150,,"BRACKET, SWITCH",1,,1,,,,,,,,,,,,,,, 
2,1,,172165-45800,,"LEVER R ASSY,CUT-OFF",1,,1,,,,,,,,,,,,,,, 
3,1,,172165-45841,,"LEVER L ASSY,CUT-OFF",1,,1,,,,,,,,,,,,,,, 
4,1,,172165-45880,,SHAFT,1,,1,,,,,,,,,,,,,,, 
5,1,,172165-45900,,"BRACKET R ASSY",1,,1,,,,,,,,,,,,,,, 
6,2,,172141-41360,,"BUSH 1415",1,,1,,,,,,,,,,,,,,, 
8,1,,172165-45930,,"BRACKET L COMP",1,,1,,,,,,,,,,,,,,, 
9,2,,172141-41360,,"BUSH 1415",1,,1,,,,,,,,,,,,,,, 
11,1,,172165-45970,,SPRING,1,,1,,,,,,,,,,,,,,, 
12,1,,172165-45980,,"BOLT 10X65",1,,1,,,,,,,,,,,,,,, 
13,1,,172116-46630,,"KNOB, LOCK LEVER",2,,2,,,,,,,,,,,,,,, 
14,1,,22137-080000,,"WASHER 8, POLISHED",2,,2,,,,,,,,,,,,,,, 
15,1,,22217-100000,,"SPRING WASHER 10",1,,1,,,,,,,,,,,,,,, 
16,1,,22351-050025,,"SPRING PIN 5X25",2,,2,,,,,,,,,,,,,,, 
17,1,,26013-080202,,"BOLT W/WASHER M8X20",2,,2,,,,,,,,,,,,,,, 
18,1,,26013-100252,,"BOLT W/WASHER M10X25",2,,2,,,,,,,,,,,,,,, 
19,1,,26716-100002,,"NUT 10",4,,4,,,,,,,,,,,,,,, 
20,1,,172122-45830,,"PAD, METAL",1,,1,,,,,,,,,,,,,,, 
21,1,,172176-46400,,BRACKET,1,,1,,,,,,,,,,,,,,, 
22,2,,172141-41360,,"BUSH 1415",2,,2,,,,,,,,,,,,,,, 
24,1,,172176-46480,,LINK,1,,1,,,,,,,,,,,,,,, 
25,1,,172165-46570,,"PADAL ASSY, LOW-HIGH",1,,1,,,,,,,,,,,,,,, 
26,1,,172162-46690,,SPRING,1,,1,,,,,,,,,,,,,,, 
27,1,,22217-100000,,"SPRING WASHER 10",1,,1,,,,,,,,,,,,,,, 
28,1,,22351-050025,,"SPRING PIN 5X25",1,,1,,,,,,,,,,,,,,, 
29,1,,24311-000210,,"O-RING 1A P-21.0",2,,2,,,,,,,,,,,,,,, 
30,1,,26013-100252,,"BOLT W/WASHER M10X25",2,,2,,,,,,,,,,,,,,, 
31,1,,26116-100504,,"BOLT M10X 50 PLATED",1,,1,,,,,,,,,,,,,,, 
32,1,,26716-060002,,"NUT 6",1,,1,,,,,,,,,,,,,,, 
33,1,,26716-100002,,"NUT 10",1,,1,,,,,,,,,,,,,,, 
34,1,,26911-060202,,"SCREW M 6X 20",1,,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



3 6 ti~~~ <h, ~tJv1\' - & ,... 'l Jlt: Ja:,,~i,,\' -) 
Fig_ CONTROL EQU I PMENT (CUT OFF LEVER & PEDAL 

: FRONT LEVER) 
COUNTRY J P A S E X 
fig No. 36 - -

827-28 (JP) 

silv
erh

orn
.co

.uk



1,1,,172164-17150,,"BRACKET, SWITCH",,2,,2,,2,,,,,,,,,,,, 
2,1,,1D4070-23580,,"GRIP,RED ROUND",,2,,2,,2,,,,,,,,,,,, 
3,1,,172124-46200,,"O-RING 27X5.7",,4,,4,,4,,,,,,,,,,,, 
4A,1,,172165-47400,,"LEVER R ASSY, LOCK",,1,,1,,,,,,,,,,,,,, 
4B,1,,172168-47700,,LEVER,,,,,,1,,1,,,,,,,,,, 
5A,1,,172165-47450,,"LEVER (L), LOCK",,1,,1,,,,,,,,,,,,,, 
5B,1,,172165-47680,,"LEVER L",,,,,,1,,1,,,,,,,,,, 
6,1,,172165-47500,,"ARM ASSY, LOCK",,2,,2,,2,,,,,,,,,,,, 
7,1,,172165-47550,,BUSH,,2,,2,,2,,,,,,,,,,,, 
8,1,,172165-47601,,"GUIDE R ASSY, LOCK",,1,,1,,1,,,,,,,,,,,, 
9,1,,172165-47621,,"GUIDE (L) ASSY, LOCK",,1,,1,,1,,,,,,,,,,,, 
10,1,,172165-47801,,"SPRING,GAS",,2,,2,,2,,,,,,,,,,,, 
11,1,,1A1380-56661,,"SPRING,ROTARY RETURN",,2,,2,,2,,,,,,,,,,,, 
12,1,,22137-080000,,"WASHER 8, POLISHED",,4,,4,,4,,,,,,,,,,,, 
13,1,,22137-080000,,"WASHER 8, POLISHED",,4,,4,,4,,,,,,,,,,,, 
14,1,,22272-000070,,"CIRCLIP E- 7",,2,,2,,2,,,,,,,,,,,, 
15,1,,22351-035040,,"SPRING PIN 3.5X40",,2,,2,,2,,,,,,,,,,,, 
16,1,,22351-060040,,"SPRING PIN 6X40",,2,,2,,2,,,,,,,,,,,, 
17,1,,22417-200200,,"COTTER PIN 2.0X20",,4,,4,,4,,,,,,,,,,,, 
18,1,,26013-080202,,"BOLT W/WASHER M8X20",,4,,4,,4,,,,,,,,,,,, 
19,1,,26013-100202,,"BOLT W/WASHER M10X20",,4,,4,,4,,,,,,,,,,,, 
20,1,,26716-060002,,"NUT 6",,1,,1,,1,,,,,,,,,,,, 
21,1,,26716-100002,,"NUT 10",,1,,1,,1,,,,,,,,,,,, 
22,1,,26911-060202,,"SCREW M 6X 20",,1,,1,,1,,,,,,,,,,,, 
23,1,,172122-45830,,"PAD, METAL",,1,,1,,1,,,,,,,,,,,, 
24,1,,172176-46400,,BRACKET,,1,,1,,1,,,,,,,,,,,, 
25,2,,172141-41360,,"BUSH 1415",,2,,2,,2,,,,,,,,,,,, 
27,1,,172176-46480,,LINK,,1,,1,,1,,,,,,,,,,,, 
28,1,,172165-46570,,"PADAL ASSY, LOW-HIGH",,1,,1,,1,,,,,,,,,,,, 
29,1,,172162-46690,,SPRING,,1,,1,,1,,,,,,,,,,,, 
30,1,,22217-100000,,"SPRING WASHER 10",,1,,1,,1,,,,,,,,,,,, 
31,1,,22351-050025,,"SPRING PIN 5X25",,1,,1,,1,,,,,,,,,,,, 
32,1,,24311-000210,,"O-RING 1A P-21.0",,2,,2,,2,,,,,,,,,,,, 
33,1,,26013-100252,,"BOLT W/WASHER M10X25",,2,,2,,2,,,,,,,,,,,, 
34,1,,26116-100504,,"BOLT M10X 50 PLATED",,1,,1,,1,,,,,,,,,,,, 
35,1,,172165-47970,,BAR,,1,,,,,,2,,,,,,,,,, 
36,1,,22137-080000,,"WASHER 8, POLISHED",,2,,,,,,2,,,,,,,,,, 
37,1,,22417-200200,,"COTTER PIN 2.0X20",,2,,,,,,2,,,,,,,,,, 

silv
erh

orn
.co

.uk



3 7 t1a•aUJ,~tJv/\· - & ~· 'l J:fJ~F Lt/\.-> 
Fig CONTROL EQUIPMENT(CUT OFF LEVER & PEDAL 

: S I DE LEVER) 

B27-2B(JP) 

silv
erh

orn
.co

.uk



1,1,,172190-74600,,"P.T.O.KIT,FRAME END",1,1,1,1,,,,1,,,,,,,,,, 
2,2,,1C6141-35370,,"SPRING,LOCK",1,1,1,1,,1,,,,,,,,,,,, 
3,2,,172146-41910,,"PIN 14-100",1,1,1,1,,1,,,,,,,,,,,, 
4,2,,172141-42960,,"JOINT, CABLE",1,1,1,1,,1,,,,,,,,,,,, 
5,2,,172151-45650,,CABLE,1,1,1,1,,1,,,,,,,,,,,, 
6,2,,172142-45670,,"ROD, SPOOL",1,1,1,1,,1,,,,,,,,,,,, 
7,2,,172157-45990,,"BOOTS, PEDAL",1,1,1,1,,1,,,,,,,,,,,, 
8,2,,172168-46250,,SUPPORT,1,1,1,1,,1,,,,,,,,,,,, 
9,2,,172165-46281,,"PEDAL ASSY, SWING",1,1,1,1,,1,,,,,,,,,,,, 
10,2,,172165-46340,,BOLT,2,2,2,2,,2,,,,,,,,,,,, 
11,2,,172165-46350,,"BRACKET, PEDAL",1,1,1,1,,1,,,,,,,,,,,, 
12,2,,172165-46450,,"LOCK CMP",1,1,1,1,,1,,,,,,,,,,,, 
13,2,,172165-46480,,BOLT,1,1,1,1,,1,,,,,,,,,,,, 
14,2,,172165-46490,,SHIM,5,5,5,5,,5,,,,,,,,,,,, 
15,2,,172122-46590,,"ELBALL 8",1,1,1,1,,1,,,,,,,,,,,, 
16,2,,172165-46600,,"LINK, PEDAL",1,1,1,1,,1,,,,,,,,,,,, 
17,3,,172141-41360,,"BUSH 1415",2,2,2,2,,2,,,,,,,,,,,, 
19,2,,172168-46870,,BRACKET,,1,,1,,1,,,,,,,,,,,, 
20,2,,22137-080000,,"WASHER 8, POLISHED",2,2,2,2,,2,,,,,,,,,,,, 
21,2,,22351-040032,,"SPRING PIN 4X32",1,1,1,1,,1,,,,,,,,,,,, 
22,2,,22417-160160,,"COTTER PIN 1.6X16",1,1,1,1,,1,,,,,,,,,,,, 
23,2,,24311-000210,,"O-RING 1A P-21.0",2,2,2,2,,2,,,,,,,,,,,, 
24,2,,24761-050000,,"NIPPLE C,GREASE",1,1,1,1,,1,,,,,,,,,,,, 
25,2,,26013-100162,,"BOLT M10X 16",,2,,2,,2,,,,,,,,,,,, 
26,2,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,,2,,,,,,,,,,,, 
27,2,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,,2,,,,,,,,,,,, 
28,2,,26051-080002,,"NUT M 8",1,1,1,1,,1,,,,,,,,,,,, 
29,2,,26116-080304,,"BOLT M8 X 30 PLATED",2,2,2,2,,2,,,,,,,,,,,, 
30,2,,26716-080002,,"NUT M 8",2,2,2,2,,2,,,,,,,,,,,, 
31,2,,26716-080002,,"NUT M 8",2,2,2,2,,2,,,,,,,,,,,, 
32,2,,933110-54100,,"PIN 4.75X14",1,1,1,1,,1,,,,,,,,,,,, 
33,2,,933168-28480,,"WASHER 20X9X3.2",1,1,1,1,,1,,,,,,,,,,,, 
34,2,,172165-03231,,"LABEL, P.T.O.",1,1,1,1,,1,,,,,,,,,,,, 
35A,1,,172168-74620,,"P.T.O. KIT(FR, UNITE",1,,1,,,,,M,,,,,,,,,, 
35A-1,1,,172170-74620,,"PTO CONFLUENCE KIT",1,,1,,,,,2,,,,,,,,,, 
35B,1,,172168-74630,,"P.T.O. KIT(SI, UNITE",,1,,1,,,,M,,,,,,,,,, 
35B-1,1,,172170-74630,,"PTO CONFLUENCE KIT",,1,,1,,,,2,,,,,,,,,, 
36,2,,172142-45670,,"ROD, SPOOL",1,1,1,1,,1,,,,,,,,,,,, 
37,2,,1A1040-45890,,"WASHER 10 36 4.5",1,1,1,1,,1,,,,,,,,,,,, 
38,2,,172312-45930,,"SPRING 13X1.2X70",1,1,1,1,,1,,,,,,,,,,,, 
39,2,,172116-45940,,"KNOB (C), LEVER",1,1,1,1,,1,,,,,,,,,,,, 
40,2,,172168-46100,,BRACKET,1,1,1,1,,1,,,,,,,,,,,, 
41,2,,172168-46160,,"LINK W/BUSH",1,1,1,1,,1,,,,,,,,,,,, 
42,3,,172141-41370,,"BUSH 2015",2,2,2,2,,2,,,,,,,,,,,, 
44,2,,172124-46200,,"O-RING 27X5.7",2,2,2,2,,2,,,,,,,,,,,, 
45,2,,172168-46231,,"CABLE, 3RDV",1,1,1,1,,1,,,,,,,,,,,, 
46,2,,172122-46590,,"ELBALL 8",1,1,1,1,,1,,,,,,,,,,,, 
47,2,,22217-100000,,"SPRING WASHER 10",4,4,4,4,,4,,,,,,,,,,,, 
48,2,,22351-080020,,"SPRING PIN 8X20",1,1,1,1,,1,,,,,,,,,,,, 
49,2,,22417-160160,,"COTTER PIN 1.6X16",1,1,1,1,,1,,,,,,,,,,,, 
50,2,,24761-050000,,"NIPPLE C,GREASE",1,1,1,1,,1,,,,,,,,,,,, 
51,2,,26051-080002,,"NUT M 8",1,1,1,1,,1,,,,,,,,,,,, 
52,2,,26116-100202,,"BOLT M10X 20 PLATED",3,3,3,3,,3,,,,,,,,,,,, 
53,2,,26116-100602,,"BOLT M10X 60 PLATED",1,1,1,1,,1,,,,,,,,,,,, 
54,2,,933110-54100,,"PIN 4.75X14",1,1,1,1,,1,,,,,,,,,,,, 
55,2,,933168-28480,,"WASHER 20X9X3.2",1,1,1,1,,1,,,,,,,,,,,, 
56,2,,172168-46190,,LEVER,1,1,1,1,,1,,,,,,,,,,,, 
57,2,,172141-42960,,"JOINT, CABLE",1,1,1,1,,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



3 8 fitlitil (PTOJ1~a-Jl,) 
Fig. CONTROL EQUIPMENT(P. T. 0. CONTROL) 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,172422-50100,,"FRAME, LOWER",1,1,1,1,,1,,,,,,,,,,,, 
2,1,,172141-50890,,GROMMET,2,2,2,2,,2,,,,,,,,,,,, 
3,1,,172730-05250,,"WASHER 12",12,12,12,12,,12,,1,,,,,,,,,, 
4,1,,172141-50901,,"GUARD, SHOE",4,4,4,4,,4,,1,,,,,,,,,, 
4-1,1,,172422-50910,,"GUARD, 
SHOE",4,4,4,4,,4,N,1,,M/#60672,,M/#60672,,M/#60672,,M/#60672,,,,M/#60672 
5,1,,26013-120452,,"BOLT M12X 45",12,12,12,12,,12,,1,,,,,,,,,, 
6,1,,172730-05250,,"WASHER 12",9,9,9,9,,9,,,,,,,,,,,, 
7,1,,172131-37170,,"BOLT M12X 30",8,8,8,8,,8,,,,,,,,,,,, 
8,1,,172168-53300,,"WEIGHT L",1,1,1,1,,1,,,,,,,,,,,, 
9,1,,172168-53400,,"WEIGHT,CENTER",1,1,1,1,,1,,,,,,,,,,,, 
10,1,,172141-53350,,"GROMMET 26",6,6,6,6,,6,,,,,,,,,,,, 
11,1,,172168-53350,,"WEIGHT R",1,1,1,1,,1,,,,,,,,,,,, 
12,1,,172168-53430,,"WEIGHT,SIDE(L)",1,1,1,1,,1,,,,,,,,,,,, 
13,1,,172168-53440,,"WEIGHT,SIDE(R)",1,1,1,1,,1,,,,,,,,,,,, 
14,1,,172168-53450,,"BOLT 12X70",3,3,3,3,,3,,,,,,,,,,,, 
15,1,,22217-120000,,"SPRING WASHER",11,11,11,11,,11,,,,,,,,,,,, 
16A,1,,172428-54100,,FRAME,1,1,1,1,,,,,,,,,,,,,, 
16B,1,,172428-54100-1,,"FRAME     (GREEN:86)",,,,,,1,,2,,,,,,,,,, 
17,2,,172168-54750,,"BUSH 60X70",2,2,2,2,,2,,,,,,,,,,,, 
18,2,,172168-54760,,"SEAL 60X70X4 DUST",2,2,2,2,,2,,,,,,,,,,,, 
19,1,,24761-040000,,"NIPPLE B,GREASE",1,1,1,1,,1,,,,,,,,,,,, 
20,1,,172142-57601,,"BEARING, SWING",1,1,1,1,,1,,,,,,,,,,,, 
21,2,,172142-57610,,"SEAL SET",1,1,1,1,,1,,,,,,,,,,,, 
22,3,,172122-57630,,"SEAL, UPPER",1,1,1,1,,1,,,,,,,,,,,, 
23,3,,172122-57640,,"SEAL, LOWER",1,1,1,1,,1,,,,,,,,,,,, 
24,1,,172122-57610,,BOLT,32,32,32,32,,32,,,,,,,,,,,, 
25,1,,172122-57620,,"PARALLEL PIN 13X36",4,4,4,4,,4,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



3 9 7 v-A & ~ffil""71J ;.,,9' 
Fig. FRAME & TURNING BEARING 

13 

. 
I 

18 
17 Si : 

/. . ., 

16-+-----i~ · '• 

tk? P --5illl 
IRON CRAILER SPEC. 

: 1 

20 

2 

9 

8 

B27-2B(JP) 

silv
erh

orn
.co

.uk



1,2,,194145-04810,,"WASHER 10",1,1,1,1,,,,1,,,,,,,,,, 
2,2,,172165-62340,,COVER,1,1,1,1,,,,1,,,,,,,,,, 
2-1,2,,172165-62341,,"COVER 
ASSY",1,1,1,1,,,N,1,,M/#60553,,M/#60553,,M/#60553,,M/#60553,, 
3,2,,172165-62380,,COVER,1,1,1,1,,,,1,,,,,,,,,, 
4,2,,26013-100162,,"BOLT M10X 16",1,1,1,1,,,,1,,,,,,,,,, 
5,2,,26647-100152,,"WING BOLT M10X15",1,1,1,1,,,,1,,,,,,,,,, 
6,1,,172428-61650,,COVER,1,1,,,,,,,,,,,,,,,, 
7,1,,172732-11510,,GROMMET,1,1,,,,,,,,,,,,,,,, 
8A,1,,172168-61350-4,,COVER,1,1,1,1,,,,,,,,,,,,,, 
8B,1,,172168-61350,,COVER,,,,,,1,,2,,,,,,,,,, 
9A,1,,172168-61400-4,,COVER(B),,,1,1,,,,,,,,,,,,,, 
9B,1,,172168-61400-3,,"COVER,B   (GREEN:86)",,,,,,1,,2,,,,,,,,,, 
10A,1,,172165-61450,,COVER,1,1,1,1,,,,M,,,,,,,,,, 
10A-1,1,,172165-61450-4,,COVER,1,1,1,1,,,,,,,,,,,,,, 
10B,1,,172165-61450-3,,"COVER I, EV",,,,,,1,,2,,,,,,,,,, 
11,1,,172168-61500,,"PLATE A   (GREEN:86)",1,1,1,1,,1,,,,,,,,,,,, 
12,1,,172168-61510,,"PLATE B   (GREEN:86)",1,1,1,1,,1,,,,,,,,,,,, 
13,1,,172168-61520,,"PLATE,C",1,1,1,1,,1,,,,,,,,,,,, 
14,1,,172168-61530,,"PLATE D",1,1,1,1,,1,,,,,,,,,,,, 
15,1,,172168-61540,,"PLATE E",1,1,1,1,,1,,,,,,,,,,,, 
16,1,,172168-61550,,"PLATE F",1,1,1,1,,1,,M,,,,,,,,,, 
16-1,1,,172428-61550,,"PLATE F",1,1,1,1,,1,,,,,,,,,,,, 
17,1,,172168-61560,,"PLATE G   (GREEN:86)",1,1,1,1,,1,,,,,,,,,,,, 
18,1,,172428-61600,,COVER,,,1,1,,1,,,,,,,,,,,, 
19A,1,,172165-61190-4,,COVER(GREEN:97),1,1,1,1,,,,,,,,,,,,,, 
19B,1,,172165-61190-3,,"COVER R",,,,,,1,,2,,,,,,,,,, 
20,1,,172165-61701,,"COVER ASSY, BL LINK",1,1,1,1,,1,,,,,,,,,,,, 
21,1,,172165-61720,,RUBBER,1,1,1,1,,1,,,,,,,,,,,, 
22,1,,172165-61740-4,,COVER,1,1,,,,,,,,,,,,,,,, 
23,1,,172165-61780,,"BRACKET ASSY",1,1,,,,,,,,,,,,,,,, 
24A,1,,172186-81930,,PLUG,5,5,6,6,,,,,,,,,,,,,, 
24B,1,,172165-61801,,PLUG,,,,,,6,,2,,,,,,,,,, 
25A,1,,172165-61820-4,,"COVER L COMP.,SI",,,,1,,,,,,,,,,,,,, 
25B,1,,172165-61820-3,,"COVER L",,,,,,1,,2,,,,,,,,,, 
26,1,,172519-63240,,"BOLT  8X 16",4,4,4,4,,4,,,,,,,,,,,, 
27,1,,172519-63240,,"BOLT  8X 16",4,4,4,4,,4,,,,,,,,,,,, 
28,1,,172519-63240,,"BOLT  8X 16",1,1,,,,,,,,,,,,,,,, 
29,1,,22137-100000,,"WASHER 10,POLISHED",5,5,9,9,,9,,,,,,,,,,,, 
30,1,,22137-100000,,"WASHER 10,POLISHED",12,12,12,12,,12,,,,,,,,,,,, 
31,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,,2,,,,,,,,,,,, 
32,1,,22217-100000,,"SPRING WASHER 10",8,8,8,8,,8,,,,,,,,,,,, 
33,1,,22217-100000,,"SPRING WASHER 10",28,28,28,28,,28,,,,,,,,,,,, 
34,1,,22217-120000,,"SPRING WASHER",4,4,4,4,,4,,,,,,,,,,,, 
35,1,,22217-140000,,"SPRING WASHER 14",2,2,,,,,,,,,,,,,,,, 
36,1,,26013-080162,,"BOLT W/WASHER M8X16",2,2,2,2,,2,,,,,,,,,,,, 
37,1,,26013-100352,,"BOLT M10X 35",5,5,9,9,,9,,,,,,,,,,,, 
38,1,,26116-100162,,"BOLT M10X 16 PLATED",2,2,2,2,,2,,,,,,,,,,,, 
39,1,,26116-100202,,"BOLT M10X 20 PLATED",8,8,8,8,,8,,,,,,,,,,,, 
40,1,,26116-100202,,"BOLT M10X 20 PLATED",28,28,28,28,,28,,,,,,,,,,,, 
41,1,,26116-120252,,"BOLT M12X 25 PLATED",4,4,4,4,,4,,,,,,,,,,,, 
42,1,,26116-140352,,"BOLT M14X 35 PLATED",2,2,,,,,,,,,,,,,,,, 
43,1,,26367-100002,,"NUT M10 PLATED",4,4,4,4,,4,,,,,,,,,,,, 
44,1,,194145-04810,,"WASHER 10",,,3,3,,3,,,,,,,,,,,, 
45,1,,172165-62300,,"STEP D",1,1,1,1,,1,,,,,,,,,,,, 
46,1,,172168-61300-4,,COVER(A),1,1,,,,,,,,,,,,,,,, 
47,1,,172141-50761,,"COVER, UNDER",1,1,1,1,,1,,,,,,,,,,,, 
48,1,,172148-61100,,"COVER,TRAVEL",2,2,2,2,,2,,,,,,,,,,,, 
49,1,,26013-100202,,"BOLT W/WASHER M10X20",3,3,3,3,,3,,,,,,,,,,,, 
50,1,,172165-61100-4,,"COVER (L)",,,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



4,:; I1'~Jv-f--rI ✓Y=t- ·:11--
4-WAY MULTI CHANGE KIT 
172168-74650 172168-74651(ft/t· :J□/~~A--) 
172168-74660 172168-74661(ftt· ✓ :J□/~~A·-) 
172168-74670 172168-74671 (ft/t° :!J,W ~A·-) 
172168-74680 172168-74681 (ftt° /:!J•ff ~A·-) 
JiEINO. 940)Jll:IH.1NO. 1Al,H.-'1BO)ffffllc 
JiEINO. 950)Jlilil..,NO. lA&V:lBO)ff~l;i 
JiEINO. 105-a:-~!@Tc!I.' 
Detai I is shown in Fig. 105 

~ 
l 

,. . 

=f ;,- / I:: f±ti 
CANOPY SPEC. 

COUNTRY J p AS EX 
APPLI- 0 - -CATION 

4--1' ~5 31 
~ 

~ Jv'TT I ✓Yf±ti 
MULTI CHANGE SPEC. 

=t-;,-/1::f±ti 
CANOPY SPEC. 

25 

7i:::l ✓ l--v1~­
FRONT LEVER 

2? I -1" ~ }VTTI ::--Y=t--;, 1--
2-WAY MULTI CHANGE KIT 
172190-08610 172190-0861l(ft/t

0

) 

172190-08620 172190-08621(ftt'/) 
ll13 NO. 760)Jlili l..,NO. 1 A&V:1 BO)ffmll;i 
lliEI NO. 105-a:-#!m"'f ~I., 
Detail is shown in Fig. 105 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,2,,172165-62810,,"GROMMET 10",1,,1,,,,,1,,,,,,,,,, 
2,2,,172168-63200,,"PANEL(L),INST",1,,1,,,,,1,,,,,,,,,, 
3,2,,172168-03301,,"LABEL, SELECT",1,,1,,,,,1,,,,,,,,,, 
4,1,,172168-62201,,"MAT, FLOOR",1,,1,,,,,,,,,,,,,,, 
5,1,,172142-62300,,"WING BOLT M10X15",1,,1,,,,,,,,,,,,,,, 
6,1,,172165-62800,,"GROMMET 26",1,,1,,,,,,,,,,,,,,, 
7,1,,172165-62810,,"GROMMET 10",2,,2,,,,,,,,,,,,,,, 
8,1,,172165-62830,,GROMMET,1,,1,,,,,,,,,,,,,,, 
9,1,,22217-100000,,"SPRING WASHER 10",9,,9,,,,,,,,,,,,,,, 
10,1,,22217-100000,,"SPRING WASHER 10",4,,4,,,,,,,,,,,,,,, 
11,1,,22217-100000,,"SPRING WASHER 10",7,,7,,,,,,,,,,,,,,, 
12,1,,22417-320200,,"COTTER PIN 3.2X20",1,,1,,,,,,,,,,,,,,, 
13,1,,26116-100202,,"BOLT M10X 20 PLATED",9,,9,,,,,,,,,,,,,,, 
14,1,,26116-100202,,"BOLT M10X 20 PLATED",4,,4,,,,,,,,,,,,,,, 
15,1,,26116-100202,,"BOLT M10X 20 PLATED",7,,7,,,,,,,,,,,,,,, 
16,1,,172122-17190,,CLIP,,,5,,,,,,,,,,,,,,, 
17,1,,172122-17190,,CLIP,,,4,,,,,,,,,,,,,,, 
18,1,,172157-54850,,"GROMMET 18",,,1,,,,,,,,,,,,,,, 
19,1,,172151-62240,,GROMMET,,,2,,,,,,,,,,,,,,, 
20,1,,172165-68250,,"PLUG,RUBBER",,,1,,,,,,,,,,,,,,, 
21,1,,172111-16890,,"GROMMET  9",1,,3,,,,,,,,,,,,,,, 
22,1,,172312-17260,,"GROMMET 22X2.3",,,1,,,,,,,,,,,,,,, 
23,1,,172165-63201,,"PANEL, INST",1,,1,,,,,,,,,,,,,,, 
24,1,,172519-63240,,"BOLT  8X 16",10,,10,,,,,,,,,,,,,,, 
25,1,,172165-63250,,"PANEL(L), INSTRUMENT",1,,1,,,,,,,,,,,,,,, 
26,1,,172165-63280,,COVER,1,,1,,,,,,,,,,,,,,, 
27,1,,172165-63660,,CAP,1,,1,,,,,,,,,,,,,,, 
28,1,,172165-62100,,STEP,1,,1,,,,,,,,,,,,,,, 
29,1,,172168-62100,,"STEP (A) ASSY",1,,1,,,,,,,,,,,,,,, 
30,1,,172428-62200,,"STEP (C)",1,,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



- , -:I & ,r :::,;, i"* (J□:,~111\' -> 
41S .ATETP -~ I NSTRUMENT PANEL (FRONT LEVER) Fig. 

COUNTRY J P A S E X 

Fig No. 41 -

~-\7 J l:f±.ti 
CANOPY SPEC. 

21---ii 22 

2 I 

P T O '€ii1it ~ 

3 

p TO CONFLUENCE 
. . . SPEC. 

~ 26 

14~j □ , 

10 11!' !j--13 ·,I 
I I 
' '<U>-9 
! ! i 

29 

. ' 'T' I ,:;; •i: : 

silv
erh

orn
.co

.uk



1,2,,172168-63250,,"INSTRUMENT PANEL L",,1,,1,,,,1,,,,,,,,,, 
2,2,,172168-03301,,"LABEL, SELECT",,1,,1,,,,1,,,,,,,,,, 
3,1,,172168-62200,,"MAT, FLOOR",,1,,1,,,,M,,,,,,,,,, 
3-1,1,,172168-62201,,"MAT, FLOOR",,1,,1,,,,,,,,,,,,,, 
4,1,,172142-62300,,"WING BOLT M10X15",,1,,1,,,,,,,,,,,,,, 
5,1,,172428-62600,,"STEP C ASSY,SI",,1,,1,,,,,,,,,,,,,, 
6,1,,172165-62630,,"RUBBER 90,EDGE",,1,,1,,,,,,,,,,,,,, 
7,1,,172165-62800,,"GROMMET 26",,1,,1,,,,,,,,,,,,,, 
8,1,,22217-100000,,"SPRING WASHER 10",,7,,7,,,,,,,,,,,,,, 
9,1,,22217-100000,,"SPRING WASHER 10",,9,,9,,,,,,,,,,,,,, 
10,1,,22217-100000,,"SPRING WASHER 10",,4,,4,,,,,,,,,,,,,, 
11,1,,22417-320200,,"COTTER PIN 3.2X20",,1,,1,,,,,,,,,,,,,, 
12,1,,26116-100202,,"BOLT M10X 20 PLATED",,7,,7,,,,,,,,,,,,,, 
13,1,,26116-100202,,"BOLT M10X 20 PLATED",,9,,9,,,,,,,,,,,,,, 
14,1,,26116-100202,,"BOLT M10X 20 PLATED",,4,,4,,,,,,,,,,,,,, 
15,1,,172122-17190,,CLIP,,,,5,,,,,,,,,,,,,, 
16,1,,172122-17190,,CLIP,,,,4,,,,,,,,,,,,,, 
17,1,,172157-54850,,"GROMMET 18",,,,1,,,,,,,,,,,,,, 
18,1,,172151-62240,,GROMMET,,,,2,,,,,,,,,,,,,, 
19,1,,172165-68250,,"PLUG,RUBBER",,,,1,,,,,,,,,,,,,, 
20,1,,194300-21460,,CAP,,,,1,,,,,,,,,,,,,, 
21,1,,172519-63240,,"BOLT  8X 16",,16,,16,,,,,,,,,,,,,, 
22,1,,172165-63501,,"PANEL(R),INST(SI",,1,,1,,,,,,,,,,,,,, 
23,1,,172165-63550,,"PANEL(L), INSTRUMENT",,1,,1,,,,,,,,,,,,,, 
24,1,,172165-63600,,"COVER (R)",,1,,1,,,,,,,,,,,,,, 
25,1,,172165-63620,,"COVER (L)",,1,,1,,,,,,,,,,,,,, 
26,1,,172165-63650,,"PLUG 10,HOLE",,1,,3,,,,,,,,,,,,,, 
27,1,,172165-63660,,CAP,,1,,1,,,,,,,,,,,,,, 
28,1,,22137-040000,,"WASHER 4, POLISHED",,4,,4,,,,,,,,,,,,,, 
29,1,,26716-040002,,"NUT M 4",,4,,4,,,,,,,,,,,,,, 
30,1,,172165-62100,,STEP,,1,,1,,,,,,,,,,,,,, 
31,1,,172168-62100,,"STEP (A) ASSY",,1,,1,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



~· 111\· -) - _, & .-( :;.., r,;]r.. (1E,(L (S I DE LEVER) 2 A.To/ ✓ UMENT PAN 4 
STEP & I NSTR P T 011->llilli 

F 

j g, T O CONFLUENCE 

22 

4 
CAN 

'l 

P. · · SPEC. 

#2 

,-.... ~ ~/---- ,• 

®---28'·, /~ -;' '· i, 
0--29 .- ;,J• 0 • ~ -, 

_,,,....__. '. 'Z.~ .· t ; 

·-...l ,--~~~-0.·· ... 'l aJ 
, . --~- ; /// 

I .,.."'"'-· .. 0 _. 1 · ' V I 

I 
) 

ig-------12 
~s 
! 

6 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,172165-62100,,STEP,,,,,,1,,,,,,,,,,,, 
2,1,,172168-62150,,"STEP ASSY",,,,,,1,,,,,,,,,,,, 
3,1,,172168-62201,,"MAT, FLOOR",,,,,,1,,,,,,,,,,,, 
4,1,,172142-62300,,"WING BOLT M10X15",,,,,,2,,,,,,,,,,,, 
5,1,,172165-62600,,"STEP C COMP.,SI",,,,,,1,,,,,,,,,,,, 
6,1,,172165-62630,,"RUBBER 90,EDGE",,,,,,1,,,,,,,,,,,, 
7,1,,172165-62800,,"GROMMET 26",,,,,,1,,,,,,,,,,,, 
8,1,,22217-100000,,"SPRING WASHER 10",,,,,,7,,,,,,,,,,,, 
9,1,,22217-100000,,"SPRING WASHER 10",,,,,,9,,,,,,,,,,,, 
10,1,,22217-100000,,"SPRING WASHER 10",,,,,,4,,,,,,,,,,,, 
11,1,,22417-320200,,"COTTER PIN 3.2X20",,,,,,2,,,,,,,,,,,, 
12,1,,26116-100202,,"BOLT M10X 20 PLATED",,,,,,7,,,,,,,,,,,, 
13,1,,26116-100202,,"BOLT M10X 20 PLATED",,,,,,9,,,,,,,,,,,, 
14,1,,26116-100202,,"BOLT M10X 20 PLATED",,,,,,4,,,,,,,,,,,, 
15,1,,172122-17190,,CLIP,,,,,,5,,,,,,,,,,,, 
16,1,,172122-17190,,CLIP,,,,,,4,,,,,,,,,,,, 
17,1,,172157-54850,,"GROMMET 18",,,,,,1,,,,,,,,,,,, 
18,1,,172151-62240,,GROMMET,,,,,,2,,,,,,,,,,,, 
19,1,,172165-68250,,"PLUG,RUBBER",,,,,,1,,,,,,,,,,,, 
20,1,,194300-21460,,CAP,,,,,,1,,,,,,,,,,,, 
21,1,,172519-63240,,"BOLT  8X 16",,,,,,16,,,,,,,,,,,, 
22,1,,172165-63700,,"PANEL(R),INST(EP",,,,,,1,,,,,,,,,,,, 
23,1,,172168-63100,,"PANEL(L),INST(EP",,,,,,1,,,,,,,,,,,, 
24,1,,172165-63600,,"COVER (R)",,,,,,1,,,,,,,,,,,, 
25,1,,172165-63620,,"COVER (L)",,,,,,1,,,,,,,,,,,, 
26,1,,172165-63650,,"PLUG 10,HOLE",,,,,,3,,,,,,,,,,,, 
27,1,,172165-63660,,CAP,,,,,,1,,,,,,,,,,,, 
28,1,,22137-040000,,"WASHER 4, POLISHED",,,,,,4,,,,,,,,,,,, 
29,1,,26716-040002,,"NUT M 4",,,,,,4,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



3. ' 

2 

r vlf -) (AS) - ,. -:1 & -{ ✓ l~.::f. (fJ [(SI DE LEVER) (AS) 4 3 AT ':I& INSTRUMENT PANE Fig. STEP 

v--12 
0---8 

I 
' 

6 

827-2B(JP) 

silv
erh

orn
.co

.uk



1,1,,172212-61230,,"FASTENER, DIAL",1,,1,,,,,,,,,,,,,,, 
2,1,,172162-64200,,"SEAT,OPERATOR",1,,1,,,,,,,,,,,,,,, 
3,2,,172162-64210,,"CUSHION ASSY",1,,1,,,,,,,,,,,,,,, 
4,2,,172162-64220,,"BACK ASSY",1,,1,,,,,,,,,,,,,,, 
5,2,,172162-64230,,"BACK (B) ASSY",1,,1,,,,,,,,,,,,,,, 
6,2,,172162-64240,,"PANEL,BACK",1,,1,,,,,,,,,,,,,,, 
7,3,,172162-64320,,"RUBBER A,EDGE",1,,1,,,,,,,,,,,,,,, 
8,3,,172162-64330,,"RUBBER B,EDGE",1,,1,,,,,,,,,,,,,,, 
9,2,,172162-64250,,"BRACKET L,SIDE",1,,1,,,,,,,,,,,,,,, 
10,2,,172162-64260,,"BRACKET R,SIDE",1,,1,,,,,,,,,,,,,,, 
11,2,,172162-64270,,ADJUSTER,1,,1,,,,,,,,,,,,,,, 
12,2,,172162-64280,,ADJUSTER,1,,1,,,,,,,,,,,,,,, 
15,2,,172162-64310,,"SCREW M5X10,TAPPING",3,,3,,,,,,,,,,,,,,, 
16,2,,26013-080202,,"BOLT W/WASHER M8X20",8,,8,,,,,,,,,,,,,,, 
17,2,,26022-080162,,"SCREW M 8X 16",4,,4,,,,,,,,,,,,,,, 
18,1,,172165-64401,,"MOUNT, SEAT",1,,1,,,,,,,,,,,,,,, 
19,1,,172165-64601,,"COVER, MOUNT",1,,1,,,,,,,,,,,,,,, 
20,1,,172165-64691,,"PLATE, SEAT",1,,1,,,,,,,,,,,,,,, 
21,1,,172165-64770,,NUT,2,,2,,,,,,,,,,,,,,, 
22,1,,22137-080000,,"WASHER 8, POLISHED",6,,6,,,,,,,,,,,,,,, 
23,1,,22217-080000,,"SPRING WASHER  8",4,,4,,,,,,,,,,,,,,, 
24,1,,22217-080000,,"SPRING WASHER  8",4,,4,,,,,,,,,,,,,,, 
25,1,,26013-100202,,"BOLT W/WASHER M10X20",4,,4,,,,,,,,,,,,,,, 
26,1,,26013-100202,,"BOLT W/WASHER M10X20",4,,4,,,,,,,,,,,,,,, 
27,1,,26577-050122,,"SCREW M 5X 12",2,,2,,,,,,,,,,,,,,, 
28,1,,26716-050002,,"NUT M 5",2,,2,,,,,,,,,,,,,,, 
29,1,,26716-080002,,"NUT M 8",4,,4,,,,,,,,,,,,,,, 
30,1,,26716-080002,,"NUT M 8",2,,2,,,,,,,,,,,,,,, 
31,1,,933110-58500,,"GROMMET 50",1,,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



44 ~- t-- & ~- t-- ~? / t-- (Jl])~lt/\' -) 
Fig_ SEAT & SEAT MOUNT (FRONT LEVER) 

COUNTRY J P A S E X 
Fig No. 44 - -

Jltl:\ l.,NO. 2 (i 
JtiliL,NO. 3~17€-~h*T 
2 INC. 3~17 

19 

27 

2 
4 

/ 

.,...-1 
,,,, @---22 

<l,1)--23 
!Bl 30 
--20 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,172212-61230,,"FASTENER, DIAL",,1,,1,,,,,,,,,,,,,, 
2,1,,172162-64200,,"SEAT,OPERATOR",,1,,1,,,,,,,,,,,,,, 
3,2,,172162-64210,,"CUSHION ASSY",,1,,1,,,,,,,,,,,,,, 
4,2,,172162-64220,,"BACK ASSY",,1,,1,,,,,,,,,,,,,, 
5,2,,172162-64230,,"BACK (B) ASSY",,1,,1,,,,,,,,,,,,,, 
6,2,,172162-64240,,"PANEL,BACK",,1,,1,,,,,,,,,,,,,, 
7,3,,172162-64320,,"RUBBER A,EDGE",,1,,1,,,,,,,,,,,,,, 
8,3,,172162-64330,,"RUBBER B,EDGE",,1,,1,,,,,,,,,,,,,, 
9,2,,172162-64250,,"BRACKET L,SIDE",,1,,1,,,,,,,,,,,,,, 
10,2,,172162-64260,,"BRACKET R,SIDE",,1,,1,,,,,,,,,,,,,, 
11,2,,172162-64270,,ADJUSTER,,1,,1,,,,,,,,,,,,,, 
12,2,,172162-64280,,ADJUSTER,,1,,1,,,,,,,,,,,,,, 
15,2,,172162-64310,,"SCREW M5X10,TAPPING",,3,,3,,,,,,,,,,,,,, 
16,2,,26013-080202,,"BOLT W/WASHER M8X20",,8,,8,,,,,,,,,,,,,, 
17,2,,26022-080162,,"SCREW M 8X 16",,4,,4,,,,,,,,,,,,,, 
18,1,,172165-64601,,"COVER, MOUNT",,1,,1,,,,,,,,,,,,,, 
19,1,,172165-64691,,"PLATE, SEAT",,1,,1,,,,,,,,,,,,,, 
20,1,,172165-64770,,NUT,,2,,2,,,,,,,,,,,,,, 
21,1,,172165-64801,,"MOUNT, SEAT",,1,,1,,,,,,,,,,,,,, 
22,1,,22137-080000,,"WASHER 8, POLISHED",,6,,6,,,,,,,,,,,,,, 
23,1,,22217-080000,,"SPRING WASHER  8",,4,,4,,,,,,,,,,,,,, 
24,1,,22217-080000,,"SPRING WASHER  8",,4,,4,,,,,,,,,,,,,, 
25,1,,26013-100202,,"BOLT W/WASHER M10X20",,4,,4,,,,,,,,,,,,,, 
26,1,,26013-100202,,"BOLT W/WASHER M10X20",,4,,4,,,,,,,,,,,,,, 
27,1,,26577-050122,,"SCREW M 5X 12",,2,,2,,,,,,,,,,,,,, 
28,1,,26716-050002,,"NUT M 5",,2,,2,,,,,,,,,,,,,, 
29,1,,26716-080002,,"NUT M 8",,4,,4,,,,,,,,,,,,,, 
30,1,,26716-080002,,"NUT M 8",,2,,2,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



45 y-1' & .. Fig. SEAT & SEAt MO~~it~ I' (f1~· vi\·-) 

CO'-"TRY J p As EX LEVER) 

Fig No. 45 46 45 

5 2 

► 

19 

21 

18 

827-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,172165-64302,,"MOUNT A ASSY,SEAT EP",,,,,,1,,,,,,,,,,,, 
2,1,,172165-64360,,"MOUNT B COMP.,EP",,,,,,1,,,,,,,,,,,, 
3,1,,172165-64390,,MOUNT,,,,,,1,,,,,,,,,,,, 
4,1,,26013-080202,,"BOLT W/WASHER M8X20",,,,,,4,,,,,,,,,,,, 
5,1,,26013-080552,,"BOLT M 8X 55",,,,,,4,,,,,,,,,,,, 
6,1,,26013-100202,,"BOLT W/WASHER M10X20",,,,,,4,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



46 y- t-,~rj /' t--(11~· vi\.-) (AS) 
Fig. SEAT MOUNT (SI DE LEVER) (AS) 

COUNTRY J P A S E X 

Fig No. 45 46 45 

2 

.,,... 
.,,... .,,... 

.,,... .,,... 
/ / 

/ / 
/ .,,... .,. 

/ / / I 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,194145-04810,,"WASHER 10",4,4,4,4,,4,,,,,,,,,,,, 
2,1,,194145-04810,,"WASHER 10",6,6,6,6,,6,,,,,,,,,,,, 
3,1,,194145-04810,,"WASHER 10",4,4,4,4,,4,,,,,,,,,,,, 
4A,1,,172168-65100-4,,"BONNET CR,EV (GREEN)",1,1,1,1,,,,,,,,,,,,,, 
4B,1,,172168-65100,,"BONNET CR CMP(EV",,,,,,1,,1,,,,,,,,,, 
5,2,,172168-65780,,RUBBER,1,1,1,1,,1,,,,,,,,,,,, 
6,2,,172168-65790,,RUBBER,1,1,1,1,,1,,,,,,,,,,,, 
7,2,,172168-65800,,RUBBER,1,1,1,1,,1,,,,,,,,,,,, 
8,2,,172168-65810,,RUBBER,1,1,1,1,,1,,,,,,,,,,,, 
9,1,,172168-65200,,"PIPE, EXH.EXTENSION",1,1,1,1,,1,,,,,,,,,,,, 
10,1,,172168-65260,,"SPRING,GAS",1,1,1,1,,1,,,,,,,,,,,, 
11,1,,172734-65260,,"PIN, BONNET LEVER",1,1,1,1,,1,,,,,,,,,,,, 
12,1,,172734-65270,,"SPRING, CATCH",1,1,1,1,,1,,,,,,,,,,,, 
13A,1,,172168-65300-4,,"BONNET B",1,1,1,1,,,,,,,,,,,,,, 
13B,1,,172168-65300,,"BONNET B CMP(EV",,,,,,1,,1,,,,,,,,,, 
14,2,,172168-65760,,RUBBER,1,1,1,1,,1,,,,,,,,,,,, 
15,1,,172124-65450,,"LEVER, LOCK",1,1,1,1,,1,,,,,,,,,,,, 
16A,1,,172168-65450-4,,"BONNET A",1,1,1,1,,,,M,,,,,,,,,, 
16A-1,1,,172168-65450-5,,"BONNET A  (GREEN:97)",1,1,1,1,,,,,,,,,,,,,, 
16B,1,,172168-65450-3,,"BONNET A  (GREEN:86)",,,,,,1,,1,,,,,,,,,, 
17,2,,172168-65750,,RUBBER,1,1,1,1,,1,,,,,,,,,,,, 
18,1,,172126-65460,,HOOK,1,1,1,1,,1,,,,,,,,,,,, 
19,1,,172124-65480,,CATCHER,1,1,1,1,,1,,,,,,,,,,,, 
20,1,,172124-65490,,"PLATE,CATCH",1,1,1,1,,1,,,,,,,,,,,, 
21,1,,172126-65500,,KEY,1,1,1,1,,1,,,,,,,,,,,, 
22,2,,172126-65571,,"WASHER LOCK",1,1,1,1,,1,,,,,,,,,,,, 
23,2,,26347-100002,,"U-NUT M10",1,1,1,1,,1,,,,,,,,,,,, 
24,1,,172168-65640,,"DUCT ASSY",1,1,1,1,,1,,,,,,,,,,,, 
25,1,,172168-65660,,"BRACKET COMPL.",1,1,1,1,,1,,,,,,,,,,,, 
26,1,,172168-65740,,SEAL,1,1,1,1,,1,,,,,,,,,,,, 
27,1,,172168-65820,,RUBBER,1,1,1,1,,1,,,,,,,,,,,, 
28,1,,22137-080000,,"WASHER 8, POLISHED",2,2,2,2,,2,,,,,,,,,,,, 
29,1,,22137-100000,,"WASHER 10,POLISHED",3,3,3,3,,3,,,,,,,,,,,, 
30,1,,22137-100000,,"WASHER 10,POLISHED",2,2,2,2,,2,,,,,,,,,,,, 
31,1,,22217-080000,,"SPRING WASHER  8",2,2,2,2,,2,,,,,,,,,,,, 
32,1,,22217-080000,,"SPRING WASHER  8",3,3,3,3,,3,,,,,,,,,,,, 
33,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,,2,,,,,,,,,,,, 
34,1,,22217-100000,,"SPRING WASHER 10",3,3,3,3,,3,,,,,,,,,,,, 
35,1,,22417-200200,,"COTTER PIN 2.0X20",2,2,2,2,,2,,,,,,,,,,,, 
36,1,,22417-200200,,"COTTER PIN 2.0X20",2,2,2,2,,2,,,,,,,,,,,, 
37,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,4,4,,4,,,,,,,,,,,, 
38,1,,26013-100252,,"BOLT W/WASHER M10X25",6,6,6,6,,6,,,,,,,,,,,, 
39,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,4,4,,4,,,,,,,,,,,, 
40,1,,26013-120352,,"BOLT M12X 35",5,5,5,5,,5,,,,,,,,,,,, 
41,1,,26116-080162,,"BOLT 8X16",3,3,3,3,,3,,,,,,,,,,,, 
42,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,2,2,,2,,,,,,,,,,,, 
43,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,2,2,,2,,,,,,,,,,,, 
44,1,,26116-100202,,"BOLT M10X 20 PLATED",3,3,3,3,,3,,,,,,,,,,,, 
45,1,,933152-02900,,WASHER,2,2,2,2,,2,,,,,,,,,,,, 
46,1,,933110-00301,,"KEY ASSY",1,1,1,1,,1,,,,,,,,,,,, 
47,1,,933171-20390,,"LIGHT, EVER",1,1,1,1,,1,,,,,,,,,,,, silv

erh
orn

.co
.uk



as-----i 
2------,, 

(,.."> 
' 

4 7 ;ff~..,* o/ r-
Fig. BONNET 

(4) 

26~ ~ ! v· 16 
· ! 6 8 

9 ! 

5 

JU:li l,NO. 411 
Jt/:lil,NO. (4)~8~ft11-*"t 
4 INC. (4)~8 

13 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,772165-68401-4,,"CABIN ASSY",1,1,,,,,,,,,,,,,,,, 
2,2,,194145-04810,,"WASHER 10",3,3,,,,,,,,,,,,,,,, 
3,2,,172725-23050,,"SPRING, RETURN",1,1,,,,,,,,,,,,,,,, 
4,2,,194150-24270,,"SCREW CAP 13",2,2,,,,,,,,,,,,,,,, 
5,2,,26716-100002,,"NUT 10",2,2,,,,,,,,,,,,,,,, 
6,2,,194273-47910,,KNOB,1,1,,,,,,,,,,,,,,,, 
7,2,,172141-53350,,"GROMMET 26",1,1,,,,,,,,,,,,,,,, 
8,2,,194310-61610,,"GROMMET  9",1,1,,,,,,,,,,,,,,,, 
9,2,,172151-62240,,GROMMET,4,4,,,,,,,,,,,,,,,, 
10,2,,172165-67350,,SEAL,1,1,,,,,,,,,,,,,,,, 
11,2,,172165-67500,,SEAL,1,1,,,,,,,,,,,,,,,, 
12,2,,172137-68120,,PIN,2,2,,,,,,,,,,,,,,,, 
13,2,,172141-68270,,"CLIP 8, TREE",4,4,,,,,,,,,,,,,,,, 
14,2,,172165-68400-4,,CABIN,1,1,,,,,,,,,,,,,,,, 
15,2,,172162-69050,,"LOCK ASSY",1,1,,,,,,,,,,,,,,,, 
16,2,,172162-69060,,STRIDER,1,1,,,,,,,,,,,,,,,, 
17,2,,172162-69070,,COATHANGER,1,1,,,,,,M,,,,,,,,,, 
17-1,2,,172162-69071,,COATHANGER,1,1,,,,,,,,,,,,,,,, 
18,2,,172165-69090,,COVER,1,1,,,,,,,,,,,,,,,, 
19,2,,172165-69170,,"TRIM, ROOM",1,1,,,,,,,,,,,,,,,, 
20,2,,172165-69200,,"STOPPER R-UN",2,2,,,,,,,,,,,,,,,, 
21,2,,172165-69220,,STOPPER,1,1,,,,,,,,,,,,,,,, 
22,2,,172165-69230,,"STOPPER L-UP",1,1,,,,,,,,,,,,,,,, 
23,2,,172165-69240,,COVER,1,1,,,,,,,,,,,,,,,, 
24,2,,172165-69250,,"COVER L-UP",1,1,,,,,,,,,,,,,,,, 
25,2,,172165-69260,,LEVER,1,1,,,,,,,,,,,,,,,, 
26,3,,172141-41360,,"BUSH 1415",1,1,,,,,,,,,,,,,,,, 
28,2,,172165-69290,,BRACKET,1,1,,,,,,,,,,,,,,,, 
29,2,,172165-69740,,"RUBBER UN-R,STOPPER",1,1,,,,,,,,,,,,,,,, 
30,2,,172165-69750,,RUBBER,1,1,,,,,,,,,,,,,,,, 
31,2,,172165-69760,,"RUBBER UP-R,STOPPER",1,1,,,,,,,,,,,,,,,, 
32,2,,172165-69770,,RUBBER,1,1,,,,,,,,,,,,,,,, 
33,2,,172165-69780,,"RUBBER UP-R,CUSHION",1,1,,,,,,,,,,,,,,,, 
34,2,,172165-69790,,RUBBER,1,1,,,,,,,,,,,,,,,, 
35,2,,172165-69800,,"RUBBER UN,CUSHION",2,2,,,,,,,,,,,,,,,, 
36,2,,22137-080000,,"WASHER 8, POLISHED",4,4,,,,,,,,,,,,,,,, 
37,2,,22137-100000,,"WASHER 10,POLISHED",7,7,,,,,,,,,,,,,,,, 
38,2,,22137-140000,,"WASHER 14,POLISHED",1,1,,,,,,,,,,,,,,,, 
39,2,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,, 
40,2,,22217-100000,,"SPRING WASHER 10",3,3,,,,,,,,,,,,,,,, 
41,2,,22417-400250,,"COTTER PIN 4.0X25",1,1,,,,,,,,,,,,,,,, 
42,2,,22867-300080,,"SCREW 3X 8",2,2,,,,,,,,,,,,,,,, 
43,2,,26013-080162,,"BOLT W/WASHER M8X16",4,4,,,,,,,,,,,,,,,, 
44,2,,26013-080252,,"BOLT M 8X 25",4,4,,,,,,,,,,,,,,,, 
45,2,,26013-080302,,"BOLT M 8X 30",4,4,,,,,,,,,,,,,,,, 
46,2,,26013-100162,,"BOLT M10X 16",5,5,,,,,,,,,,,,,,,, 
47,2,,26013-100252,,"BOLT W/WASHER M10X25",7,7,,,,,,,,,,,,,,,, 
48,2,,26116-101002,,"BOLT M10X100",3,3,,,,,,,,,,,,,,,, 
49,2,,26450-080202,,"BOLT M 8X 20",8,8,,,,,,,,,,,,,,,, 
50,2,,26577-080122,,"SCREW M 8X 12",2,2,,,,,,,,,,,,,,,, 
51,2,,172165-67370,,"TRIM,REAR",1,1,,,,,,,,,,,,,,,, 
52,1,,172165-67480,,CLIP,1,1,,,,,,,,,,,,,,,, 
52-1,1,,172176-68210,,TREE-CLIP,1,1,,,,,N,,,M/#60623,,M/#60623,,,,,, silv

erh
orn

.co
.uk



4 8 :\=--v 1::· / <*~ & 1"1Ji) 
Fig. CABIN (BODY & FI TT I NG PART) 

COUNTRY J P A S E X 
Fig No. 48 - 48 

11 

19 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,2,,194080-01121,,KNOB,4,4,,,,,,,,,,,,,,,, 
2,2,,172137-46210,,SCREW,2,2,,,,,,,,,,,,,,,, 
3,2,,172165-67100,,"FRAME UNL ASSY,GLASS",1,1,,,,,,,,,,,,,,,, 
4,2,,172165-67170,,"FRAME UNR ASSY,GLASS",1,1,,,,,,,,,,,,,,,, 
5,2,,172165-67240,,"SPRING 16",4,4,,,,,,,,,,,,,,,, 
6,2,,172165-67250,,"SPRING, DISH",2,2,,,,,,,,,,,,,,,, 
7,2,,172165-67380,,SHIM,2,2,,,,,,,,,,,,,,,, 
8,2,,172165-69180,,"COLLAR 6,GLASS",2,2,,,,,,,,,,,,,,,, 
9,2,,172165-69320,,"FRAME UPL,GLASS",1,1,,,,,,,,,,,,,,,, 
10,2,,172165-69410,,FRAME,1,1,,,,,,,,,,,,,,,, 
11,2,,172165-69490,,PLATE,1,1,,,,,,,,,,,,,,,, 
12,2,,172165-69500,,"ROLLER 35",4,4,,,,,,,,,,,,,,,, 
13,2,,172165-69510,,ROLLER,4,4,,,,,,,,,,,,,,,, 
14,2,,172165-69521,,"SUSH ASSY",1,1,,,,,,,,,,,,,,,, 
15,3,,172165-67811,,"GLASS L440 FR",1,1,,,,,,,,,,,,,,,, 
16,3,,172165-67821,,"GLASS L485 RR",1,1,,,,,,,,,,,,,,,, 
17,3,,172165-67850,,"CHANNEL CTR",1,1,,,,,,,,,,,,,,,, 
18,3,,172165-67860,,"STRIP,WATER",1,1,,,,,,,,,,,,,,,, 
19,3,,172162-69970,,"LOCK ASSY",2,2,,,,,,,,,,,,,,,, 
20,2,,172165-69530,,SPACER,6,6,,,,,,,,,,,,,,,, 
21,2,,172165-69540,,FINISHER,1,1,,,,,,,,,,,,,,,, 
22,2,,172165-69550,,SHAFT,4,4,,,,,,,,,,,,,,,, 
23,2,,172165-69560,,"SHAFT 14,ROLLER",2,2,,,,,,,,,,,,,,,, 
24,2,,172165-69570,,SHAFT,2,2,,,,,,,,,,,,,,,, 
25,1,,172165-69581,,GLASS,1,1,,,,,,,,,,,,,,,, 
26,2,,172165-69590,,GLASS,1,1,,,,,,,,,,,,,,,, 
27,2,,172165-69600,,"ACRYL F",1,1,,,,,,,,,,,,,,,, 
28,2,,172165-69610,,GLASS,1,1,,,,,,,,,,,,,,,, 
29,2,,172165-69620,,"GLASS L",1,1,,,,,,,,,,,,,,,, 
30,2,,172165-69630,,GLASS,1,1,,,,,,,,,,,,,,,, 
31,2,,172137-69651,,"COLLAR, GLASS",10,10,,,,,,,,,,,,,,,, 
32,2,,172165-69661,,"SEAL,CAB ROOF",1,1,,,,,,,,,,,,,,,, 
33,2,,172165-69671,,SEAL,1,1,,,,,,,,,,,,,,,, 
34,2,,172165-69681,,SEAL,1,1,,,,,,,,,,,,,,,, 
35,2,,172165-69691,,SEAL,1,1,,,,,,,,,,,,,,,, 
36,2,,172165-69720,,"SEAL,DOOR",1,1,,,,,,,,,,,,,,,, 
37,2,,172165-69731,,"SEAL,FRONT",1,1,,,,,,,,,,,,,,,, 
38,2,,172162-69750,,HANDLE,1,1,,,,,,,,,,,,,,,, 
39,2,,172165-69811,,RUBBER,5,5,,,,,,,,,,,,,,,, 
40,2,,172165-69830,,"SEAL,FRONT",1,1,,,,,,,,,,,,,,,, 
41,2,,172137-69840,,SCREW,10,10,,,,,,,,,,,,,,,, 
42,2,,172165-69840,,PACKING,1,1,,,,,,,,,,,,,,,, 
43,2,,172165-69850,,"PACKING UP-R",1,1,,,,,,,,,,,,,,,, 
44,2,,172165-69860,,"PACKING UN-L",1,1,,,,,,,,,,,,,,,, 
45,2,,172165-69870,,"PACKING UN-R",1,1,,,,,,,,,,,,,,,, 
46,2,,172165-69890,,"LATCH L ASSY",2,2,,,,,,,,,,,,,,,, 
47,2,,172165-69960,,"LATCH R ASSY",2,2,,,,,,,,,,,,,,,, 
48,2,,172165-69980,,GUARD,4,4,,,,,,,,,,,,,,,, 
49,2,,22137-060000,,"WASHER 6, POLISHED",9,9,,,,,,,,,,,,,,,, 
50,2,,22137-100000,,"WASHER 10,POLISHED",2,2,,,,,,,,,,,,,,,, 
51,2,,22137-100000,,"WASHER 10,POLISHED",8,8,,,,,,,,,,,,,,,, 
52,2,,22137-100000,,"WASHER 10,POLISHED",8,8,,,,,,,,,,,,,,,, 
53,2,,22157-060000,,"WASHER  6",2,2,,,,,,,,,,,,,,,, 
54,2,,22157-080000,,"WASHER  8",10,10,,,,,,,,,,,,,,,, 
55,2,,22217-080000,,"SPRING WASHER  8",5,5,,,,,,,,,,,,,,,, 
56,2,,22217-140000,,"SPRING WASHER 14",2,2,,,,,,,,,,,,,,,, 
57,2,,26013-100202,,"BOLT W/WASHER M10X20",8,8,,,,,,,,,,,,,,,, 
58,2,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,, 
59,2,,26116-060122,,"BOLT 6X12",8,8,,,,,,,,,,,,,,,, 
60,2,,26757-080002,,"LOCK NUT M 8 PLATED",5,5,,,,,,,,,,,,,,,, 
61,2,,26757-140002,,"LOCK NUT M14 PLATED",2,2,,,,,,,,,,,,,,,, 
62,2,,933171-17770,,"SHIM SET",2,2,,,,,,,,,,,,,,,, 
63,2,,172165-68280,,COLLAR,1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



64,2,,172165-69990,,SHIM,2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



4 9 -=F~ t::;.,(f 5X & f,il) 
Fi g, CABIN (GLASS & SASH) 

COUNTRY J P A S E X 
Fig No. 49 - ·49 

30 

37·--m 

ftt' :tASSY 
CABIN ASSY 

1
72165-68401-4) 
8NO. 48Q.>JlWL,NO. lf;l 
6NO. 48Q)Jll:liL,NO. 2~51 c 
8NO. 49Q)Jl/:H L,NO. 1 ~64~-a,h*"t 

Fig. 48 Ref. NO. 1 
INC.Fig. 48 Ref.NO. 2~51 

27 Fig. 49 Ref. NO .. 1~64 

silv
erh

orn
.co

.uk



1,1,,772165-69000-2,,"SIDE DOOR ASSY",1,1,,,,,,,,,,,,,,,, 
2,2,,172165-63650,,"PLUG 10,HOLE",5,5,,,,,,,,,,,,,,,, 
3,2,,172165-69000-2,,"DOOR ASSY    (GREEN)",1,1,,,,,,,,,,,,,,,, 
4,3,,172137-69410-2,,"HINGE      (GREEN)",2,2,,,,,,,,,,,,,,,, 
6,4,,172137-66650-2,,"HINGE (B)    (GREEN)",2,2,,,,,,,,,,,,,,,, 
7,4,,172122-69390,,HINGE,2,2,,,,,,,,,,,,,,,, 
8,2,,172165-69141,,"COVER, DOOR",1,1,,,,,,,,,,,,,,,, 
9,2,,172165-69190,,RUBBER,2,2,,,,,,,,,,,,,,,, 
10,2,,172162-69460,,"KEY ASSY, CYLINDER",1,1,,,,,,,,,,,,,,,, 
11,2,,172162-69480,,"LOCK ASSY",1,1,,,,,,,,,,,,,,,, 
12,2,,172162-69490,,PIN,1,1,,,,,,,,,,,,,,,, 
13,2,,172162-69500,,SPRING,1,1,,,,,,,,,,,,,,,, 
14,2,,172162-69510,,"HANDLE ASSY",1,1,,,,,,,,,,,,,,,, 
15,2,,172162-69520,,COVER,1,1,,,,,,,,,,,,,,,, 
16,2,,172162-69530,,"ROD ASSY",1,1,,,,,,,,,,,,,,,, 
17,2,,172162-69541,,"HANDLE,OUTER",1,1,,,,,,,,,,,,,,,, 
18,2,,172162-69550,,HOOK,1,1,,,,,,,,,,,,,,,, 
19,2,,172122-69620,,"KNOB, DOOR",1,1,,,,,,,,,,,,,,,, 
20,2,,172165-69640,,"GLASS UP,DOOR",1,1,,,,,,,,,,,,,,,, 
21,2,,172165-69650,,GLASS,1,1,,,,,,,,,,,,,,,, 
22,2,,172165-69701,,"SEAL UP,DOOR",1,1,,,,,,,,,,,,,,,, 
23,2,,172165-69711,,SEAL,1,1,,,,,,,,,,,,,,,, 
24,2,,22137-050000,,"WASHER 5, POLISHED",8,8,,,,,,,,,,,,,,,, 
25,2,,22137-100000,,"WASHER 10,POLISHED",4,4,,,,,,,,,,,,,,,, 
26,2,,22217-050000,,"SPRING WASHER  5",8,8,,,,,,,,,,,,,,,, 
27,2,,22217-060000,,"SPRING WASHER  6",8,8,,,,,,,,,,,,,,,, 
28,2,,26013-100252,,"BOLT W/WASHER M10X25",4,4,,,,,,,,,,,,,,,, 
29,2,,26557-060102,,"SCREW 6X10",2,2,,,,,,,,,,,,,,,, 
30,2,,26557-060162,,"SCREW M 6X 16",7,7,,,,,,,,,,,,,,,, 
31,2,,26559-050162,,SCREW,8,8,,,,,,,,,,,,,,,, 
32,2,,26559-050202,,SCREW,4,4,,,,,,,,,,,,,,,, 
33,2,,26757-100002,,"LOCK NUT M10",2,2,,,,,,,,,,,,,,,, 
34,2,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,, 
35,2,,26716-100002,,"NUT 10",4,4,,,,,,,,,,,,,,,, 
36,2,,172162-69590,,"PLATE, LOCK",1,1,,,,,W,,,M/#60602,,M/#60602,,,,,, 
37,2,,26013-080202,,"BOLT W/WASHER M8X20",1,1,,,,,W,,,M/#60602,,M/#60602,,,,,, 
38,2,,26716-080002,,"NUT M 8",1,1,,,,,W,,,M/#60602,,M/#60602,,,,,, 
39,1,,933110-00301,,"KEY ASSY",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



=f-~ 1::::,.., 1-!7 . 50 CABIN DOOR Fig. 

REFER TO Fig. 48, 49 

JU±H.,NO. ll;t 38~~h*"t• 
jt~L,NO. 2~ 
J INC. 2~3S 

1 ,. 

36~ 

11--JI 
38---S 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1A,1,,772165-68100-4,,"CANOPY ASSY",,,1,1,,,,,,,,,,,,,, 
1B,1,,772165-68100-3,,"CANOPY ASSY",,,,,,1,,1,,,,,,,,,, 
2A,2,,172165-68100-4,,"POLE ASSY,CANOPY R",,,1,1,,,,,,,,,,,,,, 
2B,2,,172165-68100-3,,"POLE, CANOPY R",,,,,,1,,1,,,,,,,,,, 
3A,2,,172165-68110-4,,"POLE ASSY,CANOPY L",,,1,1,,,,,,,,,,,,,, 
3B,2,,172165-68110-3,,"POLE, CANOPY L",,,,,,1,,1,,,,,,,,,, 
4,2,,172165-68180,,"BOLT, M14X 35",,,8,8,,8,,,,,,,,,,,, 
5A,2,,172429-68300,,"ROOF,CANOPY",,,1,1,,,,,,,,,,,,,, 
5B,2,,172165-68301,,"ROOF, CANOPY",,,,,,1,,1,,,,,,,,,, 
6,2,,22217-140000,,"SPRING WASHER 14",,,8,8,,8,,,,,,,,,,,, 
7,2,,26013-120402,,"BOLT M12X 40",,,6,6,,6,,,,,,,,,,,, 
8A,1,,172165-68200-4,,"CANOPY F",,,1,1,,,,,,,,,,,,,, 
8B,1,,172165-68200,,"CANOPY F CMP",,,,,,1,,1,,,,,,,,,, 
9,1,,26013-120352,,"BOLT M12X 35",,,2,2,,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



· 51 .:t---v I t: Fig. CANOPY 

COUNTRY J p A S E X 

Fig No. 51 51 -

Jil±l L,NO. 1 l;l: 
Jil±ll.,NO. 2~7~~h*"t 
1 INC. 2~7 • 

I 

1---i 
'f-=-4 ' 

.· ~~ 
~-

0
'~ 4--i 

I ··-""' -. j 6~ a 
. "'- "-.! . 

_/1/ /'- )~,/ 

~~ '· '1-9 / 
(~ /i);¾✓ 
-~ I :/ ,"> , :~ 

), , I ,- _/ 

~- _/.· 
. ....__..,.-

827-2B(JP) 

silv
erh

orn
.co

.uk



1,1,,172168-71101,,"COVER,FLYWHEEL",1,1,1,1,,1,,,,,,,,,,,, 
2,1,,26013-100302,,"BOLT M10X 30",8,8,8,8,,8,,,,,,,,,,,, 
3,1,,172165-71200,,COUPLING,1,1,1,1,,1,,,,,,,,,,,, 
4,1,,26450-120402,,"BOLT M12X 40",3,3,3,3,,3,,,,,,,,,,,, 
5,1,,26013-120302,,"BOLT W/WASHER M12X30",2,2,2,2,,2,,,,,,,,,,,, 
6,1,,172164-73110,,VALVE,1,1,1,1,,1,,,,,,,,,,,, 
7,1,,172168-73202,,"PUMP ASSY",1,1,1,1,,1,,,,,,,,,,,, 
9,2,,172168-71200,,"SHAFT ASSY, ROCKER",1,1,1,1,,1,,,,,,,,,,,, 
13,3,,172164-73170,,"SEAL ASSY",1,1,1,1,,1,,,,,,,,,,,, 
19,3,,172168-71340,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
20,3,,172168-71550,,COVER,1,1,1,1,,1,,,,,,,,,,,, 
24,3,,26450-060162,,"BOLT M 6X 16",4,4,4,4,,4,,,,,,,,,,,, 
30,3,,172168-71510,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
33,3,,172165-73790,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
34,3,,172143-74220,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
36,2,,172175-73111,,"ROTARY COMP.",1,1,1,1,,1,,,,,,,,,,,, 
47,3,,172168-71360,,"GASKET, BONNET",1,1,1,1,,1,,,,,,,,,,,, 
49,3,,172175-73150,,"PLATE, CONTROL",1,1,1,1,,1,,,,,,,,,,,, 
57,3,,24315-000080,,"O-RING 1B P-8.0",5,5,5,5,,5,,,,,,,,,,,, 
58,3,,26450-100302,,"BOLT M10X 30",3,3,3,3,,3,,,,,,,,,,,, 
59,3,,26450-100502,,"BOLT 10X 50",1,1,1,1,,1,,,,,,,,,,,, 
63,3,,172168-71430,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
73,2,,172175-73440,,"PUMP ASSY, GEAR",1,1,1,1,,1,,,,,,,,,,,, 
87,3,,172147-73650,,O-RING,2,2,2,2,,2,,,,,,,,,,,, 
106,3,,172165-73870,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
107,3,,172164-73880,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
108,3,,172164-73890,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
109,3,,24315-000100,,"O-RING 1B P-10.0",3,3,3,3,,3,,,,,,,,,,,, 
112,2,,172164-73461,,VALVE,1,1,1,1,,1,,,,,,,,,,,, 
122,3,,172162-74860,,BOLT,4,4,4,4,,4,,,,,,,,,,,, 
123,3,,24311-000160,,"O-RING 1A P-16.0",4,4,4,4,,4,,,,,,,,,,,, 
124,3,,26450-080252,,"BOLT M 8X 25",2,2,2,2,,2,,,,,,,,,,,, 
131,3,,172141-74430,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



5 2 ;Ebff~ ':/-:1 & ~-=¥-
Fig. HYD. OIL PUMP & JOINT 

4 

~ 
5 

3 
:-~ i 

,,,.,.,,....._ :"-. ' ...... _, 
~r,..J,.........._-....., 

123 

I 

0 • 
'\ 

0 \ 

36 \ "· / 
0 ·, • • ...... 

'· . -~ 
~ /', > ...... · 57 ' . 

' 1 

B27-2B {JP) 

silv
erh

orn
.co

.uk



1,1,,172142-72861-4,,"CYLINDER, BOOM (UA",1,1,,,,,,,,,,,,,,,, 
2,2,,172142-72871-4,,"TUBE, BOOM UA",1,1,,,,,,,,,,,,,,,, 
3,3,,172168-72400,,"BUSH 45X55X40",1,1,,,,,,,,,,,,,,,, 
4,3,,172168-81410,,"SEAL 45X55X4, DUST",2,2,,,,,,,,,,,,,,,, 
5,2,,172142-99340,,"CYLINDER KIT, BOOM",1,1,,,,,,,,,,,,,,,, 
6,3,,172142-72900,,"SEAL SET, HEAD",1,1,,,,,,,,,,,,,,,, 
13,3,,172142-72911,,"SEAL SET, PISTON",1,1,,,,,,,,,,,,,,,, 
17,3,,172142-72260,,"WASHER 80 B",1,1,,,,,,,,,,,,,,,, 
18,3,,22252-000561,,CIRCLIP,1,1,,,,,,,,,,,,,,,, 
19,3,,933111-26600,,"RING 55, SPRING",1,1,,,,,,,,,,,,,,,, 
20,2,,172142-72332,,"ROD, BOOM",1,1,,,,,,,,,,,,,,,, 
21,3,,172168-72400,,"BUSH 45X55X40",1,1,,,,,,,,,,,,,,,, 
22,3,,172168-81410,,"SEAL 45X55X4, DUST",2,2,,,,,,,,,,,,,,,, 
23,2,,172142-72210,,"HEAD 80 40 C W/BUSH",1,1,,,,,,,,,,,,,,,, 
25,3,,933135-14600,,"BUSH 40 30, ROD",1,1,,,,,,,,,,,,,,,, 
26,2,,172142-72232,,"PISTON 80 27 B",1,1,,,,,,,,,,,,,,,, 
27,2,,172142-72242,,"PISTON 80 27 A",1,1,,,,,,,,,,,,,,,, 
28,2,,172141-72250,,"U-NUT M27",1,1,,,,,,,,,,,,,,,, 
29,2,,172137-72730,,"RING 44B, CUSHION",1,1,,,,,,,,,,,,,,,, 
30,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,, 
31,2,,933127-27102,,"PLUNGER 44A, CUSHION",1,1,,,,,,,,,,,,,,,, 
32,1,,172162-61770,,"GUIDE,SLIDE",2,2,,,,,,,,,,,,,,,, 
33,1,,172142-72341-4,,"COVER,BOOM(GREEN:97)",1,1,,,,,,,,,,,,,,,, 
34,1,,22217-100000,,"SPRING WASHER 10",1,1,,,,,,,,,,,,,,,, 
35,1,,26116-100162,,"BOLT M10X 16 PLATED",1,1,,,,,,,,,,,,,,,, 
36,1,,933147-03400,,"WASHER, BRAKE ARM",1,1,,,,,,,,,,,,,,,, 
37,1,,933168-14170,,"SPRING 16",2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



5 3 7'-h. 1/ I) ;;,,?' (t\'t° i') 
Fi~ BOOM CYLINDER(CABIN) 

~ 

/ 
I 
' I . 
I 
' 1 
I ,,,. 
' ,,,.· 
1.,-· 

30 

/ 

3126 

29 

1 

( 

I / 
' .,,. 
1.,-· 

.,,. 

/ . 

COUNTRY J P A S E X 
Fig No. 53 - 53 

f 

28 
27 

.,....-1 

J 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1A,1,,172142-72283-4,,"CYLINDE,BOOM (GREEN)",,,1,1,,,,,,,,,,,,,, 
1B,1,,172142-72861,,"CYLINDER,BOOM UA",,,,,,1,,1,,,,,,,,,, 
2A,2,,172142-72292-4,,"TUBE W/BUSH,BOOM Z",,,1,1,,,,,,,,,,,,,, 
2B,2,,172142-72871,,"TUBE W/BUSH,BOOM UA",,,,,,1,,1,,,,,,,,,, 
3,3,,172168-72400,,"BUSH 45X55X40",,,1,1,,1,,,,,,,,,,,, 
4,3,,172168-81410,,"SEAL 45X55X4, DUST",,,2,2,,2,,,,,,,,,,,, 
5,2,,172142-99340,,"CYLINDER KIT, BOOM",,,1,1,,1,,,,,,,,,,,, 
6,3,,172142-72900,,"SEAL SET, HEAD",,,1,1,,1,,,,,,,,,,,, 
13,3,,172142-72911,,"SEAL SET, PISTON",,,1,1,,1,,,,,,,,,,,, 
17,3,,172142-72260,,"WASHER 80 B",,,1,1,,1,,,,,,,,,,,, 
18,3,,22252-000561,,CIRCLIP,,,1,1,,1,,,,,,,,,,,, 
19,3,,933111-26600,,"RING 55, SPRING",,,1,1,,1,,,,,,,,,,,, 
20,2,,172142-72332,,"ROD, BOOM",,,1,1,,1,,,,,,,,,,,, 
21,3,,172168-72400,,"BUSH 45X55X40",,,1,1,,1,,,,,,,,,,,, 
22,3,,172168-81410,,"SEAL 45X55X4, DUST",,,2,2,,2,,,,,,,,,,,, 
23,2,,172142-72210,,"HEAD 80 40 C W/BUSH",,,1,1,,1,,,,,,,,,,,, 
25,3,,933135-14600,,"BUSH 40 30, ROD",,,1,1,,1,,,,,,,,,,,, 
26,2,,172142-72232,,"PISTON 80 27 B",,,1,1,,1,,,,,,,,,,,, 
27,2,,172142-72242,,"PISTON 80 27 A",,,1,1,,1,,,,,,,,,,,, 
28,2,,172141-72250,,"U-NUT M27",,,1,1,,1,,,,,,,,,,,, 
29,2,,172137-72730,,"RING 44B, CUSHION",,,1,1,,1,,,,,,,,,,,, 
30,2,,24761-020000,,"NIPPLE PT1/8,GREASE",,,2,2,,2,,,,,,,,,,,, 
31,2,,933127-27102,,"PLUNGER 44A, CUSHION",,,1,1,,1,,,,,,,,,,,, 
32,1,,172162-61770,,"GUIDE,SLIDE",,,2,2,,2,,,,,,,,,,,, 
33A,1,,172142-72341-4,,"COVER,BOOM(GREEN:97)",,,1,1,,,,,,,,,,,,,, 
33B,1,,172142-72341,,"COVER    (YELLOW:87)",,,,,,1,,1,,,,,,,,,, 
34,1,,22217-100000,,"SPRING WASHER 10",,,1,1,,1,,,,,,,,,,,, 
35,1,,26116-100162,,"BOLT M10X 16 PLATED",,,1,1,,1,,,,,,,,,,,, 
36,1,,933147-03400,,"WASHER, BRAKE ARM",,,1,1,,1,,,,,,,,,,,, 
37,1,,933168-14170,,"SPRING 16",,,2,2,,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



54 -:f-b.y 1) /9"(~1'/t°) 
Fi g. BOOM CYL I NDER (CANOPY) 

.,,, 
I 
I 
I 
I 

I .,,, 
' .,,,· 
1..--· 

1 

( 

I _.,,, -✓ 
' .,,, 
1..--· 

.,,, -~ .,,, 
I 
' I 
' I 
I 

J .,,, .,,, 
28 

27 

.,,, .,,, 

J 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1A,1,,172142-72372-4,,"CYLINDER, ARM",1,1,1,1,,,,,,,,,,,,,, 
1B,1,,172142-72372,,"CYLINDER ASSY, ARM",,,,,,1,,1,,,,,,,,,, 
2A,2,,172142-72381-4,,"TUBE W/BUSH, ARM",1,1,1,1,,,,,,,,,,,,,, 
2B,2,,172142-72381,,"TUBE ASSY, ARM",,,,,,1,,1,,,,,,,,,, 
3,3,,172171-72150,,"BUSH 38X50X40",1,1,1,1,,1,,,,,,,,,,,, 
4,3,,172168-81270,,"SEAL,DUST 38X50X4",2,2,2,2,,2,,,,,,,,,,,, 
5,2,,172141-99380,,"CYLINDER KIT, ARM",1,1,1,1,,1,,,,,,,,,,,, 
6,3,,172141-71890,,"SEAL SET, CYL.HEAD",1,1,1,1,,1,,,,,,,,,,,, 
11,3,,172148-72930,,"SEAL SET, PISTON",1,1,1,1,,1,,,,,,,,,,,, 
14,3,,172141-72190,,"WASHER 75",1,1,1,1,,1,,,,,,,,,,,, 
15,3,,933111-26600,,"RING 55, SPRING",1,1,1,1,,1,,,,,,,,,,,, 
16,2,,172175-72550,,U-NUT,1,1,1,1,,1,,,,,,,,,,,, 
17,2,,172142-72412,,"ROD COMP",1,1,1,1,,1,,,,,,,,,,,, 
18,3,,172171-72150,,"BUSH 38X50X40",1,1,1,1,,1,,,,,,,,,,,, 
19,3,,172168-81270,,"SEAL,DUST 38X50X4",2,2,2,2,,2,,,,,,,,,,,, 
20,2,,172141-72690,,"HEAD 75 40 W/BUSH",1,1,1,1,,1,,,,,,,,,,,, 
22,3,,933135-14600,,"BUSH 40 30, ROD",1,1,1,1,,1,,,,,,,,,,,, 
23,2,,172175-72540,,"PISTON 75",1,1,1,1,,1,,,,,,,,,,,, 
24,2,,24761-040000,,"NIPPLE B,GREASE",2,2,2,2,,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



55 7-.b.~!J ✓~ 
Fig. ARM CYLINDER 

,,., 
( 
' I 
' 
I 
' I 
' / 
I ,,.,-, ,,,, . 
I/ 

1 
/ 

I 
' I ,,., 
:.--· 

--1 ,,., ' 
,,,, I 

,,,,· 
I 

,) 

/ 

,,., 

,,., 

B27-2B(JP) 

silv
erh

orn
.co

.uk



1A,1,,172142-72431-4,,"CYLINDER,BUCKET(GREE",1,1,1,1,,,,,,,,,,,,,, 
1B,1,,172142-72431,,"CYLINDER ASSY,BUCKET",,,,,,1,,1,,,,,,,,,, 
2A,2,,172142-72441-4,,"TUBE,BUCKET (GREEN)",1,1,1,1,,,,,,,,,,,,,, 
2B,2,,172142-72441,,"TUBE ASSY, BUCKET",,,,,,1,,1,,,,,,,,,, 
3,3,,172168-72240,,"BUSH 38X50X40",1,1,1,1,,1,,,,,,,,,,,, 
4,3,,172168-81270,,"SEAL,DUST 38X50X4",2,2,2,2,,2,,,,,,,,,,,, 
5,2,,172142-99420,,"CYLINDER KIT, BUCKET",1,1,1,1,,1,,,,,,,,,,,, 
6,3,,172142-72920,,"SEAL SET, HEAD",1,1,1,1,,1,,,,,,,,,,,, 
11,3,,172148-72940,,"SEAL SET, PISTON",1,1,1,1,,1,,,,,,,,,,,, 
14,3,,172142-72560,,"WASHER 65, LOCK",1,1,1,1,,1,,,,,,,,,,,, 
15,3,,933111-26600,,"RING 55, SPRING",1,1,1,1,,1,,,,,,,,,,,, 
16,2,,172141-72250,,"U-NUT M27",1,1,1,1,,1,,,,,,,,,,,, 
17,2,,172142-72501,,"ROD, BUCKET",1,1,1,1,,1,,,,,,,,,,,, 
18,3,,172168-72240,,"BUSH 38X50X40",1,1,1,1,,1,,,,,,,,,,,, 
19,3,,172168-81270,,"SEAL,DUST 38X50X4",2,2,2,2,,2,,,,,,,,,,,, 
20,2,,172142-72510,,"HEAD 65 40 W/BUSH",1,1,1,1,,1,,,,,,,,,,,, 
22,3,,933135-14600,,"BUSH 40 30, ROD",1,1,1,1,,1,,,,,,,,,,,, 
23,2,,172148-72790,,"PISTON 65",1,1,1,1,,1,,,,,,,,,,,, 
24,2,,24761-040000,,"NIPPLE B,GREASE",2,2,2,2,,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



56 J'<.7';1 f--yl) ✓~ 
Fig BUCKET CYLINDER 

. 
I . 
I 
' I 

I 
' .,,. 
I / 
' ,,,. · I.,,. 

1 

:,,, 

/ ,,,.· 

~/:livNo. lli 
~tlivNo. 2~24~~h*"t 
1 INC. No. 2~24 

1 
~ 

.-1 
/ . 

,,,. I 

) ,,,.· 

16 

,,,., ,,,.. 

j 

B27-2B(JP) 

silv
erh

orn
.co

.uk



1,1,,172168-72201,,"CYLINDER, SWING",1,1,1,1,,1,,,,,,,,,,,, 
2,2,,172142-72210,,"HEAD 80 40 C W/BUSH",1,1,1,1,,1,,,,,,,,,,,, 
4,3,,933135-14600,,"BUSH 40 30, ROD",1,1,1,1,,1,,,,,,,,,,,, 
5,2,,172168-72211,,"TUBE, SWING",1,1,1,1,,1,,,,,,,,,,,, 
6,3,,172171-72150,,"BUSH 38X50X40",1,1,1,1,,1,,,,,,,,,,,, 
7,3,,172168-81270,,"SEAL,DUST 38X50X4",1,1,1,1,,1,,,,,,,,,,,, 
8,2,,172142-72232,,"PISTON 80 27 B",1,1,1,1,,1,,,,,,,,,,,, 
9,2,,172142-72242,,"PISTON 80 27 A",1,1,1,1,,1,,,,,,,,,,,, 
10,2,,172141-72250,,"U-NUT M27",1,1,1,1,,1,,,,,,,,,,,, 
11,2,,172142-72260,,"WASHER 80 B",1,1,1,1,,1,,,,,,,,,,,, 
12,2,,172137-72700,,"RING 40A, CUSHION",1,1,1,1,,1,,,,,,,,,,,, 
13,2,,172137-72710,,"COLLAR 40B, CUSHION",1,1,1,1,,1,,,,,,,,,,,, 
14,2,,172137-72720,,"COLLAR 40A, CUSHION",1,1,1,1,,1,,,,,,,,,,,, 
15,2,,172137-72730,,"RING 44B, CUSHION",1,1,1,1,,1,,,,,,,,,,,, 
16,2,,172142-72781,,"ROD W/BUSH, SWING",1,1,1,1,,1,,,,,,,,,,,, 
17,3,,172171-72150,,"BUSH 38X50X40",1,1,1,1,,1,,,,,,,,,,,, 
18,3,,172168-81270,,"SEAL,DUST 38X50X4",2,2,2,2,,2,,,,,,,,,,,, 
19,2,,172142-72800,,"PLUNGER 44D, CUSHION",1,1,1,1,,1,,,,,,,,,,,, 
20,2,,172142-72900,,"SEAL SET, HEAD",1,1,1,1,,1,,,,,,,,,,,, 
27,2,,172142-72941,,"SEAL SET, PISTON",1,1,1,1,,1,,,,,,,,,,,, 
32,2,,172142-72810,,"CIRCLIP 22",1,1,1,1,,1,,,,,,,,,,,, 
33,2,,22252-000561,,"CIRCLIP 56",1,1,1,1,,1,,,,,,,,,,,, 
34,2,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,1,1,,1,,,,,,,,,,,, 
35,2,,933111-26600,,"RING 55, SPRING",1,1,1,1,,1,,,,,,,,,,,, 
36A,1,,172168-72300-4,,"COVER, SWING",,,1,1,,,,,,,,,,,,,, 
36B,1,,172168-72300-3,,"COVER, SWING    (86)",,,,,,1,,1,,,,,,,,,, 
37,1,,22217-100000,,"SPRING WASHER 10",,,1,1,,1,,,,,,,,,,,, 
38,1,,26116-100162,,"BOLT M10X 16 PLATED",,,1,1,,1,,,,,,,,,,,, 
39,1,,933147-03400,,"WASHER, BRAKE ARM",,,1,1,,1,,,,,,,,,,,, 
40,1,,933168-14170,,"SPRING 16",,,2,2,,2,,,,,,,,,,,, 
41,1,,22157-100000,,"WASHER 10",1,1,,,,,,,,,,,,,,,, 
42,1,,22217-100000,,"SPRING WASHER 10",1,1,,,,,,,,,,,,,,,, 
43,1,,26116-100162,,"BOLT M10X 16 PLATED",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



5 7 A4 /'?'.'1/ 1) ::,..,,(y 
Fi~ SWING CYLINDER 

--1 .,,. ' 
.,,.- I 

.,,. .,,. 

1 
1 

B27-2B{JP) 

silv
erh

orn
.co

.uk



1,1,,172422-72700,,"CYLINDER, BLADE",1,1,1,1,,1,,,,,,,,,,,, 
2,2,,172422-72710,,"TUBE,BLADE(GREEN:88)",1,1,1,1,,1,,,,,,,,,,,, 
3,3,,172168-72410,,"BUSH 40X50X40",1,1,1,1,,1,,,,,,,,,,,, 
4,3,,172165-81750,,"SEAL 40X50X5, DUST",2,2,2,2,,2,,,,,,,,,,,, 
5,2,,172422-72780,,PISTON,1,1,1,1,,1,,,,,,,,,,,, 
6,2,,172142-72930,,"SEAL SET, HEAD",1,1,1,1,,1,,,,,,,,,,,, 
11,2,,172142-72950,,"SEAL SET, PISTON",1,1,1,1,,1,,,,,,,,,,,, 
14,2,,172142-72260,,"WASHER 80 B",1,1,1,1,,1,,,,,,,,,,,, 
15,2,,933111-26600,,"RING 55, SPRING",1,1,1,1,,1,,,,,,,,,,,, 
16,2,,172175-72550,,U-NUT,1,1,1,1,,1,,,,,,,,,,,, 
17,2,,172422-72730,,ROD,1,1,1,1,,1,,,,,,,,,,,, 
18,3,,172168-72410,,"BUSH 40X50X40",1,1,1,1,,1,,,,,,,,,,,, 
19,3,,172165-81750,,"SEAL 40X50X5, DUST",2,2,2,2,,2,,,,,,,,,,,, 
20,3,,23871-005000,,"PLUG PT 1/16",1,1,1,1,,1,,,,,,,,,,,, 
21,2,,172422-72760,,HEAD,1,1,1,1,,1,,,,,,,,,,,, 
21-1,2,,172142-72640,,"HEAD 80 40 
W/BUSH",1,1,1,1,,1,N,,,M/#60524,,M/#60524,,M/#60524,,M/#60524,,,,M/#60524 
23,3,,933135-14600,,"BUSH 40 30, ROD",1,1,1,1,,1,,,,,,,,,,,, 
24,1,,172421-72790,,COVER,1,1,1,1,,1,,M,,,,,,,,,, 
24-1,1,,172422-72790,,COVER(BLADE,1,1,1,1,,1,,,,,,,,,,,, 
25,1,,22157-100000,,"WASHER 10",2,2,2,2,,2,,,,,,,,,,,, 
26,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



7v- t,:yl) /~ 
Fig. 5 Sa LADE CYL I NOER 

25~ 

f 
19 

17 

/ . 
/ . 

/ 

I 

. 
/ 

/ v· 

1 INC. 2~23 

I 
_.) 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,172422-73300,,"MOTOR, TRAVEL",2,2,2,2,,2,,,,,,,,,,,, 
2,2,,172175-70100,,REDUCTION,2,2,2,2,,2,,,,,,,,,,,, 
3,3,,172141-70020,,"SEAL, FLOATING",2,2,2,2,,2,,,,,,,,,,,, 
4,3,,172141-70030,,"BEARING, ANGULAR",2,2,2,2,,2,,,,,,,,,,,, 
5,3,,172141-70040,,"NUT, RING",2,2,2,2,,2,,,,,,,,,,,, 
11,3,,172141-70110,,SCREW,8,8,8,8,,8,,,,,,,,,,,, 
19,3,,172141-70180,,"PLATE(T1.8), THRUST",2,2,2,2,,2,,,,,,,,,,,, 
20,3,,172141-70190,,"PLATE(T2.3), THRUST",2,2,2,2,,2,,,,,,,,,,,, 
21,3,,172141-70200,,"PLATE(T2.8), THRUST",2,2,2,2,,2,,,,,,,,,,,, 
23,3,,172141-70230,,WIRE,2,2,2,2,,2,,,,,,,,,,,, 
24,3,,172122-70350,,BALL,132,132,132,132,,132,,,,,,,,,,,, 
25,3,,172122-70350,,BALL,132,132,132,132,,132,,,,,,,,,,,, 
26,3,,172162-70820,,O-RING,2,2,2,2,,2,,,,,,,,,,,, 
29,3,,22242-000350,,"CIRCLIP   35",2,2,2,2,,2,,,,,,,,,,,, 
38,2,,172122-70540,,"BOLT, SOCKET",12,12,12,12,,12,,,,,,,,,,,, 
44,2,,172422-73370,,VALVE,2,2,2,2,,2,,,,,,,,,,,, 
45,3,,172148-70350,,BOLT,8,8,8,8,,8,,,,,,,,,,,, 
47,3,,172422-73400,,"VALVE , RELIEF",4,4,4,4,,4,,,,,,,,,,,, 
51,4,,172147-70580,,"RING P12 T2, BACK UP",4,4,4,4,,4,,,,,,,,,,,, 
52,4,,24315-000120,,"O-RING 1B P-12.0",4,4,4,4,,4,,,,,,,,,,,, 
53,4,,24315-000240,,"O-RING 1B P-24.0",2,2,2,2,,2,,,,,,,,,,,, 
54,4,,24315-000150,,"O-RING 1B P-15.0",2,2,2,2,,2,,,,,,,,,,,, 
55,4,,172147-70600,,"RING P15,T3,BACKUP",4,4,4,4,,4,,,,,,,,,,,, 
57,3,,24315-000070,,"O-RING 1B P-7.0",6,6,6,6,,6,,,,,,,,,,,, 
58,3,,24315-000160,,"O-RING 1B P-16.0",4,4,4,4,,4,,,,,,,,,,,, 
63,4,,24315-000100,,"O-RING 1B P-10.0",4,4,4,4,,4,,,,,,,,,,,, 
69,2,,172638-73540,,"SEAL, OIL",2,2,2,2,,2,,,,,,,,,,,, 
70,2,,172183-73670,,SHAFT,2,2,2,2,,2,,,,,,,,,,,, 
73,2,,172183-73910,,"BLOCK KIT,CYLINDER",2,2,2,2,,2,,,,,,,,,,,, 
85,2,,24101-060024,,"BALL BEARING",2,2,2,2,,2,,,,,,,,,,,, 
86,2,,24101-060044,,"BALL BEARING 6004",2,2,2,2,,2,,,,,,,,,,,, 
87,2,,24315-000070,,"O-RING 1B P-7.0",6,6,6,6,,6,,,,,,,,,,,, 
88,2,,24315-000110,,"O-RING 1B P-11.0",4,4,4,4,,4,,,,,,,,,,,, 
89,2,,24315-000140,,"O-RING 1B P-14.0",4,4,4,4,,4,,,,,,,,,,,, 
90,2,,24315-000290,,"O-RING 1B P-29.0",4,4,4,4,,4,,,,,,,,,,,, 
91,2,,24321-001200,,"O-RING 1A G-120.0",2,2,2,2,,2,,,,,,,,,,,, 
92,2,,172422-73410,,"SEAL KIT",2,2,2,2,,2,,1,,,,,,,,,, 
93,1,,26013-120302,,"BOLT W/WASHER M12X30",18,18,18,18,,18,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



/ -/ 

f 
8 

59 ~fi-=t::--!9 
Fig. DRIVING MOTOR 

,,,...__ 
-.. 

1 ~, 69 

r . 
73 90 . 

A 

(1) 
/ 

85 / 
/ 

/ 

---
/ 

. / 

--- -

(1) 
(1) 

. 
.. ~38 

"' 92 
------- 57 

--------- 58~ 

~-Jj;~o/ t-
SEAL KIT 
172422-73410 Jim L,No. 92 l;t 
JtmL,No. 3, 26, 51~55, 
57, 58, 63, 69, 87~91~~h-*"t 
92 INC. 3, 26, 51~55, 57 

58, 63, 69, 87~91 

--- . . 
---

51-----.. '--45 
~~~--, 44 

55~ 
54~ 47 
55 --
53--0 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,172428-73310,,MOTOR,1,1,1,1,,1,,,,,,,,,,,, 
2,2,,172168-73330,,"VALVE ASY, SHOCKLESS",1,1,1,1,,1,,,,,,,,,,,, 
4,3,,172168-73350,,CARTRIDGE,2,2,2,2,,2,,,,,,,,,,,, 
5,3,,172168-73360,,"SEAL KIT",1,1,1,1,,1,,,,,,,,,,,, 
6,4,,172171-73330,,SEAL,2,2,2,2,,2,,,,,,,,,,,, 
7,4,,172171-73340,,RING,4,4,4,4,,4,,,,,,,,,,,, 
8,4,,24315-000160,,"O-RING 1B P-16.0",2,2,2,2,,2,,,,,,,,,,,, 
9,4,,24315-000200,,"O-RING 1B P-20.0",2,2,2,2,,2,,,,,,,,,,,, 
10,4,,24315-000250,,"O-RING 1B P-25.0",2,2,2,2,,2,,,,,,,,,,,, 
11,4,,24315-000280,,"O-RING 1B P-28.0",2,2,2,2,,2,,,,,,,,,,,, 
12,3,,172168-73370,,BOLT,6,6,6,6,,6,,,,,,,,,,,, 
13,2,,172428-73320,,"MOTOR ASSY",1,1,1,1,,1,,,,,,,,,,,, 
14,3,,172428-73330,,"GEAR ASSY, PINION",1,1,1,1,,1,,,,,,,,,,,, 
15,3,,172428-73340,,"SEAL KIT",1,1,1,1,,1,,,,,,,,,,,, 
16,1,,22217-160000,,"SPRING WASHER 16",4,4,4,4,,4,,,,,,,,,,,, 
17,1,,26116-160502,,"BOLT M16X 50 PLATED",4,4,4,4,,4,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



6 0 M!lali:-~ 
Fig. TURNING MOTOR 

(' . r:,~ ..... 
..... 

711 
) f 'I 2 

5 610 

13 .... . 
~ 

/ 
/ 

/ . 
/ . 

/ 

13 

13 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,172168-73800,,"JOINT COMP.,SWIVEL",1,1,1,1,,1,,,,,,,,,,,, 
2,2,,172148-73810,,"SHAFT, SWIVEL",1,1,1,1,,1,,,,,,,,,,,, 
3,2,,172148-73830,,"FLANGE, SWIVEL",1,1,1,1,,1,,,,,,,,,,,, 
4,2,,172148-73840,,"HUB, SWIVEL",1,1,1,1,,1,,,,,,,,,,,, 
5,2,,172137-73860,,"SPACER, SWIVEL",1,1,1,1,,1,,,,,,,,,,,, 
6,2,,172168-73880,,"SEAL SET, SWIVEL",1,1,1,1,,1,,,,,,,,,,,, 
7,3,,172142-73800,,"O-RING 55.76X5.7",8,8,8,8,,8,,,,,,,,,,,, 
8,3,,172148-73870,,"LING EL, BUCK UP",1,1,1,1,,1,,,,,,,,,,,, 
9,3,,24311-000750,,"O-RING 1A P-75.0",1,1,1,1,,1,,,,,,,,,,,, 
10,3,,24321-000700,,"O-RING 1A G-70.0",1,1,1,1,,1,,,,,,,,,,,, 
11,2,,22242-000451,,"CIRCLIP   45",1,1,1,1,,1,,,,,,,,,,,, 
12,2,,23871-020000,,"PLUG PT1/4,SCREW",7,7,7,7,,7,,,,,,,,,,,, 
13,2,,26013-100352,,"BOLT M10X 35",3,3,3,3,,3,,,,,,,,,,,, 
14,1,,26013-100302,,"BOLT M10X 30",4,4,4,4,,4,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



4,------l 

l;t-~---12 

0 i-----2 

9 
8 

7 6 

s-----© i 
11~ i 

C,_Jt-10 

B27-2B(JP) 

silv
erh

orn
.co

.uk



1,1,,172168-74101,,"VALVE ASSY, CONTROL",1,1,1,1,,,,,,,,,,,,,, 
2,2,,172112-06480,,PLUG,2,2,2,2,,,,,,,,,,,,,, 
3,2,,172112-06490,,O-RING,2,2,2,2,,,,,,,,,,,,,, 
4,2,,172168-72500,,"SECTION KIT, INLET",1,1,1,1,,,,,,,,,,,,,, 
5,3,,172168-72680,,"VALVE 185/33, REFIEF",1,1,1,1,,,,,,,,,,,,,, 
6,4,,172116-74150,,O-RING,1,1,1,1,,,,,,,,,,,,,, 
7,3,,172116-74150,,O-RING,1,1,1,1,,,,,,,,,,,,,, 
8,3,,172116-74320,,PLUG,1,1,1,1,,,,,,,,,,,,,, 
9,3,,172122-74520,,"SECTION, INLET",1,1,1,1,,,,,,,,,,,,,, 
10,4,,933171-80590,,O-RING,1,1,1,1,,,,,,,,,,,,,, 
11,2,,172168-72510,,"SECTION KIT, INLET",1,1,1,1,,,,,,,,,,,,,, 
12,3,,172168-72690,,"VALVE 160/27, REFIEF",1,1,1,1,,,,,,,,,,,,,, 
13,4,,172116-74150,,O-RING,1,1,1,1,,,,,,,,,,,,,, 
14,3,,172122-74520,,"SECTION, INLET",1,1,1,1,,,,,,,,,,,,,, 
15,4,,933171-80590,,O-RING,1,1,1,1,,,,,,,,,,,,,, 
16,2,,172168-72620,,"SECTION ASSY.,SPACER",1,1,1,1,,,,,,,,,,,,,, 
17,3,,172122-73430,,PLUG,1,1,1,1,,,,,,,,,,,,,, 
18,3,,172142-74900,,SPACER,1,1,1,1,,,,,,,,,,,,,, 
19,2,,172168-72570,,"SECTION KIT, SPOOL",1,1,1,1,,,,,,,,,,,,,, 
20,3,,172112-06480,,PLUG,1,1,1,1,,,,,,,,,,,,,, 
21,3,,172112-06490,,O-RING,1,1,1,1,,,,,,,,,,,,,, 
22,3,,172168-72680,,"VALVE 185/33, REFIEF",1,1,1,1,,,,,,,,,,,,,, 
23,4,,172116-74150,,O-RING,1,1,1,1,,,,,,,,,,,,,, 
24,3,,172168-72740,,"PLUG ASSY",1,1,1,1,,,,,,,,,,,,,, 
25,4,,172116-74150,,O-RING,1,1,1,1,,,,,,,,,,,,,, 
26,3,,172146-74680,,"SECTION ASSY, SPACER",1,1,1,1,,,,,,,,,,,,,, 
27,4,,172122-73430,,PLUG,1,1,1,1,,,,,,,,,,,,,, 
29,4,,23871-030000,,"PLUG PT3/8,SCREW",1,1,1,1,,,,,,,,,,,,,, 
30,4,,933171-80590,,O-RING,1,1,1,1,,,,,,,,,,,,,, 
31,2,,172151-74110,,TIE-ROD,2,2,2,2,,,,,,,,,,,,,, 
32,2,,172151-74120,,TIE-ROD,1,1,1,1,,,,,,,,,,,,,, 
33,2,,172116-74150,,O-RING,1,1,1,1,,,,,,,,,,,,,, 
34,2,,172116-74320,,PLUG,1,1,1,1,,,,,,,,,,,,,, 
35,2,,26716-080002,,"NUT M 8",4,4,4,4,,,,,,,,,,,,,, 
36,2,,26716-100002,,"NUT 10",2,2,2,2,,,,,,,,,,,,,, 
37,1,,172168-45400,,"PLATE ASSY, LINK",1,1,1,1,,,,,,,,,,,,,, 
38,1,,172165-45490,,CUSHION,5,5,5,5,,,,,,,,,,,,,, 
39,1,,22252-000280,,"CIRCLIP   28",5,5,5,5,,,,,,,,,,,,,, 
40,1,,26106-100352,,"BOLT M10X 35 PLATED",5,5,5,5,,,,,,,,,,,,,, 
41,1,,26013-100302,,"BOLT M10X 30",3,3,3,3,,,,,,,,,,,,,, 
42,1,,26716-100002,,"NUT 10",1,1,1,1,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



6 2 :J::.., t--a-Jl,,/'\JL,7'(P;fi°-~ & J\' it ~:l!~ttf.l) 
Fig. CONTROL VALVE(P PORT & VALVE STAND 

COUNTRY J P A S E X 

fig No. 62 - -

:J :;.,, t- CJ - Jl,/'(JI, 7 ASSY 1 ... 
CONTROL VALVE ASSY 
172168-74101 
JAB No. 620'JJU!j L,No. 1 l;t 
lliE!INo. 620'J.ft./:li l,No. 2~36 c. 
lliB No. 630'J.ft.W l,No. 1 ~41 c. 
lliB No. 640'J.ft.W L,No. 1 ~36c. 
I,HINo. 650'JJU:liL,No. 1~34c 
IiBNo. 660'JJUHL-No. 1~25-l:ft"JJ.*1" 
Fig. 62 Ref. No. 1 
INC. Fig. 62 Ref. No. 2~36 

Fig. 63 Ref. No. 1~41 

36 

fig. 64 Ref. No. 1~36 
Fig. 65 Ref. No. 1~34 
Fig. 66 Ref. No, 1~25 

~ 32 

~ v-s . .· 
. 0---7 

35 
31 

' ·, 

' 

;IE:;.,,:13 
PUMP 3 v12 

14 

:STANDARD SPEC.) 

--42 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,2,,172168-72540,,"SECTION KIT, SPOOL",1,1,1,1,,,,,,,,,,,,,, 
2,3,,172112-06480,,PLUG,2,2,2,2,,,,,,,,,,,,,, 
3,3,,172112-06490,,O-RING,2,2,2,2,,,,,,,,,,,,,, 
4,3,,172168-72610,,"SECTION ASSY, SPOOL",1,1,1,1,,,,,,,,,,,,,, 
5,4,,172168-72750,,"SPRING,CHECK VALVE",1,1,1,1,,,,,,,,,,,,,, 
6,4,,172168-72760,,"SPRING, SPOOL",1,1,1,1,,,,,,,,,,,,,, 
7,4,,172151-74060,,"BOLT, SOCKET HEAD",2,2,2,2,,,,,,,,,,,,,, 
8,4,,172122-74130,,POPPET,1,1,1,1,,,,,,,,,,,,,, 
9,4,,172116-74190,,"PLATE, SEAL",2,2,2,2,,,,,,,,,,,,,, 
10,4,,172116-74220,,SCREW,2,2,2,2,,,,,,,,,,,,,, 
11,4,,933166-80520,,WIPER,2,2,2,2,,,,,,,,,,,,,, 
12,4,,933166-80530,,CAP,1,1,1,1,,,,,,,,,,,,,, 
13,4,,933166-80550,,"SCREW, CAP",1,1,1,1,,,,,,,,,,,,,, 
14,4,,933171-80510,,"SEAT, SPRING",2,2,2,2,,,,,,,,,,,,,, 
15,4,,933171-80590,,O-RING,1,1,1,1,,,,,,,,,,,,,, 
16,4,,933171-80610,,O-RING,2,2,2,2,,,,,,,,,,,,,, 
17,3,,172146-74720,,"VALVE ASSY, SHUT-OFF",2,2,2,2,,,,,,,,,,,,,, 
18,4,,172116-74150,,O-RING,2,2,2,2,,,,,,,,,,,,,, 
19,4,,24311-240100,,"O-RING 1A P-10A",2,2,2,2,,,,,,,,,,,,,, 
20,2,,172168-72580,,"SECTION ASSY, SPOOL",1,1,1,1,,,,,,,,,,,,,, 
21,3,,172122-74050,,SPRING,1,1,1,1,,,,,,,,,,,,,, 
22,3,,172116-74220,,SCREW,2,2,2,2,,,,,,,,,,,,,, 
23,3,,933166-80520,,WIPER,2,2,2,2,,,,,,,,,,,,,, 
24,3,,933166-80530,,CAP,1,1,1,1,,,,,,,,,,,,,, 
25,3,,933166-80550,,"SCREW, CAP",1,1,1,1,,,,,,,,,,,,,, 
26,3,,933171-80510,,"SEAT, SPRING",2,2,2,2,,,,,,,,,,,,,, 
27,3,,933171-80590,,O-RING,1,1,1,1,,,,,,,,,,,,,, 
28,3,,933171-80610,,O-RING,2,2,2,2,,,,,,,,,,,,,, 
29,3,,172151-74060,,"BOLT, SOCKET HEAD",2,2,2,2,,,,,,,,,,,,,, 
30,3,,172116-74190,,"PLATE, SEAL",2,2,2,2,,,,,,,,,,,,,, 
31,2,,172168-72640,,"SECTION ASSY, SPOOL",1,1,1,1,,,,,,,,,,,,,, 
32,3,,172122-74050,,SPRING,1,1,1,1,,,,,,,,,,,,,, 
33,3,,172116-74220,,SCREW,2,2,2,2,,,,,,,,,,,,,, 
34,3,,933166-80520,,WIPER,2,2,2,2,,,,,,,,,,,,,, 
35,3,,933166-80530,,CAP,1,1,1,1,,,,,,,,,,,,,, 
36,3,,933166-80550,,"SCREW, CAP",1,1,1,1,,,,,,,,,,,,,, 
37,3,,933171-80510,,"SEAT, SPRING",2,2,2,2,,,,,,,,,,,,,, 
38,3,,933171-80590,,O-RING,1,1,1,1,,,,,,,,,,,,,, 
39,3,,933171-80610,,O-RING,2,2,2,2,,,,,,,,,,,,,, 
40,3,,172151-74060,,"BOLT, SOCKET HEAD",2,2,2,2,,,,,,,,,,,,,, 
41,3,,172116-74190,,"PLATE, SEAL",2,2,2,2,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



6 3 ::J )I 1-- a -Jl,,/~JI,, :1 (jEfi & PTO: ■iJf.ttl) 
Fi g. CONTROL VALVE (DR I VE & P. T. 0. : STANDARD SPEC. ) 

COUNTRY JP AS EX 
Fig No. 63 - -

27 

20 
:iEfi(R) 

✓- _o i 

~11 DR I VI NG (R) 

22 

17 

::J ✓ t- CJ - Jl,/'(Jl, :1 ASSY 
CONTROL VALVE ASSY 
172168-74101 
Jif!INo. 62(l)Jll:liltNo. 111 
Jlf!INo. 62C1JJUliltNo. 2~36c 
JI El No. 630).Jt/::li l.,No. 1 ~41 c 
Jif!INo. 640)Jltijl.,No. 1~36c 
llf!INo. 650)Jllt.L,No. 1~34c 
Jlf!I No. 660)JlW L,No. 1~25€-'S"'>*'t" ,.... 
Fig. 62 Ref. No. 1 
I NC. Fig. 62 Ref. No. 2~36 

Fig. 63 Ref. No. 1~41 
Fig.64 Ref.No.1~36 
Fig. 65 Ref. No. 1~34 
Fig. 66 Ref. No. 1~25 

"j'y 3 ✓(PTO) 
OPT I ONAL P. T. 0 

;;f-7'y3 / 
OPTIONAL 

✓-1 
29 

:iEft(R) 
DRIVING(R) 

~- L 

B27-2B(JP) 

silv
erh

orn
.co

.uk



1,2,,172190-72771,,"SECTION KIT, SPOOL",1,1,1,1,,,,,,,,,,,,,, 
2,3,,172168-72720,,VALVE,1,1,1,1,,,,,,,,,,,,,, 
3,4,,172116-74150,,O-RING,1,1,1,1,,,,,,,,,,,,,, 
4,3,,172190-72800,,"SECTION ASSY.,SPOOL",1,1,1,1,,,,,,,,,,,,,, 
5,4,,172168-72750,,"SPRING,CHECK VALVE",1,1,1,1,,,,,,,,,,,,,, 
6,4,,172168-72850,,"END, SPOOL",1,1,1,1,,,,,,,,,,,,,, 
7,4,,172168-72860,,"SEAT,SPRING",1,1,1,1,,,,,,,,,,,,,, 
8,4,,172168-72880,,SPRING,1,1,1,1,,,,,,,,,,,,,, 
9,4,,172168-72890,,CAP,1,1,1,1,,,,,,,,,,,,,, 
10,4,,172168-72900,,CAP,1,1,1,1,,,,,,,,,,,,,, 
11,4,,172151-74060,,"BOLT, SOCKET HEAD",4,4,4,4,,,,,,,,,,,,,, 
12,4,,172122-74130,,POPPET,1,1,1,1,,,,,,,,,,,,,, 
13,4,,172151-74320,,O-RING,2,2,2,2,,,,,,,,,,,,,, 
14,4,,933171-80510,,"SEAT, SPRING",1,1,1,1,,,,,,,,,,,,,, 
15,4,,933171-80590,,O-RING,1,1,1,1,,,,,,,,,,,,,, 
16,3,,172146-74730,,"VALVE ASSY",1,1,1,1,,,,,,,,,,,,,, 
17,4,,172116-74150,,O-RING,1,1,1,1,,,,,,,,,,,,,, 
18,2,,172168-72530,,"SECTION KIT, SPOOL",1,1,1,1,,,,,,,,,,,,,, 
19,3,,172168-72600,,"SECTION ASSY, SPOOL",1,1,1,1,,,,,,,,,,,,,, 
20,4,,172168-72750,,"SPRING,CHECK VALVE",1,1,1,1,,,,,,,,,,,,,, 
21,4,,172122-74050,,SPRING,1,1,1,1,,,,,,,,,,,,,, 
22,4,,172151-74060,,"BOLT, SOCKET HEAD",2,2,2,2,,,,,,,,,,,,,, 
23,4,,172122-74130,,POPPET,1,1,1,1,,,,,,,,,,,,,, 
24,4,,172116-74190,,"PLATE, SEAL",2,2,2,2,,,,,,,,,,,,,, 
25,4,,172116-74220,,SCREW,2,2,2,2,,,,,,,,,,,,,, 
26,4,,172146-74740,,WASHER,1,1,1,1,,,,,,,,,,,,,, 
27,4,,933166-80530,,CAP,1,1,1,1,,,,,,,,,,,,,, 
28,4,,933166-80550,,"SCREW, CAP",1,1,1,1,,,,,,,,,,,,,, 
29,4,,933166-80520,,WIPER,2,2,2,2,,,,,,,,,,,,,, 
30,4,,933171-80510,,"SEAT, SPRING",2,2,2,2,,,,,,,,,,,,,, 
31,4,,933171-80590,,O-RING,1,1,1,1,,,,,,,,,,,,,, 
32,4,,933171-80610,,O-RING,2,2,2,2,,,,,,,,,,,,,, 
33,3,,172168-72700,,"VALVE 210/33, REFIEF",1,1,1,1,,,,,,,,,,,,,, 
34,4,,172116-74150,,O-RING,1,1,1,1,,,,,,,,,,,,,, 
35,3,,172146-74730,,"VALVE ASSY",1,1,1,1,,,,,,,,,,,,,, 
36,4,,172116-74150,,O-RING,1,1,1,1,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



64 ::J/' f--.O-Jt.,J{JL,:1(7-A & 7'.f'lf :ffl*frtl) 
Fig. CONTROL VALVE(ARM & SWING:STANDARD SPEC.) 

COUNT-RY J P A S E X 
Fig No. 64 -

:::J ';/ "'1J - Jl,/~JI, 7 ASSY 
CONTROL VALVE ASSY 
172168-74101 
Ji El No. 620)Jltfi L,No. 1 f;i: 
JIB No. 620)JttfilJNo. 2~36c 
Jill!INo. 630JJtl:ML-No. 1~41 c 
liBNo. 640)Jl/::lil.-No. 1~36c 'r' 
J1ie1No. 650)JtWL,No. 1~34c 
lliEINo. 660)Jtte.L-No. l~Z5£-$h*T 
Fig. 62 Ref. No. 1 
I NC. Fig. 62 Ref. No. 2~36 

Fig, 63 Ref. No. 1~41 
Fig, 64 Ref. No. 1~36 
Fig, 65 Ref. No. 1~34 
Fig_ 66 Ref. No. 1 ~25 

7-A 
ARM 

A..f ':/!I 
SWING 

B27-2B(JP) 

silv
erh

orn
.co

.uk



1,2,,172190-72780,,"SECTION KIT, SPOOL",1,1,1,1,,,,,,,,,,,,,, 
2,3,,172142-74960,,"VALVE, RELIEF",1,1,1,1,,,,,,,,,,,,,, 
3,4,,172116-74150,,O-RING,1,1,1,1,,,,,,,,,,,,,, 
4,3,,172175-74290,,"SECTION ASSY, SPOOL",1,1,1,1,,,,,,,,,,,,,, 
5,4,,172168-72750,,"SPRING,CHECK VALVE",1,1,1,1,,,,,,,,,,,,,, 
6,4,,172168-72850,,"END, SPOOL",1,1,1,1,,,,,,,,,,,,,, 
7,4,,172168-72860,,"SEAT,SPRING",1,1,1,1,,,,,,,,,,,,,, 
8,4,,172168-72880,,SPRING,1,1,1,1,,,,,,,,,,,,,, 
9,4,,172168-72890,,CAP,1,1,1,1,,,,,,,,,,,,,, 
10,4,,172168-72900,,CAP,1,1,1,1,,,,,,,,,,,,,, 
11,4,,172151-74060,,"BOLT, SOCKET HEAD",4,4,4,4,,,,,,,,,,,,,, 
12,4,,172122-74130,,POPPET,1,1,1,1,,,,,,,,,,,,,, 
13,4,,172151-74320,,O-RING,2,2,2,2,,,,,,,,,,,,,, 
14,4,,933171-80510,,"SEAT, SPRING",1,1,1,1,,,,,,,,,,,,,, 
15,4,,933171-80590,,O-RING,1,1,1,1,,,,,,,,,,,,,, 
16,3,,172168-72710,,VALVE,1,1,1,1,,,,,,,,,,,,,, 
17,4,,172116-74150,,O-RING,1,1,1,1,,,,,,,,,,,,,, 
18,2,,172190-72790,,"SECTION KIT, SPOOL",1,1,1,1,,,,,,,,,,,,,, 
19,3,,172168-72730,,"VALVE 260/33,RELIEF",1,1,1,1,,,,,,,,,,,,,, 
20,4,,172116-74150,,O-RING,1,1,1,1,,,,,,,,,,,,,, 
21,3,,172175-74210,,"SPOOL SECTION ASSY",1,1,1,1,,,,,,,,,,,,,, 
22,4,,172168-72750,,"SPRING,CHECK VALVE",1,1,1,1,,,,,,,,,,,,,, 
23,4,,172168-72850,,"END, SPOOL",1,1,1,1,,,,,,,,,,,,,, 
24,4,,172168-72860,,"SEAT,SPRING",1,1,1,1,,,,,,,,,,,,,, 
25,4,,172168-72880,,SPRING,1,1,1,1,,,,,,,,,,,,,, 
26,4,,172168-72890,,CAP,1,1,1,1,,,,,,,,,,,,,, 
27,4,,172168-72900,,CAP,1,1,1,1,,,,,,,,,,,,,, 
28,4,,172151-74060,,"BOLT, SOCKET HEAD",4,4,4,4,,,,,,,,,,,,,, 
29,4,,172122-74130,,POPPET,1,1,1,1,,,,,,,,,,,,,, 
30,4,,172151-74320,,O-RING,2,2,2,2,,,,,,,,,,,,,, 
31,4,,933171-80510,,"SEAT, SPRING",1,1,1,1,,,,,,,,,,,,,, 
32,4,,933171-80590,,O-RING,1,1,1,1,,,,,,,,,,,,,, 
33,3,,172310-79180,,VALVE,1,1,1,1,,,,,,,,,,,,,, 
34,4,,172116-74150,,O-RING,1,1,1,1,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



6 5 ::J::,., t-,. □ -Ji.,/'\JL,:1(7'-A & /\° t,~:tl~ttffi) 
Fig. CONTROL VALVE(BOOM & BUCKET:STANDARD SPEC.) 

COUNTRY J P A S E X 

Fig No. 65 -

3 
11 

::J;:., " □ -Jl,,/~Jl,:1 ASSY 
CONTROL VALVE ASSY 
172168-74101 

3024 

1;Ui:JN0. 620)JU:li !.;No. 11;1: 
lll!!INo. 620)R/::livNo. 2~36c 
lll!!INo. 630'JRl:livNo. 1~41c 
JAl!!INo. 640)Rl:livNo. 1~36c II"' 
JAl!!INo. 650)Rl:livNo. 1~34c 
JAl!!INo. 660)Rl:livNo. 1~25~~o7i-*"t 
Fig. 62 Ref. No. I 
INC. Fig. 62 Ref. No. 2~36 

Fig. 63 Ref. No. 1~41 
Fig. 64 Ref. No. 1~36 
Fig. 65 Ref. No. 1~34 
Fig. 66 Ref. No. 1 ~25 

3123 
25 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,2,,172190-72830,,"SECTION KIT, SPOOL",1,1,1,1,,,,,,,,,,,,,, 
2,3,,172168-72750,,"SPRING,CHECK VALVE",1,1,1,1,,,,,,,,,,,,,, 
3,3,,172168-72850,,"END, SPOOL",1,1,1,1,,,,,,,,,,,,,, 
4,3,,172168-72860,,"SEAT,SPRING",1,1,1,1,,,,,,,,,,,,,, 
5,3,,172151-74340,,SPRING,1,1,1,1,,,,,,,,,,,,,, 
6,3,,172168-72870,,CAP,1,1,1,1,,,,,,,,,,,,,, 
7,3,,172168-72840,,"CAP, FILLER",1,1,1,1,,,,,,,,,,,,,, 
8,3,,172151-74060,,"BOLT, SOCKET HEAD",4,4,4,4,,,,,,,,,,,,,, 
9,3,,172122-74130,,POPPET,1,1,1,1,,,,,,,,,,,,,, 
10,3,,172151-74320,,O-RING,2,2,2,2,,,,,,,,,,,,,, 
11,3,,933171-80510,,"SEAT, SPRING",1,1,1,1,,,,,,,,,,,,,, 
12,3,,933171-80590,,O-RING,1,1,1,1,,,,,,,,,,,,,, 
13,2,,172168-72670,,"SECTION ASSY, SPOOL",1,1,1,1,,,,,,,,,,,,,, 
14,3,,172168-72750,,"SPRING,CHECK VALVE",1,1,1,1,,,,,,,,,,,,,, 
15,3,,172122-74050,,SPRING,1,1,1,1,,,,,,,,,,,,,, 
16,3,,172151-74060,,"BOLT, SOCKET HEAD",2,2,2,2,,,,,,,,,,,,,, 
17,3,,172122-74130,,POPPET,1,1,1,1,,,,,,,,,,,,,, 
18,3,,172116-74190,,"PLATE, SEAL",2,2,2,2,,,,,,,,,,,,,, 
19,3,,172116-74220,,SCREW,2,2,2,2,,,,,,,,,,,,,, 
20,3,,933166-80520,,WIPER,2,2,2,2,,,,,,,,,,,,,, 
21,3,,933166-80530,,CAP,1,1,1,1,,,,,,,,,,,,,, 
22,3,,933166-80550,,"SCREW, CAP",1,1,1,1,,,,,,,,,,,,,, 
23,3,,933171-80510,,"SEAT, SPRING",2,2,2,2,,,,,,,,,,,,,, 
24,3,,933171-80590,,O-RING,1,1,1,1,,,,,,,,,,,,,, 
25,3,,933171-80610,,O-RING,2,2,2,2,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fig No. 

6 6 ::J ;.., 1--- CJ - Jl4~Jv ::1 <M£1a1 & t ~-F : ~-illl) 
Fig. CONTROL VALVE(TURNING & BLADE:STANDARD SPEC.) 

EX 

MilID 
TURNING 

:::J:., t-□ -Jl,/~JI, 7 ASSY 
CONTROL VALVE ASSY 
172168-74101 

1 

Iltl!!!No. 620)J!WL,No. H;t 
llEINo. 620)Jt/:HL,No. 2~36c 
JiEINo. 630)Jtlf:1l,No. 1~41 c 
IltaNo. 640).Ji/:lil,No. 1~36c 
llEINo. 650)Ji.WlJNo. 1~34c 
Jil§INo. 660)Ji.ltvNo. 1~25~$";,.*"t 
Fig. 62 Ref. No. 1 
INC. Fig. 62 Ref. No. 2~36 'f' 

Fig. 63 Ref. No. 1~41 
Fig. 64 Ref. No. 1 ~36 
Fig. 65 Ref. No. 1~34 
Fig. 66 Ref. No. 1~25 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,172168-74121,,"VALVE ASSY, CONTROL",1,1,1,1,,1,,,,,,,,,,,, 
2,2,,172112-06480,,PLUG,2,2,2,2,,2,,,,,,,,,,,, 
3,2,,172112-06490,,O-RING,2,2,2,2,,2,,,,,,,,,,,, 
4,2,,172168-72500,,"SECTION KIT, INLET",1,1,1,1,,1,,,,,,,,,,,, 
5,3,,172168-72680,,"VALVE 185/33, REFIEF",1,1,1,1,,1,,,,,,,,,,,, 
6,4,,172116-74150,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
7,3,,172116-74150,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
8,3,,172116-74320,,PLUG,1,1,1,1,,1,,,,,,,,,,,, 
9,3,,172122-74520,,"SECTION, INLET",1,1,1,1,,1,,,,,,,,,,,, 
10,4,,933171-80590,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
11,2,,172168-72510,,"SECTION KIT, INLET",1,1,1,1,,1,,,,,,,,,,,, 
12,3,,172168-72690,,"VALVE 160/27, REFIEF",1,1,1,1,,1,,,,,,,,,,,, 
13,4,,172116-74150,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
14,3,,172122-74520,,"SECTION, INLET",1,1,1,1,,1,,,,,,,,,,,, 
15,4,,933171-80590,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
16,2,,172168-72620,,"SECTION ASSY.,SPACER",1,1,1,1,,1,,,,,,,,,,,, 
17,3,,172122-73430,,PLUG,1,1,1,1,,1,,,,,,,,,,,, 
18,3,,172142-74900,,SPACER,1,1,1,1,,1,,,,,,,,,,,, 
19,2,,172168-72910,,"SECTION KIT, SPACER",1,1,1,1,,1,,,,,,,,,,,, 
20,3,,172168-72680,,"VALVE 185/33, REFIEF",1,1,1,1,,1,,,,,,,,,,,, 
21,4,,172116-74150,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
22,3,,172146-74720,,"VALVE ASSY, SHUT-OFF",1,1,1,1,,1,,,,,,,,,,,, 
23,4,,172116-74150,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
24,4,,24311-240100,,"O-RING 1A P-10A",1,1,1,1,,1,,,,,,,,,,,, 
25,3,,172146-74680,,"SECTION ASSY, SPACER",1,1,1,1,,1,,,,,,,,,,,, 
26,4,,172122-73430,,PLUG,1,1,1,1,,1,,,,,,,,,,,, 
27,4,,23871-030000,,"PLUG PT3/8,SCREW",1,1,1,1,,1,,,,,,,,,,,, 
28,4,,933171-80590,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
29,2,,172151-74110,,TIE-ROD,2,2,2,2,,2,,,,,,,,,,,, 
30,2,,172151-74120,,TIE-ROD,1,1,1,1,,1,,,,,,,,,,,, 
31,2,,172116-74150,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
32,2,,172116-74320,,PLUG,1,1,1,1,,1,,,,,,,,,,,, 
33,2,,26716-080002,,"NUT M 8",4,4,4,4,,4,,,,,,,,,,,, 
34,2,,26716-100002,,"NUT 10",2,2,2,2,,2,,,,,,,,,,,, 
35,1,,172168-45400,,"PLATE ASSY, LINK",1,1,1,1,,1,,,,,,,,,,,, 
36,1,,172165-45490,,CUSHION,5,5,5,5,,5,,,,,,,,,,,, 
37,1,,22252-000280,,"CIRCLIP   28",5,5,5,5,,5,,,,,,,,,,,, 
38,1,,26106-100352,,"BOLT M10X 35 PLATED",5,5,5,5,,5,,,,,,,,,,,, 
39,1,,26013-100302,,"BOLT M10X 30",3,3,3,3,,3,,,,,,,,,,,, 
40,1,,26716-100002,,"NUT 10",1,1,1,1,,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



6 7 :::J ✓ t-- □ -Jv1'\JL, / (P*. -~ & ''° 1,t h: PTottlO 
Fi g. CONTROL VALVE (P PORT & VALVE STAND 

:::J ::,, 1--□ - Jl,J'<JI, 7 ASSY 
CONTROL VALVE ASSY 
172168-74121 
JiE!No. 67QJ.JU:l:H ... No. ll;t 1 
liE!No. 67UJJl.tlil,No. 2~34c ar... 
JiE!No. 68QJJl.WL,No. 1~4Dc 
JiBNo. 69QJJl.WL,No. 1~36c 
Ji~No. 70QJ.ftWL,No. 1~34c 
JiBNo. 71QJJl.WL,No. 1~25£-~.;7;:~"j" 
Fig. 67 Ref. No. 1 
INC. Fig. 67 Ref. No. 2~34 

Fig. 68 Ref. No. 1~40 
Fig. 69 Ref. No. 1~36 
Fig. 70 Ref. No. 1~34 
Fig. 71 Ref. No. 1 ~25 

: P. T. 0. SPEC. ) 

l 30 

~ Q-8 . ~ 
. 0-7 ---40 

29 
..._. 

' 

' 
Q--2 

~::,,:14 ··,0--3 
PUMP 4 l7 · 

15{,s 

oY· 
I 31 

32 

B27-2B(JP) 

silv
erh

orn
.co

.uk



1,2,,172168-72610,,"SECTION ASSY, SPOOL",1,1,1,1,,1,,,,,,,,,,,, 
2,3,,172168-72750,,"SPRING,CHECK VALVE",1,1,1,1,,1,,,,,,,,,,,, 
3,3,,172168-72760,,"SPRING, SPOOL",1,1,1,1,,1,,,,,,,,,,,, 
4,3,,172151-74060,,"BOLT, SOCKET HEAD",2,2,2,2,,2,,,,,,,,,,,, 
5,3,,172122-74130,,POPPET,1,1,1,1,,1,,,,,,,,,,,, 
6,3,,172116-74190,,"PLATE, SEAL",2,2,2,2,,2,,,,,,,,,,,, 
7,3,,172116-74220,,SCREW,2,2,2,2,,2,,,,,,,,,,,, 
8,3,,933166-80520,,WIPER,2,2,2,2,,2,,,,,,,,,,,, 
9,3,,933166-80530,,CAP,1,1,1,1,,1,,,,,,,,,,,, 
10,3,,933166-80550,,"SCREW, CAP",1,1,1,1,,1,,,,,,,,,,,, 
11,3,,933171-80510,,"SEAT, SPRING",2,2,2,2,,2,,,,,,,,,,,, 
12,3,,933171-80590,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
13,3,,933171-80610,,O-RING,2,2,2,2,,2,,,,,,,,,,,, 
14,2,,172146-74720,,"VALVE ASSY, SHUT-OFF",2,2,2,2,,2,,,,,,,,,,,, 
15,3,,172116-74150,,O-RING,2,2,2,2,,2,,,,,,,,,,,, 
16,3,,24311-240100,,"O-RING 1A P-10A",2,2,2,2,,2,,,,,,,,,,,, 
17,2,,172168-72580,,"SECTION ASSY, SPOOL",1,1,1,1,,1,,,,,,,,,,,, 
18,3,,172122-74050,,SPRING,1,1,1,1,,1,,,,,,,,,,,, 
19,3,,172116-74220,,SCREW,2,2,2,2,,2,,,,,,,,,,,, 
20,3,,933166-80520,,WIPER,2,2,2,2,,2,,,,,,,,,,,, 
21,3,,933166-80530,,CAP,1,1,1,1,,1,,,,,,,,,,,, 
22,3,,933166-80550,,"SCREW, CAP",1,1,1,1,,1,,,,,,,,,,,, 
23,3,,933171-80510,,"SEAT, SPRING",2,2,2,2,,2,,,,,,,,,,,, 
24,3,,933171-80590,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
25,3,,933171-80610,,O-RING,2,2,2,2,,2,,,,,,,,,,,, 
26,3,,172151-74060,,"BOLT, SOCKET HEAD",2,2,2,2,,2,,,,,,,,,,,, 
27,3,,172116-74190,,"PLATE, SEAL",2,2,2,2,,2,,,,,,,,,,,, 
28,2,,172168-72650,,"SECTION ASSY, SPOOL",1,1,1,1,,1,,,,,,,,,,,, 
29,3,,172168-72750,,"SPRING,CHECK VALVE",1,1,1,1,,1,,,,,,,,,,,, 
30,3,,172122-74050,,SPRING,1,1,1,1,,1,,,,,,,,,,,, 
31,3,,172151-74060,,"BOLT, SOCKET HEAD",2,2,2,2,,2,,,,,,,,,,,, 
32,3,,172122-74130,,POPPET,1,1,1,1,,1,,,,,,,,,,,, 
33,3,,172116-74190,,"PLATE, SEAL",2,2,2,2,,2,,,,,,,,,,,, 
34,3,,172116-74220,,SCREW,2,2,2,2,,2,,,,,,,,,,,, 
35,3,,933166-80520,,WIPER,2,2,2,2,,2,,,,,,,,,,,, 
36,3,,933166-80530,,CAP,1,1,1,1,,1,,,,,,,,,,,, 
37,3,,933166-80550,,"SCREW, CAP",1,1,1,1,,1,,,,,,,,,,,, 
38,3,,933171-80510,,"SEAT, SPRING",2,2,2,2,,2,,,,,,,,,,,, 
39,3,,933171-80590,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
40,3,,933171-80610,,O-RING,2,2,2,2,,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



6 8 ::J / t--a-Jv/'\Jl,,7'(:iEfi & PTO: PTOfr~) 
Fig. CONTROL VALVE (DR I VE & P. T. 0. : P. T. 0. SPEC.) 

17 ~11 :i:Efi (R) 
DRIVING (R) 

19 

::::i ::.-t--1:J-Jl,/'\JL,7' ASSY 
CONTROL VALVE ASSY 
172168-74121 
IJi§No. 670JJ!lfH..,No. 1/i 
IJi§No. 67(1).ff.W L,No. 2~34c: 
!Ji§ No. 680JJlW L,No. 1 ~40c 
Ji§ No. 690JJllti l..,No. 1 ~36 c 
Il§No. 700JJlWvNo. 1~34c: 
Jl§No. 710JJiWvNo. 1~25-e:-~h*1' ... 
Fig. 67 Ref. No. 1 
INC.Fig. 67 Ref. No. 2~34 

Fig. 68 Ref. No. 1 ~40 
Fig. 69 Ref. No. 1~36 
Fig. 70 Ref. No. 1~34 
Fig. 71 Ref. No. 1~25 

PTO 
P. T. 0. 

1 

:i:Efi (R) 
DR IVI NG(R) 

:i:Efi(L) 
ORI VI NG(L) 

B27-2B(JP) 

silv
erh

orn
.co

.uk



1,2,,172190-72771,,"SECTION KIT, SPOOL",1,1,1,1,,1,,,,,,,,,,,, 
2,3,,172168-72720,,VALVE,1,1,1,1,,1,,,,,,,,,,,, 
3,4,,172116-74150,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
4,3,,172190-72800,,"SECTION ASSY.,SPOOL",1,1,1,1,,1,,,,,,,,,,,, 
5,4,,172168-72750,,"SPRING,CHECK VALVE",1,1,1,1,,1,,,,,,,,,,,, 
6,4,,172168-72850,,"END, SPOOL",1,1,1,1,,1,,,,,,,,,,,, 
7,4,,172168-72860,,"SEAT,SPRING",1,1,1,1,,1,,,,,,,,,,,, 
8,4,,172168-72880,,SPRING,1,1,1,1,,1,,,,,,,,,,,, 
9,4,,172168-72890,,CAP,1,1,1,1,,1,,,,,,,,,,,, 
10,4,,172168-72900,,CAP,1,1,1,1,,1,,,,,,,,,,,, 
11,4,,172151-74060,,"BOLT, SOCKET HEAD",4,4,4,4,,4,,,,,,,,,,,, 
12,4,,172122-74130,,POPPET,1,1,1,1,,1,,,,,,,,,,,, 
13,4,,172151-74320,,O-RING,2,2,2,2,,2,,,,,,,,,,,, 
14,4,,933171-80510,,"SEAT, SPRING",1,1,1,1,,1,,,,,,,,,,,, 
15,4,,933171-80590,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
16,3,,172146-74730,,"VALVE ASSY",1,1,1,1,,1,,,,,,,,,,,, 
17,4,,172116-74150,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
18,2,,172168-72530,,"SECTION KIT, SPOOL",1,1,1,1,,1,,,,,,,,,,,, 
19,3,,172168-72600,,"SECTION ASSY, SPOOL",1,1,1,1,,1,,,,,,,,,,,, 
20,4,,172168-72750,,"SPRING,CHECK VALVE",1,1,1,1,,1,,,,,,,,,,,, 
21,4,,172122-74050,,SPRING,1,1,1,1,,1,,,,,,,,,,,, 
22,4,,172151-74060,,"BOLT, SOCKET HEAD",2,2,2,2,,2,,,,,,,,,,,, 
23,4,,172122-74130,,POPPET,1,1,1,1,,1,,,,,,,,,,,, 
24,4,,172116-74190,,"PLATE, SEAL",2,2,2,2,,2,,,,,,,,,,,, 
25,4,,172116-74220,,SCREW,2,2,2,2,,2,,,,,,,,,,,, 
26,4,,172146-74740,,WASHER,1,1,1,1,,1,,,,,,,,,,,, 
27,4,,933166-80530,,CAP,1,1,1,1,,1,,,,,,,,,,,, 
28,4,,933166-80550,,"SCREW, CAP",1,1,1,1,,1,,,,,,,,,,,, 
29,4,,933166-80520,,WIPER,2,2,2,2,,2,,,,,,,,,,,, 
30,4,,933171-80510,,"SEAT, SPRING",2,2,2,2,,2,,,,,,,,,,,, 
31,4,,933171-80590,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
32,4,,933171-80610,,O-RING,2,2,2,2,,2,,,,,,,,,,,, 
33,3,,172168-72700,,"VALVE 210/33, REFIEF",1,1,1,1,,1,,,,,,,,,,,, 
34,4,,172116-74150,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
35,3,,172146-74730,,"VALVE ASSY",1,1,1,1,,1,,,,,,,,,,,, 
36,4,,172116-74150,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



6 9 :::J:;.., t-, Cl -JL,J'{JL, :1 (7-A & A-f~f : PTO{±fft) 
Fig, CONTROL VALVE(ARM & SWING:P. T. 0. SPEC.) 

::i /' t- □ - Jl,J'(Jl, :1 ASSY 
CONTROL VALVE ASSY 
172168-74121 
Jll:1§1 No. 670JJtl:li L,No. 111 
l.U:I No. 67<1).ff./:e L,No. 2~34,!: 
Ji!§! No. 680).ff.W L,No. 1 ~40 c. 
llil§!No. 690JJtWL,No. 1~36.!: yr 
Xj[l§!No. 700).JU:liL,No. 1~34.!: 
IIEINo. 71<1).ff.WL,No. 1~25'!:-\th-*"t 
Fig. 67 Ref. No. 1 
INC.fig. 67 Ref.No. 2~34 

Fig. 68 Ref. No. 1~40 
Fig. 69 Ref. No. 1~36 
Fig. 70 Ref. No. 1~34 
Fig. 71 Ref. No. 1~25 

7-A 
ARM 

7--1'':/!/ 
SWING 

B27-2B {JP) 

silv
erh

orn
.co

.uk



1,2,,172190-72780,,"SECTION KIT, SPOOL",1,1,1,1,,1,,,,,,,,,,,, 
2,3,,172142-74960,,"VALVE, RELIEF",1,1,1,1,,1,,,,,,,,,,,, 
3,4,,172116-74150,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
4,3,,172175-74290,,"SECTION ASSY, SPOOL",1,1,1,1,,1,,,,,,,,,,,, 
5,4,,172168-72750,,"SPRING,CHECK VALVE",1,1,1,1,,1,,,,,,,,,,,, 
6,4,,172168-72850,,"END, SPOOL",1,1,1,1,,1,,,,,,,,,,,, 
7,4,,172168-72860,,"SEAT,SPRING",1,1,1,1,,1,,,,,,,,,,,, 
8,4,,172168-72880,,SPRING,1,1,1,1,,1,,,,,,,,,,,, 
9,4,,172168-72890,,CAP,1,1,1,1,,1,,,,,,,,,,,, 
10,4,,172168-72900,,CAP,1,1,1,1,,1,,,,,,,,,,,, 
11,4,,172151-74060,,"BOLT, SOCKET HEAD",4,4,4,4,,4,,,,,,,,,,,, 
12,4,,172122-74130,,POPPET,1,1,1,1,,1,,,,,,,,,,,, 
13,4,,172151-74320,,O-RING,2,2,2,2,,2,,,,,,,,,,,, 
14,4,,933171-80510,,"SEAT, SPRING",1,1,1,1,,1,,,,,,,,,,,, 
15,4,,933171-80590,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
16,3,,172168-72710,,VALVE,1,1,1,1,,1,,,,,,,,,,,, 
17,4,,172116-74150,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
18,2,,172190-72790,,"SECTION KIT, SPOOL",1,1,1,1,,1,,,,,,,,,,,, 
19,3,,172168-72730,,"VALVE 260/33,RELIEF",1,1,1,1,,1,,,,,,,,,,,, 
20,4,,172116-74150,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
21,3,,172175-74210,,"SPOOL SECTION ASSY",1,1,1,1,,1,,,,,,,,,,,, 
22,4,,172168-72750,,"SPRING,CHECK VALVE",1,1,1,1,,1,,,,,,,,,,,, 
23,4,,172168-72850,,"END, SPOOL",1,1,1,1,,1,,,,,,,,,,,, 
24,4,,172168-72860,,"SEAT,SPRING",1,1,1,1,,1,,,,,,,,,,,, 
25,4,,172168-72880,,SPRING,1,1,1,1,,1,,,,,,,,,,,, 
26,4,,172168-72890,,CAP,1,1,1,1,,1,,,,,,,,,,,, 
27,4,,172168-72900,,CAP,1,1,1,1,,1,,,,,,,,,,,, 
28,4,,172151-74060,,"BOLT, SOCKET HEAD",4,4,4,4,,4,,,,,,,,,,,, 
29,4,,172122-74130,,POPPET,1,1,1,1,,1,,,,,,,,,,,, 
30,4,,172151-74320,,O-RING,2,2,2,2,,2,,,,,,,,,,,, 
31,4,,933171-80510,,"SEAT, SPRING",1,1,1,1,,1,,,,,,,,,,,, 
32,4,,933171-80590,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
33,3,,172310-79180,,VALVE,1,1,1,1,,1,,,,,,,,,,,, 
34,4,,172116-74150,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



70 :::i:..,t,- □ -)vl~)v7'(t-Ji & /\·;,~:PTOttti) 
Fi~ CONTROL VALVE(BOOM & BUCKET:P. T. 0. SPEC.) 

3 
11 

:::3 >' 1--IJ-Jl,/'{Jl,,7 ASSY 
CONTROL VALVE ASSY 
172168-74121 
JIB No. 670),Jl/:li L,No. 1 l;t 
IU~No. 670)Jttfj l.,No. 2~34c 
JAB No. 680)JtW L,No. 1~40c 
JAB No. 690)Jt,t L,No. 1 ~36 c .... 
J,l§No. 700)Jit:ijL,No. 1~34c 
JlB No. 71 O)Jtt:Jj L,No. 1 ~25,e:-~,7;.a;:j­
Fig. 67 Ref. No. 1 
INC.Fig. 67 Ref. No. 2~34 

Fig. 68 Ref. No. 1~40 
Fig. 69 Ref. No. 1~36 
Fig. 70 Ref. No. 1~34 
Fig. 71 Ref. No. 1~25 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,2,,172190-72830,,"SECTION KIT, SPOOL",1,1,1,1,,1,,,,,,,,,,,, 
2,3,,172168-72750,,"SPRING,CHECK VALVE",1,1,1,1,,1,,,,,,,,,,,, 
3,3,,172168-72850,,"END, SPOOL",1,1,1,1,,1,,,,,,,,,,,, 
4,3,,172168-72860,,"SEAT,SPRING",1,1,1,1,,1,,,,,,,,,,,, 
5,3,,172151-74340,,SPRING,1,1,1,1,,1,,,,,,,,,,,, 
6,3,,172168-72870,,CAP,1,1,1,1,,1,,,,,,,,,,,, 
7,3,,172168-72840,,"CAP, FILLER",1,1,1,1,,1,,,,,,,,,,,, 
8,3,,172151-74060,,"BOLT, SOCKET HEAD",4,4,4,4,,4,,,,,,,,,,,, 
9,3,,172122-74130,,POPPET,1,1,1,1,,1,,,,,,,,,,,, 
10,3,,172151-74320,,O-RING,2,2,2,2,,2,,,,,,,,,,,, 
11,3,,933171-80510,,"SEAT, SPRING",1,1,1,1,,1,,,,,,,,,,,, 
12,3,,933171-80590,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
13,2,,172168-72670,,"SECTION ASSY, SPOOL",1,1,1,1,,1,,,,,,,,,,,, 
14,3,,172168-72750,,"SPRING,CHECK VALVE",1,1,1,1,,1,,,,,,,,,,,, 
15,3,,172122-74050,,SPRING,1,1,1,1,,1,,,,,,,,,,,, 
16,3,,172151-74060,,"BOLT, SOCKET HEAD",2,2,2,2,,2,,,,,,,,,,,, 
17,3,,172122-74130,,POPPET,1,1,1,1,,1,,,,,,,,,,,, 
18,3,,172116-74190,,"PLATE, SEAL",2,2,2,2,,2,,,,,,,,,,,, 
19,3,,172116-74220,,SCREW,2,2,2,2,,2,,,,,,,,,,,, 
20,3,,933166-80520,,WIPER,2,2,2,2,,2,,,,,,,,,,,, 
21,3,,933166-80530,,CAP,1,1,1,1,,1,,,,,,,,,,,, 
22,3,,933166-80550,,"SCREW, CAP",1,1,1,1,,1,,,,,,,,,,,, 
23,3,,933171-80510,,"SEAT, SPRING",2,2,2,2,,2,,,,,,,,,,,, 
24,3,,933171-80590,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
25,3,,933171-80610,,O-RING,2,2,2,2,,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



71 :::J::,., t-- □ -JL,/'\JL, -:1 <MllBl & t lt-f : PTOttti) 
Fi~ CONTROL VALVE(TURNING & BLADE:P. T. 0. SPEC.) 

Mf[E) 
TURNING 

::::i :;.., t- IJ-Jt,1'<J I,-;/ ASSY 
CONTROL VALVE ASSY 
172168-74121 

1 

IIEI No. 670).JtW uNo. lit 
IIEI No. 670).JtW uNo. 2~34c 
IIEINo. 68(1.)JtWuNo. 1~40c 
IIEINo. 6911.)Jll:liuNo. 1~36c 
IIEINo. 7011.)Jl/:tl uNo. 1~34c 
IIBNo. 710JJlWuNo. 1~25f::~h*T 
fig. 67 Ref. No. 1 ~ 
INC. fig_ 67 Ref. No. 2~34 ,... 

fig_ 68 Ref. No. 1~40 
fig_ 69 Ref. No. 1~36 
Fig_ 70 Ref. No. 1~34 
Fig. 71 Ref. No. 1~25 

7 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,172151-74611,,"VALVE ASSY,RMT.CONT.",2,2,2,2,,,,,,,,,,,,,, 
3,2,,172164-74560,,PLUG,4,4,4,4,,,,,,,,,,,,,, 
5,2,,172164-74610,,COLLAR,8,8,8,8,,,,,,,,,,,,,, 
6,2,,172164-74620,,DISC,2,2,2,2,,,,,,,,,,,,,, 
7,2,,172164-74630,,NUT,2,2,2,2,,,,,,,,,,,,,, 
8,2,,172164-74650,,PLUG,4,4,4,4,,,,,,,,,,,,,, 
9,2,,172151-74860,,"SHIM(COUNT. SET",8,8,8,8,,,,,,,,,,,,,, 
10,2,,172151-74870,,SPRING,8,8,8,8,,,,,,,,,,,,,, 
11,2,,172151-74880,,RETAINER,8,8,8,8,,,,,,,,,,,,,, 
12,2,,172151-74890,,"SP (SYN.",8,8,8,8,,,,,,,,,,,,,, 
13,2,,172151-74900,,PISTON,8,8,8,8,,,,,,,,,,,,,, 
14,2,,172151-74910,,SEAL,8,8,8,8,,,,,,,,,,,,,, 
15,2,,172151-74930,,BOOT,2,2,2,2,,,,,,,,,,,,,, 
16,2,,172151-74940,,PLATE,2,2,2,2,,,,,,,,,,,,,, 
17,2,,172151-74950,,UNION,2,2,2,2,,,,,,,,,,,,,, 
18,2,,172151-74980,,PLATE,2,2,2,2,,,,,,,,,,,,,, 
19,2,,24311-000200,,"O-RING 1A P-20.0",8,8,8,8,,,,,,,,,,,,,, 
20,2,,24321-000700,,"O-RING 1A G-70.0",2,2,2,2,,,,,,,,,,,,,, 
20-1,2,,24311-000700,,"O-RING 1A P-
70.0",2,2,2,2,,,R,,,M/#60501,,M/#60501,,M/#60501,,M/#60501,, 
21,2,,26116-060202,,"BOLT M 6X 20",8,8,8,8,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



B27-2B(JP) 

silv
erh

orn
.co

.uk



1,1,,172165-74300,,"JOY-STICK L.H.",,,,,,1,,,,,,,,,,,, 
16,2,,172165-74340,,"HANDLE, SUB",,,,,,1,,,,,,,,,,,, 
19,3,,172151-73530,,"HANDLE, CAP",,,,,,1,,,,,,,,,,,, 
27,2,,172151-73620,,BELLOWS,,,,,,1,,,,,,,,,,,, 
28,2,,172151-73630,,"SEAL KIT, SUB",,,,,,1,,,,,,,,,,,, 
29,3,,172151-73360,,"SEAL WASHER",,,,,,2,,,,,,,,,,,, 
30,3,,172151-73420,,SEAL,,,,,,4,,,,,,,,,,,, 
31,3,,24315-000200,,"O-RING 1B P-20.0",,,,,,4,,,,,,,,,,,, 
32,3,,24341-000900,,"O-RING 1A S-90.0",,,,,,1,,,,,,,,,,,, 
33,2,,172151-73650,,"NUT, ADJUST",,,,,,1,,,,,,,,,,,, 
34,2,,22351-050010,,"SPRING PIN 5X10",,,,,,1,,,,,,,,,,,, 
35,2,,26450-080302,,"BOLT M 8X 30",,,,,,2,,,,,,,,,,,, 
36,2,,26756-140002,,"LOCK NUT M14 PLATED",,,,,,1,,,,,,,,,,,, 
37,1,,26013-060252,,"BOLT M 6X 25",,,,,,4,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



7 3 IJ,=::J ::,,1'{Jl,-;f {L) (AS) 
Fi g. REMOTE CONTROL VAL VE (L) (AS) 

COUNTRY J P A S E X 
Ftg No. 72 73 72 

~ 27 

®--36 
~--33 

35 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,172165-74310,,"JOY-STICK R.H.",,,,,,1,,,,,,,,,,,, 
16,2,,172151-73500,,"NUT, ADJUST",,,,,,1,,,,,,,,,,,, 
17,2,,172165-74350,,"HANDLE, SUB",,,,,,1,,,,,,,,,,,, 
20,3,,172151-73530,,"HANDLE, CAP",,,,,,1,,,,,,,,,,,, 
33,2,,172151-73590,,BUSH,,,,,,1,,,,,,,,,,,, 
34,2,,172151-73610,,TERMINAL,,,,,,2,,,,,,,,,,,, 
35,2,,172151-73620,,BELLOWS,,,,,,1,,,,,,,,,,,, 
36,2,,172151-73630,,"SEAL KIT, SUB",,,,,,1,,,,,,,,,,,, 
37,3,,172151-73360,,"SEAL WASHER",,,,,,2,,,,,,,,,,,, 
38,3,,172151-73420,,SEAL,,,,,,4,,,,,,,,,,,, 
39,3,,24315-000200,,"O-RING 1B P-20.0",,,,,,4,,,,,,,,,,,, 
40,3,,24341-000900,,"O-RING 1A S-90.0",,,,,,1,,,,,,,,,,,, 
41,2,,22351-050010,,"SPRING PIN 5X10",,,,,,1,,,,,,,,,,,, 
42,2,,26450-080302,,"BOLT M 8X 30",,,,,,2,,,,,,,,,,,, 
43,2,,26756-140002,,"LOCK NUT M14 PLATED",,,,,,1,,,,,,,,,,,, 
44,1,,26013-060252,,"BOLT M 6X 25",,,,,,4,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



7 4 IJ ,= ::J::..,, /'{JL, 7 (R) (AS) 
Fi g. REMOTE CONTROL VAL VE (R) (AS) 

COUNTRY JP AS EX 
Fig No. 72 74 72 

17 

42 

827-2B(JP) 

silv
erh

orn
.co

.uk



1,2,,172165-74200,,BRACKET,1,1,1,1,,,,M,,,,,,,,,, 
1-1,2,,172165-74201,,"BRACKET COMPL.",1,1,1,1,,,,,,,,,,,,,, 
1-2,2,,172165-
74202,,BRACKET,1,1,1,1,,,N,,,M/#60623,,M/#60623,,M/#60623,,M/#60623,, 
2,2,,172151-74600,,"VALVE CMP,MULTICHNG.",1,1,1,1,,,,,,,,,,,,,, 
2-1,2,,172151-
74601,,VALVE,1,1,1,1,,,N,1,,M/#60553,,M/#60553,,M/#60553,,M/#60553,, 
3,3,,172151-74700,,LEVER,1,1,1,1,,,,2,,,,,,,,,, 
3-1,3,,182900-
77250,,LEVER,1,1,1,1,,,S,2,,M/#60553,,M/#60553,,M/#60553,,M/#60553,, 
4,3,,172151-74710,,COVER,1,1,1,1,,,,3,,,,,,,,,, 
4-1,3,,182900-
77220,,COVER,1,1,1,1,,,S,3,,M/#60553,,M/#60553,,M/#60553,,M/#60553,, 
5,3,,172151-74720,,COVER,1,1,1,1,,,,,,,,,,,,,, 
5-1,3,,182900-
16530,,COVER,1,1,1,1,,,N,,,M/#60553,,M/#60553,,M/#60553,,M/#60553,, 
6,3,,172151-74730,,SPRING,1,1,1,1,,,,,,,,,,,,,, 
6-1,3,,182900-
22300,,SPRING,1,1,1,1,,,N,,,M/#60553,,M/#60553,,M/#60553,,M/#60553,, 
7,3,,172151-74740,,"PLATE, MARK",1,1,1,1,,,,,,,,,,,,,, 
8,3,,172151-74750,,"PLATE, 
MARK",1,1,1,1,,,Z,,,M/#60553,,M/#60553,,M/#60553,,M/#60553,, 
9,3,,172151-74760,,WASHER,2,2,2,2,,,,,,,,,,,,,, 
9-1,3,,953KM0-
00220,,WASHER,2,2,2,2,,,N,,,M/#60553,,M/#60553,,M/#60553,,M/#60553,, 
10,3,,172151-74760,,WASHER,1,1,1,1,,,,,,,,,,,,,, 
10-1,3,,953KM0-
00220,,WASHER,1,1,1,1,,,N,,,M/#60553,,M/#60553,,M/#60553,,M/#60553,, 
11,3,,172151-74770,,"GASKET, CYL. HEAD",1,1,1,1,,,,,,,,,,,,,, 
11-1,3,,182900-77210,,"DUST 
SEAL",1,1,1,1,,,S,,,M/#60553,,M/#60553,,M/#60553,,M/#60553,, 
12,3,,23871-010000,,"PLUG PT1/8,SCREW",1,1,1,1,,,,,,,,,,,,,, 
12-1,3,,953KM0-10894,,"PLUG 
PT1/8,SCREW",1,1,1,1,,,N,,,M/#60553,,M/#60553,,M/#60553,,M/#60553,, 
13,3,,24190-100001,,"BALL 5/16, STEEL",1,1,1,1,,,,,,,,,,,,,, 
14,3,,24311-000280,,"O-RING 1A P-28.0",1,1,1,1,,,,,,,,,,,,,, 
15,3,,24321-000600,,"O-RING 1A G-60.0",2,2,2,2,,,,,,,,,,,,,, 
16,3,,26450-060162,,"BOLT M 6X 16",2,2,2,2,,,,,,,,,,,,,, 
16-1,3,,182900-
77240,,BOLT,2,2,2,2,,,S,,,M/#60553,,M/#60553,,M/#60553,,M/#60553,, 
17,3,,26450-060162,,"BOLT M 6X 16",8,8,8,8,,,,,,,,,,,,,, 
17-1,3,,182900-
77200,,BOLT,8,8,8,8,,,S,,,M/#60553,,M/#60553,,M/#60553,,M/#60553,, 
18,3,,26450-060162,,"BOLT M 6X 16",8,8,8,8,,,,,,,,,,,,,, 
18-1,3,,182900-
77190,,BOLT,8,8,8,8,,,N,,,M/#60553,,M/#60553,,M/#60553,,M/#60553,, 
19,3,,26647-060202,,"WING BOLT M 6X20",1,1,1,1,,,,,,,,,,,,,, 
19-1,3,,182900-77230,,"WING 
BOLT",1,1,1,1,,,R,,,M/#60553,,M/#60553,,M/#60553,,M/#60553,, 
20,2,,26013-100252,,"BOLT W/WASHER M10X25",3,3,3,3,,,,,,,,,,,,,, 
21,2,,26013-100302,,"BOLT M10X 30",4,4,4,4,,,,,,,,,,,,,, silv

erh
orn

.co
.uk



7 5 4? I.4 □ -91J-1~Jl/;1(1Mf1/f frfft) 
Fi~ 4-WAY ROTARY VALVE(MULTI CHANGE SPEC.) 

COUNTRY J P A S E X 
Fig No. 75 - -
4 ry z ..f ~ )l,77 z :::,, y.\=,-:, i"' 
4-WAY MULTI CHANGE KIT 
172168-74650 172168-74651~ft/t" :Jll)~~n·-> 
172168-74660 172168-74661 ftt'):7D)~~n·-) 
172168-74670 172168-74671 ft/t" :1i~·~n·-) 
172168-74680 172168-74681(ftt'):1i,..~A'-) 
Ji!;!No. 94G')JU±H~No. 1A}.iitJ1BO)i¥Sc 
IiO No. 95G')Jtl:li L,No. 1A&~1BG')i¥111;1.: 
IiONo. JOSt:#ll"'F~ ~, 
Detail is shown in Fig. 105 

~ 19 , 10 ; 16 

'f 9 

~ 8 
1----3 

7 
! ! 17 

11 . □ ! 

--4 

14 

0 0 i----(2) 
0 

---(2} 

a-___ ~ 15 

~ (2) 

13 6 12 

,U 
' Or--15 
I 

5 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1A,1,,172190-08620,,"2-WAY VALVE KIT(C",1,1,,,,,,1,,,,,,,,,, 
1A-1,1,,172190-08621,,"2-WAY VALVE KIT(C",1,1,,,,,S,1,,M/#60623,,M/#60623,,,,,, 
1B,1,,172190-08610,,"MULTI V.KIT(2-WAY",,,1,1,,,,1,,,,,,,,,, 
1B-1,1,,172190-08611,,"MULTI V.KIT(2-WAY",,,1,1,,,S,1,,,,,,M/#60623,,M/#60623,, 
2A,2,,172175-03550,,LABEL(2-WAY,1,1,,,,,,,,,,,,,,,, 
2B,2,,172173-03550,,"LABEL (2-WAY",,,1,1,,,,,,,,,,,,,, 
3,2,,172173-03560,,"LABEL (YANMAR",1,1,1,1,,,,,,,,,,,,,, 
4,2,,172165-74201,,"BRACKET COMPL.",1,1,1,1,,,,,,,,,,,,,, 
4-1,2,,172165-
74202,,BRACKET,1,1,1,1,,,N,,,M/#60623,,M/#60623,,M/#60623,,M/#60623,, 
5,2,,172190-74900,,BRACKET,1,1,1,1,,,,2,,,,,,,,,, 
5-1,2,,172190-
74901,,BRACKET,1,1,1,1,,,S,2,,M/#60623,,M/#60623,,M/#60623,,M/#60623,, 
6,2,,26013-080252,,"BOLT M 8X 25",3,3,3,3,,,,,,,,,,,,,, 
7,2,,26013-100252,,"BOLT W/WASHER M10X25",2,2,2,2,,,,,,,,,,,,,, 
8,2,,26013-100302,,"BOLT M10X 30",4,4,4,4,,,,,,,,,,,,,, 
9,2,,172173-03570,,"LABEL (KOMATSU",1,1,1,1,,,,,,,,,,,,,, 
10,2,,172175-74700,,"VALVE, 2-WAY",1,1,1,1,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



' 

/ 

/ 

/ 

/ 

7 6 2 9 I 1' □ -7' 1) -/~Jl,,7' (1l~ff111/' 1±~) 
Fig. 2-WAY ROTARY VALVE(MULTI CHANGE SPEC.) 

COUNTRY J P A S E X 

Fig No. 76 
29.:r.-1'"':lJL,77.:r.::,,y.::;\=-,;, t--
2-WAY MULTI CHANGE KIT 
172190-08610 172190-0861l(}t/t") 
172190-0B620 172190-0862l(}tt')) 
Ilil§I No. 76QJJllfH.;No. 1 <m$tiill(;t 
]il§!No. 105~#fflr~~' 

.......... 
\ 

I 
/ 

/ 
/ 

/ 
/ 

/ 
/ 

/ 
/ 

9--<? 3 •c:;>-
1 ' 

' 

10 

' ' ' ' ' ' ' 
......... 

/ 'f··, / 
/ 

' 
....... 

I .. 

4 

/ 
/ ,, 

5-1 

~6 

-... 
' ' ' 
' ' ~/ 

:" 
J 

/ 
/ 

Detale is shown in Fig. 105 

1 ,,. 

' ..... ., 
/ 

IBJf~ ffi* 
PREVIOUS NEW 

s ~ 
5 5-1 
@n:HVv 
VIEWD FROM@ 

7_j I ' .. ✓- / 

.>-· / 

I _,,,, 
,,,.-( 

,.- .. ___/ 
/ 

/ 

( 0 / 

.. --r 
( 0 .. /, 

/ I 
/ / 0 

,,,--. .. / I 
/ (!) 

/ I 
✓-

/ I / 
' ./ ··,,,, 
[./_/· /L ✓- .. 

_,,,,··,,,,.·✓ 
✓:.✓· 8 
/ , 

/ 
/ 

/ 

2A 

4=- i7 c>f±f-l 
CAB IN SPEC. 

.::;\=--y/1::'i~ 
CANOPY SPEC. 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,2,,172168-74710,,"VALVE ASSY,PTO",1,1,1,1,,1,,,,,,,,,,,, 
2,3,,172614-74410,,TIE-ROD,2,2,2,2,,2,,,,,,,,,,,, 
3,3,,172168-74800,,"SECTION SET, SPOOL",1,1,1,1,,1,,,,,,,,,,,, 
4,4,,172116-74190,,"PLATE, SEAL",2,2,2,2,,2,,,,,,,,,,,, 
5,4,,172312-74220,,SPACER,2,2,2,2,,2,,,,,,,,,,,, 
6,4,,172312-74230,,O-RING,2,2,2,2,,2,,,,,,,,,,,, 
7,4,,172151-74290,,"BOLT, SOCKET HEAD",2,2,2,2,,2,,,,,,,,,,,, 
8,4,,172168-74830,,SPACER,1,1,1,1,,1,,,,,,,,,,,, 
9,4,,172168-74840,,PIN,1,1,1,1,,1,,,,,,,,,,,, 
10,4,,172168-74850,,SLEEVE,1,1,1,1,,1,,,,,,,,,,,, 
11,4,,172168-74860,,"BOLT, SOCKET HEAD",2,2,2,2,,2,,,,,,,,,,,, 
12,4,,172168-74870,,"BALL,STAINLESS STEEL",2,2,2,2,,2,,,,,,,,,,,, 
13,4,,172168-74880,,SPRING,1,1,1,1,,1,,,,,,,,,,,, 
14,4,,933166-80520,,WIPER,2,2,2,2,,2,,,,,,,,,,,, 
15,4,,933166-80530,,CAP,1,1,1,1,,1,,,,,,,,,,,, 
16,4,,933171-80590,,O-RING,1,1,1,1,,1,,,,,,,,,,,, 
17,4,,933171-80610,,O-RING,2,2,2,2,,2,,,,,,,,,,,, 
18,3,,172168-74810,,"SECTION ASSY.,INLET",1,1,1,1,,1,,,,,,,,,,,, 
19,3,,172168-74820,,"ROD, TIE",1,1,1,1,,1,,,,,,,,,,,, 
20,3,,26716-080002,,"NUT M 8",4,4,4,4,,4,,,,,,,,,,,, 
21,3,,26716-100002,,"NUT 10",2,2,2,2,,2,,,,,,,,,,,, 
22,3,,933171-80420,,"SECTION, OUTLET",1,1,1,1,,1,,,,,,,,,,,, 
23,2,,172168-74750,,"BRACKET COMPL.",1,1,1,1,,1,,,,,,,,,,,, 
24,2,,26013-100162,,"BOLT M10X 16",3,3,3,3,,3,,,,,,,,,,,, 
25,2,,26013-100302,,"BOLT M10X 30",3,3,3,3,,3,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



p T O/'(JL,7(.g.;1iE) 
Fi g. 7 7 P. T. 0. VALVE (CONFLUENCE) 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1A,1,,772168-75101-4,,RESERVOIR(GREEN:96),1,1,1,1,,,,,,,,,,,,,, 
1B,1,,772168-75101,,"RESERVOIR ASSY",,,,,,1,,1,,,,,,,,,, 
2,2,,172124-73700,,"BAR,FILTER SUPPORT",1,1,1,1,,1,,,,,,,,,,,, 
3,2,,172112-74801,,"STRAINER, SUCTION",1,1,1,1,,1,,,,,,,,,,,, 
4,2,,172112-74901,,"ELEMENT W/VALVE",1,1,1,1,,1,,,,,,,,,,,, 
5,3,,172112-74911,,ELEMENT,1,1,1,1,,1,,,,,,,,,,,, 
6,3,,172112-74971,,"VALVE, BY-PASS",1,1,1,1,,1,,,,,,,,,,,, 
7,2,,172165-75340,,COLLAR,1,1,1,1,,1,,,,,,,,,,,, 
8,2,,172112-75770,,"SPRING, STRAINER",1,1,1,1,,1,,,,,,,,,,,, 
9,2,,172112-75780,,"SPRING, STRAINER",1,1,1,1,,1,,,,,,,,,,,, 
10,2,,26716-100002,,"NUT 10",1,1,1,1,,1,,,,,,,,,,,, 
11,2,,23080-010000,,"CLAMP 10",1,1,1,1,,1,,M,,,,,,,,,, 
11-1,2,,124766-59050,,"CLAMP 12",1,1,1,1,,1,,,,,,,,,,,, 
13A,2,,172122-75331-4,,"CAP B,HYD.(GREEN:96)",1,1,1,1,,,,,,,,,,,,,, 
13B,2,,172122-75331,,"COVER (B), RESERVOIR",,,,,,1,,1,,,,,,,,,, 
14A,2,,172165-75401-4,,"COVER,RESERVOIR(96)",1,1,1,1,,,,,,,,,,,,,, 
14B,2,,172165-75401,,"COVER CMP.,RESERVOIR",,,,,,1,,1,,,,,,,,,, 
15A,2,,172165-75450-5,,PLATE,1,1,1,1,,,,,,,,,,,,,, 
15B,2,,172165-75450,,PLATE,,,,,,1,,1,,,,,,,,,, 
16,2,,172165-75460,,GASKET,1,1,1,1,,1,,,,,,,,,,,, 
17,2,,172165-75481,,ELEMENT,1,1,1,1,,1,,,,,,,,,,,, 
18,2,,172165-75490,,HOSE,1,1,1,1,,1,,,,,,,,,,,, 
19,2,,172122-75600,,"GAUGE, OIL LEVEL",1,1,1,1,,1,,,,,,,,,,,, 
20,3,,172122-75620,,BOLT,2,2,2,2,,2,,,,,,,,,,,, 
21,3,,172122-75630,,GASKET,4,4,4,4,,4,,,,,,,,,,,, 
22A,2,,172116-75850-5,,"PLUG,OIL FEED",1,1,1,1,,,,,,,,,,,,,, 
22B,2,,172116-75850,,"PLUG, OIL FEED",,,,,,1,,1,,,,,,,,,, 
23,2,,24341-000300,,"O-RING 1A S-30.0",1,1,1,1,,1,,,,,,,,,,,, 
24,2,,22137-100000,,"WASHER 10,POLISHED",8,8,8,8,,8,,,,,,,,,,,, 
25,2,,172187-75500,,"PLUG 24",1,1,1,1,,1,,,,,,,,,,,, 
26,2,,24311-000380,,"O-RING 1A P-38.0",1,1,1,1,,1,,,,,,,,,,,, 
27,2,,24321-001350,,"O-RING 1A G-135.0",2,2,2,2,,2,,,,,,,,,,,, 
28,2,,26013-100202,,"BOLT W/WASHER M10X20",8,8,8,8,,8,,,,,,,,,,,, 
29,2,,26022-050102,,"SCREW M 5X 10",3,3,3,3,,3,,,,,,,,,,,, 
30,1,,152176-16540,,CLAMP,1,1,1,1,,1,,M,,,,,,,,,, 
30-1,1,,172126-16540,,"CLAMP 10X70",1,1,1,1,,1,,,,,,,,,,,, 
31,1,,26116-140452,,"BOLT M14X 45 PLATED",2,2,2,2,,2,,,,,,,,,,,, 
32,1,,22137-140000,,"WASHER 14,POLISHED",4,4,4,4,,4,,,,,,,,,,,, 
33,1,,22217-140000,,"SPRING WASHER 14",4,4,4,4,,4,,,,,,,,,,,, 
34,1,,26116-140302,,"BOLT M14X 30 PLATED",2,2,2,2,,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



2s----i 
24-------<$> 

13--0 
27-c::J 

s---8 
~ 

4{6~ 
sa 

29 'ij> l">l>.~REFER TO Fig, 47 

15---Q8-22 """"iJJ.JJ 
16--q <?-26 ✓( , 30 

28____g ~ ! _,,,. -, 
g 1 7---1...J. I ,,,- ,,, 

24~ ,,,.,,,.~· · 11 18 
I/ 14 

27 

1--9 
2 

Jll:li l.,NO. 1 l;t 
Jll:li l.,NO. (1) ~29~*ha::"t. 
1 I NC. (1) ~29 

1 ,,,. 

~-(1) 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,172142-76130,,"JOINT 7/8UN-1/4",1,1,1,1,,1,,,,,,,,,,,, 
2,1,,172168-76240,,"CONNECTOR UN7/8PF1/2",1,1,1,1,,1,,,,,,,,,,,, 
3,1,,172165-76860,,FLANGE,1,1,1,1,,1,,,,,,,,,,,, 
4,1,,172141-76900,,"CONNECTOR 1/2L",1,1,1,1,,1,,,,,,,,,,,, 
5,2,,24315-000180,,"O-RING 1B P-18.0",1,1,1,1,,1,,,,,,,,,,,, 
6,1,,172141-76900,,"CONNECTOR 1/2L",1,1,1,1,,1,,,,,,,,,,,, 
7,2,,24315-000180,,"O-RING 1B P-18.0",1,1,1,1,,1,,,,,,,,,,,, 
8,1,,22117-120000,,"WASHER 12",4,4,4,4,,4,,,,,,,,,,,, 
9,1,,24321-000450,,"O-RING 1A G-45.0",1,1,1,1,,1,,,,,,,,,,,, 
10,1,,26013-120302,,"BOLT W/WASHER M12X30",4,4,4,4,,4,,,,,,,,,,,, 
11,1,,933152-07400,,"O-RING (A)",1,1,1,1,,1,,,,,,,,,,,, 
12,1,,933152-07400,,"O-RING (A)",1,1,1,1,,1,,,,,,,,,,,, 
13,1,,933152-24120,,"O-RING (B)",1,1,1,1,,1,,,,,,,,,,,, 
14,1,,933166-24140,,CONNECTOR,1,1,1,1,,1,,,,,,,,,,,, 
15,1,,172168-78101,,HOSE,1,1,1,1,,1,,,,,,,,,,,, 
16,1,,172170-78150,,HOSE,1,1,1,1,,1,,,,,,,,,,,, 
17,1,,172170-78160,,HOSE,1,1,1,1,,1,,,,,,,,,,,, 
18,1,,172170-78170,,HOSE,1,1,1,1,,1,,,,,,,,,,,, 
19,1,,172173-78180,,"COVER, HOSE",1,1,1,1,,1,,,,,,,,,,,, 
20,1,,172122-79890,,"CLAMP 350",2,2,2,2,,2,,,,,,,,,,,, 
21,1,,23000-060000,,"CLAMP 60",4,4,4,4,,4,,,,,,,,,,,, 
22,1,,172122-76131,,"CONNECTOR PT1/2-45",1,1,1,1,,1,,,,,,,,,,,, 
23,2,,24315-000180,,"O-RING 1B P-18.0",1,1,1,1,,1,,,,,,,,,,,, 
24,1,,23391-040000,,"JOINT RGI 1/2",1,1,1,1,,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



----p3 B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,172730-75140,,ADAPTOR,2,2,2,2,,2,,,,,,,,,,,, 
2,1,,172168-76130,,"CONNECTOR UN3/4PF3/8",1,1,1,1,,1,,,,,,,,,,,, 
3,2,,933152-24120,,"O-RING (B)",1,1,1,1,,1,,,,,,,,,,,, 
4,1,,172142-76160,,"JOINT 3/4UN-3/8",3,3,3,3,,3,,,,,,,,,,,, 
5,1,,172141-76180,,CONNECTOR,1,1,1,1,,1,,,,,,,,,,,, 
6,2,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,,1,,,,,,,,,,,, 
7,1,,172164-76360,,ELBOW,1,1,1,1,,1,,,,,,,,,,,, 
8,2,,24315-000080,,"O-RING 1B P-8.0",1,1,1,1,,1,,,,,,,,,,,, 
9,1,,24315-000140,,"O-RING 1B P-14.0",2,2,2,2,,2,,,,,,,,,,,, 
10,1,,23871-010000,,"PLUG PT1/8,SCREW",1,1,1,1,,1,,,,,,,,,,,, 
11,1,,933152-24120,,"O-RING (B)",4,4,4,4,,4,,,,,,,,,,,, 
12,1,,933152-24120,,"O-RING (B)",3,3,3,3,,3,,,,,,,,,,,, 
13,1,,933155-08481,,"CONNECTOR (A)",4,4,4,4,,4,,,,,,,,,,,, 
14,1,,172165-78150,,GROMMET,1,1,1,1,,1,,,,,,,,,,,, 
15,1,,172168-78500,,HOSE,1,1,1,1,,1,,,,,,,,,,,, 
16,1,,172168-78510,,"HOSE G206BC145",1,1,1,1,,1,,,,,,,,,,,, 
17,1,,172168-78520,,"HOSE G206BC153",1,1,1,1,,1,,,,,,,,,,,, 
18,1,,172168-78530,,"HOSE G206BC145",1,1,1,1,,1,,,,,,,,,,,, 
19,1,,172168-78540,,"HOSE G206BC145",1,1,1,1,,1,,,,,,,,,,,, 
20,1,,172168-78550,,"HOSE G206BC135",1,1,1,1,,1,,,,,,,,,,,, 
21,1,,172165-78670,,HOSE,1,1,1,1,,1,,,,,,,,,,,, 
22A,1,,172168-78700-4,,"SUPPORT,HOSE    (97)",1,1,1,1,,,,,,,,,,,,,, 
22B,1,,172168-78700,,"SUPPORT,HOSE    (86)",,,,,,1,,1,,,,,,,,,, 
24,2,,172168-78760,,RUBBER,1,1,1,1,,1,,,,,,,,,,,, 
25A,1,,172168-78740-4,,"COVER ASSY",1,1,1,1,,,,,,,,,,,,,, 
25B,1,,172168-78740-2,,"COVER ASSY(GREEN:86)",,,,,,1,,1,,,,,,,,,, 
27,2,,172168-78760,,RUBBER,1,1,1,1,,1,,,,,,,,,,,, 
28,1,,172168-78920,,"HOSE P208CC080S",1,1,1,1,,1,,,,,,,,,,,, 
29,1,,172168-78960,,"HOSE P206BC080S",1,1,1,1,,1,,,,,,,,,,,, 
30,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,,2,,,,,,,,,,,, 
31,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,,2,,,,,,,,,,,, 
32,1,,26116-100652,,"BOLT M10X 65 PLATED",2,2,2,2,,2,,,,,,,,,,,, 
33,1,,172142-78760,,"COVER 16-650, HOSE",,,,,,6,,1,,,,,,,,,, 
34,1,,172122-79920,,CLAMP,,,,,,6,,1,,,,,,,,,, 
35,1,,23000-025000,,"CLAMP 25",,,,,,6,,1,,,,,,,,,, 
36,1,,172168-78590,,CLAMP,1,1,1,1,,,W,,,M/#60501,,M/#60501,,M/#60501,,M/#60501,, 

silv
erh

orn
.co

.uk



y 
~~~ lJ~1 

~<(if ~~l® ~/{.Jlii .. -~-
:> _&fa '--~-~--~J G 

~~ I 
·:~-~-· 21 
·--ei 5 ~~·--:-~::::;, 

--~::.:::::::.' c1· -~ 

·mff~::.,:t ~ 
HYO. OIL PUM 

_.,,,·· .,,,.• 
_.,,,. .,,-·· .,,,. .,,,-· 

_.,,,·· .,,,. 

··, ....... 
[) ,./~ L □ -Jl,,/~)1,,/ . / ::l;.,'1· 

. . . . .. CONRTOL VALVE _.,,,. 
14 ·- ....... __ _ 

silv
erh

orn
.co

.uk



1,1,,172151-76080,,CONNECTOR,1,1,1,1,,1,,,,,,,,,,,, 
2,2,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,,1,,,,,,,,,,,, 
3,1,,172168-76130,,"CONNECTOR UN3/4PF3/8",2,2,2,2,,2,,,,,,,,,,,, 
4,2,,933152-24120,,"O-RING (B)",2,2,2,2,,2,,,,,,,,,,,, 
5,1,,172168-76140,,"CONNECTOR UN3/4PF1/4",1,1,1,1,,1,,,,,,,,,,,, 
6,2,,933152-24120,,"O-RING (B)",1,1,1,1,,1,,,,,,,,,,,, 
7,1,,172312-76220,,"CONNECTOR 1/4-3/4UN",3,3,3,3,,3,,,,,,,,,,,, 
8,1,,23391-020000,,"JOINT RGI1/4",2,2,2,2,,2,,,,,,,,,,,, 
9,1,,23393-020000,,"JOINT 90RGI1/4",3,3,3,3,,3,,,,,,,,,,,, 
10,1,,23393-020000,,"JOINT 90RGI1/4",1,1,1,1,,1,,,,,,,,,,,, 
11,1,,23393-030000,,"JOINT 90RGI 3/8",4,4,4,4,,4,,,,,,,,,,,, 
12,1,,933152-24120,,"O-RING (B)",2,2,2,2,,2,,,,,,,,,,,, 
13,1,,933152-24120,,"O-RING (B)",3,3,3,3,,3,,,,,,,,,,,, 
14,1,,933155-08481,,"CONNECTOR (A)",2,2,2,2,,2,,,,,,,,,,,, 
15,1,,172168-78181,,"HOSE P204BB127S",1,1,1,1,,1,,,,,,,,,,,, 
16,1,,172171-78180,,"HOSE P204BE127S",1,1,1,1,,1,,,,,,,,,,,, 
17,1,,172168-78191,,"HOSE P204BC195S",1,1,1,1,,1,,,,,,,,,,,, 
18,1,,172141-78240,,HOSE,1,1,1,1,,1,,,,,,,,,,,, 
19,1,,172131-78600,,HOSE,1,1,1,1,,1,,,,,,,,,,,, 
20,1,,172168-78900,,"HOSE P206BC070S",1,1,1,1,,1,,,,,,,,,,,, 
21,1,,172168-78940,,"HOSE P206BC089S",1,1,1,1,,1,,,,,,,,,,,, 
22,1,,172168-78980,,"HOSE P204BC100S",2,2,2,2,,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



,,,, ... / 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,172312-17260,,"GROMMET 22X2.3",1,1,1,1,,,,1,,,,,,,,,, 
2,1,,172164-76110,,ELBOW,1,1,1,1,,1,,,,,,,,,,,, 
3,1,,172168-76150,,"CONNECTOR UN7/8PF1/2",1,1,1,1,,1,,,,,,,,,,,, 
4,2,,933152-07400,,"O-RING (A)",1,1,1,1,,1,,,,,,,,,,,, 
5,1,,172168-76160,,"CONNECTOR PF1/2-3/8",1,1,1,1,,1,,,,,,,,,,,, 
6,2,,24315-000140,,"O-RING 1B P-14.0",1,1,1,1,,1,,,,,,,,,,,, 
7,1,,172168-76170,,"CONNECTOR 12,ROUND",1,1,1,1,,1,,,,,,,,,,,, 
8,1,,172165-76220,,NIPPLE,1,1,1,1,,1,,,,,,,,,,,, 
9,1,,172142-76290,,"GROMMET 28X2.3",1,1,1,1,,,,1,,,,,,,,,, 
10,1,,172312-76290,,"ELBOW 3/8-1/4",1,1,1,1,,1,,,,,,,,,,,, 
11,1,,172168-76350,,CONNECTOR,1,1,1,1,,1,,,,,,,,,,,, 
12,1,,172168-76380,,JOINT,1,1,1,1,,1,,,,,,,,,,,, 
13,1,,23000-035000,,"CLAMP 35",2,2,2,2,,2,,,,,,,,,,,, 
14,1,,933152-07400,,"O-RING (A)",1,1,1,1,,1,,,,,,,,,,,, 
15,1,,172170-78240,,HOSE,1,1,1,1,,1,,,,,,,,,,,, 
16,1,,172170-78260,,HOSE,1,1,1,1,,1,,,,,,,,,,,, 
17,1,,172168-78470,,"HOSE G608BE043",1,1,1,1,,1,,,,,,,,,,,, 
18,1,,23000-022000,,"CLAMP 22",2,2,2,2,,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



8 2 ifbl±]!i~tf (~?-,) 
Fi~ HY~ OIL PIPING(RETURN) 

+t=lllim 9 "/ '.J I 
HYD. OIL TANK i 

I 
I 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,2,,22137-100000,,"WASHER 10,POLISHED",2,2,2,2,,,,,,,,,,,,,, 
2,2,,172142-76270,,"JOINT 1/2, SWIVEL",1,1,1,1,,,,,,,,,,,,,, 
3,3,,172142-77040,,"SEAL SET",1,1,1,1,,,,,,,,,,,,,, 
4,2,,172142-76280,,"JOINT 3/4, SWIVEL",1,1,1,1,,,,,,,,,,,,,, 
5,3,,172142-77050,,"SEAL SET",1,1,1,1,,,,,,,,,,,,,, 
6,2,,172175-76550,,"TUBE, 3RD",1,1,1,1,,,,,,,,,,,,,, 
7,2,,172151-76600,,"ADAPTER PF3/4,BLIND",1,1,1,1,,,,,,,,,,,,,, 
8,2,,172112-77420,,"CONNECTOR PF1/2PT3/4",1,1,1,1,,,,,,,,,,,,,, 
9,2,,172175-78360,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
10,2,,172168-78370,,"HOSE G208BC127",1,1,1,1,,,,,,,,,,,,,, 
11,2,,172164-78760,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
12,2,,172168-78460,,"HOSE G208BC145",1,1,1,1,,,,,,,,,,,,,, 
13,2,,23871-030000,,"PLUG PT3/8,SCREW",1,1,1,1,,,,,,,,,,,,,, 
14,2,,23871-040000,,"PLUG PT1/2,SCREW",1,1,1,1,,,,,,,,,,,,,, 
15,2,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,,,,,,,,,,,,,, 
16,2,,26013-100252,,"BOLT W/WASHER M10X25",2,2,2,2,,,,,,,,,,,,,, 
17,2,,933152-24120,,"O-RING (B)",2,2,2,2,,,,,,,,,,,,,, 
18,2,,933166-24120,,"CONNECTOR PF1/2-10",2,2,2,2,,,,,,,,,,,,,, 
19,2,,172137-75570,,"ADAPTER PF1/2",1,1,1,1,,,,,,,,,,,,,, 
20,2,,172168-76300,,"JOINT, 3RD",1,1,1,1,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



8 3 ~ml±~§ (PTO, :n,-AI:,,~· : ¥inti±~) 
Fig. HYD. OIL PIPING(P. T. 0., FRAME END:UNIFLOW SPEC.) 

COUNTRY J P A S E X 
Fig No. 83 - -

®t 
9 11 

15 
1 L a 12 @ 
~----141 ~ 

( <-. <.,. ! r.~~~~ 

b
"'-'----c;<,~ -~· 10 

@ ~-~~~ 20 
9~ ,,~) 

tb✓- ,..,- P T O~;,itt4=--;, HJII-U:,F) 
P. T.O. KIT(FRAME END) 
172190-74600 
Iii!§! NO. 380).ff.l:li l.;NO. 1 QJffffllli 
lffliij NO. 105.lf-#ffl"f ~ ~' 
Detai 1 is shown in Fig. 105 

REFER TO Fig. 38 

827-2B(JP) 

silv
erh

orn
.co

.uk



1,2,,172142-76130,,"JOINT 7/8UN-1/4",1,1,1,1,,1,,,,,,,,,,,, 
2,2,,172168-76130,,"CONNECTOR UN3/4PF3/8",2,2,2,2,,2,,,,,,,,,,,, 
3,3,,933152-24120,,"O-RING (B)",2,2,2,2,,2,,,,,,,,,,,, 
4,2,,172168-76130,,"CONNECTOR UN3/4PF3/8",1,1,1,1,,1,,,,,,,,,,,, 
5,3,,933152-24120,,"O-RING (B)",1,1,1,1,,1,,,,,,,,,,,, 
6,2,,172633-76160,,"ADAPTER 1/2-3/4",1,1,1,1,,1,,,,,,,,,,,, 
7,2,,172168-76180,,"CONNECTOR UN3/4PT1/2",1,1,1,1,,1,,,,,,,,,,,, 
8,3,,933152-24120,,"O-RING (B)",1,1,1,1,,1,,,,,,,,,,,, 
9,2,,172312-76180,,"NIPPLE 1/2X3/8",1,1,1,1,,1,,,,,,,,,,,, 
10,2,,172124-76350,,"CONNECTOR 1/2",1,1,1,1,,1,,,,,,,,,,,, 
11,3,,933152-07400,,"O-RING (A)",1,1,1,1,,1,,,,,,,,,,,, 
12,2,,23391-040000,,"JOINT RGI 1/2",1,1,1,1,,1,,,,,,,,,,,, 
13,2,,23391-060000,,"JOINT RGI 3/4",1,1,1,1,,1,,,,,,,,,,,, 
14,2,,23393-040000,,"JOINT 90RGI 1/2",1,1,1,1,,1,,,,,,,,,,,, 
15,2,,933152-07400,,"O-RING (A)",1,1,1,1,,1,,,,,,,,,,,, 
16,2,,172130-78220,,HOSE,1,1,1,1,,1,,,,,,,,,,,, 
17,2,,172168-78230,,"HOSE P206BB070",1,1,1,1,,1,,,,,,,,,,,, 
18,2,,172168-78230,,"HOSE P206BB070",1,1,1,1,,1,,,,,,,,,,,, 
19,2,,172168-78331,,"HOSE G608BC058",1,1,1,1,,1,,,,,,,,,,,, 
20,2,,172168-78340,,"HOSE G212BC068",1,1,1,1,,1,,,,,,,,,,,, 
21,1,,172168-78370,,"HOSE G208BC127",1,1,1,1,,1,,,,,,,,,,,, 
22,1,,172164-78760,,HOSE,1,1,1,1,,1,,,,,,,,,,,, 
23,1,,172168-76300,,"JOINT, 3RD",1,1,1,1,,1,,,,,,,,,,,, 
24,1,,22137-100000,,"WASHER 10,POLISHED",2,2,2,2,,2,,,,,,,,,,,, 
25,1,,23871-030000,,"PLUG PT3/8,SCREW",1,1,1,1,,1,,,,,,,,,,,, 
26,1,,23871-040000,,"PLUG PT1/2,SCREW",1,1,1,1,,1,,,,,,,,,,,, 
27,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,,2,,,,,,,,,,,, 
28,1,,933152-24120,,"O-RING (B)",2,2,2,2,,2,,,,,,,,,,,, 
29,1,,933166-24120,,"CONNECTOR PF1/2-10",2,2,2,2,,2,,,,,,,,,,,, 
30,1,,172142-76270,,"JOINT 1/2, SWIVEL",1,1,1,1,,1,,,,,,,,,,,, 
31,2,,172142-77040,,"SEAL SET",1,1,1,1,,1,,,,,,,,,,,, 
32,1,,172142-76280,,"JOINT 3/4, SWIVEL",1,1,1,1,,1,,,,,,,,,,,, 
33,2,,172142-77050,,"SEAL SET",1,1,1,1,,1,,,,,,,,,,,, 
34A,1,,172175-76550,,"TUBE, 3RD",1,1,1,1,,,,,,,,,,,,,, 
34B,1,,172175-76550-5,,"TUBE, 3RD(YELLOW:87)",,,,,,1,,1,,,,,,,,,, 
35,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,2,2,,2,,,,,,,,,,,, 
36,1,,172175-78360,,HOSE,1,1,1,1,,1,,,,,,,,,,,, 
37,1,,172151-76600,,"ADAPTER PF3/4,BLIND",1,1,1,1,,,,,,,,,,,,,, 
38,1,,172137-75570,,"ADAPTER PF1/2",1,1,1,1,,,,,,,,,,,,,, 
39,1,,172151-79410,,HOSE,,,,,,1,,1,,,,,,,,,, 
40,1,,172151-79420,,COVER,,,,,,1,,1,,,,,,,,,, 
41,1,,23000-035000,,"CLAMP 35",,,,,,2,,1,,,,,,,,,, 
42,1,,23000-041000,,"CLAMP 41",,,,,,2,,1,,,,,,,,,, 

silv
erh

orn
.co

.uk



8 4 ~wJ±fficW (PTO, Jv-,61:,F : ~ntttfft) 
Fig. HYO. OIL PIPING(P. T. 0., FRAME END:CONFLUENCE SPEC.) 

Datai I is shown in Fig. 105 

827-28 (JP) 

silv
erh

orn
.co

.uk



1,1,,172123-76120,,"CONNECTOR PF1/4",2,2,2,2,,2,,,,,,,,,,,, 
2,1,,172422-76150,,CONNECTOR,2,2,2,2,,2,,M,,,,,,,,,, 
2-1,1,,23394-020000,,"JOINT 45RGI1/4",2,2,2,2,,2,,,,,,,,,,,, 
3,1,,172131-76200,,"CONNECTOR 3/8,1/4",2,2,2,2,,2,,,,,,,,,,,, 
3-1,1,,172157-76220,,"CONNECTOR 1/4-
3/8",2,2,2,2,,2,N,,,M/#60602,,M/#60602,,M/#60602,,M/#60602,,,,M/#60602 
4,1,,23393-020000,,"JOINT 90RGI1/4",2,2,2,2,,2,,,,,,,,,,,, 
5,1,,23391-030000,,"JOINT RGI 3/8",2,2,2,2,,2,,,,,,,,,,,, 
6,1,,23394-020000,,"JOINT 45RGI1/4",2,2,2,2,,2,,,,,,,,,,,, 
7,1,,23394-030000,,"JOINT 45RGI 3/8",2,2,2,2,,2,,,,,,,,,,,, 
8,1,,24315-000110,,"O-RING 1B P-11.0",2,2,2,2,,2,,,,,,,,,,,, 
9,1,,24315-000110,,"O-RING 1B P-11.0",2,2,2,2,,2,,,,,,,,,,,, 
10,1,,933160-01370,,"CONNECTOR PF1/2-3/8",4,4,4,4,,4,,,,,,,,,,,, 
11,1,,172422-78350,,HOSE,2,2,2,2,,2,,,,,,,,,,,, 
12,1,,172422-78360,,HOSE,2,2,2,2,,2,,,,,,,,,,,, 
13,1,,172422-78370,,HOSE,2,2,2,2,,2,,,,,,,,,,,, 
14,1,,172422-78380,,HOSE,2,2,2,2,,2,,,,,,,,,,,, 
15,1,,172422-78390,,HOSE,2,2,2,2,,2,,,,,,,,,,,, 
16,1,,172422-78760,,GROMMET,2,2,2,2,,2,,,,,,,,,,,, 
17,1,,24315-000180,,"O-RING 1B P-18.0",4,4,4,4,,4,,,,,,,,,,,, 
18,1,,23393-020000,,"JOINT 90RGI1/4",2,2,2,2,,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



827-28 (JP) 

silv
erh

orn
.co

.uk



1A,1,,172183-76230,,CLAMP,3,3,3,3,,,,,,,,,,,,,, 
1B,1,,172183-76230-5,,"CLAMP 13.8(YELLOW:87",,,,,,3,,2,,,,,,,,,, 
2A,1,,172175-76401,,"CLAMP,TUBE(GREEN:97)",1,1,1,1,,,,,,,,,,,,,, 
2B,1,,172175-76401-5,,"CLAMP,TUBE(YELLOW:87",,,,,,1,,2,,,,,,,,,, 
3,1,,172175-76411,,"RUBBER, TUBE",2,2,2,2,,2,,,,,,,,,,,, 
4,1,,172175-76420,,"COLLAR, TUBE",6,6,6,6,,6,,,,,,,,,,,, 
5A,1,,172175-76431,,"CLAMP T4.5(GREEN:97)",3,3,3,3,,,,,,,,,,,,,, 
5B,1,,172175-76431-5,,"CLAMP,TUBE(YELLOW:87",,,,,,3,,2,,,,,,,,,, 
6,1,,172175-76440,,"RUBBER, TUBE",6,6,6,6,,6,,,,,,,,,,,, 
7A,1,,172175-76450-4,,"PLATE       (GREEN)",1,1,1,1,,,,,,,,,,,,,, 
7B,1,,172175-76450-5,,"W.P BACH PLATE  (87)",,,,,,1,,2,,,,,,,,,, 
8A,1,,172142-76500-4,,"PIPE(A), BOOM(GREEN)",1,1,1,1,,,,,,,,,,,,,, 
8B,1,,172142-76500,,"PIPE(A), BOOM   (87)",,,,,,1,,2,,,,,,,,,, 
9A,1,,172142-76520-4,,"PIPE(B), BOOM(GREEN)",1,1,1,1,,,,,,,,,,,,,, 
9B,1,,172142-76520,,"PIPE(B), BOOM   (87)",,,,,,1,,2,,,,,,,,,, 
10A,1,,172142-76540-4,,"PIPE(L), ARM (GREEN)",1,1,1,1,,,,,,,,,,,,,, 
10B,1,,172142-76540,,"PIPE(L), ARM    (87)",,,,,,1,,2,,,,,,,,,, 
11A,1,,172142-76560-4,,"PIPE(R), ARM (GREEN)",1,1,1,1,,,,,,,,,,,,,, 
11B,1,,172142-76560,,"PIPE(R), ARM    (87)",,,,,,1,,2,,,,,,,,,, 
12A,1,,172142-76580-4,,"PIPE(L),BUCKET(GREEN",1,1,1,1,,,,,,,,,,,,,, 
12B,1,,172142-76580,,"PIPE(L), BUCKET (87)",,,,,,1,,2,,,,,,,,,, 
13A,1,,172142-76600-4,,"PIPE(R),BUCKET(GREEN",1,1,1,1,,,,,,,,,,,,,, 
13B,1,,172142-76600,,"PIPE(R), BUCKET (87)",,,,,,1,,2,,,,,,,,,, 
14A,1,,172141-76670-4,,"CLAMP,PIPE(A)(GREEN)",1,1,1,1,,,,,,,,,,,,,, 
14B,1,,172141-76670,,"CLAMP, PIPE(A)  (87)",,,,,,1,,2,,,,,,,,,, 
15,1,,172183-81160,,"TREE CLIP",2,2,2,2,,,,1,,,,,,,,,, 
16,1,,26013-100352,,"BOLT M10X 35",1,1,1,1,,1,,,,,,,,,,,, 
17,1,,26013-100352,,"BOLT M10X 35",6,6,6,6,,6,,,,,,,,,,,, 
18,1,,26013-120302,,"BOLT W/WASHER M12X30",1,1,1,1,,1,,,,,,,,,,,, 
19,1,,26013-120352,,"BOLT M12X 35",2,2,2,2,,2,,,,,,,,,,,, 
20,1,,172142-78270,,HOSE,2,2,2,2,,2,,,,,,,,,,,, 
21,1,,172142-78281,,HOSE,1,1,1,1,,1,,,,,,,,,,,, 
22,1,,172142-78290,,HOSE,1,1,1,1,,1,,,,,,,,,,,, 
23,1,,172142-78300,,HOSE,1,1,1,1,,1,,,,,,,,,,,, 
24,1,,172168-78771,,"HOSE G206AB085W",1,1,1,1,,1,,,,,,,,,,,, 
25,1,,172142-78770,,"COVER 16-730, HOSE",,,,,,2,,2,,,,,,,,,, 
26,1,,172122-79880,,COVER,,,,,,1,,2,,,,,,,,,, 
27,1,,23000-025000,,"CLAMP 25",,,,,,6,,2,,,,,,,,,, 

silv
erh

orn
.co

.uk



6 •mJ±ftl'if (t -A) 
Fi& 8 HYD. OIL PIPING(BOOM) 

24 

I 

\ ~ \ i 
. : \ I u· 

J"f.'T ':I l--1/ 1) '/5' 
BUCKET CYLINDER 

COUNTRY J p · A S E..t.. 
APPLI ...:. Q 
CATION. . . ' . 

5 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,172190-74502-4,,P.T.O.KIT,1,1,1,1,,,,1,,,,,,,,,, 
2A,2,,172175-76601-4,,"TUBE(A), P.T.O.",1,1,1,1,,,,,,,,,,,,,, 
2B,2,,172175-76601,,"PIPE(A), 3RD    (87)",,,,,,1,,3,,,,,,,,,, 
3A,2,,172175-76621-4,,"TUBE(B), P.T.O.",1,1,1,1,,,,,,,,,,,,,, 
3B,2,,172175-76621,,"PIPE(B), 3RD    (87)",,,,,,1,,3,,,,,,,,,, 
4,2,,172633-76160,,"ADAPTER 1/2-3/4",1,1,1,1,,1,,,,,,,,,,,, 
5A,2,,172125-76900-4,,CLAMP,1,1,1,1,,,,,,,,,,,,,, 
5B,2,,172125-76900,,"CLAMP    (YELLOW:87)",,,,,,1,,3,,,,,,,,,, 
6A,2,,172142-76940-4,,"CLAMP 3/4 (GREEN:97)",2,2,2,2,,,,,,,,,,,,,, 
6B,2,,172142-76940,,"CLAMP 3/4(YELLOW:87)",,,,,,2,,3,,,,,,,,,, 
7A,2,,172175-76490-4,,"CLAMP 17.3",2,2,2,2,,,,,,,,,,,,,, 
7B,2,,172175-76490,,"CLAMP 17.3",,,,,,2,,3,,,,,,,,,, 
8,2,,172183-74820-4,,"STOP VALVE",2,2,2,2,,2,,,,,,,,,,,, 
9,2,,172312-77930,,"SPACER, CLAMP",1,1,1,1,,1,,,,,,,,,,,, 
10,2,,22217-120000,,"SPRING WASHER",5,5,5,5,,5,,,,,,,,,,,, 
11,2,,23871-040000,,"PLUG PT1/2,SCREW",2,2,2,2,,,,,,,,,,,,,, 
12,2,,26116-120552,,"BOLT M12X 55 PLATED",2,2,2,2,,2,,,,,,,,,,,, 
13,2,,26116-120702,,"BOLT M12X 70 PLATED",2,2,2,2,,2,,,,,,,,,,,, 
14,2,,172175-78350,,HOSE,1,1,1,1,,1,,,,,,,,,,,, 
15,2,,172190-78200,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
16,2,,172190-78210,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
17,2,,172164-78870,,HOSE,1,1,1,1,,1,,,,,,,,,,,, 
18,2,,26013-100252,,"BOLT W/WASHER M10X25",4,4,4,4,,,,,,,,,,,,,, 
19,2,,172175-76640,,"BOSS COMP.",1,1,1,1,,1,,,,,,,,,,,, 
20,2,,26116-120602,,"BOLT M12X 60 PLATED",1,1,1,1,,1,,,,,,,,,,,, 
21A,1,,172190-08502-4,,"P.T.O.KIT:F+A,FR",1,1,1,1,,,,2,,,,,,,,,, 
21B,1,,172190-08512-4,,"P.T.O.KIT:F+A,SI",1,1,1,1,,,,2,,,,,,,,,, 
22,1,,172137-75570,,"ADAPTER PF1/2",,,,,,1,,3,,,,,,,,,, 
23,1,,172151-76600,,"ADAPTER PF3/4,BLIND",,,,,,1,,3,,,,,,,,,, 
24,1,,172142-78790,,"COVER 20-600, HOSE",,,,,,1,,3,,,,,,,,,, 
25,1,,172137-79950,,COVER,,,,,,1,,3,,,,,,,,,, 
26,1,,23000-035000,,"CLAMP 35",,,,,,2,,3,,,,,,,,,, 
27,1,,23000-041000,,"CLAMP 41",,,,,,2,,3,,,,,,,,,, 

silv
erh

orn
.co

.uk



8 7 ;mJ.±~cW (PTO 7-AI/'F ) 
Fig. HYD. OIL PIPING(P. T. 0. ARM END) 

COU TRY J P A S E X 
APPLI- _ Q _ 
C TION 

PT04-.:,t,­

3 
__ ,,,.. 

J::...\ 
/.Q 

/ . .. ,,,, .. 

21 

P. T. 0. KIT 
172190-08502-4(7D/~VA'-) 
172190-08512-4 (lJ".ff VI\' -) 

COUNTRY J p 
APPLI- 0 CATION 

]il§INO. 870)Jl/::l:H..,NO. 21A&tF21BOJmDlI1 
]il§INO. 105~#ffl"F~~' 
Detai I is show in Fig. 105 

AS 
-

EX 

0 

12 10 

COUNTRY J p 
APPLI- -CATION 

PTO;\'-•;; 1--(Y-AI/V) 
P. T. 0. KIT (ARM END) 
172190-74502 
]il§INO. 870JJll:i:lL,NO. 111 

6 

~ 

AS 

0 

19 

EX 

-

lil§INO. 870).JlJf:iL,NO. 2~20:e:--a-h*"t 
Fig. 87 Ref No. I 
INC. Fig. 87 Ref. No. 2~20 

B27-28 (JP) 

silv
erh

orn
.co

.uk



1,1,,172151-76030,,"BOLT, PIPE JOINT",2,,2,,,,,,,,,,,,,,, 
2,1,,172151-76040,,"BOLT, PIPE JOINT",2,,2,,,,,,,,,,,,,,, 
3,1,,172123-76120,,"CONNECTOR PF1/4",1,,1,,,,,,,,,,,,,,, 
4,1,,172141-76180,,CONNECTOR,1,,1,,,,,,,,,,,,,,, 
6,2,,24315-000110,,"O-RING 1B P-11.0",1,,1,,,,,,,,,,,,,,, 
7,1,,23010-014000,,"CLAMP 14",2,,2,,,,,,,,,,,,,,, 
8,1,,23871-040000,,"PLUG PT1/2,SCREW",1,,1,,,,,1,,,,,,,,,, 
9,1,,24315-000110,,"O-RING 1B P-11.0",1,,1,,,,,,,,,,,,,,, 
10,1,,24315-000180,,"O-RING 1B P-18.0",4,,4,,,,,,,,,,,,,,, 
11,1,,24315-000180,,"O-RING 1B P-18.0",4,,4,,,,,,,,,,,,,,, 
12,1,,172126-11510,,"BAND 300",2,,2,,,,,,,,,,,,,,, 
13,1,,172168-46870,,BRACKET,1,,1,,,,,,,,,,,,,,, 
14,1,,172170-78400,,HOSE,1,,1,,,,,,,,,,,,,,, 
15,1,,172164-78520,,"HOSE G604BY115S T",1,,1,,,,,,,,,,,,,,, 
16,1,,172165-78570,,HOSE,2,,2,,,,,,,,,,,,,,, 
17,1,,172165-79870,,HOSE,1,,1,,,,,,,,,,,,,,, 
18,1,,23000-016000,,"CLAMP 16",2,,2,,,,,,,,,,,,,,, 
19,1,,26013-100162,,"BOLT M10X 16",2,,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



8 8 :::1 / t-- o-Jl,iicff 
F jg. (;Ji" iJ" --1H:Ji/\° J~t --1J~-i: JlliM1/\· -) 

CONTROL PIPING 
COUNTRY J P A s E x (PUMP_,REMOTE CONTROL V. -RETURN : FRONT LEVER) 
Fig No. 88 - -

J:;fJ7JUI, 
VIEWED FROM UPPER 

...8..1:i 

B27-2B(JP) 

silv
erh

orn
.co

.uk



1,1,,172151-76030,,"BOLT, PIPE JOINT",,2,,2,,,,,,,,,,,,,, 
2,1,,172151-76040,,"BOLT, PIPE JOINT",,2,,2,,,,,,,,,,,,,, 
3,1,,172123-76120,,"CONNECTOR PF1/4",,1,,1,,,,,,,,,,,,,, 
4,1,,172141-76180,,CONNECTOR,,1,,1,,,,,,,,,,,,,, 
6,2,,24315-000110,,"O-RING 1B P-11.0",,1,,1,,,,,,,,,,,,,, 
7,1,,23010-014000,,"CLAMP 14",,2,,2,,,,,,,,,,,,,, 
8,1,,23871-040000,,"PLUG PT1/2,SCREW",,1,,1,,,,1,,,,,,,,,, 
9,1,,24315-000110,,"O-RING 1B P-11.0",,1,,1,,,,,,,,,,,,,, 
10,1,,24315-000180,,"O-RING 1B P-18.0",,4,,4,,,,,,,,,,,,,, 
11,1,,24315-000180,,"O-RING 1B P-18.0",,4,,4,,,,,,,,,,,,,, 
12,1,,23000-016000,,"CLAMP 16",,2,,2,,,,,,,,,,,,,, 
13,1,,194202-56460,,BAND,,2,,2,,,,,,,,,,,,,, 
14,1,,172170-78200,,HOSE,,1,,1,,,,,,,,,,,,,, 
15,1,,172170-78400,,HOSE,,1,,1,,,,,,,,,,,,,, 
16,1,,172164-78530,,"HOSE G604BY185S T",,1,,1,,,,,,,,,,,,,, 
17,1,,172165-78880,,HOSE,,2,,2,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



.:c. :::J / /'(JI, ::1 
I)~ CONTROL VALVE REMOTE 

\ 

fl=ltJ:m~✓:1 
HYD. OIL PUMP 

/ 

827-2B {JP) 

silv
erh

orn
.co

.uk



1,1,,24315-000110,,"O-RING 1B P-11.0",,,,,,4,,,,,,,,,,,, 
2,1,,172123-76120,,"CONNECTOR PF1/4",,,,,,1,,,,,,,,,,,, 
3,1,,172141-76180,,CONNECTOR,,,,,,1,,,,,,,,,,,, 
4,2,,24315-000110,,"O-RING 1B P-11.0",,,,,,1,,,,,,,,,,,, 
5,1,,194202-56460,,BAND,,,,,,2,,,,,,,,,,,, 
6,1,,172123-76120,,"CONNECTOR PF1/4",,,,,,4,,,,,,,,,,,, 
7,1,,23010-014000,,"CLAMP 14",,,,,,2,,,,,,,,,,,, 
8,1,,172170-78400,,HOSE,,,,,,1,,,,,,,,,,,, 
9,1,,23000-016000,,"CLAMP 16",,,,,,2,,,,,,,,,,,, 
10,1,,172170-78230,,HOSE,,,,,,1,,,,,,,,,,,, 
11,1,,172170-78210,,HOSE,,,,,,1,,,,,,,,,,,, 
12,1,,172165-79641,,"HOSE G604BY185T",,,,,,1,,,,,,,,,,,, 
13,1,,172170-78220,,HOSE,,,,,,1,,,,,,,,,,,, 
14,1,,24315-000110,,"O-RING 1B P-11.0",,,,,,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



90 ::::i;.., t-- □ -Jv~r.1f 
Fig. (;!( '/t --1JIJ:.,1\· 1~t --1J~-:.,:f1F 111\' -) (As) 

CONTROL PIPING 
COUNTRY J P As Ex (PUMP-REMOTE CONTROL V. -RETURN: SI DE LEVER) (AS) 
Fig No. 89 90 89 

J:.jJ7JlJI,, 
VIEWED FROM UPPER 

2 

(RH) FRONT 

1) 'c ::J / /'\JI,, :1 
REMOTE CONTROL VALVE 

f1=J;IJ~lll ~ ::,, ? 

~ 

(LH) 

/ ,,,. 
/ 

/ 
/ 

/ 
/ /. 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,172123-76120,,"CONNECTOR PF1/4",8,,8,,,,,,,,,,,,,,, 
2,1,,172123-76120,,"CONNECTOR PF1/4",5,,5,,,,,,,,,,,,,,, 
3,1,,172168-76550,,"JOINT PF1/4-0.9",1,,1,,,,,,,,,,,,,,, 
4,1,,172162-76770,,"JOINT PF1/4",2,,2,,,,,,,,,,,,,,, 
5,1,,24315-000110,,"O-RING 1B P-11.0",8,,8,,,,,,,,,,,,,,, 
6,1,,24315-000110,,"O-RING 1B P-11.0",7,,7,,,,,,,,,,,,,,, 
7,1,,24315-000110,,"O-RING 1B P-11.0",1,,1,,,,,,,,,,,,,,, 
8,1,,172126-11510,,"BAND 300",7,,7,,,,,,,,,,,,,,, 
9,1,,172168-79300,,"HOSE G604BC070",1,,1,,,,,,,,,,,,,,, 
10,1,,172168-79310,,"HOSE G604BC070",1,,1,,,,,,,,,,,,,,, 
11,1,,172168-79320,,"HOSE G604BC110S",1,,1,,,,,,,,,,,,,,, 
12,1,,172168-79330,,"HOSE G604BC110S",1,,1,,,,,,,,,,,,,,, 
13,1,,172168-79340,,HOSE,1,,1,,,,,,,,,,,,,,, 
14,1,,172168-79350,,"HOSE G604BC110",1,,1,,,,,,,,,,,,,,, 
15,1,,172168-79360,,HOSE,1,,1,,,,,,,,,,,,,,, 
16,1,,172168-79370,,HOSE,1,,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



91 :J ::,.,- t-- □ -Jv~ctf 
Fig. (IJEJi'/\' Jl,J' "'li'~IJ-J~/\' J~t ;I/ ~V?~, 71Ji'~lt/\' -) 

CONTROL PIPING 
(REMOTE CONTROL V. -CONTROL V. : DI RECT, FRONT LEVER) 

COUNTRY . J P A S E X 
Fig No. 91 - -

J:;J:J7jiJI, 
VIEWED FROM UPPER 

4 3 

FRONT 

•Jt::i :,,,w1 fQ,, 
REMOTE CONTROL VALVE I 

' 8 
~ ._/--

(~~)]_ __ 

' 

~:7_--~ 

/ ~ 
,) 

' t-- □ -Jvl~)l,7' 
ROL VALVE 

B27-2B(JP) · 

silv
erh

orn
.co

.uk



1,1,,172123-76120,,"CONNECTOR PF1/4",,8,,8,,,,,,,,,,,,,, 
2,1,,172123-76120,,"CONNECTOR PF1/4",,5,,5,,,,,,,,,,,,,, 
3,1,,172168-76550,,"JOINT PF1/4-0.9",,1,,1,,,,,,,,,,,,,, 
4,1,,172162-76770,,"JOINT PF1/4",,2,,2,,,,,,,,,,,,,, 
5,1,,24315-000110,,"O-RING 1B P-11.0",,8,,8,,,,,,,,,,,,,, 
6,1,,24315-000110,,"O-RING 1B P-11.0",,7,,7,,,,,,,,,,,,,, 
7,1,,24315-000110,,"O-RING 1B P-11.0",,1,,1,,,,,,,,,,,,,, 
8,1,,194202-56460,,BAND,,4,,4,,,,,,,,,,,,,, 
9,1,,172165-79220,,HOSE,,1,,1,,,,,,,,,,,,,, 
10,1,,172165-79290,,HOSE,,1,,1,,,,,,,,,,,,,, 
11,1,,172165-79300,,HOSE,,1,,1,,,,,,,,,,,,,, 
12,1,,172165-79310,,HOSE,,1,,1,,,,,,,,,,,,,, 
13,1,,172165-79340,,HOSE,,1,,1,,,,,,,,,,,,,, 
14,1,,172165-79350,,HOSE,,1,,1,,,,,,,,,,,,,, 
15,1,,172165-79360,,HOSE,,1,,1,,,,,,,,,,,,,, 
16,1,,172165-79370,,HOSE,,1,,1,,,,,,,,,,,,,, 
17,1,,172165-79810,,SPONGE,,2,,2,,,,,,,,,,,,,, 
18,1,,172122-79930,,"CLAMP B",,4,,4,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



B27-2B(JP) 

silv
erh

orn
.co

.uk



1,1,,172123-76120,,"CONNECTOR PF1/4",,,,,,8,,,,,,,,,,,, 
2,1,,172123-76120,,"CONNECTOR PF1/4",,,,,,5,,,,,,,,,,,, 
3,1,,172168-76550,,"JOINT PF1/4-0.9",,,,,,1,,,,,,,,,,,, 
4,1,,172162-76770,,"JOINT PF1/4",,,,,,2,,,,,,,,,,,, 
5,1,,24315-000110,,"O-RING 1B P-11.0",,,,,,8,,,,,,,,,,,, 
6,1,,24315-000110,,"O-RING 1B P-11.0",,,,,,7,,,,,,,,,,,, 
7,1,,24315-000110,,"O-RING 1B P-11.0",,,,,,1,,,,,,,,,,,, 
8,1,,194202-56460,,BAND,,,,,,4,,,,,,,,,,,, 
9,1,,172165-79220,,HOSE,,,,,,1,,,,,,,,,,,, 
10,1,,172165-79290,,HOSE,,,,,,1,,,,,,,,,,,, 
11,1,,172165-79300,,HOSE,,,,,,1,,,,,,,,,,,, 
12,1,,172165-79310,,HOSE,,,,,,1,,,,,,,,,,,, 
13,1,,172165-79340,,HOSE,,,,,,1,,,,,,,,,,,, 
14,1,,172165-79350,,HOSE,,,,,,1,,,,,,,,,,,, 
15,1,,172165-79360,,HOSE,,,,,,1,,,,,,,,,,,, 
16,1,,172165-79370,,HOSE,,,,,,1,,,,,,,,,,,, 
17,1,,172165-79810,,SPONGE,,,,,,2,,,,,,,,,,,, 
18,1,,172122-79930,,"CLAMP B",,,,,,4,,,,,,,,,,,, 
19,1,,172165-79820,,COVER,,,,,,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



9 3 ::J / 1--□ - Jl,,~fg 
Fig. (~tJ;.t/\' J~J' --J;.,~□-M\. J~t : f .flt?~. ,1~· It/\'-) (AS) 

CONTROL PIPING (REMOTE CONTROL V.,..., 
COUNTRY J P As Ex CONTROL V. : DIRECT, SI DE LEVER) (AS) 
Fig No. 92 93 92 

::::i ✓ t-- □ -Jl,/"{Jl,'7' 
CONTROL VALVE 

...t t.J 7 ff.) I, 
VIEWED FROM UPPER 

827-28 (JP) 

silv
erh

orn
.co

.uk



1A,1,,172168-74650,,"MULTI VALVE KIT",,,1,,,,,1,,,,,,,,,, 
1A-1,1,,172168-74651,,"MULTI VALVE KIT",,,1,,,,S,1,,,,,,M/#60553,,,, 
1B,1,,172168-74660,,"MULTI VALVE KIT",1,,,,,,,1,,,,,,,,,, 
1B-1,1,,172168-74661,,"MULTI VALVE KIT",1,,,,,,S,1,,M/#60553,,,,,,,, 
2A,2,,172151-03550,,"LABEL,PATTERN B",,,1,,,,,,,,,,,,,,, 
2B,2,,172165-03471,,LABEL,1,,,,,,,,,,,,,,,,, 
3,2,,172123-76120,,"CONNECTOR PF1/4",2,,2,,,,,,,,,,,,,,, 
4,2,,172141-76180,,CONNECTOR,6,,6,,,,,,,,,,,,,,, 
6,3,,24315-000110,,"O-RING 1B P-11.0",6,,6,,,,,,,,,,,,,,, 
7,2,,24315-000110,,"O-RING 1B P-11.0",2,,2,,,,,,,,,,,,,,, 
8,2,,172126-11510,,"BAND 300",8,,8,,,,,,,,,,,,,,, 
9,2,,172165-78900,,HOSE,1,,1,,,,,,,,,,,,,,, 
10,2,,172165-78910,,HOSE,1,,1,,,,,,,,,,,,,,, 
11,2,,172165-78920,,HOSE,1,,1,,,,,,,,,,,,,,, 
12,2,,172165-78930,,HOSE,1,,1,,,,,,,,,,,,,,, 
13,2,,172165-78940,,HOSE,1,,1,,,,,,,,,,,,,,, 
14,2,,172165-78950,,HOSE,1,,1,,,,,,,,,,,,,,, 
15,2,,172165-78960,,HOSE,1,,1,,,,,,,,,,,,,,, 
16,2,,172165-78970,,HOSE,1,,1,,,,,,,,,,,,,,, 
17,1,,172123-76120,,"CONNECTOR PF1/4",8,,8,,,,,,,,,,,,,,, 
18,1,,24315-000110,,"O-RING 1B P-11.0",8,,8,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



9 4 ::J;,, " □ -Jlt~if 
Fig. (1H:Ji/\' it ....,1MJ\' it : 4~1.f. J□i'H11f -) 

CONTROL PIPING 
Ex (REMOTE CONTROL V . ....,MULTI V. : 4-WAY, FRONT LEVER) 

i,.;;:.==+.=--:~~=-:...:.i 

4 ? .:r. ,f' ~ Jl,,77 .:r. ✓ 1/-'f o/ t-. 
4-WAY MULTI CHANGE KIT 
172168-74650 172168-74651 (ft/t' :JD)~ltl\'-) 
172168-74660 172168-74661(ftt'):7D)~vA'-) 
Ji§NO. 94Q.)Jl/:ljvNO. 1A&~1BQ.)i¥tilJ: 
Ji§NO. 105~~"F~~' 
Detai I is shown in Fig. 105 

=F-\7 I:: ;..-{±.t,l 
CABIN SPEC. 

J:jJ7JlJI,, 
VIEWED FROM UPPER 

3 

4=--v/ef±tl 
CANOPY SPEC. 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1A,1,,172168-74670,,"MULTI VALVE KIT",,,,1,,,,1,,,,,,,,,, 
1A-1,1,,172168-74671,,"MULTI VALVE KIT",,,,1,,,S,1,,,,,,,,M/#60553,, 
1B,1,,172168-74680,,"MULTI VALVE KIT",,1,,,,,,1,,,,,,,,,, 
1B-1,1,,172168-74681,,"MULTI VALVE KIT",,1,,,,,S,1,,,,M/#60553,,,,,, 
2A,2,,172151-03550,,"LABEL,PATTERN B",,,,1,,,,,,,,,,,,,, 
2B,2,,172165-03471,,LABEL,,1,,,,,,,,,,,,,,,, 
3,2,,172123-76120,,"CONNECTOR PF1/4",,2,,2,,,,,,,,,,,,,, 
4,2,,172141-76180,,CONNECTOR,,6,,6,,,,,,,,,,,,,, 
6,3,,24315-000110,,"O-RING 1B P-11.0",,6,,6,,,,,,,,,,,,,, 
7,2,,24315-000110,,"O-RING 1B P-11.0",,2,,2,,,,,,,,,,,,,, 
8,2,,194202-56460,,BAND,,6,,6,,,,,,,,,,,,,, 
9,2,,172165-78940,,HOSE,,1,,1,,,,,,,,,,,,,, 
10,2,,172165-78950,,HOSE,,1,,1,,,,,,,,,,,,,, 
11,2,,172165-78960,,HOSE,,1,,1,,,,,,,,,,,,,, 
12,2,,172165-78970,,HOSE,,1,,1,,,,,,,,,,,,,, 
13,2,,172165-79060,,HOSE,,1,,1,,,,,,,,,,,,,, 
14,2,,172165-79070,,HOSE,,1,,1,,,,,,,,,,,,,, 
15,2,,172165-79080,,HOSE,,1,,1,,,,,,,,,,,,,, 
16,2,,172165-79090,,HOSE,,1,,1,,,,,,,,,,,,,, 
17,1,,172165-79810,,SPONGE,,2,,2,,,,,,,,,,,,,, 
18,1,,172122-79930,,"CLAMP B",,4,,4,,,,,,,,,,,,,, 
19,1,,172123-76120,,"CONNECTOR PF1/4",,8,,8,,,,,,,,,,,,,, 
20,1,,24315-000110,,"O-RING 1B P-11.0",,8,,8,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



RH 

~ i7 / I: i±tl 
CANOPY SPEC. 

silv
erh

orn
.co

.uk



1,2,,172123-76120,,"CONNECTOR PF1/4",8,8,8,8,,,,,,,,,,,,,, 
2,2,,24315-000110,,"O-RING 1B P-11.0",8,8,8,8,,,,,,,,,,,,,, 
3,2,,172168-79100,,"HOSE G604BC030 A",1,1,1,1,,,,,,,,,,,,,, 
4,2,,172168-79110,,"HOSE G604BC070S B",1,1,1,1,,,,,,,,,,,,,, 
5,2,,172168-79120,,"HOSE G604BC070S C",1,1,1,1,,,,,,,,,,,,,, 
6,2,,172168-79130,,"HOSE G604BC030 D",1,1,1,1,,,,,,,,,,,,,, 
7,2,,172168-79140,,"HOSE G604BC070 E",1,1,1,1,,,,,,,,,,,,,, 
8,2,,172168-79150,,"HOSE G604BC095S F",1,1,1,1,,,,,,,,,,,,,, 
9,2,,172168-79160,,"HOSE G604BC095S G",1,1,1,1,,,,,,,,,,,,,, 
10,2,,172168-79170,,"HOSE G604BC030 H",1,1,1,1,,,,,,,,,,,,,, 
11,1,,172123-76120,,"CONNECTOR PF1/4",5,5,5,5,,,,,,,,,,,,,, 
12,1,,172168-76550,,"JOINT PF1/4-0.9",1,1,1,1,,,,,,,,,,,,,, 
13,1,,172162-76770,,"JOINT PF1/4",2,2,2,2,,,,,,,,,,,,,, 
14,1,,24315-000110,,"O-RING 1B P-11.0",7,7,7,7,,,,,,,,,,,,,, 
15,1,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



96 ::J/ l-- □ -)1,,ffil';i(1M-J\° r,t -J;t~IJ-J/\. r,t :4~1~) 
Fig. CONTROL PIP I NG (MUL Tl V. ~CONTROL V. : 4-WAY) 

COUNTRY J P A S E X 
Fig No. 96 - -

4 ,:; r -1' -~·')l,77 r :,, ~ -=t -:,, r 
4-WAY MULTI CHANGE KIT 
112168-74650 112168-7465~ft/t· :JU)~vn·-i 
112168-74660 112168-74661 ftt"):JU)}vn·-
1121sa-14s10 112168-74671 tit·:,~~ vn·-
1121sB-74&BO 1121ss-14sa1 tt"):j{~·vn·­
Iil!!!No. 940)JUl:H..,No. lA& 180):tlll~ 
JiSNo. 950)JUl::IL,No. 1A&-C,1BO)mflll1 
JJi I!!! No. 105.f:.ffl""F ~ ~ \ 
Detai I is shown in Fi~ 105 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,2,,172190-78100,,HOSE,1,,1,,,,,,,,,,,,,,, 
2,2,,172165-78900,,HOSE,1,,1,,,,,,,,,,,,,,, 
3,2,,172165-78920,,HOSE,1,,1,,,,,,,,,,,,,,, 
4,2,,172165-78940,,HOSE,1,,1,,,,,,,,,,,,,,, 
5,2,,172165-78960,,HOSE,1,,1,,,,,,,,,,,,,,, 
6,2,,172175-79250,,HOSE,1,,1,,,,,,,,,,,,,,, 
7,2,,172164-79440,,HOSE,1,,1,,,,,,,,,,,,,,, 
8,2,,172164-79450,,HOSE,1,,1,,,,,,,,,,,,,,, 
9,2,,23391-020000,,"JOINT RGI1/4",8,,8,,,,,,,,,,,,,,, 
10,2,,172141-76180,,CONNECTOR,1,,1,,,,,,,,,,,,,,, 
11,3,,24315-000110,,"O-RING 1B P-11.0",1,,1,,,,,,,,,,,,,,, 
12,2,,172126-11510,,"BAND 300",8,,8,,,,,,,,,,,,,,, 
13,1,,172162-76770,,"JOINT PF1/4",2,,2,,,,,,,,,,,,,,, 
14,1,,24315-000110,,"O-RING 1B P-11.0",8,,8,,,,,,,,,,,,,,, 
15,1,,24315-000110,,"O-RING 1B P-11.0",6,,6,,,,,,,,,,,,,,, 
16,1,,24315-000110,,"O-RING 1B P-11.0",1,,1,,,,,,,,,,,,,,, 
17,1,,172126-11510,,"BAND 300",7,,7,,,,,,,,,,,,,,, 
18,1,,172168-79340,,HOSE,1,,1,,,,,,,,,,,,,,, 
19,1,,172168-79350,,"HOSE G604BC110",1,,1,,,,,,,,,,,,,,, 
20,1,,172168-79360,,HOSE,1,,1,,,,,,,,,,,,,,, 
21,1,,172168-79370,,HOSE,1,,1,,,,,,,,,,,,,,, 
22,1,,172123-76120,,"CONNECTOR PF1/4",8,,8,,,,,,,,,,,,,,, 
23,1,,172123-76120,,"CONNECTOR PF1/4",4,,4,,,,,,,,,,,,,,, 
24,1,,172168-76550,,"JOINT PF1/4-0.9",1,,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



B27-2B (JP) 

silv
erh

orn
.co

.uk



1,2,,172190-78100,,HOSE,,1,,1,,,,,,,,,,,,,, 
2,2,,172165-78900,,HOSE,,1,,1,,,,,,,,,,,,,, 
3,2,,172165-78920,,HOSE,,1,,1,,,,,,,,,,,,,, 
4,2,,172165-78940,,HOSE,,1,,1,,,,,,,,,,,,,, 
5,2,,172165-78960,,HOSE,,1,,1,,,,,,,,,,,,,, 
6,2,,172175-79250,,HOSE,,1,,1,,,,,,,,,,,,,, 
7,2,,172164-79440,,HOSE,,1,,1,,,,,,,,,,,,,, 
8,2,,172164-79450,,HOSE,,1,,1,,,,,,,,,,,,,, 
9,2,,23391-020000,,"JOINT RGI1/4",,8,,8,,,,,,,,,,,,,, 
10,2,,172141-76180,,CONNECTOR,,1,,1,,,,,,,,,,,,,, 
11,3,,24315-000110,,"O-RING 1B P-11.0",,1,,1,,,,,,,,,,,,,, 
12,2,,172126-11510,,"BAND 300",,8,,8,,,,,,,,,,,,,, 
13,1,,172162-76770,,"JOINT PF1/4",,2,,2,,,,,,,,,,,,,, 
14,1,,24315-000110,,"O-RING 1B P-11.0",,8,,8,,,,,,,,,,,,,, 
15,1,,24315-000110,,"O-RING 1B P-11.0",,6,,6,,,,,,,,,,,,,, 
16,1,,24315-000110,,"O-RING 1B P-11.0",,1,,1,,,,,,,,,,,,,, 
17,1,,194202-56460,,BAND,,4,,4,,,,,,,,,,,,,, 
18,1,,172165-79220,,HOSE,,1,,1,,,,,,,,,,,,,, 
19,1,,172165-79300,,HOSE,,1,,1,,,,,,,,,,,,,, 
20,1,,172165-79350,,HOSE,,1,,1,,,,,,,,,,,,,, 
21,1,,172165-79370,,HOSE,,1,,1,,,,,,,,,,,,,, 
22,1,,172165-79810,,SPONGE,,2,,2,,,,,,,,,,,,,, 
23,1,,172122-79930,,"CLAMP B",,4,,4,,,,,,,,,,,,,, 
24,1,,172123-76120,,"CONNECTOR PF1/4",,8,,8,,,,,,,,,,,,,, 
25,1,,172123-76120,,"CONNECTOR PF1/4",,4,,4,,,,,,,,,,,,,, 
26,1,,172168-76550,,"JOINT PF1/4-0.9",,1,,1,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



9 8 ::J:;.., t-- □ -Jlti~fi ("?Jl.ffrl':/ : 291{ t~f l!J\' -) 
Fig. CONTROL PIPING(MULTI CHANGE:2-WAY, SIDE LEVER) 

J 1JjJU 
VIEWED FROMQ) 

in • 
FRONT 

silv
erh

orn
.co

.uk



1,1,,172112-77580,,"JOINT 1/8",1,1,1,1,,1,,,,,,,,,,,, 
2,1,,172141-77800,,"JOINT, GREASE",4,4,4,4,,4,,,,,,,,,,,, 
3,1,,172142-77800,,HOSE,1,1,1,1,,1,,,,,,,,,,,, 
4,1,,172142-77811,,HOSE,2,2,2,2,,2,,,,,,,,,,,, 
5,1,,172312-77820,,"FITTING, GREASE",1,1,1,1,,1,,,,,,,,,,,, 
6,1,,24761-020000,,"NIPPLE PT1/8,GREASE",3,3,3,3,,3,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fig. 9 9 GilPl!/1)-1/'/H" 
REAS ING ' 

iil§l~71J "/// 
TURNING BEARING 

B27-2B(JP) 

silv
erh

orn
.co

.uk



1,1,,172142-76620,,RUBBER,1,1,1,1,,1,,,,,,,,,,,, 
2A,1,,172175-81102,,"BOOM ASSY    (GREEN)",1,1,1,1,,,,,,,,,,,,,, 
2B,1,,172175-81102-5,,"BOOM, P.T.O.",,,,,,1,,2,,,,,,,,,, 
3,2,,172168-81410,,"SEAL 45X55X4, DUST",2,2,2,2,,2,,,,,,,,,,,, 
4,2,,172112-83500,,"PIN BUSH 45X60",2,2,2,2,,2,,,,,,,,,,,, 
5A,1,,172142-81551-4,,"PIN 38X191",1,1,1,1,,,,,,,,,,,,,, 
5B,1,,172142-81551-5,,"PIN 38X191",,,,,,1,,2,,,,,,,,,, 
6A,1,,172164-81590-4,,"PIN 45X149",1,1,1,1,,,,,,,,,,,,,, 
6B,1,,172164-81590-1,,"PIN 45X149      (87)",,,,,,1,,2,,,,,,,,,, 
7A,1,,172122-81622-4,,"PIN (C),BOOM",1,1,1,1,,,,,,,,,,,,,, 
7B,1,,172122-81622-1,,"PIN C,BOOM(YELLOW:87",,,,,,1,,2,,,,,,,,,, 
8,1,,172164-81670,,SPACER,3,3,3,3,,3,,,,,,,,,,,, 
9,1,,172171-82510,,"SHIM 39X75 COMP",1,1,1,1,,1,,,,,,,,,,,, 
10,1,,172165-82550,,"SHIM 45X1.2",1,1,1,1,,1,,,,,,,,,,,, 
11,1,,172165-82560,,"SHIM 45X80X1.2",1,1,1,1,,1,,,,,,,,,,,, 
12,1,,172165-82570,,"SHIM 45X80X1.6",1,1,1,1,,1,,,,,,,,,,,, 
13,1,,22157-120000,,"WASHER 12",3,3,3,3,,3,,,,,,,,,,,, 
14,1,,24761-050000,,"NIPPLE C,GREASE",1,1,1,1,,1,,,,,,,,,,,, 
15,1,,26013-120302,,"BOLT W/WASHER M12X30",3,3,3,3,,3,,,,,,,,,,,, 
16,1,,933171-29751,,"SHIM SET,38X(0.8,1.2",1,1,1,1,,1,,,,,,,,,,,, 
17A,1,,172164-81590-4,,"PIN 45X149",1,1,1,1,,,,,,,,,,,,,, 
17B,1,,172164-81590-1,,"PIN 45X149      (87)",,,,,,1,,2,,,,,,,,,, 
18,1,,172164-81670,,SPACER,2,2,2,2,,2,,,,,,,,,,,, 
19A,1,,172142-82291-4,,"BRACKET,BOOM (GREEN)",1,1,1,1,,,,,,,,,,,,,, 
19B,1,,172142-82291,,"BRACKET, BOOM   (87)",,,,,,1,,2,,,,,,,,,, 
21,2,,172142-82310,,"BUSH 60X50",2,2,2,2,,2,,,,,,,,,,,, 
22,1,,172142-82350,,"PIN 60X336",1,1,1,1,,1,,,,,,,,,,,, 
23A,1,,172142-82360-4,,PLATE,1,1,1,1,,,,,,,,,,,,,, 
23B,1,,172142-82360-5,,"PLATE, LOCK",,,,,,1,,2,,,,,,,,,, 
24A,1,,172142-82371-4,,"PIN 45X241",1,1,1,1,,,,,,,,,,,,,, 
24B,1,,172142-82371-5,,"PIN 45X241",,,,,,1,,2,,,,,,,,,, 
25,1,,172142-82400,,"PLATE, LOCK",1,1,1,1,,1,,,,,,,,,,,, 
26,1,,172146-82910,,SPACER,1,1,1,1,,1,,,,,,,,,,,, 
27A,1,,172141-83372-4,,"PIN 38-94",1,1,1,1,,,,,,,,,,,,,, 
27B,1,,172141-83372-2,,"PIN 38-94(YELLOW:87)",,,,,,1,,2,,,,,,,,,, 
28,1,,172112-87840,,"SHIM 45X1",4,4,4,4,,4,,M,,,,,,,,,, 
28-1,1,,172165-82550,,"SHIM 45X1.2",2,2,2,2,,2,,,,,,,,,,,, 
29,1,,172165-82560,,"SHIM 45X80X1.2",2,2,2,2,,2,,,,,,,,,,,, 
30,1,,172165-82570,,"SHIM 45X80X1.6",2,2,2,2,,2,,,,,,,,,,,, 
31,1,,22217-160000,,"SPRING WASHER 16",2,2,2,2,,2,,,,,,,,,,,, 
32,1,,22242-000600,,"CIRCLIP   60",1,1,1,1,,1,,,,,,,,,,,, 
33,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,2,2,,2,,,,,,,,,,,, 
34,1,,26013-120252,,"BOLT M12X 25",1,1,1,1,,1,,,,,,,,,,,, 
35,1,,26013-120302,,"BOLT W/WASHER M12X30",2,2,2,2,,2,,,,,,,,,,,, 
36,1,,26116-160402,,"BOLT M16X 40 PLATED",2,2,2,2,,2,,,,,,,,,,,, 
37,1,,933171-29750,,"SHIM SET, PIN 38",2,2,2,2,,2,,,,,,,,,,,, 
38,1,,172175-81700,,"SHIM 60X110X0.8",1,1,1,1,,1,,,,,,,,,,,, 
39,1,,172175-81710,,SHIM,1,1,1,1,,1,,,,,,,,,,,, 
40,1,,172164-81170,,"TREE CLIP",2,2,2,2,,,,1,,,,,,,,,, 
41,1,,172141-94260,,"PIN 38-130",1,1,1,1,,1,,,,,,,,,,,, 
42,1,,22157-120000,,"WASHER 12",2,2,2,2,,2,,,,,,,,,,,, silv

erh
orn

.co
.uk



/~?"':/ t­
BUCKET 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1A,1,,172142-81205-4,,"ARM W/BUSH",1,1,1,1,,,,,,,,,,,,,, 
1B,1,,172142-81205,,"ARM, 1120",,,,,,1,,2,,,,,,,,,, 
2,2,,172168-81260,,"BUSH 38X55",2,2,2,2,,2,,,,,,,,,,,, 
3,2,,172168-81400,,"SEAL,DUST 38X48X4",2,2,2,2,,2,,,,,,,,,,,, 
4,2,,172122-82290,,"SEAL, DUST",4,4,4,4,,4,,,,,,,,,,,, 
5,2,,172116-82400,,"PIN BUSH 38X55",4,4,4,4,,4,,,,,,,,,,,, 
6,1,,172142-81620,,O-RING,2,2,2,2,,2,,,,,,,,,,,, 
7,1,,172164-81670,,SPACER,2,2,2,2,,2,,,,,,,,,,,, 
8,1,,22157-120000,,"WASHER 12",2,2,2,2,,2,,,,,,,,,,,, 
9,1,,24761-040000,,"NIPPLE B,GREASE",1,1,1,1,,1,,,,,,,,,,,, 
10,1,,26013-120302,,"BOLT W/WASHER M12X30",2,2,2,2,,2,,,,,,,,,,,, 
11,1,,933171-29750,,"SHIM SET, PIN 38",2,2,2,2,,2,,,,,,,,,,,, 
12-1A,1,,172164-
81810,,"ARM(L),BUCKET(GREEN)",1,1,1,1,,,S,3,,M/#60672,,M/#60672,,M/#60672,,M/#60
672,, 
12-1B,1,,172164-81810-5,,"ARM L, BUCKET",,,,,,1,S,2,,,,,,,,,,,,M/#60672 
12A,1,,172142-81300-4,,"ARM L,BUCKET",1,1,1,1,,,,,,,,,,,,,, 
12B,1,,172142-81300,,"ARM(L), BUCKET",,,,,,1,,2,,,,,,,,,, 
13-1A,1,,172164-
81820,,"ARM(R),BUCKET(GREEN)",1,1,1,1,,,S,3,,M/#60672,,M/#60672,,M/#60672,,M/#60
672,, 
13-1B,1,,172164-81820-5,,"ARM R, BUCKET",,,,,,1,S,2,,,,,,,,,,,,M/#60672 
13A,1,,172142-81320-4,,"ARM R,BUCKET",1,1,1,1,,,,,,,,,,,,,, 
13B,1,,172142-81320,,"ARM(R), BUCKET",,,,,,1,,2,,,,,,,,,, 
14A,1,,172168-84402-4,,"LINK, BUCKET (GREEN)",1,1,1,1,,,,,,,,,,,,,, 
14B,1,,172168-84402,,"LINK,BUCKET(YELLOW87",,,,,,1,,2,,,,,,,,,, 
15,2,,172164-81880,,"BUSH 38X55, PIN",2,2,2,2,,2,,,,,,,,,,,, 
16,2,,172122-82290,,"SEAL, DUST",6,6,6,6,,6,,,,,,,,,,,, 
17,2,,172168-84411,,"BUSH 38-48-33.5",2,2,2,2,,2,,,,,,,,,,,, 
18,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,,2,,,,,,,,,,,, 
19,1,,172142-99470,,"KIT, ARM PIN",1,1,1,1,,1,,,,,,,,,,,, 
19-1A,1,,172164-81960,,"PIN KIT, BUCKET 
ARM",1,1,1,1,,,S,,,M/#60672,,M/#60672,,M/#60672,,M/#60672,, 
19-1B,1,,172164-81960-5,,"KIT, ARM PIN    (87)",,,,,,1,S,2,,,,,,,,,,,,M/#60672 
20,2,,172122-84501,,"PIN (A), BUCKET ARM",1,1,1,1,,1,,4,,,,,,,,,, 
20-1A,2,,172164-81830,,"PIN 
38X170A",1,1,1,1,,,S,3,,M/#60672,,M/#60672,,M/#60672,,M/#60672,, 
20-1B,2,,172164-81830-5,,"PIN 38X170A     (87)",,,,,,1,S,2,,,,,,,,,,,,M/#60672 
21,2,,172116-84590,,"PIN, BUCKET ARM",1,1,1,1,,1,,4,,,,,,,,,, 
21-1A,2,,172164-81850,,"PIN 
38X170B",1,1,1,1,,,S,3,,M/#60672,,M/#60672,,M/#60672,,M/#60672,, 
21-1B,2,,172164-81850-5,,"PIN 38X170B     (87)",,,,,,1,S,2,,,,,,,,,,,,M/#60672 
22,2,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,1,1,,1,,,,,,,,,,,, 
23,2,,933110-86600,,"NUT M24, NYLON",2,2,2,2,,2,,,,,,,,,,,, 
24,2,,933171-29750,,"SHIM SET, PIN 38",2,2,2,2,,2,,,,,,,,,,,, 
24-1,2,,933171-29751,,"SHIM 
SET,38X(0.8,1.2",2,2,2,2,,2,N,,,M/#60672,,M/#60672,,M/#60672,,M/#60672,,,,M/#606
72 
25,2,,933171-29760,,WASHER,2,2,2,2,,2,,,,,,,,,,,, 
26A,1,,172164-81500-4,,"PIN 38X106",2,2,2,2,,,,,,,,,,,,,, 
26B,1,,172164-81500-1,,"PIN 38X106      (87)",,,,,,2,,2,,,,,,,,,, 
27A,1,,172183-81160,,"TREE CLIP",4,4,4,4,,,,1,,,,,,,,,, 
27B,1,,172183-81160,,"TREE CLIP",,,,,,4,,2,,,,,,,,,, 
28,1,,172164-81950-1,,"PIN KIT,BUCKET  (87)",,,,,,2,,2,,,,,,,,,, 
29,2,,172164-81630-1,,"PIN 45X271      (87)",,,,,,2,,2,,,,,,,,,, 
30,2,,172164-81700,,"COLLAR 38X50.8X22",,,,,,2,,2,,,,,,,,,, 
31,2,,24761-020000,,"NIPPLE PT1/8,GREASE",,,,,,2,,2,,,,,,,,,, 
32,2,,26116-100652,,"BOLT M10X 65 PLATED",,,,,,2,,2,,,,,,,,,, 
33,2,,26716-100002,,"NUT 10",,,,,,4,,2,,,,,,,,,, 
34,2,,933171-29751,,"SHIM SET,38X(0.8,1.2",,,,,,2,,2,,,,,,,,,, 

silv
erh

orn
.co

.uk



1 01 7-b. & l~':T-:; I' 1) ✓? 
Fi~ ARM & BUCKET LINK 

/'(?"o/ l--:,,1) /~ 
BUCKET CYLINDER 

,aw 
PREVIOUS 

12-1 

28 

COUNTRY J P A E X 
APPLI- _ Q 
CATI 

~ 
PREVIOUS 

21 20 22 
I I I 

19 B27-2B(JP) 

silv
erh

orn
.co

.uk



1,1,,772122-81421-4,,"BUCKET (340) (GREEN)",1,1,1,1,,,,2,,,,,,,,,, 
2,2,,172122-86401-4,,"BUCKET (340) (GREEN)",1,1,1,1,,,,,,,,,,,,,, 
3,2,,172142-86150-4,,"CUTTER(L),SIDE(GREEN",1,1,1,1,,,,,,,,,,,,,, 
4,2,,172142-86160-4,,"CUTTER(R),SIDE(GREEN",1,1,1,1,,,,,,,,,,,,,, 
5,2,,172142-86280,,"BOLT M14X 40",6,6,6,6,,,,,,,,,,,,,, 
6,2,,172142-86290,,"NUT 14",6,6,6,6,,,,,,,,,,,,,, 
7,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,,,,,,,,,,,,,, 
8,2,,772122-86123-4,,"TEETH ASSY (GREEN)",2,2,2,2,,,,,,,,,,,,,, 
9,3,,172142-81380,,BOLT,4,4,4,4,,,,,,,,,,,,,, 
10,3,,172142-81390,,NUT,4,4,4,4,,,,,,,,,,,,,, 
11,3,,172113-86123-4,,"TEETH        (GREEN)",2,2,2,2,,,,,,,,,,,,,, 
12,3,,172137-86710,,"TEETH SHIM 17 SET",2,2,2,2,,,,,,,,,,,,,, 
16,1,,772122-81402-4,,"BUCKET ASSY 490",1,1,1,1,,,,1,,,,,,,,,, 
17,2,,172122-86102-4,,"BUCKET (490) (GREEN)",1,1,1,1,,,,,,,,,,,,,, 
18,2,,172142-86150-4,,"CUTTER(L),SIDE(GREEN",1,1,1,1,,,,,,,,,,,,,, 
19,2,,172142-86160-4,,"CUTTER(R),SIDE(GREEN",1,1,1,1,,,,,,,,,,,,,, 
20,2,,172142-86280,,"BOLT M14X 40",6,6,6,6,,,,,,,,,,,,,, 
21,2,,172142-86290,,"NUT 14",6,6,6,6,,,,,,,,,,,,,, 
22,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,,,,,,,,,,,,,, 
23,2,,772122-86123-4,,"TEETH ASSY (GREEN)",4,4,4,4,,,,,,,,,,,,,, 
24,3,,172142-81380,,BOLT,8,8,8,8,,,,,,,,,,,,,, 
25,3,,172142-81390,,NUT,8,8,8,8,,,,,,,,,,,,,, 
26,3,,172113-86123-4,,"TEETH        (GREEN)",4,4,4,4,,,,,,,,,,,,,, 
27,3,,172137-86710,,"TEETH SHIM 17 SET",4,4,4,4,,,,,,,,,,,,,, 
31,1,,772122-81412-4,,"BUCKET ASSY 540",1,1,1,1,,,,2,,,,,,,,,, 
32,2,,172122-86302-4,,"BUCKET (540) (GREEN)",1,1,1,1,,,,,,,,,,,,,, 
33,2,,172142-86150-4,,"CUTTER(L),SIDE(GREEN",1,1,1,1,,,,,,,,,,,,,, 
34,2,,172142-86160-4,,"CUTTER(R),SIDE(GREEN",1,1,1,1,,,,,,,,,,,,,, 
35,2,,172142-86280,,"BOLT M14X 40",6,6,6,6,,,,,,,,,,,,,, 
36,2,,172142-86290,,"NUT 14",6,6,6,6,,,,,,,,,,,,,, 
37,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,,,,,,,,,,,,,, 
38,2,,772122-86123-4,,"TEETH ASSY (GREEN)",4,4,4,4,,,,,,,,,,,,,, 
39,3,,172142-81380,,BOLT,8,8,8,8,,,,,,,,,,,,,, 
40,3,,172142-81390,,NUT,8,8,8,8,,,,,,,,,,,,,, 
41,3,,172113-86123-4,,"TEETH        (GREEN)",4,4,4,4,,,,,,,,,,,,,, 
42,3,,172137-86710,,"TEETH SHIM 17 SET",4,4,4,4,,,,,,,,,,,,,, 
46,1,,772122-81432-4,,"BUCKET ASSY 590",1,1,1,1,,,,2,,,,,,,,,, 
47,2,,172122-86602-4,,"BUCKET(590) (GREEN)",1,1,1,1,,,,,,,,,,,,,, 
48,2,,172142-86150-4,,"CUTTER(L),SIDE(GREEN",1,1,1,1,,,,,,,,,,,,,, 
49,2,,172142-86160-4,,"CUTTER(R),SIDE(GREEN",1,1,1,1,,,,,,,,,,,,,, 
50,2,,172142-86280,,"BOLT M14X 40",6,6,6,6,,,,,,,,,,,,,, 
51,2,,172142-86290,,"NUT 14",6,6,6,6,,,,,,,,,,,,,, 
52,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,,,,,,,,,,,,,, 
53,2,,772122-86123-4,,"TEETH ASSY (GREEN)",4,4,4,4,,,,,,,,,,,,,, 
54,3,,172142-81380,,BOLT,8,8,8,8,,,,,,,,,,,,,, 
55,3,,172142-81390,,NUT,8,8,8,8,,,,,,,,,,,,,, 
56,3,,172113-86123-4,,"TEETH        (GREEN)",4,4,4,4,,,,,,,,,,,,,, 
57,3,,172137-86710,,"TEETH SHIM 17 SET",4,4,4,4,,,,,,,,,,,,,, 
61,1,,772122-81442-4,,"BUCKET ASSY 640",1,1,1,1,,,,2,,,,,,,,,, 
62,2,,172122-86502-4,,"BUCKET (640) (GREEN)",1,1,1,1,,,,,,,,,,,,,, 
63,2,,172142-86150-4,,"CUTTER(L),SIDE(GREEN",1,1,1,1,,,,,,,,,,,,,, 
64,2,,172142-86160-4,,"CUTTER(R),SIDE(GREEN",1,1,1,1,,,,,,,,,,,,,, 
65,2,,172142-86280,,"BOLT M14X 40",6,6,6,6,,,,,,,,,,,,,, 
66,2,,172142-86290,,"NUT 14",6,6,6,6,,,,,,,,,,,,,, 
67,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,,,,,,,,,,,,,, 
68,2,,772122-86123-4,,"TEETH ASSY (GREEN)",4,4,4,4,,,,,,,,,,,,,, 
69,3,,172142-81380,,BOLT,8,8,8,8,,,,,,,,,,,,,, 
70,3,,172142-81390,,NUT,8,8,8,8,,,,,,,,,,,,,, 
71,3,,172113-86123-4,,"TEETH        (GREEN)",4,4,4,4,,,,,,,,,,,,,, 
72,3,,172137-86710,,"TEETH SHIM 17 SET",4,4,4,4,,,,,,,,,,,,,, 
76,1,,172164-81950-4,,"PIN KIT,BUCKET(GREEN",2,2,2,2,,,,,,,,,,,,,, 
77,2,,172164-81630-4,,"PIN 38X229 (GREEN)",2,2,2,2,,,,,,,,,,,,,, 
78,2,,172164-81700,,"COLLAR 38X50.8X22",2,2,2,2,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



79,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,,,,,,,,,,,,,, 
80,2,,26116-100652,,"BOLT M10X 65 PLATED",2,2,2,2,,,,,,,,,,,,,, 
81,2,,26716-100002,,"NUT 10",4,4,4,4,,,,,,,,,,,,,, 
82,2,,933171-29751,,"SHIM SET,38X(0.8,1.2",2,2,2,2,,,,,,,,,,,,,, 
85,1,,772142-81600-4,,"CUTTER(S),SIDE(GREEN",1,1,1,1,,,,3,,,,,,,,,, 
86,2,,172142-86510-4,,"CUTTER(L),SIDE(GREEN",1,1,1,1,,,,,,,,,,,,,, 
87,2,,172142-86520-4,,"CUTTER(R),SIDE(GREEN",1,1,1,1,,,,,,,,,,,,,, 
88,2,,172142-86540,,"BOLT M14X 30",6,6,6,6,,,,,,,,,,,,,, 
89,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



1 0 2 r<J:ro/ ,-.. 
Fi~ BUCKET 

COUNTRY J P A S E X 
Fig No. 102 - 102 

1 (340) m•,fJ)~) (ATTACHMENT) 
16 (490) (~~) (STANDARD) 
31 (540) (7~,fh~) (ATTACHIENT) 
46 (590) (7~,f;il)~) (ATTACHMENT) 
61 (640) (7~,f;il)~) (ATTACHMENT) 

I I I I I 
6 7 4 2 5 

21 22 19 17 20 
36 37 34 32 35 
51 52 49 47 50 
66 67 64 62 65 

76 

I 

I I 
10 11 
25 26 
40 41 
55 56 
70 71 

l 
8 
23 
38 
53 
68 
I 

{~ 

I I 
9 12 
24 27 
39 42 
54 57 
69 72 

·,./ f'(j. 
77 ~ 

79 

I I I 
3 7 6 
18 2221 
33 37 36 
48 52 51 
63 67 66 

,t7':,,3:.,, 
OPTIONAL 

B27-2B(JP) 

silv
erh

orn
.co

.uk



1,1,,172142-86300-4,,BUCKET(340S)(GREEN97,1,1,1,1,,,,,,,,,,,,,, 
2,2,,172142-86310-4,,BUCKET(340S)(GREEN97,1,1,1,1,,,,,,,,,,,,,, 
3,2,,172142-86150-4,,"CUTTER(L),SIDE(GREEN",1,1,1,1,,,,,,,,,,,,,, 
4,2,,172142-86160-4,,"CUTTER(R),SIDE(GREEN",1,1,1,1,,,,,,,,,,,,,, 
5,2,,172142-86280,,"BOLT M14X 40",6,6,6,6,,,,,,,,,,,,,, 
6,2,,172142-86290,,"NUT 14",6,6,6,6,,,,,,,,,,,,,, 
7,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,,,,,,,,,,,,,, 
8,2,,172165-86500,,"TOOTH KIT, POINT",2,2,2,2,,,,,,,,,,,,,, 
9,3,,172151-81600,,POINT,2,2,2,2,,,,,,,,,,,,,, 
10,3,,172151-81620,,"PIN, LOCK",2,2,2,2,,,,,,,,,,,,,, 
11,4,,172151-81630,,PIN,2,2,2,2,,,,,,,,,,,,,, 
12,4,,172151-81640,,"LOCK,RUBBER BIN",2,2,2,2,,,,,,,,,,,,,, 
13,3,,172142-86140,,"ADAPTER 16",2,2,2,2,,,,,,,,,,,,,, 
14,1,,172142-86101-4,,BUCKET(490S)(GREEN97,1,1,1,1,,,,,,,,,,,,,, 
15,2,,172142-86111-4,,BUCKET(490S)(GREEN97,1,1,1,1,,,,,,,,,,,,,, 
16,2,,172142-86150-4,,"CUTTER(L),SIDE(GREEN",1,1,1,1,,,,,,,,,,,,,, 
17,2,,172142-86160-4,,"CUTTER(R),SIDE(GREEN",1,1,1,1,,,,,,,,,,,,,, 
18,2,,172142-86280,,"BOLT M14X 40",6,6,6,6,,,,,,,,,,,,,, 
19,2,,172142-86290,,"NUT 14",6,6,6,6,,,,,,,,,,,,,, 
20,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,,,,,,,,,,,,,, 
21,2,,172165-86500,,"TOOTH KIT, POINT",3,3,3,3,,,,,,,,,,,,,, 
22,3,,172151-81600,,POINT,3,3,3,3,,,,,,,,,,,,,, 
23,3,,172151-81620,,"PIN, LOCK",3,3,3,3,,,,,,,,,,,,,, 
24,4,,172151-81630,,PIN,3,3,3,3,,,,,,,,,,,,,, 
25,4,,172151-81640,,"LOCK,RUBBER BIN",3,3,3,3,,,,,,,,,,,,,, 
26,3,,172142-86140,,"ADAPTER 16",3,3,3,3,,,,,,,,,,,,,, 
27,1,,172142-86200-4,,BUCKET(540S)(GREEN97,1,1,1,1,,,,,,,,,,,,,, 
28,2,,172142-86210-4,,BUCKET(540S)(GREEN97,1,1,1,1,,,,,,,,,,,,,, 
29,2,,172142-86150-4,,"CUTTER(L),SIDE(GREEN",1,1,1,1,,,,,,,,,,,,,, 
30,2,,172142-86160-4,,"CUTTER(R),SIDE(GREEN",1,1,1,1,,,,,,,,,,,,,, 
31,2,,172142-86280,,"BOLT M14X 40",6,6,6,6,,,,,,,,,,,,,, 
32,2,,172142-86290,,"NUT 14",6,6,6,6,,,,,,,,,,,,,, 
33,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,,,,,,,,,,,,,, 
34,2,,172165-86500,,"TOOTH KIT, POINT",4,4,4,4,,,,,,,,,,,,,, 
35,3,,172151-81600,,POINT,4,4,4,4,,,,,,,,,,,,,, 
36,3,,172151-81620,,"PIN, LOCK",4,4,4,4,,,,,,,,,,,,,, 
37,4,,172151-81630,,PIN,4,4,4,4,,,,,,,,,,,,,, 
38,4,,172151-81640,,"LOCK,RUBBER BIN",4,4,4,4,,,,,,,,,,,,,, 
39,3,,172142-86140,,"ADAPTER 16",4,4,4,4,,,,,,,,,,,,,, 
40,1,,172142-86350-4,,BUCKET(590S)(GREEN97,1,1,1,1,,,,,,,,,,,,,, 
41,2,,172142-86360-4,,BUCKET(590S)(GREEN97,1,1,1,1,,,,,,,,,,,,,, 
42,2,,172142-86150-4,,"CUTTER(L),SIDE(GREEN",1,1,1,1,,,,,,,,,,,,,, 
43,2,,172142-86160-4,,"CUTTER(R),SIDE(GREEN",1,1,1,1,,,,,,,,,,,,,, 
44,2,,172142-86280,,"BOLT M14X 40",6,6,6,6,,,,,,,,,,,,,, 
45,2,,172142-86290,,"NUT 14",6,6,6,6,,,,,,,,,,,,,, 
46,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,,,,,,,,,,,,,, 
47,2,,172165-86500,,"TOOTH KIT, POINT",4,4,4,4,,,,,,,,,,,,,, 
48,3,,172151-81600,,POINT,4,4,4,4,,,,,,,,,,,,,, 
49,2,,172151-81620,,"PIN, LOCK",4,4,4,4,,,,,,,,,,,,,, 
50,4,,172151-81630,,PIN,4,4,4,4,,,,,,,,,,,,,, 
51,4,,172151-81640,,"LOCK,RUBBER BIN",4,4,4,4,,,,,,,,,,,,,, 
52,3,,172142-86140,,"ADAPTER 16",4,4,4,4,,,,,,,,,,,,,, 
53,1,,172142-86400-4,,BUCKET(640S)(GREEN97,1,1,1,1,,,,,,,,,,,,,, 
54,2,,172142-86410-4,,BUCKET(640S)(GREEN97,1,1,1,1,,,,,,,,,,,,,, 
55,2,,172142-86150-4,,"CUTTER(L),SIDE(GREEN",1,1,1,1,,,,,,,,,,,,,, 
56,2,,172142-86160-4,,"CUTTER(R),SIDE(GREEN",1,1,1,1,,,,,,,,,,,,,, 
57,2,,172142-86280,,"BOLT M14X 40",6,6,6,6,,,,,,,,,,,,,, 
58,2,,172142-86290,,"NUT 14",6,6,6,6,,,,,,,,,,,,,, 
59,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,,,,,,,,,,,,,, 
60,2,,172165-86500,,"TOOTH KIT, POINT",4,4,4,4,,,,,,,,,,,,,, 
61,3,,172151-81600,,POINT,4,4,4,4,,,,,,,,,,,,,, 
62,3,,172151-81620,,"PIN, LOCK",4,4,4,4,,,,,,,,,,,,,, 
63,4,,172151-81630,,PIN,4,4,4,4,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



64,4,,172151-81640,,"LOCK,RUBBER BIN",4,4,4,4,,,,,,,,,,,,,, 
65,3,,172142-86140,,"ADAPTER 16",4,4,4,4,,,,,,,,,,,,,, 
66,1,,172164-81950-4,,"PIN KIT,BUCKET(GREEN",2,2,2,2,,,,,,,,,,,,,, 
67,2,,172164-81630-4,,"PIN 38X229 (GREEN)",2,2,2,2,,,,,,,,,,,,,, 
68,2,,172164-81700,,"COLLAR 38X50.8X22",2,2,2,2,,,,,,,,,,,,,, 
69,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,,,,,,,,,,,,,, 
70,2,,26116-100652,,"BOLT M10X 65 PLATED",2,2,2,2,,,,,,,,,,,,,, 
71,2,,26716-100002,,"NUT 10",4,4,4,4,,,,,,,,,,,,,, 
72,2,,933171-29751,,"SHIM SET,38X(0.8,1.2",2,2,2,2,,,,,,,,,,,,,, 
75,1,,772142-81600-4,,"CUTTER(S),SIDE(GREEN",1,1,1,1,,,,1,,,,,,,,,, 
76,2,,172142-86510-4,,"CUTTER(L),SIDE(GREEN",1,1,1,1,,,,,,,,,,,,,, 
77,2,,172142-86520-4,,"CUTTER(R),SIDE(GREEN",1,1,1,1,,,,,,,,,,,,,, 
78,2,,172142-86540,,"BOLT M14X 30",6,6,6,6,,,,,,,,,,,,,, 
79,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fig No. 

2 
15 
28 
41 
54 

;;t7"::,.3 ✓ 
OPTIONAL 

1 0 3 /~'To/ t-- (S91'J° :79·1f;tl'~) 
Fig. BUCKET(S TYPE:ATTACHMENT) 

1 (340S) 
14 (490S) 
27 (540S) 
40 (590S) 
53 (640S) 

6 7 4 8 
19 20 17 21 
32 33 30 34 
45 46 43 47 
58 59 56 60 

I 
I 

I I 

10 9 13 
23 22 26 
36 35 39 
49 48 52 
62 61 65 

r1-, 
12 11 
25 24 
38 37 
51 50 
64 63 

' 

1~--
' 

66 

5 3 7 6 
18 16 20 19 
31 29 33 32 
44 42 46 45 
57 55 59 58 

tl 

B27-2B (JP) 

silv
erh

orn
.co

.uk



1,1,,172164-81670,,SPACER,2,2,2,2,,2,,,,,,,,,,,, 
2,1,,172112-87860,,"SHIM 40X1",2,2,2,2,,2,,,,,,,,,,,, 
3,1,,172422-94100,,BLADE,1,1,1,1,,1,,,,,,,,,,,, 
4,2,,172168-72240,,"BUSH 38X50X40",2,2,2,2,,2,,,,,,,,,,,, 
5,2,,172168-81270,,"SEAL,DUST 38X50X4",4,4,4,4,,4,,,,,,,,,,,, 
6,1,,172422-94210,,"PIN 38X 114",2,2,2,2,,2,,,,,,,,,,,, 
7,1,,172142-94241,,"PIN 40X106",2,2,2,2,,2,,,,,,,,,,,, 
8,1,,172124-94310-1,,"PLATE,LOCK",2,2,2,2,,2,,,,,,,,,,,, 
9,1,,22157-120000,,"WASHER 12",2,2,2,2,,2,,,,,,,,,,,, 
10,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,,2,,,,,,,,,,,, 
11,1,,24761-040000,,"NIPPLE B,GREASE",2,2,2,2,,2,,,,,,,,,,,, 
12,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,4,4,,4,,,,,,,,,,,, 
13,1,,26013-120302,,"BOLT W/WASHER M12X30",2,2,2,2,,2,,,,,,,,,,,, 
14,1,,933171-29751,,"SHIM SET,38X(0.8,1.2",2,2,2,2,,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



104 :tv-~ 
Fig. BLADE 

B27-2B(JP) 

silv
erh

orn
.co

.uk



1A,1,,172190-08200,,"DECELERATE(F) KIT",1,,1,,,,,,,,,,,,,,, 
1B,1,,172190-08210,,"DECELERATE(S) KIT",,1,,1,,,,,,,,,,,,,, 
2A,1,,172189-08502,,"P.T.O KIT",1,,1,,,,,M,,,,,,,,,, 
2A-1,1,,172190-08502-4,,"P.T.O.KIT:F+A,FR",1,,1,,,,,,,,,,,,,,, 
2B,1,,172189-08512,,"P.T.O KIT",,1,,1,,,,M,,,,,,,,,, 
2B-1,1,,172190-08512-4,,"P.T.O.KIT:F+A,SI",,1,,1,,,,,,,,,,,,,, 
3,2,,172190-74600,,"P.T.O.KIT,FRAME END",1,1,1,1,,,,,,,,,,,,,, 
4A,2,,172168-74620,,"P.T.O. KIT(FR, UNITE",1,,1,,,,,M,,,,,,,,,, 
4A-1,2,,172170-74620,,"PTO CONFLUENCE KIT",1,,1,,,,,,,,,,,,,,, 
4B,2,,172168-74630,,"P.T.O. KIT(SI, UNITE",,1,,1,,,,M,,,,,,,,,, 
4B-1,2,,172170-74630,,"PTO CONFLUENCE KIT",,1,,1,,,,,,,,,,,,,, 
5,2,,172189-74502,,"P.T.O KIT",1,1,1,1,,,,M,,,,,,,,,, 
5-1,2,,172190-74502-4,,P.T.O.KIT,1,1,1,1,,,,,,,,,,,,,, 
6A,1,,172168-74660,,"MULTI VALVE KIT",1,,,,,,,,,,,,,,,,, 
6A-1,1,,172168-74661,,"MULTI VALVE KIT",1,,,,,,S,,,M/#60553,,,,,,,, 
6B,1,,172168-74680,,"MULTI VALVE KIT",,1,,,,,,,,,,,,,,,, 
6B-1,1,,172168-74681,,"MULTI VALVE KIT",,1,,,,,S,,,,,M/#60553,,,,,, 
6C,1,,172168-74650,,"MULTI VALVE KIT",,,1,,,,,,,,,,,,,,, 
6C-1,1,,172168-74651,,"MULTI VALVE KIT",,,1,,,,S,,,,,,,M/#60553,,,, 
6D,1,,172168-74670,,"MULTI VALVE KIT",,,,1,,,,,,,,,,,,,, 
6D-1,1,,172168-74671,,"MULTI VALVE KIT",,,,1,,,S,,,,,,,,,M/#60553,, 
7A,1,,172190-08620,,"2-WAY VALVE KIT(C",1,1,,,,,,,,,,,,,,,, 
7A-1,1,,172190-08621,,"2-WAY VALVE KIT(C",1,1,,,,,S,,,M/#60623,,M/#60623,,,,,, 
7B,1,,172190-08610,,"MULTI V.KIT(2-WAY",,,1,1,,,,,,,,,,,,,, 
7B-1,1,,172190-08611,,"MULTI V.KIT(2-WAY",,,1,1,,,S,,,,,,,M/#60623,,M/#60623,, 

silv
erh

orn
.co

.uk



1 0 5 r&~m=t:- ~ J-.. <~7"::.-- 3 /) 
Fig. KIT PARTS FOR REMODEL(OPTIONAL) 

NO. frffl:tir. & 1±~.H.lll=~ .-j'':,rj--J~-'Y {;:ft 

1 A ?'/?7ff"tM7~(JD'/~v11"-) IiHil NO. 1 WJ.!UfH,NO. 2~33 I';:i '/J'/~D-~O)f!it§i±~l::?197fr"tM!l'l~ 
(172190-08200) ijUHilO. 180)JHJ:ll,NO. 1~6 #!JOT~ t-:6'>0)&~SBg-r:-t. 
[ii§ ND. 150).Jllfl l,NO. 1A Ii El NO 200)Jil±J l,NO. 1~10 

JfiBNO. 220)Jilfl l,NO. 1~13 
ll{§NO. 30(1.)Jit:l:ll,NQ. 1~6 

1 B 1'1~,rr·t.ilf,~Cif1~·v~·-) Jj!§INO 150)Ji/fl l,NO 2~33 
(172190-08210) Jj§NO. 180)Jilf:l l,NO. 1~6 
lriB NO. 15(1.)Jll:f:l l,NO. 1B Ji§ NO. 21 O)Jlt:l:l L,NQ. 1 ~9 

Ji§ NO. 230).J!l:f:l l,NO. 1 ~ 15 
11H~ NO. 31 O)Jllf:l l,NO. 1 ~6 

2A PTO~-;, HJP'/Hm· -) Ji§ NO. 380)Jl/:ti l,NO. 1 PTO!il~O)i:( ftt \""(l, \fJ:l. '~1'-i±~I:: 
(172190-08502-4) Ile!NO 38<1.)Jllfl l,NO. 35A 7-l.!1~· *'t'O);$J±tltiH:-ft1ID"t {I f.:.1/:>0) 

lliB NO. 87<1.)Jil:f:l l.,NO. 21A JliB NO. 87<1.)Jilfl l,NO 1 tii'Fl=ll1J'l9&.~~0)&•$g-e-t. 

2B PTO.:f o/ Hlf1'H•11· -) liBNO. 38QJJU!:H,NO. I 
(172190-08512-4) Ji§ NO. 380)Jilfl l,NO. 35B 

Ji§ NO. 87QJJllfl l,NO. 21 B Ji§ NO. 870)Jilfl l,NO. I 

3 11TO¥iill~ o/ I- (Jv-.111/F) JJ{B NO. 38<1.)Jilf:l l,NO. 2~34 PTO~CllfO)i:( ft~ \-Cl. \fJ:~ \~~f±fft(;: 
(172190-7 4600) JJlEI NO. 830).Jlt:l:l l,NO. 1 ~20 7· -b.i 51,~~"r:<1.);dlf.±tlfiE~iltlJDT ~t,:11)0) 
JIB NO. 38<1.)Jll:Jj l.,NO. I !'19 cftc"lfQJ~~$ifi.-z'T. 

4A 11roe,ilt~•.:, 1-. 7v-h.I/r JJ{EI NO. 38<1.)Jit:l:l l,NO. 36~57 19""'t'l::PTO.ii!J.ii\l<1.)lftf!EfJfitl. \-Cl, \{J'f±fftt: 
(JD'/~vll' -) J:J!:EINO. 410)Jit:l:IL,NO. 1~3 ~;1,ii±~l::~~T <QfclbQJ1J'/~ t~WO) 

072170-7 4620) liB NO. 770).Jll:f:I l,NO. 1 ~25 li&1.JDlmi5li 'l't". 
!Ji El NO. 380)Jllfl L,NO. 35A Jj_§NO 84(1.)Jll:cll,N0.1~20 

4B PT0€;,1it~•.:, 1-. 7 v-L>.I::,, i-: lie! NO. 380)Jil:f:l l,NO. 36~57 
(i}ff vlf -) Ji§NO. 420).Jlt:J:l l,NO. I ~2 

(172170-74630) JlEINO. 770)Jll:Jjl,NO. 1~25 
Ii El NO. 380)JU±:1 L,NO. 35B Jl § NO. 84(1.)Jll±I l,NO. 1 ~20 

5 l>TO=f-o/ I-. 7-J:,.I::,, to: Ji§ NO. 870).!,1/:l:l l,NQ. 2~20 T-Cl::i -b.T 51,~ :l::1'.:0)PTO.flll[fJ1t-:,t, ~ ti. "t"~ ,7.:, 
(172190-74502-4) ~±U:1::7-b.I';f *'l'O)~C'!'~N~T Qf:.::.11)0) 
Ii 1§1 NO. 870),l/±J l,NO. 1 ~1.JaSB€li 't'T. 

6A 4 rj :r. ,( x Jl...-::f-;'- I::,, :).:f o/ f- Ji§ NO. 400).Jll±\ l,NO. 1 ~5 ~*li'f'Ft~-,$'-::,, (JI S, f';;'-/l" 9-'/) ~ 
(ht· 1 J01~v1\" -) Ji§NO. 750).!i/:ti l,NO. 1~21 'J '/9 'YT-z'ft!!.ttl~:9-::,, l::1£'1!iiJ/ifJ: 

(172158-74660) Ii§NO. 94QJJltb l,NO 28~16 tJJU ;tr()!, :;f!J;e=;~IJDt" l>ktf.>QJ!J~i§l.-CT. 
(172168-74661) Jj§NO. 960)Jil:f:ll,NO. 1~10 

liB NO. 94<1.)Jll:f:l l,NO. 1B 
6B 4 ?i.{xJv:rT:i:'/::1.:f-;, 1-- Ji§NO. 400)Ji/:l:ll,NO. 1~5 

(ht" '/:~W i.,11· -) JiEINO. 750)Jlllil,NO. 1~21 
(172168-74680) Ji El NO 950)Jl/fj l,NO. 28~16 
(172168-74681) 

mEINO. 950)!11-i-lL,NO. 1B 
JiEINO 960)Jil:f:ll,NO. 1~10 

6C 4Qi..fx)l,'.f--f-I/1/~o/ 1-- Ii§ NO. 40(1.)Jltf:l l,NO. 1 ~5 
Ch /t" : JP1t-v11· -) IlB NO. 750)Jll±l l.,NO 1~21 

(172168-74650) Ji§NO. 940)Jltf:lL,NO. 2A~l6 
(172168-74651) J:1i.EINO 96(1.)Jil±JL,NO. 1~10 

imB NO 940).Jltl:H.,NO. 1A 
6D 4 9 I,(-;;' }VTT I /1/:f o/ f- Ji§NO 400)Jll±I L,NO 1~5 

(hit" :~-W v11· -) Jl§NO 75<1.)R.lfJl.,N0.1~2I 
( 172168-7 4670) J:J!:EI NO. 951J)Jilfl l,NO. 2A~ 16 
(172168-74671) liEINO. 96(1.)Jll±\ l.,NO. 1~10 

ffl:§ NO. !1517)~ ,4{ l,NO. IA 
7A 2 9 I,( x )l,'f--f- I /1/'f •.:, f- Ji El NO. 400)Jit:l:l L,NO. 1 ~5 ~*~fiall

0

9-'/(JIS, 1'11-1\0

9-'/)->,r 
(ftt" ;) Ji§ NO. 76<1.)Jll±\ l.,NO. 2A~10 9'/97f-C:1J1t'.J!ll

0 

9-:,1::~l!iiJ~ 
(172190-08620) Ji§NO. 97(1).!il:f:IL,NO. 1~12 t,))~11· lJ" ~~~1.Jat" <Qf,:d.,O)g~~ 'l't". 
(172190-08621) Ii:EINO 980)Jit:f:ll,NO 1~12 
riEI NO. 76Jil±I l.,NO. 1A 

7B 2 Q :r ..f-;;' )l,77 I/ 1/.:f o/ 1-- Ji§NO. 400),ll:Jjl,NO. 1~5 
(hit') Jl!§INO. 76<1.)Jiefi l,NO. 2B~l0 

(172190-08610) Ji§NO 97QJJlt:f:ll.,NO. 1~12 
( 172190-08611) Ji§ NO. 980) Jil:i:l L,NO. 1 ~ 12 
lr-Ji§NO. 76.Jl/:l:l l.,NO. 1B 

silv
erh

orn
.co

.uk



[Info] 
PcNo=Y00K3411 
PcName=B27-2B(JP,AS,EX) 
JpnUse=1 
JpnSec1=Œš‹@ 
JpnSec2=ƒoƒbƒNƒz� [ 
JpnSec3=B 
JpnPreface=1 
EngUse=1 
EngSec1=CONSTRUCTION 
EngSec2=EXCAVATOR (B) 
EngSec3=B 
EngPreface=1 

silv
erh

orn
.co

.uk



0,Y00K3411 
1,001,,"VEHICLE B27-2B" 
2,1,,"LABEL(CABIN:FRONT LEVER)(JP)","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,2,,"LABEL(CABIN:SIDE LEVER)(JP)","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,3,,"LABEL(CANOPY:FRONT LEVER)(JP)","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,4,,"LABEL(CANOPY:SIDE LEVER)(JP)","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,5,,"LABEL(CABIN)(AS,EX)","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P 
S,E",,"B27-2B P AS" 
2,6,,"LABEL(CANOPY)(AS,EX)","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P 
S,E",,"B27-2B P AS" 
2,7,,"SAFETY LABEL(CABIN)(JP)","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B 
P S,E",,"B27-2B P AS" 
2,8,,"SAFETY LABEL(CANOPY)(JP)","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B 
P S,E",,"B27-2B P AS" 
2,9,,"SAFETY LABEL(CABIN)(AS,EX)","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-
2B P S,E",,"B27-2B P AS" 
2,10,,"SAFETY LABEL(CANOPY)(AS,EX)","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,11,,TOOL,"B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P S,E",,"B27-2B P 
AS" 
2,12,,MUFFLER,"B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P S,E",,"B27-2B P 
AS" 
2,13,,"AIR CLEANER","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P 
S,E",,"B27-2B P AS" 
2,14,,"ACCELERATOR LEVER(STANDARD SPE","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,15,,"ACCELERATOR LEVER(ONE-TOUCH DE","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,16,,"ENGINE MOUNT","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P 
S,E",,"B27-2B P AS" 
2,17,,"RADIATOR & MOUNT","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P 
S,E",,"B27-2B P AS" 
2,18,,"FUEL TANK & FUEL LINE","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P 
S,E",,"B27-2B P AS" 
2,19,,BATTERY,"B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P S,E",,"B27-2B P 
AS" 
2,20,,"ELECTRIC PART(WIRING:FRONT LEV","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,21,,"ELECTRIC PART(WIRING:SIDE LEVE","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,22,,"ELECTRIC PART(EQUIPMENT:FRONT","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,23,,"ELECTRIC PART(EQUIPMENT:SIDE L","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,24,,"ELECTRIC PART(CABIN)","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P 
S,E",,"B27-2B P AS" 
2,25,,"WORK LAMP","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P S,E",,"B27-
2B P AS" 
2,26,,"HEATER & DEFROSTER","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P 
S,E",,"B27-2B P AS" 
2,27,,RADIO(OPTIONAL),"B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P 
S,E",,"B27-2B P AS" 
2,28,,"ROLLER & ADJUST","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P 
S,E",,"B27-2B P AS" 
2,29,,CRAWLER,"B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P S,E",,"B27-2B P 
AS" 
2,30,,"CONTROL EQUIP.(LEVER&STAND:FRO","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 

silv
erh

orn
.co

.uk



2,31,,"CONTROL EQUIP.(LEVER&STAND:SID","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,32,,"CONTROL EQUIP.(LEVER&STAND)(AS","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,33,,"CONTROL EQUIP.(DRIVE)","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P 
S,E",,"B27-2B P AS" 
2,34,,"CONTROL EQUIP.(SWING)","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P 
S,E",,"B27-2B P AS" 
2,35,,"CONTROL EQUIP.(BLADE)","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P 
S,E",,"B27-2B P AS" 
2,36,,"CONTROL EQUIP.(CUT OFF LEVER&P","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,37,,"CONTROL EQUIP.(CUT OFF LEVER&P","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,38,,"CONTROL EQUIP.(P.T.O.CONTROL)","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,39,,"FRAME & TURNING BEARING","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B 
P S,E",,"B27-2B P AS" 
2,40,,"FRAME COVER","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P 
S,E",,"B27-2B P AS" 
2,41,,"STEP & INSTRUMENT PANEL(FRONT","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,42,,"STEP & INSTRUMENT PANEL(SIDE L","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,43,,"STEP & INSTRUMENT PANEL(AS)","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,44,,"SEAT & SEAT MOUNT(FRONT LEVER)","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,45,,"SEAT & SEAT MOUNT(SIDE LEVER)","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,46,,"SEAT MOUNT(SIDE LEVER)(AS)","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,47,,BONNET,"B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P S,E",,"B27-2B P 
AS" 
2,48,,"CABIN(BODY & FITTING PART)","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,49,,"CABIN(GLASS & SASH)","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P 
S,E",,"B27-2B P AS" 
2,50,,"CABIN DOOR","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P 
S,E",,"B27-2B P AS" 
2,51,,CANOPY,"B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P S,E",,"B27-2B P 
AS" 
2,52,,"HYD.OIL PUMP & JOINT","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P 
S,E",,"B27-2B P AS" 
2,53,,"BOOM CYLINDER (CABIN)","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P 
S,E",,"B27-2B P AS" 
2,54,,"BOOM CYLINDER (CANOPY)","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B 
P S,E",,"B27-2B P AS" 
2,55,,"ARM CYLINDER","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P 
S,E",,"B27-2B P AS" 
2,56,,"BUCKET CYLINDER","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P 
S,E",,"B27-2B P AS" 
2,57,,"SWING CYLINDER","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P 
S,E",,"B27-2B P AS" 
2,58,,"BLADE CYLINDER","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P 
S,E",,"B27-2B P AS" 
2,59,,"DRIVING MOTOR","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P 
S,E",,"B27-2B P AS" 
2,60,,"TURNING MOTOR","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P 
S,E",,"B27-2B P AS" 
2,61,,"SWIVEL JOINT","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P 
S,E",,"B27-2B P AS" 

silv
erh

orn
.co

.uk



2,62,,"CONTROL VALVE(P PORT&VALVE STA","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,63,,"CONTROL VALVE(DRIVE&PTO:STANDA","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,64,,"CONTROL VALVE(ARM&SWING:STANDA","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,65,,"CONTROL VALVE(BOOM&BUCKET:STAN","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,66,,"CONTROL VALVE(TURNING&BLADE:ST","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,67,,"CONTROL VALVE(P PORT&VALVE STA","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,68,,"CONTROL VALVE(DRIVE&PTO:PTO SP","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,69,,"CONTROL VALVE(ARM&SWING:PTO SP","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,70,,"CONTROL VALVE(BOOM&BUCKET:PTO","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,71,,"CONTROL VALVE(TURNING&BLADE:PT","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,72,,"REMOTE CONTROL VALVE","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P 
S,E",,"B27-2B P AS" 
2,73,,"REMOTE CONTROL VALVE(L)(AS)","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,74,,"REMOTE CONTROL VALVE(R)(AS)","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,75,,"4-WAY ROTARY VALVE(MULTI CHANG","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,76,,"2-WAY ROTARY VALVE(MULTI CHANG","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,77,,P.T.O.VALVE(CONFLUENCE),"B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P 
S,E",,"B27-2B P AS" 
2,78,,"HYD.OIL TANK","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P 
S,E",,"B27-2B P AS" 
2,79,,"HYD.OIL PIPING(TANK-PUMP-VALVE","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,80,,"HYD.OIL PIPING(PUMP,VALVE-MOTO","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,81,,"HYD.OIL PIPING(VALVE-SWIVEL,SW","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,82,,"HYD.OIL PIPING(RETURN)","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B 
P S,E",,"B27-2B P AS" 
2,83,,"HYD.OIL PIPING(PTO,FRAME END:U","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,84,,"HYD.OIL PIPING(PTO,FRAME END:C","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,85,,"HYD.OIL PIPING(TRACK FRAME)","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,86,,"HYD.OIL PIPING(BOOM)","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P 
S,E",,"B27-2B P AS" 
2,87,,"HYD.OIL PIPING(P.T.O.ARM END)","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,88,,"CONTROL PIPING(PUMP-REMOTE V.-","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,89,,"CONTROL PIPING(PUMP-REMOTE V.-","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,90,,"CONTROL PIPING(PUMP-REMOTE V.-","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,91,,"CONTROL PIPING(DIRECT:FRONT LE","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,92,,"CONTROL PIPING(DIRECT:SIDE LEV","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 

silv
erh

orn
.co

.uk



2,93,,"CONTROL PIPING(DIRECT:SIDE LEV","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,94,,"CONTROL PIPING(REMOTE V.-MULTI","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,95,,"CONTROL PIPING(REMOTE V.-MULTI","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,96,,"CONTROL PIPING(MULTI V.-CON.V.","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,97,,"CONTROL PIPING(MULTI CHANGE:2","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,98,,"CONTROL PIPING(MULTI CHANGE:2","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,99,,GREASING,"B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P S,E",,"B27-2B 
P AS" 
2,100,,"BOOM & BOOM BRACKET","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P 
S,E",,"B27-2B P AS" 
2,101,,"ARM & BUCKET LINK","B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P 
S,E",,"B27-2B P AS" 
2,102,,BUCKET,"B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P S,E",,"B27-2B P 
AS" 
2,103,,"BUCKET(S TYPE:ATTACHMENT)","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 
2,104,,BLADE,"B27-2B C F","B27-2B C S,E","B27-2B P F","B27-2B P S,E",,"B27-2B P 
AS" 
2,105,,"KIT PARTS FOR REMODEL(OPTIONAL","B27-2B C F","B27-2B C S,E","B27-2B P 
F","B27-2B P S,E",,"B27-2B P AS" 

silv
erh

orn
.co

.uk


	preface.pdf
	PREFACE
	SPECIFICATIONS
	VEHICLE PAINTED COLOR
	PAINT PART No,
	PICTURESQUE INDEX(1) MAIN PARTS
	PICTURESQUE INDEX(2) HYDRAULIC SECTION
	PICTURESQUE INDEX(3) FIGURE 01-12
	PICTURESQUE INDEX(3) FIGURE 13-24
	PICTURESQUE INDEX(3) FIGURE 25-36
	PICTURESQUE INDEX(3) FIGURE 37-48
	PICTURESQUE INDEX(3) FIGURE 49-60
	PICTURESQUE INDEX(3) FIGURE 61-72
	PICTURESQUE INDEX(3) FIGURE 73-84
	PICTURESQUE INDEX(3) FIGURE 85-96
	PICTURESQUE INDEX(3) FIGURE 97-105




